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-! ' LINKHEALTHCARE 

OTC Medicines 
Office of Medicines Authorisation 
Therapeutic Goods Administration 
PO Box 100 
Woden ACT 2606 

Module 1.0.1 Cover Letter 

Re: OM-2014-GL-09789-1 

Section 90(3) Self Assessable Request to amend the labelling artwork for 

AUST R 225750 UGNOCAINE HYDROCHLORIDE 5% w/v & PHENYLEPHRINE 
HYDROCHLORIDE 0.5% w/v TOPICAL SOLUTION 

Dear Sir/Madam, 

Link Medical Products hereby submits a Self Assessable Request for the above mentioned 
product. The change requested is to the product labels and involves the removal of a logo 
and UK licence number, the relocation of the batch and expiry information to a new reverse 
panel label, change to printing of batch and expiry prefixes at the time of manufacture, and 
the adjustment of the cutting line for the carton label. The changes are detailed in the table 
below. 

Current Proposed Reason for change ARGOM 

(Module 1.3.4.1) (Module 1.3.4.2) 
change 
code 

Unit and carton labels Delete manufacturer logo and UK Not required in Australia. RGR 
include manufacturer logo registration details. 
and UK registration details. 

Batch and Expiry prefixes Relocate the Batch and Expiry Manufacturer requires that LFO 
are pre-printed on the label information to a new reverse panel Batch and Expiry information 
and are located on the front label, which includes barcode, be printed onto the reverse 
panel of the carton label. prefixes to be printed onto the label label at the time of batch 

at the time of manufacture, and manufacture. 
adjust the shape (cutting line) of 
the carton label. 

Batch and Expiry prefixes Batch and expiry prefixes removed Manufacturer requires that LFO 
are printed on the unit label from pre-printed label and will be Batch and Expiry information 

printed onto the label at the time of be printed onto the label at 
batch manufacture. time of batch manufacture. 

Assurance is given that no aspects of the labelling, PI, CMI, pharmaceutical data, 
manufacturing process or other product details have been changed or are to be changed, 
other than changes nominated in this application and those made in conformity with the 
'Changes table'. 
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A copy of the current approved labels are provided in Module 1.3.4.1, marked up labels in 
Module 1.3.4.2 and the proposed new labels have been provided in Module 1.3.4.3. 

A credit card authorisation for $1445.00 for this Request will be faxed directly to the Office of 
Corporate Services. 

This application is complete and contains the required documentation to support this Request, 
however should you have any questions, please contact me directly by email at 
[ linkhealthcare.com.au. 

Yours sincerely, 

02 O&I I//-. 

Senior Regulatory Affairs Associate 
Link Medical Products Ply Ltd 
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Application General TGA eBS 

Proposed Product name: LIGNOCAINE HYDROCHLORIDE 5% w/v & PHENYLEPHRINE HYDROCHLORDE 
0.5% w/v TOPICAL SOLUTION 

Client Name: 

Sponsor Name: 

Contact Person: 

Contact Telephone: 

Contact Facsimile: 

Contact Email: 

This application is to: 

AUST R: 

Submission Cost: 

Payment Exemption No: 

Application Status: 

Application Type: 

CHANGE DETAILS 

Change Category: 

Change Type: 

Assurances: 

Change Category: 

Change Type: 

Assurances: 

Validation Report: 

Failure Messages 

No Failure Messages. 

Link Medical Products Pty Ltd TIA Link Pharmaceuticals 

Link Medical Products Pty Ltd TIA Link Pharmaceuticals ---
change a current ARTG entry 

225750 

$1445 

Passed Validation 

C1 

Label changes (including package insert) 

RGR - Removal of Graphic (other than specified in SSP) 

05) No aspects of the labelling, PI, CMI pharmaceutical data, manufacturing process 
or other product details have been changed or are to be changed, other than 
changes nominated in this application and those made in conformity with the 
'Changes table'. 

L) A copy of the current label of the goods plus a draft copy of the new label, with the 
relevant changes highlighted, have been supplied. 

Label changes (including package insert) 

LFO: Reformatting of pre-existing text (ie. moving of blocks of text and not rewording 
- see LIW, LRT) 

05) No aspects of the labelling, PI, CMI pharmaceutical data, manufacturing process 
or other product details have been changed or are to be changed, other than 
changes nominated in this application and those made in conformity with the 
'Changes table'. 

L) A copy of the current label of the goods plus a draft copy of the new label, with the 
relevant changes highlighted, have been supplied. 

2/10/14 8:34 AM 

Other Regulatory Requirements 

Electronic documenUs attached. Please print a copy of the this application and submit it to the TGA with your 

2/10/2014 8:34 
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data and payment 

Manufacturer Information 

The Manufacturer Martindale Pharmaceuticals is restricted to the manufacture of Registered Therapeutic Good. 

Changes made 

With this application, is the sponsor seeking a brand No 
equivalence statement for the purpose of Pharmaceutical 
Benefits Scheme (PBS) Listing: 

Is the product intended to replace an existing ARTG entry: No 

Proposed Therapeutic Indications: 

Additional Appliance: 

PRODUCT DETAILS 

Dosage Form: Spray, nasal 

1. Preparation of nasal mucosa for surgery or 
endoscopy. ,2. Aid in the treatment of acute nose 
bleeds and removal of foreign bodies from the 
nose. ,3. Topical anaesthesia prior to indirect or 
direct laryngoscopy ,4. Topical anaesthesia and 
local vasoconstriction prior to endoscopy of upper 
airways. 

Visual Identification of Dosage Form: The drug product is a clear, colourless, sterile solution. 

Route of Administration: 

Method(s) of Sterilisation: 

Container Type: 

Nasal 

Steam 

Vial 

PRODUCT CONTAINER And SHELF LIFE DETAILS 

Container Condition: Closed 

Container Material: Glass Type I Clear 

Container Closure: Neither child resistant closure nor restricted flow insert 

Proposed Storage Life: 24 Months 

Proposed Storage Condition: Protect from Light 

Proposed Storage Store below 25 degrees Celsius 
Temperature: 

Additional Shelf Life Info: 

PACK SIZE ANO POISON SCHEDULE 

Pack Size: 2.5 mL 

Poison Schedule: (S2) Pharmacy Medicine 

FORMULATION DETAILS 

ACTIVE INGREDIENTS: 

2/10/2014 8:34 
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STANDARD 

Ingredient: Lignocaine hydrochloride 125 mg 

Specification: 

Animal Origin?: No 

Ingredient: Phenylephrine 12.5 mg 

Specification: 

Animal Origin?: No 

EXCIPIENT INGREDIENTS: 

STANDARD 

Ingredient: Water for injections 2.5 ml 

Specification: 

Animal Origin?: No 

Ingredient: Hydrochloric acid O QS 

Specification: 

Animal Origin?: No 

Ingredient: Sodium hydroxide O QS 

Specification: 

Animal Origin?: No 

MANUFACTURER DETAILS 

Name: 

ID: 

Clearance ID: 

Location: 

Manufacturing Steps: 

Martindale Pharmaceuticals 

24472 

M 1-2014-CL-00899-1 

Bampton Road Harold Hill Romford Essex RM3 SUG 

Manufacture of dosage form 

Packaging and labelling 

Release for supply 

Secondary packaging 

Sterilisation 

Testing chemical and physical 

Testing microbial 

ELECTRONIC SUPPORTING ATTACHMENT LIST 

Attachments: Table of Contents - m1-1-toc.pdf 

2/10/2014 8:34 
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Current approved labelling - 1.3.4.1 Current approved labelling.pdf 

Marked-up labelling - 1.3.4.2 Marked up labelling.pdf 

Proposed labelling - 1.3.4.3 Proposed labelling.pdf 

Letter of Application - m1-0-1-letter-applic.pdf 

2/10/2014 8:34 
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! , uNKHEALTHCARE 

Section 9D(3) Self Assessable Request to amend the labelling artwork for 

AUST R 225750 LIGNOCAINE HYDROCHLORIDE 5% w/v & PHENYLEPHRINE 
HYDROCHLORIDE 0.5% w/v TOPICAL SOLUTION 

Module 1.1 Table of Contents (ToC) 

Module Document CTD folder or file name 

1.0.1 Cover letter m1-0-1-letter-applic 

1.1 Table of Contents m1-1-toc 

1.3.4 Current and proposed labelling m 1-3-4-label-mock-up 
artwork 

1.3.4.1 Current approved artwork 1.3.4.1 current approved labelling.pdf 

1.3.4.2 Marked up artwork 1.3.4.2 marked up labell ing.pdf 

1.3.4.3 Proposed new artwork 1.3.4.3 proposed labelling.pdf 
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,._ 100mm MEASUREMENT VERIFICATION BAR ..... 

! , LINKPHARMA 
DEVELOPMENT ARTWORK 

! Conponent Code: UPH0712C 

Nooiinal cfrmensions (mm): 

113 x 50 overall 

C:Utte< Profile: 

Version Control Date By 

Version A: 25/07/12 GR 

Version B: 14/08/12 GR 

Version C edited: 06/08/14 GR 

Version 0: 

Version E: 

Version F: 

Version G: 

Version H: 

Version I: 

Version J: 

Version K: 

Version L: 

Version M: 

Version N: 

Version O: 

Version P: 

Colour Specifications 

Pantone Ret 

PMSBlackC 

PMS305C 

PMS 139C 

PMS423C 

Varnish Free Alea 

Swatch: 
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PHARMACY MEDICINE frimep._.., stinesbn:rluw. 

I 
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!', LINKPHARMA 
DEVELOPMENT ARTWORK 

I eo .. ponent Code: LPH0712L 

Nominal dimensions (mm): 

132 x 50 overall 

cutter Profile: 

Version Control Date By 

Version A created: 18/11/10 AC 

Version B created: 14/08/12 AC 

Version C edited: 08/05/13 GR 

Version D edited: 25/03/14 GR 

Version E: 

Version F: 

Version G: 

Version H: 

Version I: 

Version J: 

Version K: 

Version L: 

Version M: 

Version N: 

Version O: 

Version P: 

Colour Specifications 

Pantone Ret Swatch: 

PMSBlackC 

PMS305C 

PMS 139C 

Varnish free area: 
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Delete Batch and Exp (this ~ 
will be printed onto the label 
at the time of product batch 
manufacture). 

Delete 

\_ 

UJ 

Move this number 3 

up and out of 
varnish free area 

t , LINKPHARMA 
DEVELOPMENT ARTWORK 

I Co1Wponent Code· LPH0712L 

Nominal dimensions (mm): 

132 x 50 overall 

cutter Profile: 

Version Control Date By 

Version A created: 18/11/10 AC 

Version B created: 14/08/12 AC 

Version C edited: 08/05/13 GR 

Version D edited: 25/03/14 GR 

Version E: 

Version F: 

Version G: 

Version H: 

Version I: 

Version J: 

Version K: 

Version L: 

Version M: 

Version N: 

Version O: 

Version P: 

Colour Specifications 

Pantone Ret Swatch: 

PMSBlackC 

PMS305 C 

PMS 139 C 

PMS423 C 

Varnish free area: 



Summary of Comments on Document 1.PDF
Page: 10

Number: 1 Author: Subject: Callout Date: 30/09/2014 10:23:42 AM +10'00'
Delete
Number: 2 Author Subject: Rectangle Date: 19/09/2014 1:13:41 AM +10'00'

Number: 3 Author: Subject: Callout Date: 30/09/2014 10:17:58 AM +10'00'
Move this number up and out of varnish free area
Number: 4 Author: Subject: Callout Date: 30/09/2014 10:18:20 AM +10'00'
Delete Batch: and Exp: (this will be printed onto the label at the time of product batch manufacture).

s22

s22

s22

s22
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Change to new 
label shape -
cutting line 

6 
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DELETE both 

,!-, UNKPI-IAllMA i 

Please delete - 5 
batch variable data 
added on separate 
reverse panel label. 

,._ 100mm MEASUREMENT VERIFICATION BAR ..... 

2 

! , LINKPHARMA 
DEVELOPMENT ARTWORK 

I Conponent Code: UPH0712C 

Nooiinal cfrmensions (mm): 

113 x 50 overall 

C:Utte< Profile: 

Version Control Date By 

Version A: 25/07/12 GR 

Version B: 14/08/12 GR 

Version C edited: 06/08/14 GR 

Version 0: 

Version E: 

Version F: 

Version G: 

Version H: 

Version I: 

Version J: 

Version K: 

Version L: 

Version M: 

Version N: 

Version O: 

Version P: 

Colour Specifications 

Pantone Ret Swatch: 

PMSBlackC 

PMS305C I 
PMS 139C 

PMS423C 

Varnish Free Alea 



Page: 11
Number: 1 Author Subject: Rectangle Date: 19/09/2014 1:17:05 AM +10'00'

Number: 2 Author: Subject: Callout Date: 19/09/2014 1:17:33 AM +10'00'
DELETE both
Number: 3 Author: Subject: Rectangle Date: 19/09/2014 1:17:00 AM +10'00'

Number: 4 Author: Subject: Rectangle Date: 19/09/2014 1:17:59 AM +10'00'

Number: 5 Author: Subject: Callout Date: 30/09/2014 10:22:22 AM +10'00'
Please delete - batch variable data added on separate reverse panel label.
Number: 6 Author: Subject: Callout Date: 30/09/2014 10:23:01 AM +10'00'
Change to new label shape - cutting line
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t , LINKPHARMA 
DEVELOPMENT ARTWORK 

I eo .. ponent Code: U PH0914L 

Nominal dimensions (mm): 

132 x 50 overall 

cutter Profile: 

Version Control Date By 

Version A: 18/11/10 AC 

Version B: 14/08/12 AC 

Version C: 08/05/13 GR 

Version D edited: 30/09/14 GR 

Version E: 

Version F: 

Version G: 

Version H: 

Version I: 

Version J: 

Version K: 

Version L: 

Version M: 

Version N: 

Version O: 

Version P: 

Colour Specifications 

Pantone Ret Swatch: 

PMSBlackC 

PMS305C 

PMS 139C 

Varnish free area: 
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,._ 100mm MEASUREMENT VERIFICATION BAR ..... 

! , LINKPHARMA 
DEVELOPMENT ARTWORK 

I Conponent Code: UPH0914C 

Nooiinal cfrmensions (mm): 

113 x 50 overall 

C:Utte< Profile: 

Version Control Date By 

Version A: 25/07/12 GR 

Version B: 14/08/12 GR 

Version C: 06/08/14 GR 

Version D edited: 30/09/14 GR 

Version E: 

Version F: 

Version G: 

Version H: 

Version I: 

Version J: 

Version K: 

Version L: 

Version M: 

Version N: 

Version O: 

Version P: 

Colour Specifications 

Pantone Ret Swatch: 

PMS Black C 

PMS305C l I 
PMS 139C 

PMS423C 

Varnish Free Alea 
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t , LINKPHARMA 
DEVELOPMENT ARTWORK 

I eo .. ponent Code: UPH0914L2 

Nominal dimensions (mm): 

60x20 

cutter Profile: 

Version Control Date By 

Version A: 291!&'14 GR 

Version B: 

Version C: 

Version D: 

Version E: 

Version F: 

Version G: 

Version H: 

Version I: 

Version J: 

Version K: 

Version L: 

Version M: 

Version N: 

Version O: 

Version P: 

Colour Specifications 

Pantone Ret Swatch: 

PMSBlackC 

Varnish free area: 
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From: 
To: 
Subject: RE: OM-2014-01226-1 -Cl - Request for amended cover letter for UGNOCAINE HYDROCHLORIDE 5% w/v 

& PHENYLEPHRINE HYDROCHLORDE 0.5% w/v TOPICAL SOLUTION [SEC=UNCLASSIFIED] 
Date: Thursday, 9 October 2014 9:38:52 AM 
Attachments: ~ .m 1 Replacement Cover letter pdf 

Dearllll 
Please find attached a replacement cover letter for t his applicat ion. 

The Application Level (Cl) has been added into the tabulated detailed description of t he 

proposed labelling changes. The applicat ion number has also been corrected (t he draft number 

was included by mistake in the original letter) . 

Kind regards, -
! \ LINK..JEALTHCARE 

-Senior Regulatory Affairs Associate 

(D: + 61 (2) 8401 9TT7 
(F): +61 (2} 8401 9786 

(E): ~ linkhealthcare.com.au 

I am in the office Mon/f ue/fhu/Fri 

From: 
Sent: Wednesday, 8 October 2014 1:37 PM 

To: 

@tga.gov.au] 

Subject: OM-2014-01226-1 -Cl - Request for amended cover letter for LIGNOCAINE 

HYDROCHLORIDE 5% w/v & PHENYLEPHRINE HYDROCHLORDE 0.5% w/v TOPICAL SOLUTION 

[SEC=UNCLASSIFIED] 

Dear 

RE: Administrative check of OTC application 

I refer to your application to vary the regist rat ion of AUST R 225750 . 

On 15 April 2013, the TGA commenced the staged implementation of the new OTC business 

process. The ARGOM Guidelines on the pre-market applicat ion and evaluat ion process for OTC 

medicines. which came in to effect w ith the new business process, state t he new administrat ive 

requirements for OTC applications. The OMA (Applicat ion Entry Team) performs an initial 

administrat ive check of each submission received . 

Your application has been checked for compliance with t he new administrat ive req uirements. 

The following issues have been ident ified and must be rectified within seven days in order for 

your applicat ion to proceed. 



1. The application level has not been identified. Guidance on determining the correct
application level and supporting information required for OTC medicines submissions is
available on the TGA website. Please provide the following:

a.    An updated cover letter that clearly states the nature and scope of the
application, the application level (as per the OTC application categorisation
framework), the reason for selecting the application level and any relevant
background information.

b.    For applications to change an OTC medicine, please also provide a description of
the change(s) and the reason for the change given. It is not sufficient to restate
the change codes that are applicable.

 
Your application will be placed on stop clock until this documentation is received.
 
Regards
 

 
Departmental Officer 
Application Entry & Support 
Office of Medicines Authorisation 

Phone: 
Email: @tga.gov.au 

Therapeutic Goods Administration 
Department of Health 
PO Box 100 
Woden ACT 2606 Australia 
www.tga.gov.au
 

"Important: This transmission is intended only for the use of the addressee and may contain confidential or legally
privileged information and has been sent in accordance with the TGA security policy.

If you are not the intended recipient, you are notified that any use or dissemination of this communication is strictly
prohibited. If you receive this transmission in error please notify the author Immediately and delete all copies of this
transmission."
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! , uNKHEALTHCARE 

OTC Medicines 
Office of Medicines Authorisation 
Therapeutic Goods Administration 
PO Box 100 
Woden ACT 2606 

Module 1.0.1 Cover Letter 

Re: OM-2014-01226-1-C1 

Section 90(3) Self Assessable Request to amend the labelling artwork for 

AUST R 225750 LIGNOCAINE HYDROCHLORIDE 5% w/v & PHENYLEPHRINE 
HYDROCHLORIDE 0.5% w/v TOPICAL SOLUTION 

Dear Sir/Madam, 

Link Medical Products hereby submits a Self Assessable Request for the above mentioned 
product. The change requested is to the product labels and involves the removal of a logo 
and UK licence number, the relocation of the batch and expiry information to a new reverse 
panel label, change to printing of batch and expiry prefixes at the time of manufacture, and 
the adjustment of the cutting line for the carton label. The changes are described in detail in 
the table below. 

Current Proposed Reason for change ARGOM Application 

(Module 1.3.4.1) (Module 1.3.4.2) 
change Level 
code 

Unit and carton labels Delete manufacturer logo Not required in Australia. RGR C1 
include manufacturer and UK registration details. 
logo and UK registration 
details. 

Batch and Expiry Relocate the Batch and Manufacturer requires LFO C1 
prefixes are pre-printed Expiry information to a new that Batch and Expiry 
on the label and are reverse panel label, which information be printed 
located on the front includes barcode, prefixes to onto the reverse label at 
panel of the carton be printed onto the label at the time of batch 
label. the time of manufacture, and manufacture. 

adjust the shape (cutting 
line) of the carton label. 

Batch and Expiry Batch and expiry prefixes Manufacturer requires LFO C1 
prefixes are printed on removed from pre-printed that Batch and Expiry 
the unit label label and will be printed onto information be printed 

the label at the time of batch onto the label at time of 
manufacture. batch manufacture. 
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Assurance is given that no aspects of the labelling, PI, CMI, pharmaceutical data, 
manufacturing process or other product details have been changed or are to be changed, 
other than changes nominated in this application and those made in conformity with the 
'Changes table'. 

A copy of the current approved labels are provided in Module 1.3.4.1, marked up labels in 
Module 1.3.4.2 and the proposed new labels have been provided in Module 1.3.4.3. 

A credit card authorisation for $1445.00 for this Request will be faxed directly to the Office of 
Corporate Services. 

This application is complete and contains the required documentation to support this Request, 
~ Id you have any questions, please contact me directly by email at 
~ linkhealthcare.com.au. 

Yours sincerely, 

Senior Regulatory Affairs Associate 
Link Medical Products Pty Ltd 
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From: 
To: 
Subject: RE: OM-2014-01226-1 - Cl - Request for details on labelling for LJGNOCAINE HYDROCHLORIDE 5% w/v & 

PHENYLEPHRINE HYDROCHLORDE 0.5% w/v TOPI CAL SOLUTION [SEC= UNQ.ASSIAED] 
Date: Thursday, 9 October 2014 10:00:11 AM 
Attachments: - .m oosed labelling odf 

Dearllll 
The original approved carton label was a single label to be pre-printed, then at the time of 

manufacture the label was to be imprinted w ith batch variable data (batch number and expiry 

date) and then attached to the front panel of a hard plastic container or 'carton' . 

The proposed carton label is to be pre-printed and attached to the front panel of the carton. 

However, the batch va riable data (batch number and expiry date) is to be imprinted onto a new 

and separate carton label (pre-printed w ith the barcode) which is then to be attached to t he 

reverse panel of t he carton. 

Please refer to Module 1.3.4.3 (copy attached) in which a clean copy of all t hree proposed labels 

are presented. The proposed new reverse panel label is on page 3 of this file. 

Kind regards, -
! \ LINK..JEALTHCARE 

Senior Regulatory Affairs Associate 

(D: + 61 (2) 8401 9TT7 
(F): +61 (2} 8401 9786 

(E):~ linkhealthcare.com.au 

I am in the office Mon/f ue/fhu/Fri 

From: 
Sent: Wednesday, 8 October 2014 2:50 PM 

To: 

@tga.gov.au] 

Subject: FW: OM-2014-01226-1-Cl - Request for details on labell ing for LIGNOCAINE 

HYDROCHLORIDE 5% w/v & PHENYLEPHRINE HYDROCHLORDE 0.5% w/v TOPICAL SOLUTION 

[SEC=UNCLASSIFIED] 

Can you please explain what you mean when you indicate on your labell ing 'batch variable data 

added on separate reverse panel label' . You have not provided any other carton label. 

Kind regards 

--cer 
Application Entry & Support 



Office of Medicines Authorisation 

Phone: 
Email: @tga.gov.au 

Therapeutic Goods Administration 
Department of Health 
PO Box 100 
Woden ACT 2606 Australia 
www.tga.gov.au
 

From: @tga.gov.au] 
Sent: Wednesday, 8 October 2014 1:37 PM
Subject: OM-2014-01226-1 -C1 - Request for amended cover letter for LIGNOCAINE
HYDROCHLORIDE 5% w/v & PHENYLEPHRINE HYDROCHLORDE 0.5% w/v TOPICAL SOLUTION
[SEC=UNCLASSIFIED]
 
Dear 

RE: Administrative check of OTC application

I refer to your application to vary the registration of  AUST R 225750 .

On 15 April 2013, the TGA commenced the staged implementation of the new OTC business
process. The ARGOM Guidelines on the pre-market application and evaluation process for OTC
medicines, which came in to effect with the new business process, state the new administrative
requirements for OTC applications.   The OMA (Application Entry Team) performs an initial
administrative check of each submission received.

Your application has been checked for compliance with the new administrative requirements. 
The following issues have been identified and must be rectified within seven days in order for
your application to proceed.
 

1. The application level has not been identified. Guidance on determining the correct
application level and supporting information required for OTC medicines submissions is
available on the TGA website. Please provide the following:

a.    An updated cover letter that clearly states the nature and scope of the
application, the application level (as per the OTC application categorisation
framework), the reason for selecting the application level and any relevant
background information.

b.    For applications to change an OTC medicine, please also provide a description of
the change(s) and the reason for the change given. It is not sufficient to restate
the change codes that are applicable.

 
Your application will be placed on stop clock until this documentation is received.
 
Regards
 

 
Departmental Officer 
Application Entry & Support 
Office of Medicines Authorisation 
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Phone: 
Email: @tga.gov.au 

Therapeutic Goods Administration 
Department of Health 
PO Box 100 
Woden ACT 2606 Australia 
www.tga.gov.au
 

"Important: This transmission is intended only for the use of the addressee and may contain confidential or legally
privileged information and has been sent in accordance with the TGA security policy.

If you are not the intended recipient, you are notified that any use or dissemination of this communication is strictly
prohibited. If you receive this transmission in error please notify the author Immediately and delete all copies of this
transmission."
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From:
To: @linkhealthcare.com.au
Subject: OM-2014-01226-1- C1 Level application - Approval letter [SEC=UNCLASSIFIED]
Date: Thursday, 16 October 2014 11:25:07 AM
Attachments: OM-2014-01226-1 - C1 Level applicaion - Approval letter - ss. 9D(3).pdf

Dear Sponsor

Please find attached an electronic copy of the approval letter for your C1 Level application
(Submission ID: OM-2014-01226-1). 

Regards

Departmental Officer 
Application Entry & Support 
Office of Medicines Authorisation 

Phone: 
Email: @tga.gov.au 

Therapeutic Goods Administration 
Department of Health 
PO Box 100 
Woden ACT 2606 Australia 
www.tga.gov.au

Departmental Officer 
Application Entry & Support 
Office of Medicines Authorisation 

Phone: 
Email: @tga.gov.au 

Therapeutic Goods Administration 
Department of Health 
PO Box 100 
Woden ACT 2606 Australia 
www.tga.gov.au
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Austr.tlian Gon irnment 

Department or lleakh 
Tl:ternpc-utic Goods Admini,slraliou 

File No.: 2013/ 014736 
Submission No.: OM-2014-01226-1 

The Managing Director 
- ducts Pty Ltd T/ A Link Pharmaceuticals 

WARRIEWOOO NSW 2102 

Attentiom 
--ry Affail's Associate 

Dear Sir/Madam 

REQUESTUNOERs. 90(3) FORVARIATJONTOTHEENT'RYIN THEARTG 

I refer to your request under subsection 90(3) of the Therapeutic Goods Act 1989 (the Act) 
dated 2 Octobe1· 2014 to vary the ennyof LIGNOC.J\INE HYDROCHLORIDE 5~iJ w/ v& 
PHENVLE,PHRINE HYDROCHLORIDE 0.5~il w/ v TOPICAL SOLUTION AUST R 22S7S0 ( the 
Product) in the Australian Register of Therapeutic Goods (the ARTG) as follows: 

• remove the manufacturer logo and UK registr.ition det.iils from the c.irton label 

• relocaw the batch and expu-y infor1nation to the reverse panel label of the c-arton lahel 

• reformat the tamper evident se.il shape of the cutting line 

Subsection 9D (3) of the Act c-.an be found onliue at the fo Uov.ing link: 
hnp· l/www.rnmJ,.w.~ov.,m {Peui] • /C2014CQ041 o 

Decision 
As delegate of the Secretary of the Oep.u1:ment of H e.ilth. I am .. under subsection 9D(3) of 
the Act, vaiying the entry of the product ill the ARTG as Nquested on the basis that the 
variation does not indicate any rednctio11 in qnalicy, safety or efficacy of the product/ s for 
the purposes for which they are to be used. 

Review rights 

Details of review ri.ght:s for the decision under suhsection 9D(3) ai-e provided at 
Attadm1ent 1. 

PO Box 100 WodenACT2606 AEN41!S3S 4l!&ea< 

Phone: 02 6232 8444 Fax: 02 6203 1605 8nait 111todMga.gov.au 
www.tga.g01,1.au 

T l"AHeakh Safety I \.3. Regulation 



Document 4

Please do not hesitate to c,ontact me .if you have any further queries regarding this matter. 

Yours faithfulty 

-0 ffi r:-e of Medicines Authorisation 
Market Authorisation Group 
Delegate of the Secretary 

10 October .2'014 

Attachm entt: 

1, Review rights 

Page2of 3 
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Attachment 1 

Review Rights 

The decision under subsection 90(3) of the Act is an "'initial decision'" with in the meaning 
of r.ection 60 of the Therapeutic Goodr. Act 1989 (the Act), This means that if your 
interests are affect ed, you may seek reconsideration by the Minister. Any request for 
reconsideration r.hould be made in writing within 90 days after this notification is 
received and should be sent to the following address: 

Assistant Minister for Health 
Par-1iament House 
CANBERRA ACT 2600 

The letter should be headed "'REQUEST FOR RECONSIDERATION UNDER SECTION 60 OF 
THE THERAPEUTIC GOODS ACT 1989". 

What you should provide in support o f your 1·equest fol' re-consideration 

It is import.ant that you include with your request any information in support of tlte 
request that you would like the Minister to consider, Under subr.ection 60(3A) of the Act, 
the Minister is not able to consider any information tltat you provide after tlte making of 
the request unless the information is provided in response to a request from the Minister 
or it is infotmation dtat indicates that tlte quality, safety or efficacy of the relevant 
therapeutic goods is unaccep table. To facilitate the consideration of your request it is also 
requested that you: 

1. indude a copy of the decision you want reconsidered; 

2. describe \',ith .li much specificity .li you can, e.uct:ly what parts of the decision you 
believe are incorrect or in relation to which you object, and set out the re.lions: 

3, identify the parts of tlte information you provide in support. o f the request tltat relate 
to each of those reasons; and 

4. if the decision does not relate to you or your company, describe how your int erests 
.are affect ed by the decision. 

The Minister may either personally deal with the request or send itto be dealt with by one 
of the Minist er's delegates within the Department, If you ar-e dfr.satisfied ,-,ith tlte result of 
the decision on the reconsider.ation request then, subject to the Administrative Appeals 
Tribunal Act 1975, you may appeal to the Tribunal fo r review of that decision. 

Page 3of3 



From:
To:
Subject: RE: Request advice on procedure to correct an error [SEC=UNCLASSIFIED]
Date: Friday, 6 February 2015 2:23:05 PM
Attachments: image001.png

image002.jpg
32p5.1 specification 5 feb v1 15 clean.pdf

.vcf

Dear 
Thank you for your reply. I am pleased to advise that the proposed solution to this issue is
acceptable.

The affected product is: AUST R 225750 LIGNOCAINE HYDROCHLORIDE 5% W/V %
PHENYLEPHRINE HYDROCHLORIDE 0.5% w/v TOPICAL SOLUTION (File No: 2013/014736).

Copy of the corrected finished Drug Product Specification is attached. Please note the
manufacturer has elected to state the specification in terms of 0.100g rather than 100mg :

Current

(Module 3.2.P.5.1)

Corrected

(Module 3.2.P.5.1)

Spray weight

Mean of 15 measurements ±
10% of 100.0µg (90.0-110.0 µg).

No individual measurement > ±
15% of 100.0µg (85.0-115.0 µg).

Spray weight

Mean of 15 measurements ±
10% of 0.100g (0.90-0.110g).

No individual measurement > ±
15% of 0.100g (0.085-0.115g).

Thanks and kind regards,

I am in the office Mon/Tue/Thu/Fri

From: @tga.gov.au] 
Sent: Friday, 6 February 2015 12:43 PM
To: 
Subject: RE: Request advice on procedure to correct an error [SEC=UNCLASSIFIED]

Dear 

I have been asked to respond to your enquiry below.
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The case that you have described seems straightforward, and no formal regulatory action should
be needed.
 
If you can provide me with the details of the affected product(s), and with the corrected
specification document, I will place the corrected document on file.
 
Let me know if this will be acceptable to you.
 
Regards,

 
 

Senior Evaluator 
OTC Medicines Evaluation Section 
Medicines Authorisation Branch 

Phone:  Fax:  
Email: @tga.gov.au 

Therapeutic Goods Administration 
Australian Government Department of Health 
PO Box 100 
Woden ACT 2606 Australia 
www.tga.gov.au
 
 
 
 
From: @linkhealthcare.com.au] 
Sent: Friday, 23 January 2015 9:24 AM
To: OTC Medicines
Subject: RE: Request advice on procedure to correct an error [SEC=UNCLASSIFIED]
 
Hi 
Thank you for your quick reply.
 
The typographical error is in the units of the specification for the spray weight : µg is incorrect
and should read mg. It is suspected the typo came about because the spray volume is 100µL, but
the spray weight is 100mg. There is no change to the actual specification for the finished product
because the spray weight has always been 100mg.
 

Current

(Module 3.2.P.5.1)

Proposed

(Module 3.2.P.5.1)

Spray weight

Mean of 15 measurements ±
10% of 100.0µg (90.0-110.0 µg).

No individual measurement > ±
15% of 100.0µg (85.0-115.0 µg).

Spray weight

Mean of 15 measurements ±
10% of 100.0mg (90.0-110.0
mg).

No individual measurement > ±
15% of 100.0mg (85.0-115.0
mg).
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Kind regards,

 
From: @tga.gov.au] On Behalf Of OTC Medicines
Sent: Friday, 23 January 2015 9:14 AM
To: 
Subject: RE: Request advice on procedure to correct an error [SEC=UNCLASSIFIED]
 
HI 
 
Could you please advise the type of typographical error?  Does it involve actual limits?
 

 
OTC Medicines
Application Management & Export 
Medicines Authorisation Branch 
Phone: 
Email: otc.medicines@tga.gov.au

Therapeutic Goods Administration
Department of Health
PO Box 100
Woden ACT 2606
www.tga.gov.au

 
 
 
From: @linkhealthcare.com.au] 
Sent: Friday, 23 January 2015 9:02 AM
To: OTC Medicines
Subject: Request advice on procedure to correct an error
 
Dear Sir or Madam,
Please may I request advice on how to proceed to correct a typographical error in the finished
product specification of an approved OTC medicine?
 
Kind regards,

 

I am in the office Mon/Tue/Thu/Fri
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"Important: This transmission is intended only for the use of the addressee and may contain confidential or legally
privileged information and has been sent in accordance with the TGA security policy.

If you are not the intended recipient, you are notified that any use or dissemination of this communication is strictly
prohibited. If you receive this transmission in error please notify the author Immediately and delete all copies of this
transmission."
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Module 3: Drug Product 

~ ttUN~ 
Lignocaine HCI 5% w/v and Phenylephrine HCI 0.5% 

w/v Topical Solution 

3.2.P.5.1 Specification(s) 

The finished product specification is summarised below : 

At release 

Test Specification Method 
Appearance Clear, bright,colourless liquid Visual 

inspect ion 
Identificat ion: HSE 

a) For Lignocaine a) Blue-green precipitate method 
b) For Phenylephrine b) Violet colour 
c) For Chloride c) White precipitat e 

Lignocaine hydrochloride Complies positive HPLC 
identity 
Phenylephrine Complies positive HPLC 
hydrochloride identity 
Lignocaine hydrochloride 4.75 - 5.25% w/v (±5%) 

HPLC assay (% w /v) 
2, 6-dimethylanil i ne 50 ppm HPLC 
Phenylephrine 0.475 - 0.525% w/v (±5%) HPLC 
hydrochloride assay (% 
w/v) 
m-hvdroxvbenzaldehvde 5 ppm HPLC 
pH 4.0 - 5.5 HSE 
Spray weight Mean of 15 measurements ± 10% HSE 

of 0.100 g (0.090-0.1 1 0g) method 
No individual measurement > ± 
15% of 0.100 g (0.085 -0. 115 g) 

Extractable volume ~ 2.5ml BP 
Sterility (membrane Complies BP/ Ph. 
filtration) Eur 

At end of shelf life 

Test Specif icat ion Method 
Appearance Clear, bright , colourless Visual 

solution inspection 
Lidocaine hydrochloride assay 4.75 - 5.25% w/v (±5%) HPLC (% w/v) 
2, 6-dimethylanil i ne 400 ppm HPLC 
Phenylephrine hydrochloride 0.475 - 0. 525% w /v (±5%) HPLC 
assay (% w /v) 
m-hydroxybenzaldehyde 50 ppm HPLC 
pH 4.0 - 5.5 HSE 
Sterility (membrane Complies BP/ Ph. 
filtration) Eur 

3.2.P.5.1 Specification(s) February 2015 
Page 1 of 1 



From:
To:
Subject: RE: TRIM: RE: Request advice on procedure to correct an error [SEC=UNCLASSIFIED]
Date: Monday, 9 February 2015 2:48:55 PM
Attachments: image003.png

Thank you 
I have put the corrected specification on file (TGA document reference R15/111022).

Regards,

Senior Evaluator 
OTC Medicines Evaluation Section 
Medicines Authorisation Branch 

Phone:  Fax: 
Email: @tga.gov.au 

Therapeutic Goods Administration 
Australian Government Department of Health 
PO Box 100 
Woden ACT 2606 Australia 
www.tga.gov.au

From: @linkhealthcare.com.au] 
Sent: Friday, 6 February 2015 2:22 PM
To: 
Subject: TRIM: RE: Request advice on procedure to correct an error [SEC=UNCLASSIFIED]

Dear 
Thank you for your reply. I am pleased to advise that the proposed solution to this issue is
acceptable.

The affected product is: AUST R 225750 LIGNOCAINE HYDROCHLORIDE 5% W/V %
PHENYLEPHRINE HYDROCHLORIDE 0.5% w/v TOPICAL SOLUTION (File No: 2013/014736).

Copy of the corrected finished Drug Product Specification is attached. Please note the
manufacturer has elected to state the specification in terms of 0.100g rather than 100mg :

Current

(Module 3.2.P.5.1)

Corrected

(Module 3.2.P.5.1)

Spray weight

Mean of 15 measurements ±
10% of 100.0µg (90.0-110.0 µg).

No individual measurement > ±
15% of 100.0µg (85.0-115.0 µg).

Spray weight

Mean of 15 measurements ±
10% of 0.100g (0.090-0.110g).

No individual measurement > ±
15% of 0.100g (0.085-0.115g).

Thanks and kind regards,
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Document 6

! \ LINK..JEALTHCARE 

-Senior Regulatory Affairs Associate 

(D: + 61 (2) 8401 9TT7 
(F): +61 (2} 8401 9786 

(E): ~ linkhealt hcare.com.au 

I am in the office Mon/f ue/fhu/Fri 

From: @tga.gov.au] 

Sent: Friday, 6 February 2015 12:43 PM 

To: 
Subject: RE: Request advice on procedure to correct an error [SEC=UNCLASSIFIED] 

I have been asked to respond to your enquiry below. 

The case that you have described seems straightforward, and no formal regulatory action should 

be needed. 

If you can provide me with the details of the affected product(s), and with t he corrected 

specification document, I will place the corrected document on file. 

Let me know if this will be acceptable to you . 

Regards, -
- or 
OTC Medicines Evaluation Section 
Medicines Authorisation Branch 

Phone: 
Email: 

Fax: ­
t a. ov.au 

Therapeutic Goods Administration 
Australian Government Department of Health 
PO Box 100 
Woden ACT 2606 Australia 
www.tga.gov.au 

From: 
Sent: 
To: OTC Medicines 

@linkhealthcare.com.au] 



Subject: RE: Request advice on procedure to correct an error [SEC=UNCLASSIFIED]
 
Hi 
Thank you for your quick reply.
 
The typographical error is in the units of the specification for the spray weight : µg is incorrect
and should read mg. It is suspected the typo came about because the spray volume is 100µL, but
the spray weight is 100mg. There is no change to the actual specification for the finished product
because the spray weight has always been 100mg.
 

Current

(Module 3.2.P.5.1)

Proposed

(Module 3.2.P.5.1)

Spray weight

Mean of 15 measurements ±
10% of 100.0µg (90.0-110.0 µg).

No individual measurement > ±
15% of 100.0µg (85.0-115.0 µg).

Spray weight

Mean of 15 measurements ±
10% of 100.0mg (90.0-110.0
mg).

No individual measurement > ±
15% of 100.0mg (85.0-115.0
mg).

 
Kind regards,

 
From: @tga.gov.au] On Behalf Of OTC Medicines
Sent: Friday, 23 January 2015 9:14 AM
To: 
Subject: RE: Request advice on procedure to correct an error [SEC=UNCLASSIFIED]
 
HI 
 
Could you please advise the type of typographical error?  Does it involve actual limits?
 

 
OTC Medicines
Application Management & Export 
Medicines Authorisation Branch 
Phone: 
Email: otc.medicines@tga.gov.au

Therapeutic Goods Administration
Department of Health
PO Box 100
Woden ACT 2606
www.tga.gov.au

 
 
 
From: @linkhealthcare.com.au] 
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Sent: Friday, 23 January 2015 9:02 AM 
To: OTC Medicines 
Subject: Request advice on procedure to correct an error 

Dear Sir or Madam, 

Please may I request advice on how to proceed to correct a typographical error in the finished 

product specification of an approved OTC medicine? 

Kind regards, -
! \ LINK--IEALTHCARE 

Senior Regulatory Affairs Associate 

(T): +61 (2) 8401 9TT7 
(F): -,-61 (2} 8401 9786 

(E): ~ linkhealt hcare.com.au 

I am in the office M on/f ue/fhu/Fri 

"Important: This transmission is intended only for the use of the addressee and may contain confidential or legally 
privileged information and has been sent in accordance with the TGA security policy. 

If you are not the intended recipient, you are notified that any use or dissemination of this communication is strictly 
prohibited. If you receive this transmission in error please notify the author Immediately and delete all copies of this 
transmission." 



OTC Medicines Evaluation 
Medicines Authorisation Branch 
Therapeutic Goods Administration 
PO Box 100 
WODEN ACT 2606 

4 February 2019 

Re:  Application No: OM-2018-GL-12990-1
Change Codes: GPI, PLS  
Application level: C2, C1 
Variation:  Section 23, Section 9D(3) 

ELECTRONIC SUBMISSION DETAILS 
Format NeeS Australia v3.1 
eSubmission identifier n004445 
Applicant Bioinnova Pty Ltd: 68187 
Products AUST R 225750: LIGNOCAINE HYDROCHLORIDE 5% w/v 

& PHENYLEPHRINE HYDROCHLORDE 0.5% w/v 
TOPICAL SOLUTION 

Sequence type OTC – C2 
Regulatory activity 
lead 

OTC 

Sequence description Initial 
Sequence number 0000 
Related sequence 0000 
Date 2019.02.04 
Electronic media Electronic via eBS portal 
Submission size ~ 2 MB 
Validation Lorenz eValidator version 18.1 

Dear Sir/Madam, 

Bioinnova Pty Ltd (EID: 68187) here with submits a variation to update the registered 
details for the abovementioned products. 

Nature and scope of the application: 
This application seeks to include change in excipient ingredient - fragrance, flavor and 
colouring agent in formulation and addition of pack size. 

Rationale/Justification for changes: 
Change is proposed to make the formulation more palatable and marketing purpose. 

eCTD Office [http://ectdoffice.com]
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Proposed changes: 
The following changes come under the change category:  
Formulation changes - excipient ingredients 
 
# Change 

code 
Change type App 

level 
1 GPI Removal and/or addition of a fragrance, flavour, 

printing ink and/or colouring agent(s) (if grouping 
applies), other than change ERT 

C2 

Proposed change/s: 
addition of a fragrance, flavour, printing ink and/or colouring agent. 
Assurances: 
1. The 'new' goods are intended to replace the existing goods in use. 
5. No aspects of the labelling, PI, CMI, pharmaceutical data or other product 
details (including manufacturing process), have been changed or are to be 
changed, other than changes nominated in this application and those made in 
conformity with the Changes Table. 
13.   1. The changeover has been validated* and the Sponsor is satisfied that the 

change will not adversely affect the stability of the product; and  
2. Stability testing will continue for the full term of the product's shelf life 
and the TGA advised immediately of any batches not meeting specifications.  
*Note: Validation data will be provided during a GMP inspection or upon 
request by the TGA within 3 months following the request (also see 
Guidelines on quality aspects of OTC applications 

2 PLS Addition of a pack size for liquids/semi-solids other than 
as described in PLN 

C1 

Proposed change/s: 
Addition of 50mL pack size. 
Assurances: 
5. No aspects of the labelling, PI, CMI, pharmaceutical data or other product 
details (including manufacturing process), have been changed or are to be 
changed, other than changes nominated in this application and those made in 
conformity with the Changes Table. 
6. The labelling for the new pack size is unchanged, other than to indicate the 
new pack size number/volume. 
10. The container type (as defined in TGA Approved Terminology for 
Medicines) is unchanged and container material is unchanged. 
13.   1. The changeover has been validated* and the Sponsor is satisfied that the 

change will not adversely affect the stability of the product; and  
2. Stability testing will continue for the full term of the product's shelf life 
and the TGA advised immediately of any batches not meeting specifications.  
*Note: Validation data will be provided during a GMP inspection or upon 
request by the TGA within 3 months following the request (also see 
Guidelines on quality aspects of OTC applications 
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Supporting documentation: 
1.0.1   Attachment 1: Comparative current and proposed formulation 
 
The process validation for the propsed formulation and pack size will be performed before 
commercialising the product with the proposed formulation and pack size. The process 
validation batches will be charged on stability studies and TGA will be notified 
immediately of any batches not meeting specifications through the shelf life.  
 
I trust the information provided is satisfactory. However, should you wish to discuss this 
application please do not hesistate to contact me with the details below.  
 
Fees: 
The fees will be paid by electronic bank transfer within 14 days of submission. 
 
 
Yours sincerely, 

 
 

Director-Regulatory Affairs 
@bioinnova.com.au 

Phone:  
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Tracking Table 

 

Sequence Sequence type Sequence description Related sequence 
0000 OTC-C2 variation Initial 0000 

 

eCTD Office [http://ectdoffice.com]
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Module 3: Drug Product 
 

 

3.2.P.1 Description and Composition of the Drug Product 
 

The drug product is a clear, colourless, sterile solution containing lignocaine 
hydrochloride 5% w/v and phenylephrine hydrochloride 0.5% w/v in Water for 
Injections for topical application. 

 
Lignocaine hydrochloride and phenylephrine hydrochloride are established drug 
substances with well-characterised physicochemical properties. 

 
The composition of the drug product is provided in the following table: 

 

 
 
 
 
 
 

Lignocaine HCl 5% w/v and Phenylephrine HCl 0.5% 
w/v Topical Solution 

eCTD Office [http://ectdoffice.com]
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From:
To:
Subject: Re: OM-2019-00126-1 S31 [SEC=UNOFFICIAL]
Date: Thursday, 13 June 2019 1:40:07 PM
Attachments: n004445.zip

Dear 
Please find attached our response to the request received on 12 April 2019 for
application OM-2019-00126-1.
Have a great day.
Kind regards,

On Thu, May 2, 2019 at 10:09 AM @health.gov.au>
wrote:

Dear 

Yes that’s fine. 

Cheers

From: @bioinnova.com.au] 
Sent: Thursday, 2 May 2019 9:49 AM
To: 
Subject: Re: OM-2019-00126-1 S31 [SEC=UNOFFICIAL]

Dear 

Thank you for your email. We would like to request for an extension to provide the s31
response. May I please request you to provide us extension until 14 June 2019 for
LIGNOCAINE HYDROCHLORIDE 5% w/v & PHENYLEPHRINE
HYDROCHLORIDE 0.5% w/v TOPICAL SOLUTION (AUST R 225750)?

Thank you once again.

Kind regards

On Fri, Apr 12, 2019 at 4:17 PM @health.gov.au>
wrote:
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Dear 

 

Please find attached the s31 request for this submission

 

Regards

"Important: This transmission is intended only for the use of the addressee and may
contain confidential or legally privileged information. If you are not the intended
recipient, you are notified that any use or dissemination of this communication is
strictly prohibited. If you receive this transmission in error please notify the author
immediately and delete all copies of this transmission."

"Important: This transmission is intended only for the use of the addressee and may
contain confidential or legally privileged information. If you are not the intended
recipient, you are notified that any use or dissemination of this communication is strictly
prohibited. If you receive this transmission in error please notify the author immediately
and delete all copies of this transmission."
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Date: 13/06/2019 
 
OTC Medicines Evaluation 
Medicines Authorisation Branch 
Therapeutic Goods Administration 
PO Box 100 
WODEN ACT 2606 
  
Subject: Response to the Section 31 request 
Submission of response to the Section 31 request received on 12 April 2019 for  
LIGNOCAINE HYDROCHLORIDE 5% w/v & PHENYLEPHRINE HYDROCHLORDE 0.5% 
w/v TOPICAL SOLUTION ARTG 225750 
 
Submission ID: OM-2019-00126-1 
eSubmission identifier: n004445 
 
Dear Sir / Madam, 
 
Please find herewith response for S31 request received on 12 April 2019. 
 

Format NeeS (v.3.1) 
eSubmission identifier n004445 
Applicant Bioinnova Pty Ltd: (68187) 
Submission number OM-2019-00126-1 
Active ingredient name LIGNOCAINE HYDROCHLORIDE/ PHENYLEPHRINE 

HYDROCHLORDE 
Dosage form TOPICAL SOLUTION 

Strengths 2.5mL and 50mL 

Sequence type Supplementary information 
Regulatory activity lead OTC 
Sequence number 0001 
Sequence description Response to request for information – consolidated 
Related sequence 0000 
Date 2019-06-13 
Submission size ~2 Mb 
Validation Lorenz eValidator version 18.1 

 
 
This application is presented in NeeS format and has been validated using the Lorenz 
eValidator.  
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The Sponsor declares that the submission is viiu s free and has been checked using the 
antivirns software Trend Micro Wony -Free™ Business Security version 9.0. Files are 
provided in pdf fonnat and have been generated using Adobe Acrobat XI Pro. 

We look fo1ward to your consideration of this application. Please do not hesitate to contact 
the undersigned for any further info1mation or clarification. 

Yours sincerely, 

atory Affafrs 
.au 



Tracking table 

 

Sequence Related 
substance 

Sequence type Submission 
Description 

Date of 
Submission 

0000 0000 OTC-C2 variation Initial February 2019 
0001 0000 Supplementary 

information 
Response to 
request for 
information 

June 2019 
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S31 Request for Information 
Submission number: OM-2019-00126-1 
TGA reference: D19-5389021 
__________________________________________________________________________________ 

S31 Request for information  

(Received on 12 April 2019) 

 

Question:1 

Please provide updated PI and CMI documents that include the new excipients and 

pack size. The PI should be provided in the new TGA format. 

 

Response: 

Please refer the revised PI/CMI provided in module 1.3 with recommended changes.  

 

Question:2 

Please provide module 3.2.P.7 details for the new 50 mL bottle. Given the large 

difference in the size of the approved bottle (2.5 mL) and the new bottle (50 mL), 

stability data should be provided for the new pack size. 

 

Response: 

We acknowledge agency’s comment and we commit to put commercial batches on Stability. 

Approved packaging for 2.5mL bottle is Type-I clear glass. For 50mL pack size we would like to 
propose HDPE Bottle Extrusion Blow Molded with Pump & Nozzle. Technical Drawing for 
packaging is enclosed as annex-I in this response. 
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AUSTRALIAN PRODUCT INFORMATION – Lignocaine Hydrochloride 5% w/v and 
Phenylephrine Hydrochloride 0.5% w/v (Lignocaine Hydrochloride & Phenylephrine 

Hydrochloride) 
 
1 NAME OF THE MEDICINE 
 
Lignocaine hydrochloride and Phenylephrine hydrochloride. 
 
2 QUALITATIVE AND QUANTITATIVE COMPOSITION 
 
It contains Lignocaine hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v. 
This product does not contain any antimicrobial agent. It is a clear, colourless, sterile solution 
and should not be used if it is coloured. 
 
For the full list of excipients, see Section 6.1 List of excipients. 
 
3 PHARMACEUTICAL FORM 
 
Topical solution, Pump actuated 
 
4 CLINICAL PARTICULARS  
 
4.1 THERAPEUTIC INDICATIONS 
 

• Preparation of nasal mucosa for surgery or endoscopy. 
• Aid in the treatment of acute nose bleeds and removal of foreign bodies from the 

nose. 
• Topical anaesthesia prior to indirect or direct laryngoscopy 
• Topical anaesthesia and local vasoconstriction prior to endoscopy of upper airways. 

 
4.2 DOSE AND METHOD OF ADMINISTRATION 
 
Children 2 to 4 years. 1 squirt per nostril.     
Children 4 to 8 years. 2 squirts per nostril.   
Children 8 to 12 years. 3 squirts per nostril. 
Adults, children over 12 years. Up to 5 squirts per nostril. Each squirt measures 100 
microlitres. 
 

Method of administration 
Route of administration: nasal or pharyngeal. 
Do not exceed the recommended dosage regimens.  
Do not administer to children under 2 years of age.  
Doses are to be administered once only.      
For single use in one patient only. 
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4.3 CONTRAINDICATIONS 
 

• Known hypersensitivity to either of the active ingredients or any of the non-active 
ingredients as listed under 6.1 Ingredients. 

• Hypersensitivity to other local anaesthetics of the amide type and to other 
sympathomimetic agents.  

• Pregnancy. 
• Children under 2 years of age. 

 
4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE 
 
General precautions 
Genetic predisposition to malignant hyperthermia and pre-existing abnormal neurological 
conditions. 
 
Eating and drinking 
The use of topical anaesthetic agents in the oral cavity and upper airway tissues may interfere 
with swallowing and thus enhance the danger of aspiration of food or drink. For this reason, 
food or drink should not be ingested within two hours of using local anaesthetics in the mouth 
area. Numbness of the tongue or buccal mucosa may increase the risk of trauma from hot 
drinks or biting. 
 
Patients with cardiovascular diseases 
Lignocaine hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v should be 
given with caution to patients with cardiovascular disease, especially those suffering from 
hypertension, severe bradycardia, conduction disturbances or severe digitalis intoxication. 
 
There is a small but transient increase in pulse (up to 12 beats per minute) and blood pressure 
(average 8.2 mmHg systolic and 7.5 mmHg diastolic) lasting for ten minutes after the 
administration of this medication to healthy individuals. This must be taken into account if 
this medication is given to hypertensive patients. 
 

Paediatric use 
No data available. 
 
Use in hepatic impairment 
Lignocaine is metabolised in the liver and must be given with caution to patients with hepatic 
insufficiency. 
 

Use in renal impairment 
Metabolites of lignocaine may accumulate in patients with renal impairment. 
 

Use in the elderly 
Elderly and debilitated patients should be given reduced dosages. 
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Effects on laboratory tests 
No data available. 
 
4.5 INTERACTIONS WITH OTHER MEDICINES AND OTHER FORMS OF     
INTERACTIONS 
 
Propanolol or cimetidine may reduce the clearance of lignocaine so that patients given these 
drugs together may show signs of lignocaine toxicity. They should be closely observed. 
Antiarrhythmic drugs - Lignocaine can have additive effects or antagonistic effects. 
Suxamethonium- Lignocaine prolongs the action of suxamethonium.       
Phenytoin- Lignocaine and phenytoin have additive cardiac depressant effects.  
Antidepressants- May interact with phenylephrine. 
 
4.6 FERTILITY, PREGNANCY AND LACTATION 
 
Effects on fertility 
No data available 
 

Use in pregnancy 
Australian Pregnancy Categorisation:  Category B2- Lignocaine hydrochloride 5% w/v and 
Phenylephrine hydrochloride 0.5% w/v should not be used in pregnancy (see 
Contraindications). Lignocaine is classified in category A, but Phenylephrine is in category 
B2. 
 
Use in lactation 
Lignocaine hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v may be used 
as directed in breastfeeding mothers. 
 
4.7 EFFECTS ON ABILITY TO DRIVE AND USE MACHINES 
 
No data available. 
 
4.8 ADVERSE EFFECTS (UNDESIRABLE EFFECTS) 
 
Phenylepherine may rarely cause tremor or palpitations. Rarely nervousness, nausea, 
vomiting, tinnitus, dizziness, numbness or disorientation may occur following rapid 
absorption of lignocaine. The most commonly noted side effect is a transient bitter taste in 
the mouth lasting one to two minutes and then disappearing 
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Reporting suspected adverse effects 
Reporting suspected adverse reactions after registration of the medicinal product is   
important. It allows continued monitoring of the benefit-risk balance of the medicinal  
product. Healthcare professionals are asked to report any suspected adverse reactions at  
www.tga.gov.au/reporting-problems. 
 
   
 4.9 OVERDOSE 
 
Symptoms: 
Systemic toxicity is manifested by central nervous system excitation such as restlessness, 
excitement, blurred vision, nausea and vomiting, muscle twitching and, in more severe cases, 
convulsions. Toxicity due to α-adrenergic overstimulation may result in tachycardia and 
arrhythmia. 
 

Treatment: 
Consists of ensuring adequate ventilation and arresting convulsions with intravenous diazepam 
if required. Cardiac resuscitation may be required to reverse pathological arrhythmias.  
 
For information on the management of overdose, contact the Poison Information Centre on 
131126 (Australia). 
 
5 PHARMACOLOGICAL PROPERTIES  
 
5.1 PHARMACODYNAMIC PROPERTIES 
 
Mechanism of action 
Lignocaine hydrochloride. This constituent is a local anaesthetic which stabilises the 
neuronal membrane and prevents initiation and transmission of nerve impulses, thereby 
effecting local anaesthetic action. Onset of action is rapid and may last for one hour. It does 
not produce irritation to mucous membranes due to its nonester structure and it is not 
detoxified by circulating plasma esterases. The liver is the chief site of biotransformation of 
lignocaine and both free and conjugated forms of the drug are excreted in the urine. 
 
Phenylephrine hydrochloride. This is a sympathomimetic agent with mainly direct effects 
on the α-adrenoreceptors. The phenylepherine in Lignocaine hydrochloride 5% w/v and 
Phenylephrine hydrochloride 0.5% w/v constricts the blood vessels locally, which can 
decrease the systemic absorption of lignocaine and restrict bleeding. It also decreases the 
onset of action and increases the duration of action of lignocaine. Its nasal decongestant 
action can assist in easier passage of endoscopes. 
 

Clinical trials 
 
No data available. 
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5.2 PHARMACOKINETIC PROPERTIES 
 
Absorption 
No data available. 
 
Distribution 
No data available. 

          
Metabolism 
No data available. 
 
Excretion 
No data available. 
 
 
5.3 PRECLINICALSAFETY DATA  
 
Genotoxicity  
 
No data available. 
 
Carcinogenicity 
 
No data available. 
 
 
6 PHARMACEUTICAL PARTICULARS  
 
6.1 LIST OF EXCIPIENTS 
 
Water for injections BP 
Dilute hydrochloric acid 
Sodium hydroxide 
Stevia rebaudiana 
Concentrated Peppermint Water 
Acesulfame Potassium 
Sodium Chloride 
 
 
6.2 INCOMPATIBILITIES 
 
Incompatibilities were either not assessed or not identified as part of the registration of this 
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medicine. 
 
6.3 SHELF LIFE 
 
In Australia, information on the shelf life can be found on the public summary of the 
Australian Register of Therapeutic Goods (ARTG). The expiry date can be found on the 
packaging. 
 
6.4 SPECIAL PRECAUTIONS FOR STORAGE  
 
Store below 25°C. Protect from light. This product does not contain antimicrobial agents.  
For single use in one patient only. Any unused product should be discarded. 
 
6.5 NATURE AND CONTENTS OF CONTAINER 
 
Pump actuated topical solution:  
Lignocaine 5 mg, phenylephrine 0.5 mg)/spray  
2.5 mL and 50 mL 
 
 
6.6 SPECIAL PRECAUTIONS FOR DISPOSAL 
 
In Australia, any unused medicine or waste material should be disposed of by taking to      
your local pharmacy (or) any unused medicine or waste material should be disposed of  
in accordance with local requirements. 
 
6.7 PHYSICOCHEMICAL PROPERTIES 
 
 
The chemical structure for lignocaine hydrochloride is: 
 

 
The chemical structure for phenylephrine hydrochloride is: 
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CAS Number: lignocaine hydrochloride: 6108-050-0 and phenylephrine hydrochloride: 61-
76-7 
 
7 MEDICINE SCHEDULE (POISONS STANDARD) 
 
Schedule 2 
 
8 SPONSOR 
 
Luminarie Pty Ltd  
Baulkham Hills 
NSW 2153  
Australia 
http://www.luminarie.com.au 
 
 
9 DATE OF FIRST APPROVAL 
 
14 July 2014 

 
10 DATE OF REVISION 
 
13 June 2019 
 
Summary table of changes 
 
 
Section changed Summary of new information 
All sections Changed as per New PI format 
8 SPONSOR Sponsor name and address changed. 
6.1 Ingredient New proposed ingredient included 
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AUSTRALIAN PRODUCT INFORMATION – Lignocaine Hydrochloride 5% w/v and 
Phenylephrine Hydrochloride 0.5% w/v (Lignocaine Hydrochloride & Phenylephrine 

Hydrochloride) 
 
1 NAME OF THE MEDICINE 
 
Lignocaine hydrochloride and Phenylephrine hydrochloride. 
 
2 QUALITATIVE AND QUANTITATIVE COMPOSITION 
 
It contains Lignocaine hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v. 
This product does not contain any antimicrobial agent. It is a clear, colourless, sterile solution 
and should not be used if it is coloured. 
 
For the full list of excipients, see Section 6.1 List of excipients. 
 
3 PHARMACEUTICAL FORM 
 
Topical solution, Pump actuated 
 
4 CLINICAL PARTICULARS  
 
4.1 THERAPEUTIC INDICATIONS 
 

• Preparation of nasal mucosa for surgery or endoscopy. 
• Aid in the treatment of acute nose bleeds and removal of foreign bodies from the 

nose. 
• Topical anaesthesia prior to indirect or direct laryngoscopy 
• Topical anaesthesia and local vasoconstriction prior to endoscopy of upper airways. 

 
4.2 DOSE AND METHOD OF ADMINISTRATION 
 
Children 2 to 4 years. 1 squirt per nostril.     
Children 4 to 8 years. 2 squirts per nostril.   
Children 8 to 12 years. 3 squirts per nostril. 
Adults, children over 12 years. Up to 5 squirts per nostril. Each squirt measures 100 
microlitres. 
 

Method of administration 
Route of administration: nasal or pharyngeal. 
Do not exceed the recommended dosage regimens.  
Do not administer to children under 2 years of age.  
Doses are to be administered once only.      
For single use in one patient only. 
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4.3 CONTRAINDICATIONS 
 

• Known hypersensitivity to either of the active ingredients or any of the non-active 
ingredients as listed under 6.1 Ingredients. 

• Hypersensitivity to other local anaesthetics of the amide type and to other 
sympathomimetic agents.  

• Pregnancy. 
• Children under 2 years of age. 

 
4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE 
 
General precautions 
Genetic predisposition to malignant hyperthermia and pre-existing abnormal neurological 
conditions. 
 
Eating and drinking 
The use of topical anaesthetic agents in the oral cavity and upper airway tissues may interfere 
with swallowing and thus enhance the danger of aspiration of food or drink. For this reason, 
food or drink should not be ingested within two hours of using local anaesthetics in the mouth 
area. Numbness of the tongue or buccal mucosa may increase the risk of trauma from hot 
drinks or biting. 
 
Patients with cardiovascular diseases 
Lignocaine hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v should be 
given with caution to patients with cardiovascular disease, especially those suffering from 
hypertension, severe bradycardia, conduction disturbances or severe digitalis intoxication. 
 
There is a small but transient increase in pulse (up to 12 beats per minute) and blood pressure 
(average 8.2 mmHg systolic and 7.5 mmHg diastolic) lasting for ten minutes after the 
administration of this medication to healthy individuals. This must be taken into account if 
this medication is given to hypertensive patients. 
 

Paediatric use 
No data available. 
 
Use in hepatic impairment 
Lignocaine is metabolised in the liver and must be given with caution to patients with hepatic 
insufficiency. 
 

Use in renal impairment 
Metabolites of lignocaine may accumulate in patients with renal impairment. 
 

Use in the elderly 
Elderly and debilitated patients should be given reduced dosages. 
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Effects on laboratory tests 
No data available. 
 
4.5 INTERACTIONS WITH OTHER MEDICINES AND OTHER FORMS OF     
INTERACTIONS 
 
Propanolol or cimetidine may reduce the clearance of lignocaine so that patients given these 
drugs together may show signs of lignocaine toxicity. They should be closely observed. 
Antiarrhythmic drugs - Lignocaine can have additive effects or antagonistic effects. 
Suxamethonium- Lignocaine prolongs the action of suxamethonium.       
Phenytoin- Lignocaine and phenytoin have additive cardiac depressant effects.  
Antidepressants- May interact with phenylephrine. 
 
4.6 FERTILITY, PREGNANCY AND LACTATION 
 
Effects on fertility 
No data available 
 

Use in pregnancy 
Australian Pregnancy Categorisation:  Category B2- Lignocaine hydrochloride 5% w/v and 
Phenylephrine hydrochloride 0.5% w/v should not be used in pregnancy (see 
Contraindications). Lignocaine is classified in category A, but Phenylephrine is in category 
B2. 
 
Use in lactation 
Lignocaine hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v may be used 
as directed in breastfeeding mothers. 
 
4.7 EFFECTS ON ABILITY TO DRIVE AND USE MACHINES 
 
No data available. 
 
4.8 ADVERSE EFFECTS (UNDESIRABLE EFFECTS) 
 
Phenylepherine may rarely cause tremor or palpitations. Rarely nervousness, nausea, 
vomiting, tinnitus, dizziness, numbness or disorientation may occur following rapid 
absorption of lignocaine. The most commonly noted side effect is a transient bitter taste in 
the mouth lasting one to two minutes and then disappearing 
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Reporting suspected adverse effects 
Reporting suspected adverse reactions after registration of the medicinal product is   
important. It allows continued monitoring of the benefit-risk balance of the medicinal  
product. Healthcare professionals are asked to report any suspected adverse reactions at  
www.tga.gov.au/reporting-problems. 
 
   
 4.9 OVERDOSE 
 
Symptoms: 
Systemic toxicity is manifested by central nervous system excitation such as restlessness, 
excitement, blurred vision, nausea and vomiting, muscle twitching and, in more severe cases, 
convulsions. Toxicity due to α-adrenergic overstimulation may result in tachycardia and 
arrhythmia. 
 

Treatment: 
Consists of ensuring adequate ventilation and arresting convulsions with intravenous diazepam 
if required. Cardiac resuscitation may be required to reverse pathological arrhythmias.  
 
For information on the management of overdose, contact the Poison Information Centre on 
131126 (Australia). 
 
5 PHARMACOLOGICAL PROPERTIES  
 
5.1 PHARMACODYNAMIC PROPERTIES 
 
Mechanism of action 
Lignocaine hydrochloride. This constituent is a local anaesthetic which stabilises the 
neuronal membrane and prevents initiation and transmission of nerve impulses, thereby 
effecting local anaesthetic action. Onset of action is rapid and may last for one hour. It does 
not produce irritation to mucous membranes due to its nonester structure and it is not 
detoxified by circulating plasma esterases. The liver is the chief site of biotransformation of 
lignocaine and both free and conjugated forms of the drug are excreted in the urine. 
 
Phenylephrine hydrochloride. This is a sympathomimetic agent with mainly direct effects 
on the α-adrenoreceptors. The phenylepherine in Lignocaine hydrochloride 5% w/v and 
Phenylephrine hydrochloride 0.5% w/v constricts the blood vessels locally, which can 
decrease the systemic absorption of lignocaine and restrict bleeding. It also decreases the 
onset of action and increases the duration of action of lignocaine. Its nasal decongestant 
action can assist in easier passage of endoscopes. 
 

Clinical trials 
 
No data available. 
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5.2 PHARMACOKINETIC PROPERTIES 
 
Absorption 
No data available. 
 
Distribution 
No data available. 

          
Metabolism 
No data available. 
 
Excretion 
No data available. 
 
 
5.3 PRECLINICALSAFETY DATA  
 
Genotoxicity  
 
No data available. 
 
Carcinogenicity 
 
No data available. 
 
 
6 PHARMACEUTICAL PARTICULARS  
 
6.1 LIST OF EXCIPIENTS 
 
Water for injections BP 
Dilute hydrochloric acid 
Sodium hydroxide 
Stevia rebaudiana 
Concentrated Peppermint Water 
Acesulfame Potassium 
Sodium Chloride 
 
 
 
6.2 INCOMPATIBILITIES 
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Incompatibilities were either not assessed or not identified as part of the registration of this 
medicine. 
 
6.3 SHELF LIFE 
 
In Australia, information on the shelf life can be found on the public summary of the 
Australian Register of Therapeutic Goods (ARTG). The expiry date can be found on the 
packaging. 
 
6.4 SPECIAL PRECAUTIONS FOR STORAGE  
 
Store below 25°C. Protect from light. This product does not contain antimicrobial agents.  
For single use in one patient only. Any unused product should be discarded. 
 
6.5 NATURE AND CONTENTS OF CONTAINER 
 
Pump actuated topical solution:  
Lignocaine 5 mg, phenylephrine 0.5 mg)/spray  
2.5 mL and 50 mL 
 
 
6.6 SPECIAL PRECAUTIONS FOR DISPOSAL 
 
In Australia, any unused medicine or waste material should be disposed of by taking to      
your local pharmacy (or) any unused medicine or waste material should be disposed of  
in accordance with local requirements. 
 
6.7 PHYSICOCHEMICAL PROPERTIES 
 
 
The chemical structure for lignocaine hydrochloride is: 
 

 
The chemical structure for phenylephrine hydrochloride is: 
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CAS Number: lignocaine hydrochloride: 6108-050-0 and phenylephrine hydrochloride: 61-
76-7 

7 MEDICINE SCHEDULE (POISONS STANDARD) 

Schedule 2 

8 SPONSOR 

LiRl1 Meeieal PFsEi1H;t;s P+Y LTI>. 
5 Apollo £tm1t 
16!aFFiswood 
NSW21Q2. 

Luminarie Pty Ltd 
Baulkham Hills 
NSW 2 153 
Australia 
http://ww·w.luminarie.com.au 

9 DATE OF FIRST APPROVAL 

14 July 2014 

10 DATE OF REVISION 

._.1_3_.J_u_ne.._20......,19......_ ____________________________ ----, Formatted: Font Not Bold 

Summary table of changes 

Section chan2ed Summary of new information 
All sections Chane:ed as per New PI fo,mat 
8 SPONSOR Sponsor name and address changed. 
6.1 Ine:redient New orooosed ine:redient included 



Lignocaine Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v 
Topical Solution 

PATIENT INFORMATION SHEET 

What is in this medication and what it is used for 
 
This solution contains two active ingredients lignocaine hydrochloride 5% w/v (50 mg/mL) 
and phenylephrine hydrochloride 0.5% w/v (5 mg/mL). Lignocaine hydrochloride is a local 
anaesthetic and phenylephrine hydrochloride causes the small blood vessels near the 
surface of the tissue to constrict. 

 
Lignocaine hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v contains no 
antimicrobial agent. 2.5mL bottle should be used only once in one patient only and any 
residue discarded. 
The solution also contains the following inactive ingredients: sodium hydroxide or dilute 
hydrochloric acid (to adjust pH) and Water for Injections, Stevia rebaudiana, Concentrated 
Peppermint Water, Acesulfame Potassium and Sodium Chloride. 

Lignocaine Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v Topical Solution is 
most commonly used to numb the inside of your nose or throat before the surgeon operates 
or passes a fine telescope to view the structures of the nose and throat. 

It may also be used to numb the nose if a foreign body (such as a small seed or bead or any 
other small object that becomes wedged in the nose) needs to be removed. 

It may also be used to stop the bleeding from the front portion of the nose before treatment 
is given to seal the bleeding blood vessels. 

What are the possible side effects? 
 
The most common side effect that is noticed after use of this medicine is a bitter taste in the 
mouth, it only lasts for one to two minutes and then disappears. While other side effects are 
not commonly experienced with this medication because it is only administered as a single 
dose, it is possible for the following to occur: 

A headache which might last for up to 20-30 minutes; drowsiness; light headedness; ringing 
in the ears; dizziness; confusion; blurred vision; vomiting; twitching; tremors; convulsions; 
sensations of hot or cold; slow heartbeat; fast heart rate with or without palpitations. 

When you should not use this medicine. 
 

 If you are pregnant, or may become pregnant. 
 
When should you advise your doctor that you have other health problems or are 
taking other medication? 

 If you are breast-feeding 
 You have been given or used local anaesthetics before and had an allergic reaction, 

or have reacted to any of the ingredients listed above. 
 You suffer from liver disease 
 You have or have ever had heart disease (i.e. you have had a heart attack or have 

problems such as bradycardia which means a slower than normal heart beat rate. 
Lignocaine the anaesthetic agent may make the effect of any heart rhythm regulating 
drugs much greater and therefore may adversely affect your heart) 
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 You suffer from kidney problems (kidney disease may change the concentrations of 
certain chemicals such as potassium in your blood, and this may in turn affect the 
action of lignocaine on the heart muscle) 

 You suffer from epilepsy and are taking phenytoin (a medicine used to treat epilepsy) 
as use of phenytoin with this medicine may adversely affect your heart. 

 You suffer from high blood pressure or an overactive thyroid. 
 You are taking antidepressant medication. 
 You are taking high blood pressure medication. 
 You are taking anti-ulcer drugs such as Cimetidine. Cimetidine is known as an 

enzyme inducing drug. These drugs can cause the blood level of lignocaine (local 
anaesthetic agent) to rise to levels which can cause side effects. 

 You have had an adverse reaction to phenylephrine or other decongestants (blood 
vessel squeezing drugs). 

You should let your doctor or healthcare professional know if you are taking any other 
medicines, including ones you may have brought yourself without a prescription. 

Lignocaine Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v Topical Solution 
should be used with caution on areas of the nose or throat which are cut because of the risk 
of increased absorption of the active ingredients leading to higher drug levels in the blood. 
Please let your doctor know if you have any cuts or sores in your nose. 

What dose is to be used and how often is it given? 
 
This medicine is administered into the nose or throat by your doctor or doctor’s assistant in 
the following doses: 

Adults and children over 12 years of ages: 
Up to 5 squirts per nostril 

8-12 years: 
3 squirts per nostril 

 
4-8 years: 
2 squirts per nostril 

 
2-4 years: 
1 squirt per nostril 

 
Each squirt measures 100 microlitres of fluid. The dose of lignocaine in each squirt is 5 mg, 
and the dose of phenylephrine in each squirt is 0.5 mg. 

This medicine should not be used in children under 2 years of age. 
 
These doses are given only once. The recommended dosage should not be exceeded. 

 
What effects will I notice after taking the medication? 

 
You will notice a feeling of numbness in the mouth, nose or throat which is caused by the 
medicine. You might also notice that the side of the nose to which the medication has been 
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applied becomes congested and may prove difficult to breathe through. This sensation will 
pass within a few hours. 

What care needs to be taken after taking this medicine? 
 

Do not drink or eat anything until the numbness in the throat has worn off. If you do, then it is 
possible that you may inhale food or drink into the lungs. This will result in serious illness. 

Take care not to bite or to burn your tongue or cheek with hot liquids whilst the numbness is 
still present. 

Storing this medicine 
 

This medicine must be stored in a cool dry place under 25°C. Protect from light. 
 

It should be out of sight and reach of children. Keep it in the same pack in which it was 
supplied. 

Do not transfer it into another container. 
 

Do not use it after the expiry date shown on the label and carton. If this medicine is out of 
date please return it to your pharmacist for correct disposal. 

Further information 
 

This leaflet provides only a summary of the information known about Lignocaine 
Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v Topical Solution. If you have 
any questions or want to know more about this medicine, or are unsure about anything, 
please ask your doctor or your pharmacist. 

Lignocaine Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v Topical 
Solution is supplied in Australia by: 
 
Luminarie Pty Ltd  
Baulkham Hills  
NSW 2153  
Australia  
http://www.luminarie.com.au  

 
This leaflet was prepared June 2019. 
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Information for the Health Professional 
 
User Guide - Instructions for Assembly of Pump and Actuator to Bottle 

 
 

Priming the Pump. 
While holding the bottle upright, the pump should be activated five times before use to prime 
it. 

 
Dosage 
Do not exceed the recommended dosage regimens. 
Doses are to be administered once only. 
Use with caution in patients with cardiovascular disease. 

 
Other Information 
Always hold the bottle upright to ensure dip-tube is immersed in the solution at its tip 
The product is sterile until opened, and contains no preservative. 
Use once in one patient only and discard the bottle and any remaining solution in an 
appropriate manner. 

Document 8

D ~ 
Bottle Pump Actuator 

1. Immediately before use. remove the 
screw cap and rubber stopper from 
the bottle. 

2. Screw the pump onto the bottle. 
3. Push the actuator onto the top of the 

pump. 
4. Press down on the pump-actuator 5 

times to prime the pump before use. 
5. The pump spray is now ready for 

use. Refer to the Consumer Medicine 
Information or Product Information for 
dosing instructions. 

w 

t 



From:
To:@bioinnova.com.au
Cc:COMB Systems
Subject:OM-2019-00126-1 s25 approval [SEC=UNOFFICIAL]
Date:Tuesday, 18 June 2019 12:17:14 PM
Attachments:OM-2019-00126-1 s25 approval.pdf

Dear 

Please find attached the approval letter for this submission. 

Cheers

s22
s22

s22

s22
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PO Box 100  Woden ACT 2606  ABN 40 939 406 804 

Phone: 02 6232 8444  Fax: 02 6203 1605  Email: info@tga.gov.au 
http://www.tga.gov.au  
 

Submission ID: OM-2019-00126-1 

Our reference: D19-5387827 
The Managing Director 

Bioinnova Pty Ltd 

 

 

Attention:  

Email: @bioinnova.com.au 

 
Dear Sir/Madam 

 

APPLICATION UNDER s. 23 TO REGISTER A NEW MEDICINE UNDER s. 25 IN THE 

AUSTRALIAN REGISTER OF THERAPEUTIC GOODS  

I refer to your application under section 23 of the Therapeutic Goods Act 1989 (the Act) dated 

4 February 2019 to register 

LIGNOCAINE HYDROCHLORIDE 5% w/v & PHENYLEPHRINE HYDROCHLORDE 0.5% w/v 

TOPICAL SOLUTION 

(the medicine) in the Australian Register of Therapeutic Goods (the ARTG) which, while a 

separate and distinct good under subsection 16(1) of the Act, is the same as registered 
medicine 

LIGNOCAINE HYDROCHLORIDE 5% w/v & PHENYLEPHRINE HYDROCHLORDE 0.5% w/v 

TOPICAL SOLUTION (AUST R 225750) 

(the “currently registered medicine”) except as follows: 

• The formulation has changed & 

• An additional 50 mL pack size has been included. 

Decision 

As delegate of the Secretary of the Department of Health, I am: 

• under subsection 25(3) of the Act, approving the registration of the medicine in the 

ARTG on the basis that the only difference between the proposed medicine and the 

currently registered medicine are the changes listed above; 

• under subsection 25AB(2) of the Act, notifying you of the decision to register the 

medicine;  

• under subsections 25AA(1) of the Act, approving the text of the PI for the medicine 

under paragraph 25AB(3)(b) of the Act, notifying you of the approved PI as set out at 

Attachment 2 & 

• under subsection 28(2B) of the Act, applying conditions of registration of the 

medicine, as outlined under ‘Conditions of Registration’ below. 

s22
s22

s22
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Section 25, subsections 25AA(1) and (1A), section 25AB and section 28 of the Act can be 

found online at the following link: https://www.legislation.gov.au/Series/C2004A03952 

Date of effect and supply 

Under subsection 16(1) of the Act, the new medicine is a separate and distinct good. 

However, because you have indicated that the new medicine will replace the existing 

medicine, the same AUST R number may be used by reason of the Therapeutic Goods 

(Groups) Order No. 1 of 2001. 

The date of effect of the new registration is the date specified in the Certificate of 
Registration, a copy of which may be obtained via the eBusiness Services (eBS) facilities 

shortly after receipt of the patent certification requested below.  This should be the date 
included under the heading “date of the most recent amendment” at the end of the approved 

PI as set out at Attachment 2. 

Conditions of registration 

The conditions applying to the new registration of the medicine are: 

1. Conditions applicable to all therapeutic goods as specified in the current edition of the 

document "Conditions- standard and specific: Applying to registered or listed 
therapeutic goods under section 28 of the Therapeutic Goods Act 1989", and  

2. Conditions applicable to the relevant category and class of therapeutic goods as specified 

in the current edition of the document " Conditions- standard and specific: Applying to 

registered or listed therapeutic goods under section 28 of the Therapeutic Goods Act 

1989".   

Action required of you 

Before the medicine can be included in the ARTG, you are required to either: 

• notify the Secretary using the approved form that the patent certification under 

subsection 26B(1) of the Act is not required in relation to the application; or 

• provide a certificate required under subsection 26B(1) of the Act.  

Note: 

The requirement for patent certificates does not apply to applicants for registration of medicines 

who are not required to submit evidence or information to establish the safety or efficacy of the 

goods as part of the registration process. In these circumstances, the applicants are only required 

to notify the Secretary in the approved form that the subsection 26B(1) patent certificate is not 

required in relation to the application. 

The notification form and patent certificate can be downloaded via the TGA website 

(http://www.tga.gov.au/form/australia-united-states-free-trade-agreement).  You should 

forward the completed and signed certificate or notification to otc.medicines@health.gov.au.  

A certificate of registration can only be issued after receipt of the completed and signed 

certificate or notification. 

Review rights 

Details of your review rights are at Attachment 1. 

Your obligations in relation to Product Information  

You are reminded that an approved PI for a medicine cannot be changed without the 

approval of the Secretary under subsection 25AA(4) of the Act.  
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You are also reminded that the CMI must comply with the requirements set out in the 

Therapeutic Goods Regulations 1990 which includes the obligation to ensure the CMI that 

must be supplied with the medicine is ‘consistent with’ the approved PI. 

Other matters 

A copy of the final consumer medicine information is provided at Attachment 3. 

You are reminded of the pharmacovigilance reporting requirements as set out in the 

document “Pharmacovigilance responsibilities of medicine sponsors – Australian 

recommendations and requirements”, including the requirement to keep the Australian 
pharmacovigilance contact person details up to date through the TGA Business Services 

electronic portal. 

Please note that it is your responsibility to ensure that current Good Manufacturing Practice 

clearance letters are maintained for all overseas sites of manufacture registered for the 

products.  

Please do not hesitate to contact me if you have any further queries regarding this matter. 

Yours faithfully 

 

 

Signed and authorised by 

 

Delegate of the Secretary 

Complementary & OTC Medicines Branch 

Email: @health.gov.au   

 
18 June 2019 

 
 

Attachments: 

1. Review rights 

2. A copy of approved product information 
3. A copy of final consumer medicine information 

s22

s22

Document 9



 
Page 4 of 15

 

Attachment 1 

Request for reconsideration of an initial decision 

The decisions under sections 25 and 28 of the Act are ‘initial decisions’ within the meaning of 
section 60 of  the Act. Under section 60, a person whose interests are affected by a 

‘reviewable’ initial decision, can seek reconsideration of the initial decision. 

As this document constitutes written notice of the making of an initial decision being given by 

the Secretary, a request for reconsideration of this initial decision must be given to the 

Minister within 90 days and be accompanied by any information that you wish to have 
considered.  A request for reconsideration given to the Minister outside the statutory 90 day 

reconsideration period cannot be accepted. The Minister may either personally undertake a 
request for reconsideration of an initial decision or delegate to an officer of the Department 

with the appropriate delegation. 

Under section 60(3A) of the Act, the Minister (or the Minister’s delegate) is not able to 

consider any information provided after the notification is made of a request for 

reconsideration of an initial decision unless the information is provided in response to a 

request from the Minister (or the Minister’s delegate), or it is information that indicates that 

the quality, safety or efficacy of the relevant therapeutic goods is unacceptable. 

Guidelines for requesting reconsideration of an initial decision 

A request for reconsideration should be made in writing, signed and dated by the person 

requesting reconsideration, should be titled “Request for Reconsideration Under Section 

60 of the Therapeutic Goods Act 1989” and should include the following: 

• a copy of the initial decision notification letter (or other evidence of notification); 

• identify, and describe with as much specificity as possible, which component(s) of the 

initial decision should be reconsidered and set out the reasons why reconsideration is 
requested; 

• any information/documentation in support of the request, clearly labelled to 
correspond with (any or each of) the reasons why reconsideration is requested; and 

• an email address nominated for the purposes of receiving correspondence in relation to 

the request for reconsideration. 

All requests for reconsideration should be given to the Minister by email: 

Email: ‘minister.hunt.DLO@health.gov.au’ and ‘decision.review@tga.gov.au’ 

Where a request for reconsideration includes dossiers (or similar bulk material) that cannot 

easily be attached to the request given by email, the supporting documentation and original 

(signed) request for reconsideration can then be sent by express post or registered mail to: 

Mail: Minister for Health 

 Suite M1 41 

 c/- Parliament House 

 CANBERRA  ACT  2600 

 

Subject to the Administrative Appeals Tribunal Act 1975 (AAT Act), if you are dissatisfied with 

the decision upon reconsideration by the Minister (or the Minister’s delegate), you can apply 
to the Administrative Appeals Tribunal (AAT) for a review of that decision upon 

reconsideration. 

NOTE:  This initial decision remains in effect unless and until it is revoked or revoked and 

substituted by the Minister (or the Minister’s delegate) as a result of a request for 
reconsideration under section 60 of the Act OR is set aside, varied or remitted by the AAT or 

is otherwise overturned or stayed. 
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AUSTRALIAN PRODUCT INFOID,,L-\.11O_ - Lign:ocaioe HJ ch-ochlodde 5% wb,.· and 
Pbenyliepbrine Hydrnrhloride 0 .. 5% w • (Lignoraine H) dmdtfoiide & Phenyfepbrine 

Hydrorhlodde) 

l _ -,\1\U:: OF THE .. IEDICINE 

Lignocaine hydrochloride and Pbenyieipl:uine hydrochloride .. 

2 QUALITATIVE Al"ID Q "AHI ITATilE CO:MPOSITIO -

It contains Lignocaine hydrochloride 5% w/v and Phenylephrine hydrochloride 0 .5% w. •. 
Ibis product does not contain any anti:n:ricrnbial agent. It is a dear. c:oloudess. sterile solution 
and should not be used jjf d is coloured 

For the full lis1 of excipients, s:ee Section 6.1 List of excipients. 

3 PH.ARl.'U:ACEUTIC.-\L FORl.'1 

Topical solution, Pump actuated 

4 CLTh'lCAL PARTIC tLARS 

4.1 THERAPEUTICII\~ICATIO .. S 

• Prep.u-ati.on of nasal m1.JOOSa for surgery or endoscopy. 
• Aid in the treatment of acute nos:e bleeds and removal of foreign bodi.es from the 

nose. 
• Topical anaesthesia prior to irn:fu-ect or direct laryngoscopy 
• T opi.cal anaesthesia and local vasoconstriction prim to endoscopy of upper airways. 

4.2 DOSE A.ND l\lETHOD OF ADMINISTR;\.TION 

Children to 4 years. 1 squirt per nostril. 
Children 4 .to 8 years. ~ squirts per nostril. 
Children 8 to 12 years. 3 squirts per nostril 
Adults, cJiHdron owr 1 years. Up to 5 squirts per nosiriL Each squirt measures 100 
microlitres. 

l\lethod of administration 

Route of admillistrati.on: nasa] or pharyngeal. 
Do not exceed the recommended dosage regimens. 
Do not administer to ,children uoder 2 ye.,rs of age. 
Doses are to be administered once only. 
For single use in one patient only. 
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4.3 CO:NTRA~"DICATIO1 -s 

• Knmvn lry-pet"SellSitivity to either of the active ingredients or any of the non-active 
ingredients a.s listed unoo- 6.1 Ingredients. 

• Hypersensitivity to other Jocal anaesthetics of the amide type and to othei­
S)impathomimetic agents. 

• Pregnancy. 
• Children under 2 years of age. 

4.4 SPECUL" ARl\lN"GS Al\-:0 PRECAUTIO -S FOR USE 

General precautious 
Genetic predisposition to malignant hyperthemtia and pre-existing abnorma.J neurological 
conditions. 

Eating a.ud drmking 
The use of topical anaesthetic agent m fu.e oral cavity and upper airaray tissues may interfere 
,;i;ith s.\va.JJowing and thus enhance the danger of aspiration of food or drink.. For this reason, 
food or drink should not be ingested within two hours of using local anae.sthe ics in the mouth 
area. Num:bne.ss of the tongue or lmccal mucosa may me.ase the risk of trauma from hot 
drinks Of biting. 

Patients with cardtonsrnlar diseases 
Lignocaiue hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v bould be 
given wdh cauhon to patients with cardiovascular disease, especially those suffering from 
hypertension, severe bradycardia, conduction distwhance.s or severe digitalis intoxication. 

There is a small but transient increase iin pulse (up to 12 beats per minute) and blood pressure 
(average 8.2 mmHg systolic and 7.5 mmHg diastolic) la.sting for ten minutes after the 
adrn:imstration ofthis medication to healthy individuals. Thi.s must be taken into account if 
this medication is given to hypertensive patterns. 

Paediatric use 

No data available. 

Use in hepatic impah·meut 

Lignocaiue is metabolised in the liver and nn~t be given with caution to patients with hepatic 
insuffic.i.ency. 

se m renal irmpairment 

M.etabohtes of lignocaine may accunmlate i.n patients. •with renal impainnent. 

Use tu the ,elcledy 

Elderly and debilitated patients should be given reduced dosages. 
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Effect,; on labo1 to-ry t:esfc~ 

No data avail.ab]e. 

4.5 INTERA.CTIO JS 1\ITH OTHERJ\IEDICINES Al'ID OTHERFOR:l\IS OF 
INTER.!\.CTIONS 

Pmpaoolol or cimeti.din.e may reduce the clearance of lignocaine so fuat patients given these 
drugs together may shoVi igns of lignocaine toxicity. They should be dosel T obseived. 

_i\ntian-hythmic dn1gs - Lignocaine. can. 11.·we: additive effects or antagonistic effec.ts. 
Su:xame-thouiu.m- Lignocame prolongs the action. of suxamefhonium. 

Ph.e.nytom- li;gnoc-.aine and phenytoin have additive cardiac depressant effects. 

Anfidepre: sants- May m.teract with phenylepbrine. 

4.6 FERTH,IIY PREG ~ArCY Al"'l""D LACIAIIO. -

Effects on fertility 

No data available 

Use in. pregn.anry 

Australian Pregnancy Categorisation: Catego11 8:.- Llg..nocame hychocltloride 5% w/v and 
Ph-enylephrine bydrocWoride 0. 5% w/v should not be used in pregnancy , see 
Contraindications). Lignocam.e is classified m -c.ategory A., but Pbenylephri11e is in category 
B2. 

Use iin lactation 

Lignocaine. hydroch1oride 5% w/v and Phenylephrine hydrochloride 0. 5% w/v rn.1.y be used 
as directed in breastfeeding mothers. 

4. EFFECTS o ABn:,mT To DRIVE A.ND ·s E MACHn-rEs 

No data available.. 

4.8 AD ~RSE. EFFECT (UM)ESIRABL£ EFFECTS) 

PhenyJepherine may rareJy cause tremor or palpitations. Rarely nervousness nausea, 
vomiting, tinnitus, d:izziner;s, numbness or disorientation may oc.cuc follow:ing rapid 
absorption oflignocame. The most common]y noted side effect is a transient bitter taste in 
the mouth lasting one to two minutes and then disappearing 
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Reponing suspected ad\·,erse e-ffectc~ 

Reporting suspected adverse :reactions after registration of the medicmal product is 
important. It allm.vs oontitmed monitoring of the benefit-risk balance ofllie medicinal 
product. Healthcare professionals are asked to :report any suspected adverse reactions at 
,11-,,...,v.te:a. gov. an/reportin~problems. 

-4.9 OVERDOSE 

Symptoms.: 
Systemic toxicity is m.m:ifested by central nervous system excitation such as restlessness, 
excitement, bh.1rrnd vision, nausea and. vomiting, nmscle twitching and, m more severe cases, 
COD\i'1.dsions_ Toxicity due to a-adrene:rgic oirerstinm1a1ion may result in ta.chycardia and 
arrhythmia_ 

I re-a.tment: 
Consists of ensuring adequate ventilation a:nd .anesting c.om,,1lsions with mtravenous diazepam 
if required. Cardiac resuscitation may be required to reverse pathoJogical arrhythmias. 

For information. on the .management of overdose, contact the Poison Information. Centre on 
1111 6 (Australia). 

: PHARiUA.COLOGICAL PROPER.TIE 

5.1 PRAK! L<\.CODYNAl\IIC PROPERTIES 

_ Iecbani.'>ID. of action 

Lignocaine b)7drnchloride. This constituent is a local anaesthetic wmch stabilises the 
neuronal membrane and prer."ellts mitiation and trnnsmission of nerve iimpul:ses thereby 
effec1ing focal anaesthetic action_ Onset of action i.s rapid and may fast for one bm.1L It does 
not produce irritation to mucous membranes due to its nonester sbuchlre and it is not 
detoxified by circulating plas1na esterases. The liver is the chief site of biotransformation of 
lignocaine and both ft:ee and conjugated forms oftbe drug are excreted. in the urine. 

Phenylephrine hych-och.l:ori:d.e, ... This is a sympatho:m:imetic agen.t with main.l.y direct effects 
on the u-adren.oreceptors. The pheny]e.pherine in Liguocaioe bychoc,Woride 5% w/v and 
Pbenylephrine byid:rochloride 0. 5% ,v/v C01Lmicts the blood vessels locally, which can 
decrease the s.ystentic absorption ofhgnocaine and 1estrict bleeding_ It al.so decreases the 
onset of action and mcrease.s the duration of action of lignocaine. Its nasal decooge.stant 
acti.oo can ass~st in easi.er passage of endo~opes. 

Clini.cal hials 

No data available. 
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5.2 PHAR.ltACOKTh-:ETIC PROPERTIES 

Absol'pti.on 

No data availab]e. 

Distribution 

No data availabJe. 

l\:lettaboft5m 

No data availabJe. 

Excretion 

No data availa.bJe. 

:.3 PRECU NICALSAFETI' DATA 

Genotoxi.rity 

No data availabJe. 

Can.·irnogenirdty 

No data availa.bJe. 

6 PHAR!,, IACE ITTCAL PARTICULARS 

6.1 LIST OF EXCIPIE .fS 

Water for inj,ections BP 
Dilute bydrncWoric acid 
Sodium hydroxide 
Stevia rebaudiana 
Concentrated Peppermmt \\ ater 
Acesu1fa:me Potassimn 
Sodium Chloride 

6.2 INCOllPATIBil,ITIES 

Incompatibilities, were either not assessed or not identified as part of the registration of thls 



 
Page 10 of 15

 

 

Document 9

medicine. 

6.3 SHELF LIFE 

In Ausrra:lia, information on the shelf life can be found on the public sum1nary of the 
Australian Register of Therapeutic Goods (ARTG). The expiry date can be found on. the 
packagjng. • 

6.4 SPECIAL PRECAUTIONS FORSTOR.c.\.GE 

Store below 25"C. Protect from light. This product does not contain antil.rucrobial agents. 
For single tt<,e in one patient only. Any unused product should be discarded. 

6.5 _ ATURE AND CONTEl\'iJ"S OF CONTAINER 

Plmlp actuated topical solution: 
.Llguocaine 5 mg, phen:ylepbrin.e 0. 5 mg)lspray 
2.5 mL and 50 rnL 

6.6 SPECIAL PRECAUTIONS FOR DISPOSAL 

In Australia, any unused medicine or waste material should be disposed ofby taking to 
your local phamiacy (or) anyunnsed medicine or waste m.aterial should be disposed of 
in accordance Vi.rith local .requirements. 

6.7 PHY ICOCHEMICAL PROPERTIES 

The chemical s,tructnre for lignocaine hydrochloride is: 

The chemical structure for phenvlephrine h1dmchloricle is: 

efli OH 
HO NHMa 

,HCI 

~ 
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CAS Number: lignocaine hydrochloride: 6108-05 0-0 and phenyJephrine hydrochloride: 61 -
76-7 

7 MEDICINE SCHEDULE (POISO -s SI A.i~ARD) 

Schedule 2 

8 SP0.1 SOR 

Luminarie Pfy Ud 
Baulkham Hills 

\V2153 
Anstralia 
http:! ¥,vw.hnrrinarie.c.om.a.u 

9DA1EOFFIRSI APPROVAL 

14 July2014 

10 DATE OF REYISIOl 

13 Ilme 2019 

Smnm.u·y table of changes 

Section rhan«>ed Summary of new information 
All sections ew PI format 

6.1 In edieut wcluded 
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Lignocaine Hydrochloride 5% w/v Phenylephrine Hydrochlot1ide 0.5% wtv 

T opic:al Solution 

PATIENT NFORMATIONI SHEET 

What is in this medicatio1 and what it is used fot" 

This solution contains two adive ingredients lignocaine hydirochlori cle 5% wlv (50 mglmL) 
and phenylephrine hydrochloride 0.5% wfv (5 rnglml),. Lignocaine hydrochloride is a local 
anaesthetic an;d phe 1yiep rine hydrochloride causes the small blood vessels near the 
surface of the tissue to constrict. 

Lignocaine hydrochloride 5% wlv and Phenylephrine hydrochloride 0.5% wfv contains no 
antimicrobial agent 2.5ml bottle shou d be used only once in one patient only and any 
residue discarded. 
The solution also co , tains 1he follo\'i t1g inadive ingredients: sodium hydroxide or dilu:te 
hydroch!oric acid (to adjust pH) and Water for lniections, Stevia rebaudiana, Concentrated 
Peppermint Water, Acesulfame Potassium and Sodium Chloride. 

Lignocaine Hydrochloride 5% vdv Phenytephrine Hydrochloride 0.5% wfv Topical Solution is 
most commonly used to numb the inside of your nose or throat before the surgeon operates 
or passes a fine telescope to view 1he structures of the nose and 1hroat 

It may also be used to numb the nose if a foreign body (such as a small seed or bead or any 
other small object that becomes wedged in fue nose) needs 1o be removed. 

It may also be used to stop the bleeding from the front porlion of the oose before treatment 
is given to seal the bleeding blood vessels. 

What a:re tlhe possible side effects? 

The most common side effect that is noticed after use of this medicine is a bitter taste in the 
mouth, it only lasts for one to two minutes and then disappears. While other side effects are 
not commonly experienced with this medication because it is only administered as a sing1le 
dose, it is possible for the follo\'i ng to occur: 

A headache which might last for up to 20-30 minutes;. drowsiness; light headedness; ringing 
in the ears; dizziness; confusion; blurred vision; vomiting; twitching; tremors; convulsions; 
sensations of hot or oo d; slow heartbeat; fast heart rate 'iMlh or without palpitations. 

Wile, you sl mild not use tlhis medicine. 

■ If you are preg:nant, or may become pregnant 

Whe1 should you adviise your doctor (ihat you have oth.er health problems or are 
talidng other medicati:on? 

■ If you are breast-feeding 
■ You have been g;iv,en or used local anaes1heti cs before and had an allergic reaction, 

or have reacted to any of the insgredients lisled above. 
■ You suffer from liver disease 
■ You have or have ever had heart disease (i.e. you have had a heart attack or have 

problems such as bradycardia which mea115 a slo.,.,<er than normal heart beat rate. 
Lignocaine the anaesthetic agent m:ay mak.e the effect of any heart rhythm regulating 
dru:gs mu:ch greater and therefore may adversely afteot your heart) 
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• You suffer from kidney probl,ems (kidney disease may change the concentrations of 
oertain chemicals such as potassium in your b!ood, and this may in fum affect the 
action of lcg:n.ocaine on the heart musde) 

• You suffer from epilepsy and are taking phenytoin (a medicine used to tmat epilepsy) 
as use of p.henytoin with this medicine may adversely affect your heart. 

• You suffer from high blood pressl.lre or an overnctive 1hyroict 
• You are takin:g ant· depressantmedication_ 
• You are takir19 high blood pressure medication. 
• You are taking anti-ulc-er drugs such as Cimelidine. Cimetidine is known as an 

enzyme inducing drug. These drugs can cause the btood level of !ignocarne (local 
anaesthetic agent} 1o rise to levels which can cause side effects. 

• You have had an ad\/erse reaction to pheny ephrine or other decongestants (blood 
vessel squeezing drugs). 

You should et your doctor or healthcare professional know if you are taking any other 
medicines, induding ones you may have brought yourself without .1 prescription. 

Lignocaine Hydmchforicle 5% w/v Phenylephrine Hydrochloride 0.5% w/v Topical Solution 
should be used with caution on areas of the nose or 1hroat which are cut becalliSe of the risk 
of increased absorption of lhe active i n,gredie11ts leading to higher drug levels .in the blood. 
Please let your doctor kno '•' if you have any cuts or sores in your nose_ 

What dose is to be used and how ofte1i is it givoo? 

This medicine is administered i nm the nose or throat by your doctor or doctor's assistant in 
the following doses: 

Adults and chiidmn over 12 years of ages: 
Up to 5 squirts per nostri l 

8-12 years: 
3 squirts per nostril 

4-8 years: 
2 squirts per nostril 

2-4 years: 
1 squirt per nostril 

Each squirt measures 100 micrornres offluid. The dose of lignocaine in each squirt is 5 mg, 
and the dose of pheny!ephrine in each squirt is 0.5 mg. 

This medicine shoufd not be used in children under 2 years of age. 

These doses are given only once. The recommended dosage should not be exceeded. 

Wh,at effects wil I notice after roldn g the medication? 

You will notice a feeling of numbness in the mouth, nose or throat v.ihich is catJsed by the 
medicine. You might also notice that the side of lhe nose to which the medication has been 
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applied becomes conges1ed and may prove difficult to br,eathe through. This sensation wi'II 
pass within a few hours. 

What care needs to be taken aft.er taking th·s medicine? 

Do not drink or eat anything until the numbness in the throat has worn off. If you do, then it is 
possible that you may inhale food or drink into the lungs. This will result in serious illness. 

Take care not to bite or to bum your tong,u:e or cheek v.iith hot liquids \ll.lhilst the numbness is 
still present 

Storing (his medicine 

This medicine must be stored in a cool dry place under 25°C. Protect from light. 

It should be out of sight and reach of chil cfren. Keep it in 1he same pack in ,.,.t, ich it v,ras 
supplied. 

Do not transfer it into ano1her cootainer. 

Do not use it after the expiry date shown on the label and carton. If this medici 1e is out of 
date p ease return it to your pham1acist for correct disposal. 

Further informat ion 

This leaflet provides only a summary of the infoonation known about Ltgnocaine 
Hydroch oride 5% w/v Phenylephrine Hydrochloride 0.5% w/v T apical Solution. l'f you rnllve 
any questions or want to know more about this medicine, or are unsure about anything, 
please ask. your dootor or your pharmacist. 

Lig, ocai, e Hydrochl!oriide 5°/.~ w/v Phenylephr ine Hydrodillor-ide 0.5% wlv Topical 
So'l'.ution ils supplied in Australia by: 

Luminarie Ply Ud 
Baulkham Hills 
NSW2153 
Australia 
http://www.luminari e.com.au 

This leaflet was prepared June 2019. 
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lnfom1ation foir the Health Profoss1onal 

User Guide - Instructions for Assembly of Pump, and Actuator to Bottle 

Bottle Pump Actuator 

l. Immediately before ,use. remove the 
screw cap and rubber stopper from 
the bo le . 

.2. Screw the pump onto the bottle. 
3. Pus the actuat or onto the top of the 

pump. 
4. Pr,ess down on the pump-actuator 5 

times to pirime, the pump before use. 
5. The pump spray is now ready for 

use. Refer to the Consumer Medicine 
lnformatron or Product In ormatlon for 
dosing instructions. 

Priming the Pump. 

t 

While ho ding the bottle up.nght, the pump should be aclivated five times before use to prime 
it. 

Dosage 
Do 11ot exceed the recommended dosage regimens. 
Doses are to be administered once only. 
Use i ilh caution in patients with cardiovascular disease. 

mher lnformatirn 
.Always hold fhe bottle upright to ensure dip-tube .is immersed in the so.lution at its tip 
The product is sterile un1il opened, and contains no preservative. 
Use once in one patient only and discard the bottle an:d any remaining soluti.on 1n an 
appropriate manner. 



From:
To:
Subject: Re: OM-2019-00126-1 s25 approval [SEC=UNOFFICIAL]
Date: Wednesday, 31 July 2019 11:47:51 AM

Thank you, 
I have accepted the changes.

Thanks

On Wed, Jul 24, 2019 at 12:51 PM @health.gov.au>
wrote:

G’day 

Have a look – when it become available to validate – and see how I did it.  I didn’t specify the
container material and included this information in the additional info. 

If you’re happy with that then validate it. 

Cheers

From: @bioinnova.com.au] 
Sent: Wednesday, 24 July 2019 12:38 PM
To: 
Subject: Re: OM-2019-00126-1 s25 approval [SEC=UNOFFICIAL]

Hi 

Thank you for your feedback.if necessary, we can remove the glass and include HDPE.

Please let me know if it's possible.

Regards,

On Wed, Jul 24, 2019 at 12:17 PM @health.gov.au>

s22
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wrote:

It’s difficult with both containers under the same ARTG number (they probably shouldn’t
be). 

 

 

See what you think and if you’re happy then sponsor validate it and let me know. 

 

Cheers

 

From: @bioinnova.com.au] 
Sent: Monday, 22 July 2019 9:58 AM
To: 
Subject: Re: OM-2019-00126-1 s25 approval [SEC=UNOFFICIAL]

 

Dear 

Apologies for the delay.   however
for 50mL we will using HDPE. Could you please update this?

Regards,

 

 

On Mon, Jul 15, 2019 at 4:10 PM @health.gov.au>
wrote:

Dear 

 

I’ve made the changes to the PARs, if you can now ‘sponsor verify’ them – by following
the instructions below – and letting me know when you’ve done it that would be great. 

 

Cheers

s22
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To verify the application details:

 

1.       Click on the "View submissions" link on the TGA Business Services
homepage.

2.       Click the 'down arrow' on the left hand side of the product listing, then
click "Print Preview". This will show the original application and TGA revised
application on the same screen.

3.       After reviewing, click "Continue” (top left, under “I agree with the
changes:”). This will open the Declaration page. Click “Agree”

 

 

 

From: @bioinnova.com.au] 
Sent: Monday, 15 July 2019 1:34 PM
To: 
Subject: Re: OM-2019-00126-1 s25 approval [SEC=UNOFFICIAL]

 

Dear 

Pepperment water is listed in TGA's register now. ID is 123049.

Could you please validate the record and include 50mL packing and HDPE
container?

Thank you.

Kind regards,

 

On Tue, Jun 25, 2019 at 10:20 AM 
< @health.gov.au> wrote:

Dear 

 

I think that will be OK.  Let me know when you have the concentrated peppermint
registered, then I will change the PARs and get you to do a sponsor verification. 

s22
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Cheers 

1111 

Thank you for your advice. I will request TGA to include 'Concentrated 
Peppermint Water' if it isn't registered. 

we wish to keep 50ml pack size with HOPE bottle. 

Please advise. 

Thank you. 

Kind regards, 

-I 
On Mon Jun 24, 2019 at 11 :42 AM 

@health.gov.au> wrote: 

Dearllll 

As far as I can understand it , you can't have a vial and a bottl e under t he same ARTG 

ent ry - the bottle would become a separate and distinct good. 

We can get around this problem by calling the 2.5 ml and 50 ml presentations both 

bottles. Is t his suitable? 

The other problem is that the PARs aren't va lidating because t he flavouring 

ingredient 'Concentrated Peppermint Water' isn't a registered PI - at least according 

to the ARTG. I think that's a problem you'll need to fix by getting t he ingredient 



registered. 

 

Cheers

 

 

From: @bioinnova.com.au] 
Sent: Friday, 21 June 2019 4:20 PM
To: 
Subject: Re: OM-2019-00126-1 s25 approval [SEC=UNOFFICIAL]

 

Dear 

Thank you for your prompt response. From the approval letter, I understood
that we got approval for additional flavor ingredients, 50mL pack size, and
container HDPE for 50mL. Could you please advise if my understanding is
correct?

Kind regards,

 

On Fri, Jun 21, 2019 at 4:01 PM 
< @health.gov.au> wrote:

It looks OK apart from the fact the HDPE hasn’t been included for the 50 ml bottle
size and I’m not quite sure how to deal with that. 

 

From: @bioinnova.com.au] 
Sent: Friday, 21 June 2019 3:43 PM
To: 
Subject: Re: OM-2019-00126-1 s25 approval [SEC=UNOFFICIAL]

 

Dear 

Thank you for considering our application and approval. However, new pack
size, flavour and container type HDPE bottle is not been updated in ARTG
records. Could you please advise if any action required from our side.

Kind regards,
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On Tue, Jun 18, 2019 at 12:17 PM 
< @health.gov.au> wrote:

Dear 

 

Please find attached the approval letter for this submission. 

 

Cheers

"Important: This transmission is intended only for the use of the addressee
and may contain confidential or legally privileged information. If you are
not the intended recipient, you are notified that any use or dissemination of
this communication is strictly prohibited. If you receive this transmission
in error please notify the author immediately and delete all copies of this
transmission."

"Important: This transmission is intended only for the use of the addressee
and may contain confidential or legally privileged information. If you are not
the intended recipient, you are notified that any use or dissemination of this
communication is strictly prohibited. If you receive this transmission in error
please notify the author immediately and delete all copies of this
transmission."

"Important: This transmission is intended only for the use of the addressee and
may contain confidential or legally privileged information. If you are not the
intended recipient, you are notified that any use or dissemination of this
communication is strictly prohibited. If you receive this transmission in error
please notify the author immediately and delete all copies of this transmission."

"Important: This transmission is intended only for the use of the addressee and
may contain confidential or legally privileged information. If you are not the
intended recipient, you are notified that any use or dissemination of this
communication is strictly prohibited. If you receive this transmission in error
please notify the author immediately and delete all copies of this transmission."

"Important: This transmission is intended only for the use of the addressee and may
contain confidential or legally privileged information. If you are not the intended
recipient, you are notified that any use or dissemination of this communication is
strictly prohibited. If you receive this transmission in error please notify the author
immediately and delete all copies of this transmission."
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I [i] I Virus-free. www.avast.com 

11Impo1tant: This transmission is intended only for the use of the addressee and may 
contain confidential or legally privileged infonnation. If you are not the intended 
recipient, you are notified that any use or dissemination of this communication is 
strictly prohibited. If you receive this transmission in enor please notify the author 
immediately and delete all copies of this transmission. 11 

11Impo1tant: This transmission is intended only for the use of the addressee and may 
contain confidential or legally privileged info1mation. If you are not the intended 
recipient, you are notified that any use or dissemination of this communication is strictly 
prohibited. If you receive this transmission in enor please notify the author immediately 
and delete all copies of this transmission. 11 



OTC Medicines Evaluation 
Medicines Authorisation Branch 
Therapeutic Goods Administration 
PO Box 100 
WODEN ACT 2606 

8 September 2019 

Re:  Application No:  OM-2019-GL-07903-1 
Change Codes: GPN, LCF, LFT, LIR, LNT, LSP, LGR 
Application level: CN, C1, C2 
Variation:  Section 23,9D(2C), 9D(3) 

ELECTRONIC SUBMISSION DETAILS 
Format NeeS Australia 
eSubmission identifier n004445 
Applicant Bioinnova Pty Ltd: 68187 
Products AUST R 225750: LIGNOCAINE HYDROCHLORIDE 5% w/v 

& PHENYLEPHRINE HYDROCHLORDE 0.5% w/v TOPICAL 
SOLUTION 

Sequence type OTC – C2 
Regulatory activity 
lead 

OTC 

Sequence description Initial 
Sequence number 0002 
Related sequence 0002 
Date 2019.09.04 
Electronic media Electronic via eBS portal 
Submission size ~ 2 MB 
Validation Lorenz eValidator version 18.1 

Dear Sir/Madam, 

Bioinnova Pty Ltd (EID: 68187) here with submits a variation to update the registered 
details for the abovementioned products. 

Nature and scope of the application: 
This application seeks to change the trade names and Change in labels as specified below. 
We wish to retain the same ARTG number for the proposed trade name. 

From “LIGNOCAINE HYDROCHLORIDE 5% w/v & PHENYLEPHRINE 
HYDROCHLORDE 0.5% w/v TOPICAL SOLUTION” to “LidoPhenyl Spray” 
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Proposed changes: 
The following changes come under the change category:  
 

Labelling (including package insert) and product detail changes 
 
# Change 

code 
Change type App 

level 
1 LSP Changes to sponsor details including name and/or logo (inclusion of a logo 

or change to an existing logo) except where LAB applies 
CN 

LFT Font or type size other than change to the type size on the main panel of the 
label.  Does not include change in colour or label copy. 

CN 

LCF Colour or type size change (no change in label copy), other than where LFT 
applies 

C1 

GPN Proprietary name (if grouping applies) where: 1. the product name does not 
include an umbrella branded name or 2. if it does contain an umbrella 
branded name , then the umbrella segment is not categorised as requiring a 
higher level of assessment 

C2 

LNT Changes to bring a label into full compliance with Therapeutic Goods Order 
No. 92 - other than changes to the proprietary name.  If changing 
proprietary name (and where grouping applies), also use code GPN or GPU 

C2 

LGR Introduction of new graphics/icons (other than as specified in change LSP 
& KSP) 

C2 

LIR Therapeutic indications - addition of registered indications to label C2 
Proposed change/s: 
Change in Tradename, Change in sponsor details, Change in labels according to new sponsor’s 
designs and bring a labels in compliance with TGO 92. 
Assurances: 
1. The “new” goods are intended to replace the existing goods in use. 
5. No aspects of the labelling, PI, CMI, pharmaceutical data or other product details (including 
manufacturing process), have been changed or are to be changed, other than changes nominated in 
this application and those made in conformity with the Changes Table. 
7. The only changes made are those which bring the label into compliance with the requirements 
of the labelling Order, or Schedule 2 to the Therapeutic Goods Regulations 1990. 

 
Supporting documentation: 
Module 1 Product Information, CMI and Proposed labels 
 
Fees: 
The fees will be paid by electronic bank transfer within 14 days of submission. 
 

 
Director-Regulatory Affairs 

@bioinnova.com.au 
Phone:   

s22

s22
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Tracking table 

 

Sequence Related 
substance 

Sequence type Submission 
Description 

Date of 
Submission 

0000 0000 OTC-C2 variation Initial February 2019 
0001 0000 Supplementary 

information 
Response to 
request for 
information 

June 2019 

0002 0002 OTC-C2 variation Initial September 2019 
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AUSTRALIAN PRODUCT INFORMATION – LidoPhenyl Spray  

 
1 NAME OF THE MEDICINE 
 
Lignocaine hydrochloride and Phenylephrine hydrochloride. 
 
2 QUALITATIVE AND QUANTITATIVE COMPOSITION 
 
It contains Lignocaine hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v. 
This product does not contain any antimicrobial agent. It is a clear, colourless, sterile solution 
and should not be used if it is coloured. 
 
For the full list of excipients, see Section 6.1 List of excipients. 
 
3 PHARMACEUTICAL FORM 
 
Topical solution, Pump actuated 
 
4 CLINICAL PARTICULARS  
 
4.1 THERAPEUTIC INDICATIONS 
 

• Preparation of nasal mucosa for surgery or endoscopy. 
• Aid in the treatment of acute nose bleeds and removal of foreign bodies from the 

nose. 
• Topical anaesthesia prior to indirect or direct laryngoscopy 
• Topical anaesthesia and local vasoconstriction prior to endoscopy of upper airways. 

 
4.2 DOSE AND METHOD OF ADMINISTRATION 
 
Children 2 to 4 years. 1 squirt per nostril.     
Children 4 to 8 years. 2 squirts per nostril.   
Children 8 to 12 years. 3 squirts per nostril. 
Adults, children over 12 years. Up to 5 squirts per nostril. Each squirt measures 100 
microlitres. 
 

Method of administration 
Route of administration: nasal or pharyngeal. 
Do not exceed the recommended dosage regimens.  
Do not administer to children under 2 years of age.  
Doses are to be administered once only.      
For single use in one patient only. 
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4.3 CONTRAINDICATIONS 
 

• Known hypersensitivity to either of the active ingredients or any of the non-active 
ingredients as listed under 6.1 Ingredients. 

• Hypersensitivity to other local anaesthetics of the amide type and to other 
sympathomimetic agents.  

• Pregnancy. 
• Children under 2 years of age. 

 
4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE 
 
General precautions 
Genetic predisposition to malignant hyperthermia and pre-existing abnormal neurological 
conditions. 
 
Eating and drinking 
The use of topical anaesthetic agents in the oral cavity and upper airway tissues may interfere 
with swallowing and thus enhance the danger of aspiration of food or drink. For this reason, 
food or drink should not be ingested within two hours of using local anaesthetics in the mouth 
area. Numbness of the tongue or buccal mucosa may increase the risk of trauma from hot 
drinks or biting. 
 
Patients with cardiovascular diseases 
Lignocaine hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v should be 
given with caution to patients with cardiovascular disease, especially those suffering from 
hypertension, severe bradycardia, conduction disturbances or severe digitalis intoxication. 
 
There is a small but transient increase in pulse (up to 12 beats per minute) and blood pressure 
(average 8.2 mmHg systolic and 7.5 mmHg diastolic) lasting for ten minutes after the 
administration of this medication to healthy individuals. This must be taken into account if 
this medication is given to hypertensive patients. 
 

Paediatric use 
No data available. 
 
Use in hepatic impairment 
Lignocaine is metabolised in the liver and must be given with caution to patients with hepatic 
insufficiency. 
 

Use in renal impairment 
Metabolites of lignocaine may accumulate in patients with renal impairment. 
 

Use in the elderly 
Elderly and debilitated patients should be given reduced dosages. 
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Effects on laboratory tests 
No data available. 
 
4.5 INTERACTIONS WITH OTHER MEDICINES AND OTHER FORMS OF     
INTERACTIONS 
 
Propanolol or cimetidine may reduce the clearance of lignocaine so that patients given these 
drugs together may show signs of lignocaine toxicity. They should be closely observed. 
Antiarrhythmic drugs - Lignocaine can have additive effects or antagonistic effects. 
Suxamethonium- Lignocaine prolongs the action of suxamethonium.       
Phenytoin- Lignocaine and phenytoin have additive cardiac depressant effects.  
Antidepressants- May interact with phenylephrine. 
 
4.6 FERTILITY, PREGNANCY AND LACTATION 
 
Effects on fertility 
No data available 
 

Use in pregnancy 
Australian Pregnancy Categorisation:  Category B2- Lignocaine hydrochloride 5% w/v and 
Phenylephrine hydrochloride 0.5% w/v should not be used in pregnancy (see 
Contraindications). Lignocaine is classified in category A, but Phenylephrine is in category 
B2. 
 
Use in lactation 
Lignocaine hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v may be used 
as directed in breastfeeding mothers. 
 
4.7 EFFECTS ON ABILITY TO DRIVE AND USE MACHINES 
 
No data available. 
 
4.8 ADVERSE EFFECTS (UNDESIRABLE EFFECTS) 
 
Phenylepherine may rarely cause tremor or palpitations. Rarely nervousness, nausea, 
vomiting, tinnitus, dizziness, numbness or disorientation may occur following rapid 
absorption of lignocaine. The most commonly noted side effect is a transient bitter taste in 
the mouth lasting one to two minutes and then disappearing 
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Reporting suspected adverse effects 
Reporting suspected adverse reactions after registration of the medicinal product is   
important. It allows continued monitoring of the benefit-risk balance of the medicinal  
product. Healthcare professionals are asked to report any suspected adverse reactions at  
www.tga.gov.au/reporting-problems. 
 
   
 4.9 OVERDOSE 
 
Symptoms: 
Systemic toxicity is manifested by central nervous system excitation such as restlessness, 
excitement, blurred vision, nausea and vomiting, muscle twitching and, in more severe cases, 
convulsions. Toxicity due to α-adrenergic overstimulation may result in tachycardia and 
arrhythmia. 
 

Treatment: 
Consists of ensuring adequate ventilation and arresting convulsions with intravenous diazepam 
if required. Cardiac resuscitation may be required to reverse pathological arrhythmias.  
 
For information on the management of overdose, contact the Poison Information Centre on 
131126 (Australia). 
 
5 PHARMACOLOGICAL PROPERTIES  
 
5.1 PHARMACODYNAMIC PROPERTIES 
 
Mechanism of action 
Lignocaine hydrochloride. This constituent is a local anaesthetic which stabilises the 
neuronal membrane and prevents initiation and transmission of nerve impulses, thereby 
effecting local anaesthetic action. Onset of action is rapid and may last for one hour. It does 
not produce irritation to mucous membranes due to its nonester structure and it is not 
detoxified by circulating plasma esterases. The liver is the chief site of biotransformation of 
lignocaine and both free and conjugated forms of the drug are excreted in the urine. 
 
Phenylephrine hydrochloride. This is a sympathomimetic agent with mainly direct effects 
on the α-adrenoreceptors. The phenylepherine in Lignocaine hydrochloride 5% w/v and 
Phenylephrine hydrochloride 0.5% w/v constricts the blood vessels locally, which can 
decrease the systemic absorption of lignocaine and restrict bleeding. It also decreases the 
onset of action and increases the duration of action of lignocaine. Its nasal decongestant 
action can assist in easier passage of endoscopes. 
 

Clinical trials 
 
No data available. 
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5.2 PHARMACOKINETIC PROPERTIES 
 
Absorption 
No data available. 
 
Distribution 
No data available. 

          
Metabolism 
No data available. 
 
Excretion 
No data available. 
 
 
5.3 PRECLINICALSAFETY DATA  
 
Genotoxicity  
 
No data available. 
 
Carcinogenicity 
 
No data available. 
 
 
6 PHARMACEUTICAL PARTICULARS  
 
6.1 LIST OF EXCIPIENTS 
 
Water for injections BP 
Dilute hydrochloric acid 
Sodium hydroxide 
Stevia rebaudiana 
Concentrated Peppermint Water 
Acesulfame Potassium 
Sodium Chloride 
 
 
 
6.2 INCOMPATIBILITIES 
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Incompatibilities were either not assessed or not identified as part of the registration of this 
medicine. 
 
6.3 SHELF LIFE 
 
In Australia, information on the shelf life can be found on the public summary of the 
Australian Register of Therapeutic Goods (ARTG). The expiry date can be found on the 
packaging. 
 
6.4 SPECIAL PRECAUTIONS FOR STORAGE  
 
Store below 25°C. Protect from light. This product does not contain antimicrobial agents.  
For single use in one patient only. Any unused product should be discarded. 
 
6.5 NATURE AND CONTENTS OF CONTAINER 
 
Pump actuated topical solution:  
Lignocaine 5 mg, phenylephrine 0.5 mg)/spray  
2.5 mL and 50 mL 
 
 
6.6 SPECIAL PRECAUTIONS FOR DISPOSAL 
 
In Australia, any unused medicine or waste material should be disposed of by taking to      
your local pharmacy (or) any unused medicine or waste material should be disposed of  
in accordance with local requirements. 
 
6.7 PHYSICOCHEMICAL PROPERTIES 
 
 
The chemical structure for lignocaine hydrochloride is: 
 

 
The chemical structure for phenylephrine hydrochloride is: 
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CAS Number: lignocaine hydrochloride: 6108-050-0 and phenylephrine hydrochloride: 61-
76-7 
 
7 MEDICINE SCHEDULE (POISONS STANDARD) 
 
Schedule 2 
 
8 SPONSOR 
 
 
 
BioInnova Pty Ltd 
U-37, 14 Loyalty Road, 
North Rocks NSW 2151 
info@bioinnova.com.au 
 
 
 
9 DATE OF FIRST APPROVAL 
 
14 July 2014 

 
10 DATE OF REVISION 
 
 XX-MM-YYYY 
 
Summary table of changes 
 
 
Section changed Summary of new information 
All sections Changed as per New PI format 
8 SPONSOR Sponsor name and address changed. 
6.1 Ingredient New proposed ingredient included 
Heading of PI Change in Trade name 
8 SPONSOR Sponsor name and address changed 
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AUSTRALIAN PRODUCT INFORMATION – LidoPhenyl Spray Lignocaine 

Hydrochloride 5% w/v and Phenylephrine Hydrochloride 0.5% w/v (Lignocaine 
Hydrochloride & Phenylephrine Hydrochloride) 

 
1 NAME OF THE MEDICINE 
 
Lignocaine hydrochloride and Phenylephrine hydrochloride. 
 
2 QUALITATIVE AND QUANTITATIVE COMPOSITION 
 
It contains Lignocaine hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v. 
This product does not contain any antimicrobial agent. It is a clear, colourless, sterile solution 
and should not be used if it is coloured. 
 
For the full list of excipients, see Section 6.1 List of excipients. 
 
3 PHARMACEUTICAL FORM 
 
Topical solution, Pump actuated 
 
4 CLINICAL PARTICULARS  
 
4.1 THERAPEUTIC INDICATIONS 
 

• Preparation of nasal mucosa for surgery or endoscopy. 
• Aid in the treatment of acute nose bleeds and removal of foreign bodies from the 

nose. 
• Topical anaesthesia prior to indirect or direct laryngoscopy 
• Topical anaesthesia and local vasoconstriction prior to endoscopy of upper airways. 

 
4.2 DOSE AND METHOD OF ADMINISTRATION 
 
Children 2 to 4 years. 1 squirt per nostril.     
Children 4 to 8 years. 2 squirts per nostril.   
Children 8 to 12 years. 3 squirts per nostril. 
Adults, children over 12 years. Up to 5 squirts per nostril. Each squirt measures 100 
microlitres. 
 

Method of administration 
Route of administration: nasal or pharyngeal. 
Do not exceed the recommended dosage regimens.  
Do not administer to children under 2 years of age.  
Doses are to be administered once only.      
For single use in one patient only. 
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4.3 CONTRAINDICATIONS 
 

• Known hypersensitivity to either of the active ingredients or any of the non-active 
ingredients as listed under 6.1 Ingredients. 

• Hypersensitivity to other local anaesthetics of the amide type and to other 
sympathomimetic agents.  

• Pregnancy. 
• Children under 2 years of age. 

 
4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE 
 
General precautions 
Genetic predisposition to malignant hyperthermia and pre-existing abnormal neurological 
conditions. 
 
Eating and drinking 
The use of topical anaesthetic agents in the oral cavity and upper airway tissues may interfere 
with swallowing and thus enhance the danger of aspiration of food or drink. For this reason, 
food or drink should not be ingested within two hours of using local anaesthetics in the mouth 
area. Numbness of the tongue or buccal mucosa may increase the risk of trauma from hot 
drinks or biting. 
 
Patients with cardiovascular diseases 
Lignocaine hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v should be 
given with caution to patients with cardiovascular disease, especially those suffering from 
hypertension, severe bradycardia, conduction disturbances or severe digitalis intoxication. 
 
There is a small but transient increase in pulse (up to 12 beats per minute) and blood pressure 
(average 8.2 mmHg systolic and 7.5 mmHg diastolic) lasting for ten minutes after the 
administration of this medication to healthy individuals. This must be taken into account if 
this medication is given to hypertensive patients. 
 

Paediatric use 
No data available. 
 
Use in hepatic impairment 
Lignocaine is metabolised in the liver and must be given with caution to patients with hepatic 
insufficiency. 
 

Use in renal impairment 
Metabolites of lignocaine may accumulate in patients with renal impairment. 
 

Use in the elderly 
Elderly and debilitated patients should be given reduced dosages. 
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Effects on laboratory tests 
No data available. 
 
4.5 INTERACTIONS WITH OTHER MEDICINES AND OTHER FORMS OF     
INTERACTIONS 
 
Propanolol or cimetidine may reduce the clearance of lignocaine so that patients given these 
drugs together may show signs of lignocaine toxicity. They should be closely observed. 
Antiarrhythmic drugs - Lignocaine can have additive effects or antagonistic effects. 
Suxamethonium- Lignocaine prolongs the action of suxamethonium.       
Phenytoin- Lignocaine and phenytoin have additive cardiac depressant effects.  
Antidepressants- May interact with phenylephrine. 
 
4.6 FERTILITY, PREGNANCY AND LACTATION 
 
Effects on fertility 
No data available 
 

Use in pregnancy 
Australian Pregnancy Categorisation:  Category B2- Lignocaine hydrochloride 5% w/v and 
Phenylephrine hydrochloride 0.5% w/v should not be used in pregnancy (see 
Contraindications). Lignocaine is classified in category A, but Phenylephrine is in category 
B2. 
 
Use in lactation 
Lignocaine hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v may be used 
as directed in breastfeeding mothers. 
 
4.7 EFFECTS ON ABILITY TO DRIVE AND USE MACHINES 
 
No data available. 
 
4.8 ADVERSE EFFECTS (UNDESIRABLE EFFECTS) 
 
Phenylepherine may rarely cause tremor or palpitations. Rarely nervousness, nausea, 
vomiting, tinnitus, dizziness, numbness or disorientation may occur following rapid 
absorption of lignocaine. The most commonly noted side effect is a transient bitter taste in 
the mouth lasting one to two minutes and then disappearing 
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Reporting suspected adverse effects 
Reporting suspected adverse reactions after registration of the medicinal product is   
important. It allows continued monitoring of the benefit-risk balance of the medicinal  
product. Healthcare professionals are asked to report any suspected adverse reactions at  
www.tga.gov.au/reporting-problems. 
 
   
 4.9 OVERDOSE 
 
Symptoms: 
Systemic toxicity is manifested by central nervous system excitation such as restlessness, 
excitement, blurred vision, nausea and vomiting, muscle twitching and, in more severe cases, 
convulsions. Toxicity due to α-adrenergic overstimulation may result in tachycardia and 
arrhythmia. 
 

Treatment: 
Consists of ensuring adequate ventilation and arresting convulsions with intravenous diazepam 
if required. Cardiac resuscitation may be required to reverse pathological arrhythmias.  
 
For information on the management of overdose, contact the Poison Information Centre on 
131126 (Australia). 
 
5 PHARMACOLOGICAL PROPERTIES  
 
5.1 PHARMACODYNAMIC PROPERTIES 
 
Mechanism of action 
Lignocaine hydrochloride. This constituent is a local anaesthetic which stabilises the 
neuronal membrane and prevents initiation and transmission of nerve impulses, thereby 
effecting local anaesthetic action. Onset of action is rapid and may last for one hour. It does 
not produce irritation to mucous membranes due to its nonester structure and it is not 
detoxified by circulating plasma esterases. The liver is the chief site of biotransformation of 
lignocaine and both free and conjugated forms of the drug are excreted in the urine. 
 
Phenylephrine hydrochloride. This is a sympathomimetic agent with mainly direct effects 
on the α-adrenoreceptors. The phenylepherine in Lignocaine hydrochloride 5% w/v and 
Phenylephrine hydrochloride 0.5% w/v constricts the blood vessels locally, which can 
decrease the systemic absorption of lignocaine and restrict bleeding. It also decreases the 
onset of action and increases the duration of action of lignocaine. Its nasal decongestant 
action can assist in easier passage of endoscopes. 
 

Clinical trials 
 
No data available. 
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5.2 PHARMACOKINETIC PROPERTIES 
 
Absorption 
No data available. 
 
Distribution 
No data available. 

          
Metabolism 
No data available. 
 
Excretion 
No data available. 
 
 
5.3 PRECLINICALSAFETY DATA  
 
Genotoxicity  
 
No data available. 
 
Carcinogenicity 
 
No data available. 
 
 
6 PHARMACEUTICAL PARTICULARS  
 
6.1 LIST OF EXCIPIENTS 
 
Water for injections BP 
Dilute hydrochloric acid 
Sodium hydroxide 
Stevia rebaudiana 
Concentrated Peppermint Water 
Acesulfame Potassium 
Sodium Chloride 
 
 
 
6.2 INCOMPATIBILITIES 
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Incompatibilities were either not assessed or not identified as part of the registration of this 
medicine. 
 
6.3 SHELF LIFE 
 
In Australia, information on the shelf life can be found on the public summary of the 
Australian Register of Therapeutic Goods (ARTG). The expiry date can be found on the 
packaging. 
 
6.4 SPECIAL PRECAUTIONS FOR STORAGE  
 
Store below 25°C. Protect from light. This product does not contain antimicrobial agents.  
For single use in one patient only. Any unused product should be discarded. 
 
6.5 NATURE AND CONTENTS OF CONTAINER 
 
Pump actuated topical solution:  
Lignocaine 5 mg, phenylephrine 0.5 mg)/spray  
2.5 mL and 50 mL 
 
 
6.6 SPECIAL PRECAUTIONS FOR DISPOSAL 
 
In Australia, any unused medicine or waste material should be disposed of by taking to      
your local pharmacy (or) any unused medicine or waste material should be disposed of  
in accordance with local requirements. 
 
6.7 PHYSICOCHEMICAL PROPERTIES 
 
 
The chemical structure for lignocaine hydrochloride is: 
 

 
The chemical structure for phenylephrine hydrochloride is: 
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CAS Number: lignocaine hydrochloride: 6108-050-0 and phenylephrine hydrochloride: 61-
76-7 
 
7 MEDICINE SCHEDULE (POISONS STANDARD) 
 
Schedule 2 
 
8 SPONSOR 
 
 
Luminarie Pty Ltd  
Baulkham Hills 
NSW 2153  
Australia 
http://www.luminarie.com.au 
BioInnova Pty Ltd 
U-37, 14 Loyalty Road, 
North Rocks NSW 2151 
info@bioinnova.com.au 
 
 
 
9 DATE OF FIRST APPROVAL 
 
14 July 2014 

 
10 DATE OF REVISION 
 
13 June 2019 XX-MM-YYYY 
 
Summary table of changes 
 
 
Section changed Summary of new information 
All sections Changed as per New PI format 
8 SPONSOR Sponsor name and address changed. 
6.1 Ingredient New proposed ingredient included 
Heading of PI Change in Trade name 
8 SPONSOR Sponsor name and address changed 
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LidoPhenyl Spray (Lignocaine Hydrochloride 5% w/v Phenylephrine 
Hydrochloride 0.5% w/v)  

PATIENT INFORMATION SHEET 

What is in this medication and what it is used for 
 
This solution contains two active ingredients lignocaine hydrochloride 5% w/v (50 mg/mL) 
and phenylephrine hydrochloride 0.5% w/v (5 mg/mL). Lignocaine hydrochloride is a local 
anaesthetic and phenylephrine hydrochloride causes the small blood vessels near the 
surface of the tissue to constrict. 

 
Lignocaine hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v contains no 
antimicrobial agent. This medicine should be used only once in one patient only and any 
residue discarded. 
The solution also contains the following inactive ingredients: sodium hydroxide or dilute 
hydrochloric acid (to adjust pH) and Water for Injections, Stevia rebaudiana, Concentrated 
Peppermint Water, Acesulfame Potassium and Sodium Chloride. 

Lignocaine Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v Topical Solution is 
most commonly used to numb the inside of your nose or throat before the surgeon operates 
or passes a fine telescope to view the structures of the nose and throat. 

It may also be used to numb the nose if a foreign body (such as a small seed or bead or any 
other small object that becomes wedged in the nose) needs to be removed. 

It may also be used to stop the bleeding from the front portion of the nose before treatment 
is given to seal the bleeding blood vessels. 

What are the possible side effects? 
 
The most common side effect that is noticed after use of this medicine is a bitter taste in the 
mouth, it only lasts for one to two minutes and then disappears. While other side effects are 
not commonly experienced with this medication because it is only administered as a single 
dose, it is possible for the following to occur: 

A headache which might last for up to 20-30 minutes; drowsiness; light headedness; ringing 
in the ears; dizziness; confusion; blurred vision; vomiting; twitching; tremors; convulsions; 
sensations of hot or cold; slow heartbeat; fast heart rate with or without palpitations. 

When you should not use this medicine. 
 

 If you are pregnant, or may become pregnant. 
 
When should you advise your doctor that you have other health problems or are 
taking other medication? 

 If you are breast-feeding 
 You have been given or used local anaesthetics before and had an allergic reaction, 

or have reacted to any of the ingredients listed above. 
 You suffer from liver disease 
 You have or have ever had heart disease (i.e. you have had a heart attack or have 

problems such as bradycardia which means a slower than normal heart beat rate. 
Lignocaine the anaesthetic agent may make the effect of any heart rhythm regulating 
drugs much greater and therefore may adversely affect your heart) 
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 You suffer from kidney problems (kidney disease may change the concentrations of 
certain chemicals such as potassium in your blood, and this may in turn affect the 
action of lignocaine on the heart muscle) 

 You suffer from epilepsy and are taking phenytoin (a medicine used to treat epilepsy) 
as use of phenytoin with this medicine may adversely affect your heart. 

 You suffer from high blood pressure or an overactive thyroid. 
 You are taking antidepressant medication. 
 You are taking high blood pressure medication. 
 You are taking anti-ulcer drugs such as Cimetidine. Cimetidine is known as an 

enzyme inducing drug. These drugs can cause the blood level of lignocaine (local 
anaesthetic agent) to rise to levels which can cause side effects. 

 You have had an adverse reaction to phenylephrine or other decongestants (blood 
vessel squeezing drugs). 

You should let your doctor or healthcare professional know if you are taking any other 
medicines, including ones you may have brought yourself without a prescription. 

Lignocaine Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v Topical Solution 
should be used with caution on areas of the nose or throat which are cut because of the risk 
of increased absorption of the active ingredients leading to higher drug levels in the blood. 
Please let your doctor know if you have any cuts or sores in your nose. 

What dose is to be used and how often is it given? 
 
This medicine is administered into the nose or throat by your doctor or doctor’s assistant in 
the following doses: 

Adults and children over 12 years of ages: 
Up to 5 squirts per nostril 

8-12 years: 
3 squirts per nostril 

 
4-8 years: 
2 squirts per nostril 

 
2-4 years: 
1 squirt per nostril 

 
Each squirt measures 100 microlitres of fluid. The dose of lignocaine in each squirt is 5 mg, 
and the dose of phenylephrine in each squirt is 0.5 mg. 

This medicine should not be used in children under 2 years of age. 
 
These doses are given only once. The recommended dosage should not be exceeded. 

 
What effects will I notice after taking the medication? 

 
You will notice a feeling of numbness in the mouth, nose or throat which is caused by the 
medicine. You might also notice that the side of the nose to which the medication has been 
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applied becomes congested and may prove difficult to breathe through. This sensation will 
pass within a few hours. 

What care needs to be taken after taking this medicine? 
 

Do not drink or eat anything until the numbness in the throat has worn off. If you do, then it is 
possible that you may inhale food or drink into the lungs. This will result in serious illness. 

Take care not to bite or to burn your tongue or cheek with hot liquids whilst the numbness is 
still present. 

Storing this medicine 
 

This medicine must be stored in a cool dry place under 25°C. Protect from light. 
 

It should be out of sight and reach of children. Keep it in the same pack in which it was 
supplied. 

Do not transfer it into another container. 
 

Do not use it after the expiry date shown on the label and carton. If this medicine is out of 
date please return it to your pharmacist for correct disposal. 

Further information 
 

This leaflet provides only a summary of the information known about Lignocaine 
Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v Topical Solution. If you have 
any questions or want to know more about this medicine, or are unsure about anything, 
please ask your doctor or your pharmacist. 

Lignocaine Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v Topical 
Solution is supplied in Australia by: 
 
BioInnova Pty Ltd 
U-37, 14 Loyalty Road, 
North Rocks NSW 2151 
info@bioinnova.com.au 
 
This leaflet was prepared September 2019. 
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Information for the Health Professional 

 
User Guide - Instructions for Assembly of Pump and Actuator to Bottle 

 
 

Priming the Pump. 
While holding the bottle upright, the pump should be activated five times before use to prime 
it. 

 
Dosage 
Do not exceed the recommended dosage regimens. 
Doses are to be administered once only. 
Use with caution in patients with cardiovascular disease. 

 
Other Information 
Always hold the bottle upright to ensure dip-tube is immersed in the solution at its tip 
The product is sterile until opened, and contains no preservative. 
Use once in one patient only and discard the bottle and any remaining solution in an 
appropriate manner. 
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Bottle Pump Actuator 

1. Immediately before use. remove the 
screw cap from the bottle. 

2. Screw the pump onto the bottle. 
3. Push the actuator onto the top of the 

pump. 
4. Press down on the pump-actuator 5 

times to prime the pump before use. 
5. The pump spray is now ready for 

use. Refer to the Consumer Medicine 
Information or Product Information for 
dosing instructions. 
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LidoPhen Lignoc aine Hydroc hloride 6 % w/v Phenylephrine 

Hydroc hloride 0.6% w/v} Tepi&al Sel~ien 

PATIENT INFORMATION SHEET 

What is in this medication and what it is used for 

This solution contains two active ingredients lignocaine hydrochloride 5% w/v (50 mg/ml) 
and pheny1ephrine hydrochloride 0.5% w/v (5 mg/ml ) Lignocaine hydrochloride is a local 
anaesthetic and pheny1ephrine hydrochloride causes the small blood vessels near the 
surface of the tissue to constrict. 

Lignocaine hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v contains no 
antimicrobial agent. This medicine should be used only once in one patient only and any 
residue discarded. 
The solution also contains the following inactive ingredients: sodium hydroxide or dilute 
hydrochloric acid (to adjust pH) and Water for Injections, Stevia rebaudiana, Concentrated 
Peppermint Water, Acesulfame Potassium and Sodium Chloride. 

Lignocaine Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v Topical Solution is 
most commonly used to numb the inside of your nose or throat before the surgeon operates 
or passes a fine telescope to view the structures of the nose and throat. 

It may also be used to numb the nose if a foreign body (such as a small seed or bead or any 
other small object that becomes wedged in the nose) needs to be removed. 

It may also be used to stop the bleeding from the front portion of the nose before treatment 
is given to seal the bleeding blood vessels. 

What are the possible side effects? 

The most common side effect that is noticed after use of this medicine is a bitter taste in the 
mouth, it only lasts for one to two minutes and then disappears. While other s ide effects are 
not commonly experienced with this medication because it is only administered as a single 
dose, it is possible for the following to occur: 

A headache which might last for up to 20-30 minutes; drowsiness; light headedness; ringing 
in the ears; dizziness; confusion; blurred vision; vomiting; twitching; tremors; convulsions; 
sensations of hot or cold; slow heartbeat; fast heart rate with or without palpitations. 

When you should not use this medicine. 

• If you are pregnant, or may becomepregnant 

When should you advise your doctor that you have other health problems or are 
taking other medication? 

• If you are breast-feeding 
• You have been given or used local anaesthetics before and had an allergic reaction, 

or have reacted to any of the ingredients listed above. 
• You suffer from liver disease 
• You have or have ever had heart disease (i.e. you have had a heart attack or have 

problems such as bradycardia which means a slower than normal heart beat rate. 
Lignocaine the anaesthetic agent may make the effect of any heart rhythm regulating 
drugs much greater and therefore may adversely affect your heart) 
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 You suffer from kidney problems (kidney disease may change the concentrations of 
certain chemicals such as potassium in your blood, and this may in turn affect the 
action of lignocaine on the heart muscle) 

 You suffer from epilepsy and are taking phenytoin (a medicine used to treat epilepsy) 
as use of phenytoin with this medicine may adversely affect your heart. 

 You suffer from high blood pressure or an overactive thyroid. 
 You are taking antidepressant medication. 
 You are taking high blood pressure medication. 
 You are taking anti-ulcer drugs such as Cimetidine. Cimetidine is known as an 

enzyme inducing drug. These drugs can cause the blood level of lignocaine (local 
anaesthetic agent) to rise to levels which can cause side effects. 

 You have had an adverse reaction to phenylephrine or other decongestants (blood 
vessel squeezing drugs). 

You should let your doctor or healthcare professional know if you are taking any other 
medicines, including ones you may have brought yourself without a prescription. 

Lignocaine Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v Topical Solution 
should be used with caution on areas of the nose or throat which are cut because of the risk 
of increased absorption of the active ingredients leading to higher drug levels in the blood. 
Please let your doctor know if you have any cuts or sores in your nose. 

What dose is to be used and how often is it given? 
 
This medicine is administered into the nose or throat by your doctor or doctor’s assistant in 
the following doses: 

Adults and children over 12 years of ages: 
Up to 5 squirts per nostril 

8-12 years: 
3 squirts per nostril 

 
4-8 years: 
2 squirts per nostril 

 
2-4 years: 
1 squirt per nostril 

 
Each squirt measures 100 microlitres of fluid. The dose of lignocaine in each squirt is 5 mg, 
and the dose of phenylephrine in each squirt is 0.5 mg. 

This medicine should not be used in children under 2 years of age. 
 
These doses are given only once. The recommended dosage should not be exceeded. 

 
What effects will I notice after taking the medication? 

 
You will notice a feeling of numbness in the mouth, nose or throat which is caused by the 
medicine. You might also notice that the side of the nose to which the medication has been 
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applied becomes congested and may prove diffi cu lt to breathe through. This sensation will 
pass within a few hours. 

What care needs to be taken after taking this medicine? 

Do not drink or eat anything until the numbness in the throat has worn off. If you do, then it is 
possible that you may inhale food or drink into the lungs. This will result in serious illness. 

Take care not to bite or to burn your tongue or cheek with hot liquids whilst the numbness is 
still present. 

Storing this medicine 

This medicine must be stored in a cool dry place under 25°C. Protect from light. 

It should be out of sight and reach of children. Keep it in the same pack in which it was 
supplied 

Do not transfer it into another container. 

Do not use it after the expiry date shown on the label and carton. If this medicine is out of 
date please return it to your pharmacist for correct disposal. 

Further information 

This leaflet provides only a summary of the information known about Lignocaine 
Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v Topical Solution. If you have 
any questions or want to know more about this medicine, or are unsure about anything, 
please ask your doctor or your pharmacist. 

Lignocaine Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v Topical 
Solution is supplied in Australia by: 

Biolnnova Pty Ltd 
U-37 14Loyal1yRoad 
North Rocks NSW 2151 
info@bioinnova.com.au 
Ll4FRiAaFis Pty Lie 
Bal4Ikl'laFR Hills 
~l~lO.f 21 aJ 
/\l4stralia 
l=ltt13:/ben.,,p1r.lwR1inario.eoR1.aw 

This leaflet was prepared ~eptember 2019. 
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Information for the Health Professional 

 
User Guide - Instructions for Assembly of Pump and Actuator to Bottle 
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Bottle Pump Actuator 

~ -

1. Immediately before use. remov_e the LJ ♦ 
screw cap and rubber stopper from 
the bottle. 

2. Screw the pump onto the bottle. 
3. Push the actuator onto the top of the 

pump. 
4. Press down on the pump-actuator 5 

times to prime the pump before use. a 
5. The pump spray is now ready for 

use. Refer to the Consumer Medicine □ 
Information or Product Information for 
dosing instructions. 

w 



 
 

Priming the Pump. 
While holding the bottle upright, the pump should be activated five times before use to prime 
it. 

 
Dosage 
Do not exceed the recommended dosage regimens. 
Doses are to be administered once only. 
Use with caution in patients with cardiovascular disease. 

 
Other Information 
Always hold the bottle upright to ensure dip-tube is immersed in the solution at its tip 
The product is sterile until opened, and contains no preservative. 
Use once in one patient only and discard the bottle and any remaining solution in an 
appropriate manner. 
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Bottle Pump Actuator 

1. Immediately before use. remove the 
screw cap from the bottfe. 

2. Screw the pump onto the bottle. 
3. Push the actuator onto the top of the 

pump. 
4. Press down on the pump-actuator 5 

times to prime the pump before use. 
5. The pump spray is now ready for 

use. Refer to the Consumer Medicine 
Information or Product Information for 
dosing instructions. a 
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PHARMACY MEDICINE 
KEEP OUT OF REACH OF CHILDREN 

Lido Phenyl 
Spray 

Anaes1hetic 
Vasocons1rictor 

Nasal Spray 
This p-odJcl cOltails Ugnocaine 

Hyo-ocflloride S(mg'llt. (5%) 
Pllen)ielflrile Hydroct1oride 1r·ww• 51Tq'llt. 10•

5
") i\_ .. f_ 

50ml AUST R 225750 

INDICATIONS: CAUTION: 
1. l)pical .riaesllesia.rid local Tlis product must be used will 
vasoconstriction prior to caution in patients 'MIO have 
endoscopy of the upper cardiovascu..- disease. Not be 
airways 2. Prepntion of lle used i'1 pregn.ricy. 
nasal mucosa for surgery Slorebelow2S°C 
3. Aid i'1 the trearnent of acu" Dsut>.-or: 
nose bleeds .rid removal of ..... Pty u, 
f • bod' frornthe 4 U-37 14 1.oya1y Road 
creign 185 . nose • • Nortti ROCl<s, NSW 2151 hlsnla 
Topical .riaesllesia poor to £mat lrlo@~clmova.com.au 
indirect or direct I..-yngosc~y. 

LOT 

EllP 

100 mm x 45 mm 

■ PANTONE347C 
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NOZZLE SUPPLY 
Nozzles (short and 

long) are available 

separately. 

Anew nozzle 

should be used 

for each patient. 

This will remove 

risks of cross 

infection between 

patients. 

DO NOTUSE IF SEALS OVER 
CARTON ENDS ARE MISSING 
OR BROKEN 

MEDICINE INFORMATION: 
ACTIVE INGREDIENT: 
Ugnocaine Hydrochloride 
50m{Vml (5%) and 
Phenylephrile Hydrochklride 
Sm{Vml (0.5%) 

USES: 
1. Topical anaesthesia and local 
vasoconstriction prior to 
endoscopy of the upper arways 
2. Preparation of the nasal 
mucosa br surgwy 
3. Aid in the treatment of acute 
nose bleeds and removal of 
foreign bodies from 1he nose. 
4. Topical anaesthesia prior to 
indrect or direct l.ryngoscopy. 

WARNINGS: 
These doses are 10 be 
administered once only. They 
may be repeated as directed 
only by a physician. 

This product must be used with 
caution in patients who have 
cardiovascular disease. Not be 
used in Pregnancy. 

PHARMACY MEDICINE 
KEEP OUT OF REACH OF CHILDREN 

LidoPhenyl 
Spray 

Anaesthetic 
Vasoconstrictor 

Nasal Spray 

Ttis prodtct contains 
Lii,1ocaile ~m:hlOride 50mwni. (5") 
Phenylel)hri llB Hydroclfcride 5ml)ffll (0.5") 

50 ml AUSTR 225750 

MEDICINE INFORMATION 
(CONTINUED): 
DIRECTIONS FOR USE: 
Each squirt contains 100 
microlilres. 

DOSAGE: Not for use in children 
under the age of 2 }1!ars. 
Dosage for nasal and 
pharyngeal administration: 

Adults and Up to 5 squirts 
children over per nostril 
12 years 
8 to 12 years 3 squirts per 

nostril 
4..Syears 2 squirts per 

nostril 
2-4 years 1 squirt per 

nostril 

Store below 25°C 

DistribUID r: 
Blolnnova Ply. Ud. 
U-37, 14 Loyalty Road, 
North Rocks, NSW 2151 Australia 
Emait ilfo@bioinnova.com.au 

■ PANTONE347C 

■ PANTONE 165C 

PANTONE 294 C 15% 

Size: 113 mm x 42 mm x 40 mm ■ Black Font: Swiss 721 CN BT 



From:
To:
Subject: Re: OM-2019-01125-1 LidoPhenyl; Screening query [SEC=OFFICIAL]
Date: Monday, 23 September 2019 12:08:27 PM
Attachments: image001.png

carton-annotated.pdf
label-annotated.pdf
tabulated summary - proposed label.pdf

Dear 
Thank you for your email.
Please find attached requested documents.
Please let me know if any further information is required to complete the application.

Kind regards,

On Wed, Sep 18, 2019 at 2:07 PM 
< @health.gov.au> wrote:

Dear 

RE: OM-2019-01125-1 LidoPhenyl outcome of screening – minor omissions (C2
application)

I refer to your application seeking approval to change LIGNOCAINE
HYDROCHLORIDE 5% w/v & PHENYLEPHRINE HYDROCHOLORIDE 0.5% w/v
TOPICAL SOLUTION (Submission ID OM-2019-01125-1, file 2013/014736).

Your application and the supporting information in the application dossier have been
screened to verify that it meets the requirements for applications made under section 23
of the Act to register an OTC medicine.

Applications that do not meet the requirements will not be accepted for evaluation.
However, where there are minor deficiencies or omissions, the applicant is given five
working days to remedy the application.

Your application has been identified as missing some required information that should
be readily available. In order to rectify the deficiency, please provide the following
information within five working days (Due date: 23/09/19).

Please provide your response by email to @health.gov.au.

s22
s22

s22

s22

s22
s22

s22

s22
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If these omissions are not rectified before the due date, the application cannot be
accepted for evaluation and will be removed from the application lodgement system in
TGA eBusiness Services. Application fees cannot be refunded.

 

For further information on the application process and the requirements for an effective
application, please refer to:

 

ARGOM

OTC new medicines registration process / Process to change a registered OTC medicine

General dossier requirements

Common Technical Document Module 1: OTC medicines

Mandatory requirements for an effective over-the-counter medicines application

 

 

MATTERS TO BE ADDRESSED

1.       Where the proposed labelling is based on an existing label, a copy of current
label with changes marked by annotations is required. Please provide a copy of
the current labelling for this product.

2.       Where multiple changes are proposed, a table comparing current vs proposed
labels should be provided. Please provide a table with the required information.

 

Please contact me if you require further clarification of these matters.

 

Kind regards,

 

 

Evaluator – Medicines Evaluation (OTC)

Medicines Regulation Division | Health Products Regulation Group

Complementary & OTC Medicines Branch

Australian Government Department of Health

s22
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T:   | E: @health.gov.au  

Location: Therapeutic Goods Administration

PO Box 100, Canberra ACT 2601, Australia

 

The Department of Health acknowledges the traditional owners of country throughout Australia,
and their continuing connection to land, sea and community. We pay our respects to them and their
cultures, and to elders both past and present. 

 

 

"Important: This transmission is intended only for the use of the addressee and may
contain confidential or legally privileged information. If you are not the intended
recipient, you are notified that any use or dissemination of this communication is strictly
prohibited. If you receive this transmission in error please notify the author immediately
and delete all copies of this transmission."

s22 s22
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Approved label Proposed label 
Sponsor-Link Pharma Sponsor-Bioinnova Pty Ltd 
 Overall design, colour, new logo change as per 

new sponsors requirement  
Labels for 2.5mL 50mL label 
Labels as per TGO 69 Label updated as per TGO 92 
No indication on label Approved indication on label 
No flavour Addition of flavour variation approved and 

accordingly included peppermint flavour on label 
Nozzle information in leaflet All the information mentioned on the carton 

label so package leaflet will not be included in 
Carton. 
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From:
To:
Subject: Re: OM-2019-01125-1 LidoPhenyl; Clarification Required [SEC=OFFICIAL]
Date: Tuesday, 8 October 2019 11:29:59 AM
Attachments: image001.png

20141124 Ligocaine leaflet - signed.pdf

Dear 
Good morning!
We confirm that we will not include the Package leaflet in Carton.
Please advise if we need to take any action.
Also, please find attached the current Package leaflet.

Kind regards,

BioInnova Pty Ltd 

On Wed, Oct 2, 2019 at 10:22 AM 
< @health.gov.au> wrote:

Dear 

RE: OM-2019-01125-1 LidoPhenyl  (C2 application)

I refer to your application seeking approval to change LIGNOCAINE HYDROCHLORIDE 5% w/v &
PHENYLEPHRINE HYDROCHOLORIDE 0.5% w/v TOPICAL SOLUTION (Submission ID OM-2019-
01125-1, file 2013/014736).

In your screening query response dated 23 September 2019, you included a tabulated
summary of the proposed changes. The table included the following proposed change:

Approved label Proposed label
Nozzle information in
leaflet

All the information mentioned on the
carton label so package leaflet will not
be included in Carton.

I would like to clarify whether or not the sponsor is proposing deletion of the package leaflet?

If deletion of the package leaflet is requested then the application will need to be amended to
include the change code ‘KRI’ under section 9D(3) of the Therapeutic Goods Act 1989 and the
sponsor will need to provide a copy of the current package leaflet.

Please provide your response within five working days (9 October 2019) to
@health.gov.au . The clock will be stopped pending your response.
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Kind regards,

 

 

Evaluator – Medicines Evaluation (OTC)

Medicines Regulation Division | Health Products Regulation Group

Complementary & OTC Medicines Branch

Australian Government Department of Health

T:   | E: @health.gov.au  

Location: Therapeutic Goods Administration

PO Box 100, Canberra ACT 2601, Australia

 

The Department of Health acknowledges the traditional owners of country throughout Australia,
and their continuing connection to land, sea and community. We pay our respects to them and their
cultures, and to elders both past and present. 

 

From: @bioinnova.com.au> 
Sent: Monday, 23 September 2019 12:08 PM
To: @health.gov.au>
Subject: Re: OM-2019-01125-1 LidoPhenyl; Screening query [SEC=OFFICIAL]

 

Dear 

Thank you for your email.

Please find attached requested documents.

Please let me know if any further information is required to complete the application.

 

Kind regards,

 

 

On Wed, Sep 18, 2019 at 2:07 PM 
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@health.gov.au> wrote:

Dear 

 

RE: OM-2019-01125-1 LidoPhenyl outcome of screening – minor omissions (C2
application)

 

I refer to your application seeking approval to change LIGNOCAINE
HYDROCHLORIDE 5% w/v & PHENYLEPHRINE HYDROCHOLORIDE 0.5%
w/v TOPICAL SOLUTION (Submission ID OM-2019-01125-1, file 2013/014736).

 

Your application and the supporting information in the application dossier have been
screened to verify that it meets the requirements for applications made under section
23 of the Act to register an OTC medicine.

 

Applications that do not meet the requirements will not be accepted for evaluation.
However, where there are minor deficiencies or omissions, the applicant is given five
working days to remedy the application.

 

Your application has been identified as missing some required information that should
be readily available. In order to rectify the deficiency, please provide the following
information within five working days (Due date: 23/09/19).

 

Please provide your response by email to @health.gov.au.

 

If these omissions are not rectified before the due date, the application cannot be
accepted for evaluation and will be removed from the application lodgement system in
TGA eBusiness Services. Application fees cannot be refunded.

 

For further information on the application process and the requirements for an
effective application, please refer to:

 

ARGOM

OTC new medicines registration process / Process to change a registered OTC
medicine

General dossier requirements
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Common Technical Document Module 1: OTC medicines

Mandatory requirements for an effective over-the-counter medicines application

 

 

MATTERS TO BE ADDRESSED

1.       Where the proposed labelling is based on an existing label, a copy of
current label with changes marked by annotations is required. Please provide a
copy of the current labelling for this product.

2.       Where multiple changes are proposed, a table comparing current vs
proposed labels should be provided. Please provide a table with the required
information.

 

Please contact me if you require further clarification of these matters.

 

Kind regards,

 

 

Evaluator – Medicines Evaluation (OTC)

Medicines Regulation Division | Health Products Regulation Group

Complementary & OTC Medicines Branch

Australian Government Department of Health

T:   | E: @health.gov.au  

Location: Therapeutic Goods Administration

PO Box 100, Canberra ACT 2601, Australia

 

The Department of Health acknowledges the traditional owners of country throughout Australia,
and their continuing connection to land, sea and community. We pay our respects to them and
their cultures, and to elders both past and present. 
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"Important: This transmission is intended only for the use of the addressee and may
contain confidential or legally privileged information. If you are not the intended
recipient, you are notified that any use or dissemination of this communication is
strictly prohibited. If you receive this transmission in error please notify the author
immediately and delete all copies of this transmission."

"Important: This transmission is intended only for the use of the addressee and may
contain confidential or legally privileged information. If you are not the intended
recipient, you are notified that any use or dissemination of this communication is strictly
prohibited. If you receive this transmission in error please notify the author immediately
and delete all copies of this transmission."
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PATIENT INFORMATION SHEET ( 100191 

lignocaine Hydrochloride 5% w/v 
Phenylephrine Hydrochloride 0.5% w/v 

Topical Solution 

What is in this medication and what it Is used for 
This solution contains two active ingredients lignocaine 
hydrochloride 5% w/v (50 mg/ml) and phenylephrine 
hydrochloride 0.5% w/v (5 mg/ml). Lignocaine hydrochloride is 
a local anaesthetic and phenylephrine hydrochloride causes 1he 
small b lood vessels near the surface of the tissue to constrict. 

Lignocaine hydrochloride 5% w/v and Phenylephrine 
hydrochloride 0.5% w/v contains no antimicrobial agent. It should 
be used only once in one patient only and any residue discarded. 

The solution also contains the following inactive ingredients: 
sodium hydroxide or dilute hydrochloric acid (to adjust pH) and 
Water for Injections. 

Lignocaine Hydrochloride 5% w/v Phenylephrine Hydrochloride 
0.5% w/v Topkal Solution Is mos1 commonly used to numb the 
inside of your nose or throat before the surgeon operates or passes 
a fine telescope to view the structures of the nose and throat. 

It may also be used to numb the nose if a foreign body (such as a 
small seed or bead or any other small object that becomes wedged 
in the nose) r>eeds to be removed. 

It may also be used to stop the bleeding from the fron1 portion 
of 1he nose before treatment is given to seal the bleeding blood 
vessels. 

What are the possible side effects? 
The most common side effect that is noticed after use of this 
medicine Is a bitter taste in the mouth, it only lasts for one to two 
minutes and then disappears. While other side effects are not 
commonly experienced with this medication because It is only 
administered as a single dose, It Is possible for the following to 
occur: 

A headache which might last for up to 20-30 minutes; drowsiness; 
light headedness; ringing in the ears; dizziness; confusion; bluned 
vision; vomiting; twitching; tremors; convulsions; sensat ions of hot 
or cold; slow heartbeat; fast heart rate with or without palpitations. 

When you should not use this medicine. 
• If you are pregnant, or may become pregnant. 

When should you advise y our doctor that you have other 
h ealth problem.s or are taking other med icat ion? 
• If you are breast-feeding 

• You have been given or used local anaesthetics before and had 
an allergic reaction, or have reacted to any of the ingredients 
listed above. 

• You suffer from liver disease 

• You have or have ever had hean disease fo.e. you have had a 
hean attack or have problems such as bradycardia which means 
a slower than normal heart beat rate. Llgnocalne the anaesthetic 
agent may make the effect of any heart rhythm regulating drugs 
much greater and theref0<e may adversely affect your heart) 

• You suffer from kidney problems (kidney disease may change 
the concentrations of certain chemicals such as potassium In 
your blood, and this may in ,um affect the action of lignocaine 
on the heart muscle) 

• You suffer from epilepsy and are taking phenytoin (a medicine 
used to treat epilepsy) as use of phenytoin with this medicine 
may adversely affect your heart. 

• You suffer from high blood pressure or an overactive thyroid. 

• You are taking antidepressant medication . 

• You are taking high blood pressure medication. 

• You are taking anti-ulcer drugs such as Cimetidine. Cimetidine 
is known as an enzyme inducing drug. These drugs can cause 
the blood level o f lignocalne (local anaesthetic agent) to rise to 
levels which can cause side effects. 

• You have had an adverse reaction to phenylephrine or other 
decongestants (blood vessel sque,,zing drugs). 

You should let your doctor or healthcare professional know if you 
are taking any other medicines, including ones you may have 
brought yourself without a prescription. 

Ugnocaine Hydrochloride 5% w/v Phenylephrine Hydroch!oride 
05% w/v Topical Solution should be used with caution on areas of 
the nose or throat which are cut because of the risk of increased 
absorption of the active ingredients leading to higher drug levels 
in the blood. Please let your doctor know If you have any cuts or 
sores 1n your nose. 

Concinued over/ea 

···---·--·--·--·--·-··--·--·--·-----------------~-
INFORMATION FOR THE HEALTH PROFESSIONAL ( 100191 

lignocaine Hydrochloride 5% w/v 
Phenylephrine Hydrochloride 0.5% w/v 

Topical Solution 

Instructions for Assembly of Pump and Actuator 
to Bottle 

Priming the Pump. 
While holding the bottle upright, the pump should be activated 
five times before use to prime it. 

Dosage 
Do not exceed the recommended dosage regimens. 
Doses are to be •dministered once only. 
Use with caution in patients with cardiovascular disease. 

Other Information 
Always hold the bottle upright to ensure dip-tube Is Immersed in 
the solution at its tip. 
The product is sterile until opened, and contains no preservative. 
Use once in one patient only and discard the bonle and any 
remaining solut ion In an appropriate manner. 

Continued overleaf 

What dose is to be used and how often is it given 7 
This medicine is administered Into the nose or throat by your 
doctor or doctor's assistant in the following doses: 

Adults and children over 12 years of ages: Up to 5 squirts per nostril 

8-12 years: 
3 squirts per nostril 

4-8 years: 
2 squirt s per nostril 

2•4 years: 
1 squirt per nostril 

Each squirl measures 100 microlitres of fluid. The dose of 
lignocaine in each squirt is 5 mg, and the dose of phenylephrine in 
each squirt Is O.S mg. 

This medicine should not be used In children under 2 years of age. 

These doses are given only once. The recommended dosage 
should not be exceeded. 

What effects will I notice after taking the 
medication? 
You w ill notice a feeling of numbness in the mouth, nose or throat 
which is caused by the medicine. You might also notice that 
the side ofthe nose to which the medication has been applied 
becomes congested and may prove difficult to breathe through. 
This sensation will pass within a few hours. 

What care needs to be taken after taking this 
medicine? 
Do not drink or eat anything until the numbness in the throat has 
worn off. If you do, then it is possible that you may inhale food or 
d rink into the lungs. This will result in serious illness. 

Take care not to bite or to bum your tongue or cheek with hot 
liquids whilst the numbness is still present 

Storing this medicine 
This medicine must be stored in a cool dry place under 25•c. 
Protect from light. 

It should be out of sight and reach of children. Keep it in the same 
pack in which it was supplied. 

Do not t ransfer It into another container. 

Do not use it after the expiry date shown on the label and carton. 
If this medicine is out of date please return it to your pharmacist for 
correct disposal. 

Further information 
This leaflet provides only a summary of the Information known 
about Lignocaine Hydrochloride 5% w/v Phenylephrine 
Hydrochloride 0.5% w/vToplcal Solutlon. If you have any questions 
or want to know more about this medicine, or are unsure about 
anything, please ask your doctor or your pharmacist 

Llgnotaine Hydrochloride 5% w/v Phenylephrlne 
Hydrochloride 0.5% w lv Topital Solution is supplied in 
Australia by: 
Link Medical Products Pty Ltd 
S Apollo Street, Warriewood NSW 2102 

This leaflet was prepared May 201 4 

-- ----------------------- ---------------~---
User Guide 

~ 
C-,,,,, · 

Bonle Pump Actuator 

D=; 

I. Immediately before use. remove the 
screw cap and rubber stopper from 
the bottle. 

2. Screw the pump onto the bottle. 
3. Push the actuator onto the top of the 

pump. 
4. Press down on the pump-actuator 5 

times to prime the pump before use. 
5. The pump spray is now ready for 

use. Refer to the Consumer Medicine 
Information or Product Information for 
dosing instructions. 
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From:
To:
Subject: FW: OM-2019-01125-1 LIDOPHENYL; RFI for C2 Application [SEC=OFFICIAL]
Date: Monday, 25 November 2019 10:33:58 AM
Attachments: image001.png

Hey 

I think this application was reallocated to you.  called me and had some questions last
week. I got her to send them in writing so I could forward them to you.

Let me know if you have any questions about her questions J

Hope you’re well btw!

Thanks

From: @bioinnova.com.au> 
Sent: Thursday, 21 November 2019 11:38 AM
To: @health.gov.au>
Subject: Re: OM-2019-01125-1 LIDOPHENYL; RFI for C2 Application [SEC=OFFICIAL]

Dear 

We are working on the revising labels as per your below email However, we would like to
inform on the below queries. Our earlier registered formulation was 2.5ml bottle and hence
it was a single dose so it was recommended to discard after use. Now we have 50mL pack
the same as an innovator and it is not a single dose. Hence it is recommended to use new
nozzle for each patient.
We request you to please allow us to keep the below information on the proposed label.

11. As detailed in the product information document, this medicine ‘should be used
once in one patient only and any residue discarded’. As such, deletion of the warning
‘Use once for one patient only and discard the bottle and any remaining solution in an
appropriate manner’ is not acceptable, since it describes the proper use of this medicine.
Similarly, the addition of the information ‘They may be repeated as directed only by a
physician’ and ‘A new nozzle should be used for each patient. This will remove risks of
cross infection between patients’ is not appropriate since it is inconsistent with the
proper use of this medicine.

Please amend the labelling to include the warning ‘Use once for one patient only and
discard the bottle and any remaining solution in an appropriate manner’ in the CHI under
the heading ‘Warnings’.

Please delete the information ‘They may be repeated as directed only by a physician’ and
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‘A new nozzle should be used for each patient. This will remove risks of cross infection
between patients.’ from the product labelling.

 

Kind regards,

BioInnova Pty Ltd

 
 
On Thu, Nov 7, 2019 at 2:38 PM @health.gov.au>
wrote:

Dear 

 

RE: OM-2019-01125-1 LidoPhenyl Spray (File 2013/014736)

 

I refer to your application for a grouped change in proprietary name from
LIGNOCAINE HYDROCHLORIDE 5% w/v & PHENYLEPHRINE
HYDROCHLORDE 0.5% w/v TOPICAL SOLUTION  to LidoPhenyl (Submission ID
OM-2019-01125-1, file 2013/014736).

 

Initial evaluation of this application is now complete and I wish to advise that the
following matters need to be addressed before this application is finalised:

 

Product Name

 

1.       The proposed name ‘LidoPhenyl’ is acceptable. However, for consistency
with ARTG naming conventions the product name will be amended to
‘LIDOPHENYL spray bottle’. Please log-in to eBS to verify the product name.

 

Labelling

 

2.       As per TGO 92, the product name and active ingredient information should
appear as a cohesive unit on the main label and must not be interrupted by
information. The proposed main label is not acceptable as it includes the text

s22
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‘Anaesthetic Vasoconstrictor Nasal Spray’ and a large face graphic between the
product name and the active ingredient information. Please amend the main label
for the carton and bottle labelling so the product name and active ingredients
appear as a cohesive unit.

 

3.       As per TGO 92, the quantity of the active ingredient for a metered dose
product is the quantity delivered per actuation. Please amend the unit
presentation of the active ingredients strengths from mg/mL to mg/actuation on
the carton (including in the CHI) and bottle labelling.

 

4.       As per TGO 92, for a non-pressurised metered dose preparation, the quantity
of the medicine is the minimum number of deliverable doses in the container.
Please amend the presentation of the medicine quantity from the volume in mL
to the minimum number of deliverable doses, e.g. no. of sprays.

 

5.       On the proposed carton label under the heading ‘Directions for use’, the
subheading ‘dosage’ has the same formatting as the required CHI headings. The
presentation of the subheading ‘dosage’ should be amended so it can be
differentiated from the required CHI headings.

 

6.       As per TGO 92, the CHI should be presented in one dark coloured text on a
white or light background. Furthermore, as per the TGO 91 and TGO 92
medicine labels guidance document, colours and bold font should not be used to
highlight information in the CHI. Under the sub-heading ‘Dosage’ in the dosing
table, the age groups appear in bold green text and the dosing table borders
appear in a light orange colour. For compliance with TGO 92, please amend the
dosing table so the text appears in black non-bolded font and amend the colour of
the dosing table borders to black.

 

7.       The storage information and distributor information in the CHI appear under
the heading ‘Directions for use’. For compliance with TGO 92 this information
should appear under the heading ‘Other information’. Please amend the CHI to
include the heading ‘Other Information’.

 

NB: If the ‘Other information’ heading is included, then the information
‘BioInnova Pty Ltd’ must not appear in a bold font. Alternatively, the sponsor
may wish to place a gap between the dosage table and the storage information to
indicate the end of the CHI.

 

8.       Deletion of the information ‘protect from light’ from the labelling is not
acceptable, since this information is part of the approved shelf life conditions for

Document 14



the medicine. Please reinstate this information on the carton and bottle labelling.

 

9.       Deletion of the text ‘For professional use only’ is not acceptable, since this
medicine should only be used under the direction of a healthcare professional.
Please amend the labelling so the text ‘For professional use only’ appears in the
CHI under the heading ‘Directions for use’. It is also recommended that this text
is duplicated so it also appears under the heading ‘Warnings’ in the CHI.

 

10.   Deletion of the text ‘For topical use only. Not for injection’ is not
appropriate, since it describes the proper use of this medicine. Furthermore, for
compliance with TGO 92, medicines for topical use should include a warning
‘For external use only’ or words to that effect. As such, please reinstate the
previously approved warning ‘For topical use only. Not for injection.’

 

11.   As detailed in the product information document, this medicine ‘should be
used once in one patient only and any residue discarded’. As such, deletion of the
warning ‘Use once for one patient only and discard the bottle and any remaining
solution in an appropriate manner’ is not acceptable, since it describes the proper
use of this medicine. Similarly, the addition of the information ‘They may be
repeated as directed only by a physician’ and ‘A new nozzle should be used for
each patient. This will remove risks of cross infection between patients’ is not
appropriate since it is inconsistent with the proper use of this medicine.

 

Please amend the labelling to include the warning ‘Use once for one patient only
and discard the bottle and any remaining solution in an appropriate manner’ in
the CHI under the heading ‘Warnings’.

 

Please delete the information ‘They may be repeated as directed only by a
physician’ and ‘A new nozzle should be used for each patient. This will remove
risks of cross infection between patients.’ from the product labelling.

 

12.   Deletion of the text ‘Prime pump 5 times before use’ is not acceptable, since
it describes the proper use of this medicine. Please reinstate this information on
the carton and bottle labelling. It would be most appropriate under the heading
‘Directions for use’ in the CHI.

 

13.   On the proposed bottle labelling the sentence ‘Not be used in pregnancy’ is
not grammatically correct. Please amend the sentence to read ‘Not to be used in
pregnancy’.
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14.   In the CHI under the heading ‘Warnings’, there should be a statement
indicating that this medicine is contraindicated in children under 2 years. Please
amend the labelling to include the warning ‘Not for use in children under 2
years’ or words to that effect.

 

Package Insert

 

15.   The sponsor has proposed deletion of the package insert. The information
included in the Health Professional – User Guide – Instructions for Assembly of
Pump and Actuator to Bottle section of the package insert is considered critical
to the correct use of this medicine by healthcare professionals. It is noted that the
pump and actuator assembly instructions are not present on the proposed
carton/bottle labelling or in product information document (which is commonly
used by healthcare professionals for additional information). Deletion of the
package insert may make it difficult for healthcare professionals to access this
critical information and as such it is not appropriate to delete the package insert
for this medicine.

 

Please retain the currently approved package insert as part of the product
labelling for this medicine.

 

16.   Please reinstate the text ‘read enclosed leaflet’ on the carton labelling for this
medicine.

 

 

Please make only the changes requested above to the product label.

 

The assessment of the labels, package insert, Product Information and Consumer
Medicines Information documents has now been completed and changes other than
those shown above will not be accepted prior to approval of the product. Any further
label, package insert, Product Information and Consumer Medicines Information
document changes may be made by way of a variation application once the product has
been approved and registered.

 

Please forward your response, including amended labels as outlined above within 15
working days (Due date: 28 November 2019).

 

Please provide your response by email to @health.gov.aus22
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Kind regards,

 

 
Evaluator – Medicines Evaluation (OTC)

Medicines Regulation Division | Health Products Regulation Group
Complementary & OTC Medicines Branch
Australian Government Department of Health
T:   | E: @health.gov.au  
Location: Therapeutic Goods Administration
PO Box 100, Canberra ACT 2601, Australia
 
The Department of Health acknowledges the traditional owners of country throughout Australia,
and their continuing connection to land, sea and community. We pay our respects to them and
their cultures, and to elders both past and present. 

"Important: This transmission is intended only for the use of the addressee and may
contain confidential or legally privileged information. If you are not the intended
recipient, you are notified that any use or dissemination of this communication is strictly
prohibited. If you receive this transmission in error please notify the author immediately
and delete all copies of this transmission."
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From:
To:
Subject: FW: OM-2019-01125-1 LIDOPHENYL; RFI for C2 Application [SEC=OFFICIAL]
Date: Thursday, 28 November 2019 2:01:14 PM
Attachments: image001.png

n004445.zip

Hi 

Here’s a response to an RFI for one of  applications that you now have.

Thanks

From: @bioinnova.com.au> 
Sent: Thursday, 28 November 2019 1:29 PM
To: @health.gov.au>; 

@health.gov.au>
Subject: Re: OM-2019-01125-1 LIDOPHENYL; RFI for C2 Application [SEC=OFFICIAL]

Dear 
Please find attached our response for the  OM-2019-01125-1 LidoPhenyl Spray (File
2013/014736).

Please let me know if you need any further information.

Kind regards,

On Fri, Nov 22, 2019 at 11:30 AM @bioinnova.com.au> wrote:

Dear 
In addition to below email, we would like to inform that in BP term being use for API is
lidocaine. Now since we are using term lignocaine in trade name and carton can we
please use Lidocaine instead?
After your advise we will change the name in trade name and cartons.

Regards

On Thu, Nov 21, 2019, 11:37 AM @bioinnova.com.au> wrote:

Dear 

We are working on the revising labels as per your below email However, we would
like to inform on the below queries. Our earlier registered formulation was 2.5ml
bottle and hence it was a single dose so it was recommended to discard after use. Now
we have 50mL pack the same as an innovator and it is not a single dose. Hence it is
recommended to use new nozzle for each patient.
We request you to please allow us to keep the below information on the proposed
label.
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11.   As detailed in the product information document, this medicine ‘should be
used once in one patient only and any residue discarded’. As such, deletion of the
warning ‘Use once for one patient only and discard the bottle and any remaining
solution in an appropriate manner’ is not acceptable, since it describes the proper
use of this medicine. Similarly, the addition of the information ‘They may be
repeated as directed only by a physician’ and ‘A new nozzle should be used for each
patient. This will remove risks of cross infection between patients’ is not
appropriate since it is inconsistent with the proper use of this medicine.

 

Please amend the labelling to include the warning ‘Use once for one patient only
and discard the bottle and any remaining solution in an appropriate manner’ in the
CHI under the heading ‘Warnings’.

 

Please delete the information ‘They may be repeated as directed only by a
physician’ and ‘A new nozzle should be used for each patient. This will remove risks
of cross infection between patients.’ from the product labelling.

 

Kind regards,

BioInnova Pty Ltd

 
 
On Thu, Nov 7, 2019 at 2:38 PM 
< @health.gov.au> wrote:

Dear 

 

RE: OM-2019-01125-1 LidoPhenyl Spray (File 2013/014736)

 

I refer to your application for a grouped change in proprietary name from
LIGNOCAINE HYDROCHLORIDE 5% w/v & PHENYLEPHRINE
HYDROCHLORDE 0.5% w/v TOPICAL SOLUTION  to LidoPhenyl (Submission
ID OM-2019-01125-1, file 2013/014736).
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Initial evaluation of this application is now complete and I wish to advise that the
following matters need to be addressed before this application is finalised:

 

Product Name

 

1.       The proposed name ‘LidoPhenyl’ is acceptable. However, for
consistency with ARTG naming conventions the product name will be
amended to ‘LIDOPHENYL spray bottle’. Please log-in to eBS to verify the
product name.

 

Labelling

 

2.       As per TGO 92, the product name and active ingredient information
should appear as a cohesive unit on the main label and must not be
interrupted by information. The proposed main label is not acceptable as it
includes the text ‘Anaesthetic Vasoconstrictor Nasal Spray’ and a large face
graphic between the product name and the active ingredient information.
Please amend the main label for the carton and bottle labelling so the
product name and active ingredients appear as a cohesive unit.

 

3.       As per TGO 92, the quantity of the active ingredient for a metered dose
product is the quantity delivered per actuation. Please amend the unit
presentation of the active ingredients strengths from mg/mL to mg/actuation
on the carton (including in the CHI) and bottle labelling.

 

4.       As per TGO 92, for a non-pressurised metered dose preparation, the
quantity of the medicine is the minimum number of deliverable doses in the
container. Please amend the presentation of the medicine quantity from the
volume in mL to the minimum number of deliverable doses, e.g. no. of
sprays.

 

5.       On the proposed carton label under the heading ‘Directions for use’, the
subheading ‘dosage’ has the same formatting as the required CHI headings.
The presentation of the subheading ‘dosage’ should be amended so it can be
differentiated from the required CHI headings.

 

6.       As per TGO 92, the CHI should be presented in one dark coloured text
on a white or light background. Furthermore, as per the TGO 91 and TGO
92 medicine labels guidance document, colours and bold font should not be
used to highlight information in the CHI. Under the sub-heading ‘Dosage’ in
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the dosing table, the age groups appear in bold green text and the dosing
table borders appear in a light orange colour. For compliance with TGO 92,
please amend the dosing table so the text appears in black non-bolded font
and amend the colour of the dosing table borders to black.

 

7.       The storage information and distributor information in the CHI appear
under the heading ‘Directions for use’. For compliance with TGO 92 this
information should appear under the heading ‘Other information’. Please
amend the CHI to include the heading ‘Other Information’.

 

NB: If the ‘Other information’ heading is included, then the information
‘BioInnova Pty Ltd’ must not appear in a bold font. Alternatively, the
sponsor may wish to place a gap between the dosage table and the storage
information to indicate the end of the CHI.

 

8.       Deletion of the information ‘protect from light’ from the labelling is not
acceptable, since this information is part of the approved shelf life
conditions for the medicine. Please reinstate this information on the carton
and bottle labelling.

 

9.       Deletion of the text ‘For professional use only’ is not acceptable, since
this medicine should only be used under the direction of a healthcare
professional. Please amend the labelling so the text ‘For professional use
only’ appears in the CHI under the heading ‘Directions for use’. It is also
recommended that this text is duplicated so it also appears under the heading
‘Warnings’ in the CHI.

 

10.   Deletion of the text ‘For topical use only. Not for injection’ is not
appropriate, since it describes the proper use of this medicine. Furthermore,
for compliance with TGO 92, medicines for topical use should include a
warning ‘For external use only’ or words to that effect. As such, please
reinstate the previously approved warning ‘For topical use only. Not for
injection.’

 

11.   As detailed in the product information document, this medicine ‘should
be used once in one patient only and any residue discarded’. As such,
deletion of the warning ‘Use once for one patient only and discard the bottle
and any remaining solution in an appropriate manner’ is not acceptable,
since it describes the proper use of this medicine. Similarly, the addition of
the information ‘They may be repeated as directed only by a physician’ and
‘A new nozzle should be used for each patient. This will remove risks of
cross infection between patients’ is not appropriate since it is inconsistent
with the proper use of this medicine.
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Please amend the labelling to include the warning ‘Use once for one patient
only and discard the bottle and any remaining solution in an appropriate
manner’ in the CHI under the heading ‘Warnings’.

 

Please delete the information ‘They may be repeated as directed only by a
physician’ and ‘A new nozzle should be used for each patient. This will
remove risks of cross infection between patients.’ from the product
labelling.

 

12.   Deletion of the text ‘Prime pump 5 times before use’ is not acceptable,
since it describes the proper use of this medicine. Please reinstate this
information on the carton and bottle labelling. It would be most appropriate
under the heading ‘Directions for use’ in the CHI.

 

13.   On the proposed bottle labelling the sentence ‘Not be used in
pregnancy’ is not grammatically correct. Please amend the sentence to read
‘Not to be used in pregnancy’.

 

14.   In the CHI under the heading ‘Warnings’, there should be a statement
indicating that this medicine is contraindicated in children under 2 years.
Please amend the labelling to include the warning ‘Not for use in children
under 2 years’ or words to that effect.

 

Package Insert

 

15.   The sponsor has proposed deletion of the package insert. The
information included in the Health Professional – User Guide – Instructions
for Assembly of Pump and Actuator to Bottle section of the package insert
is considered critical to the correct use of this medicine by healthcare
professionals. It is noted that the pump and actuator assembly instructions
are not present on the proposed carton/bottle labelling or in product
information document (which is commonly used by healthcare professionals
for additional information). Deletion of the package insert may make it
difficult for healthcare professionals to access this critical information and
as such it is not appropriate to delete the package insert for this medicine.

 

Please retain the currently approved package insert as part of the product
labelling for this medicine.
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16.   Please reinstate the text ‘read enclosed leaflet’ on the carton labelling
for this medicine.

 

 

Please make only the changes requested above to the product label.

 

The assessment of the labels, package insert, Product Information and Consumer
Medicines Information documents has now been completed and changes other than
those shown above will not be accepted prior to approval of the product. Any
further label, package insert, Product Information and Consumer Medicines
Information document changes may be made by way of a variation application once
the product has been approved and registered.

 

Please forward your response, including amended labels as outlined above within
15 working days (Due date: 28 November 2019).

 

Please provide your response by email to @health.gov.au

 

Kind regards,

 

 
Evaluator – Medicines Evaluation (OTC)

Medicines Regulation Division | Health Products Regulation Group
Complementary & OTC Medicines Branch
Australian Government Department of Health
T:   | E: @health.gov.au  
Location: Therapeutic Goods Administration
PO Box 100, Canberra ACT 2601, Australia
 
The Department of Health acknowledges the traditional owners of country throughout
Australia, and their continuing connection to land, sea and community. We pay our respects
to them and their cultures, and to elders both past and present. 

"Important: This transmission is intended only for the use of the addressee and may
contain confidential or legally privileged information. If you are not the intended
recipient, you are notified that any use or dissemination of this communication is
strictly prohibited. If you receive this transmission in error please notify the author
immediately and delete all copies of this transmission."
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OTC Medicines Evaluation 
Medicines Authorisation Branch 
Therapeutic Goods Administration 
PO Box 100 
WODEN ACT 2606 

28 November 2019 

Re: Application No: OM-2019-01125-1 
Response to request for additional information. 

ELECTRONIC SUBMISSION DETAILS 
Format Nees Austrnlia 
eSubmission identifier n004445 
Applicant Bioinnova Ptv Ltd: 68187 
Products AUST R 225750: LIGNOCAINE HYDROCHLORIDE 5% w/v 

& PHENYLEPHRINE HYDROCHLORDE 0.5% w/v TOPICAL 
SOLUTION 

Sequence type OTC - C2 
Regulatory activity OTC 
lead 
Sequence description Suoolementaiy Infomation 
Sequence number 0003 
Related sequence 0002 
Date 2019.11.28 
Electronic media Electronic via eBS portal 
Submission size ~ 2MB 
Validation Lorenz e Validator version 18 .1 

Dear Sir/Madam, 

Please find herewith our response to the que1y received for OM-2019-01125-1 LidoPhenyl 
Spray (File 2013/014736). 

Supporting documentation: 

Module 1 Response and Proposed labels 

Director-Regulato1y Affairs 
- m.au -



Tracking table 

 

Sequence Related 
substance 

Sequence type Submission 
Description 

Date of 
Submission 

0000 0000 OTC-C2 variation Initial February 2019 
0001 0000 Supplementary 

information 
Response to 
request for 
information 

June 2019 

0002 0002 OTC-C2 variation Initial September 2019 
0003 0002 Supplementary 

information 
Response to 
request for 
information 

November 2019 
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OM-2019-01125-1 LidoPhenyl Spray (File 2013/014736) 

  

Product Name 

 1.       The proposed name ‘LidoPhenyl’ is acceptable. However, for consistency with 
ARTG naming conventions the product name will be amended to ‘LIDOPHENYL 
spray bottle’. Please log-in to eBS to verify the product name. 

Response: We acknowledge the comment and we will verify the name. 

Labelling 

 2.       As per TGO 92, the product name and active ingredient information should 
appear as a cohesive unit on the main label and must not be interrupted by 
information. The proposed main label is not acceptable as it includes the text 
‘Anaesthetic Vasoconstrictor Nasal Spray’ and a large face graphic between the 
product name and the active ingredient information. Please amend the main label for 
the carton and bottle labelling so the product name and active ingredients appear as 
a cohesive unit. 

Response: We acknowledge the comment. Please refer updated labels in module 
1.3.3. 

3.       As per TGO 92, the quantity of the active ingredient for a metered dose product 
is the quantity delivered per actuation. Please amend the unit presentation of the 
active ingredients strengths from mg/mL to mg/actuation on the carton (including in 
the CHI) and bottle labelling. 

Response: We acknowledge the comment. Please refer updated labels in module 
1.3.3. 

 4.       As per TGO 92, for a non-pressurised metered dose preparation, the quantity of 
the medicine is the minimum number of deliverable doses in the container. Please 
amend the presentation of the medicine quantity from the volume in mL to the 
minimum number of deliverable doses, e.g. no. of sprays. 

Response: We acknowledge the comment. Please refer updated labels in module 
1.3.3. 

5.       On the proposed carton label under the heading ‘Directions for use’, the 
subheading ‘dosage’ has the same formatting as the required CHI headings. The 
presentation of the subheading ‘dosage’ should be amended so it can be 
differentiated from the required CHI headings. 

Response: We acknowledge the comment. Please refer updated labels in module 
1.3.3. 
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6.       As per TGO 92, the CHI should be presented in one dark coloured text on a 
white or light background. Furthermore, as per the TGO 91 and TGO 92 medicine 
labels guidance document, colours and bold font should not be used to highlight 
information in the CHI. Under the sub-heading ‘Dosage’ in the dosing table, the age 
groups appear in bold green text and the dosing table borders appear in a light 
orange colour. For compliance with TGO 92, please amend the dosing table so the 
text appears in black non-bolded font and amend the colour of the dosing table 
borders to black. 

Response: We acknowledge the comment. Please refer updated labels in module 
1.3.3. 

7.       The storage information and distributor information in the CHI appear under the 
heading ‘Directions for use’. For compliance with TGO 92 this information should 
appear under the heading ‘Other information’. Please amend the CHI to include the 
heading ‘Other Information’. NB: If the ‘Other information’ heading is included, then 
the information ‘BioInnova Pty Ltd’ must not appear in a bold font. Alternatively, the 
sponsor may wish to place a gap between the dosage table and the storage 
information to indicate the end of the CHI. 

Response: We acknowledge the comment. Please refer updated labels in module 
1.3.3. 

8.       Deletion of the information ‘protect from light’ from the labelling is not 
acceptable, since this information is part of the approved shelf life conditions for the 
medicine. Please reinstate this information on the carton and bottle labelling. 

Response: We acknowledge the comment. Please refer updated labels in module 
1.3.3. 

9.       Deletion of the text ‘For professional use only’ is not acceptable, since this 
medicine should only be used under the direction of a healthcare professional. 
Please amend the labelling so the text ‘For professional use only’ appears in the CHI 
under the heading ‘Directions for use’. It is also recommended that this text is 
duplicated so it also appears under the heading ‘Warnings’ in the CHI. 

Response: We acknowledge the comment. Please refer updated labels in module 
1.3.3. 

10.   Deletion of the text ‘For topical use only. Not for injection’ is not appropriate, 
since it describes the proper use of this medicine. Furthermore, for compliance with 
TGO 92, medicines for topical use should include a warning ‘For external use only’ 
or words to that effect. As such, please reinstate the previously approved warning 
‘For topical use only. Not for injection.’ 

Response: We acknowledge the comment. Please refer updated labels in module 
1.3.3. 

11.   As detailed in the product information document, this medicine ‘should be used 
once in one patient only and any residue discarded’. As such, deletion of the warning 
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‘Use once for one patient only and discard the bottle and any remaining solution in 
an appropriate manner’ is not acceptable, since it describes the proper use of this 
medicine. Similarly, the addition of the information ‘They may be repeated as 
directed only by a physician’ and ‘A new nozzle should be used for each patient. This 
will remove risks of cross infection between patients’ is not appropriate since it is 
inconsistent with the proper use of this medicine. 

Please amend the labelling to include the warning ‘Use once for one patient only and 
discard the bottle and any remaining solution in an appropriate manner’ in the CHI 
under the heading ‘Warnings’. 

Please delete the information ‘They may be repeated as directed only by a physician’ 
and ‘A new nozzle should be used for each patient. This will remove risks of cross 
infection between patients.’ from the product labelling. 

Response: Our earlier registered formulation was 2.5ml bottle and hence it was a single 
dose so it was recommended to discard after use. Now we have 50mL pack the same as an 
innovator and it is not a single dose. Hence it is recommended to use new nozzle for each 
patient. 
We request you to please allow us to keep the below information on the proposed label. If 
needed, we can revise the Product Information accordingly. 
Further, we also want to change the term from Lignocaine to Lidocaine as per Ph.eur 
monograph and TGA’s recommendation https://www.tga.gov.au/updating-medicine-ingredient-
names-list-affected-ingredients. 
We kindly request to change the name. after your confirmation, we will revise the PI/CMI and 
send to you. 

12.   Deletion of the text ‘Prime pump 5 times before use’ is not acceptable, since it 
describes the proper use of this medicine. Please reinstate this information on the 
carton and bottle labelling. It would be most appropriate under the heading 
‘Directions for use’ in the CHI. 

Response: We acknowledge the comment. Please refer updated labels in module 
1.3.3. 

13.   On the proposed bottle labelling the sentence ‘Not be used in pregnancy’ is not 
grammatically correct. Please amend the sentence to read ‘Not to be used in 
pregnancy’. 

Response: We acknowledge the comment. Please refer updated labels in module 
1.3.3. 

14.   In the CHI under the heading ‘Warnings’, there should be a statement indicating 
that this medicine is contraindicated in children under 2 years. Please amend the 
labelling to include the warning ‘Not for use in children under 2 years’ or words to 
that effect. 

Response: We acknowledge the comment. Please refer updated labels in module 
1.3.3. 
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Package Insert 

 15.   The sponsor has proposed deletion of the package insert. The information 
included in the Health Professional – User Guide – Instructions for Assembly of 
Pump and Actuator to Bottle section of the package insert is considered critical to the 
correct use of this medicine by healthcare professionals. It is noted that the pump 
and actuator assembly instructions are not present on the proposed carton/bottle 
labelling or in product information document (which is commonly used by healthcare 
professionals for additional information). Deletion of the package insert may make it 
difficult for healthcare professionals to access this critical information and as such it 
is not appropriate to delete the package insert for this medicine. 

Please retain the currently approved package insert as part of the product labelling 
for this medicine. 

Response: We acknowledge the comment. Please refer updated labels in module 
1.3.3. 

16.   Please reinstate the text ‘read enclosed leaflet’ on the carton labelling for this 
medicine. 

Response: We acknowledge the comment. Please refer updated labels in module 
1.3.3. 
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PHARMACY MEDICINE 
KEEP OUT OF REACH OF CHILDREN 

LidoPhenyl 
Spray 

L.idocoi'le hy<tocllkrile 
2500mcg/adlJatioo 
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NOZZLE SUPPLY 
One LP Nozzle TM 

is available inside. 

LP Nozzle TM 

available 

separately. 

A new nozzle 

should be used 

for each patient 

to avoid risks 

of cross infection 

between Patients. 

LP Naz?les~ are avalable in two length 
and can be purdlased seiiaralely from 
local distribulor. 
• S-100 mm long 
• L-200 mm long 

MEDICINE INFORMATION: 
ACTIVE INGREDIENT: 
Lidocaine hydrochloride 
50mg/ml (5%) and 
Phenylephrine hydrochloride 
5mg/ml (0.5%) 
USES: 
• Topical anaesthesia and local 

vasoconstriction prior to 
endoscopy of the upper air ways 

• Preparation of the nasal 
mucosa for surgery 

• Aid in the treatment of acute 
nose bleeds and removal of 
foreign bodies from the nose. 

WARNINGS: 
These doses are to be 
administered once only. Repeated 
as directed only by a physician. 
Not for use in children under 
age of 2 years. Must be used with 
caution in patients who have 
cardiovascular disease. Not to be 
used in pregnancy. 
For professional use only. 
For external use only. 
For topical use only. 

Size: 117 mm x 42 mm x 40 mm 

PHARMACY MEDICINE 
KEEP OUT OF REACH OF CHILDREN 

LidoPhenyl 
Spray 

Lidocaine hydrochloride 
2500 mcg / actuation 

and Phenylephrine hydrochloride 
250 mcg /actuation. 

800 
Metered Doses 

Anaesthetic 
Vasoconstrictor 

Nasal Spray 

AUST R 225750 

DIRECTIONS FOR USE: 
Prime pump 5 times before use. 
Each squirt contains 100 
microlitres. 
For professional use only. 
For topical use only. 
Not for injection. 
Read enclosed leaflet. 
Recommended Dosages: 
Dosage for nasal and 
pharyngeal ad ministration: 

Adults and Up to 5 squirts 
eh ild ren over per nostril 
12 years 

B to 12 years 3 squirts per 
nostril 

4-8 years 2 squirts per 
nostril 

2-4 years 1 squirt per 
nostril 

OTHER INFORMATION 
Store below 25°C. Protect from 
light 

Mfg Lie No.: 
Distributor: 
Biolnnova Ply Ltd 
U-37, 14 Loyalty Road, 
North Rocks, NSW 2151 
Australia 
Email: info@bioinnova.com.au 

DO NOT USE IF SEALS OVER 
CARTON ENDS ARE MISSING 
OR BROKEN 

■ PANTONE 347 C 

■ PANTONE 165 C 

PANTONE 294 C 15% 
■ Black Font: Swiss 721 CN BT ---
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From: 
To: 
Cc: 

Subject: 

Date: 
Re: OM-2019-01125-1 LIDOPHENYL; RFI (supplementary) [SEC=OFFIOAL] 

Monday, 20 January 2020 10:13 :34 PM 

Attachments: iroage002 P□A 
oQQ4445 zip 

Dearllll 
Thank you for evaluating our response. 
Please find attached our response to your further request. 
Please let us know if there are any further questions. 
Thank you. 

Sincerely, 

On Fri, Jan 10, 2020 at 5:28 AM 

Good morning-

@health gov au> wrote: 

Your RFI response for t his application has been received with thanks. 

To answer your quest ions, t he transition period for the use of International Non-proprietary 
Names (INN) ends in April 2020. However, products containing lignocaine requiring the dual 
labell ing of "lidocaine (lignocaine)" until 2023. 

To t his end, t he labelling (carton and bottle), PI and CMI will need to be updated to display the 

dual name for lidoca ine. 

The current presentation of the information on the side carton label panel regarding the 

replaceable nozzle is acceptable and t he request made in t he init ial RFI to display "discard 

after use" informat ion w il l not be pursued. 

Addit ional changes required for t he labelling are outlined below: 

• The CHI section under the heading "ACTIVE INGREDIENTS" requires amendment so that 

the strengths of the active ingredients match t he presentation of t he main label (2500mcg/ 

actuat ion and 250mcg/ actuation, respectively). 



The graphic element on the main label panel between the medicine name and active
ingredients creates a gap which is considered to be in contravention of section 9(3)b of the
labelling order TGO92. The sponsor is asked to remove the gold line and move the active
ingredient information into left alignment on the label. For consistency, a design identical to
that of the bottle label will be acceptable.

·         As per section 8(1)k of the labelling order TGO92 the bottle label requires the addition of
the warning statements “For external use only” and “For professional use only”.

 

Kindest regards,

 

Evaluator/ Pharmacist
Medicines Evaluation (OTC)
Complementary and OTC Medicines Branch

Phone: 
Email: @health.gov.au 

Therapeutic Goods Administration
Department of Health
PO Box 100
Woden ACT 2606
www.tga.gov.au

 

Important: This transmission is intended only for the use of the addressee and may contain confidential or legally
privileged information. If you are not the intended recipient, you are notified that any use or dissemination of this
communication is strictly prohibited. If you receive this transmission in error please notify the author immediately and
delete all copies of this transmission.

 

From: @bioinnova.com.au> 
Sent: Friday, 22 November 2019 11:30 AM
To: @health.gov.au>
Subject: Re: OM-2019-01125-1 LIDOPHENYL; RFI for C2 Application [SEC=OFFICIAL]

 

Dear 

In addition to below email, we would like to inform that in BP term being use for API is
lidocaine. Now since we are using term lignocaine in trade name and carton can we
please use Lidocaine instead?

s22
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After your advise we will change the name in trade name and cartons.

 

Regards

 

 

 

 

On Thu, Nov 21, 2019, 11:37 AM @bioinnova.com.au> wrote:

Dear 

 

We are working on the revising labels as per your below email However, we would
like to inform on the below queries. Our earlier registered formulation was 2.5ml
bottle and hence it was a single dose so it was recommended to discard after use. Now
we have 50mL pack the same as an innovator and it is not a single dose. Hence it is
recommended to use new nozzle for each patient.

We request you to please allow us to keep the below information on the proposed
label.

 

11.   As detailed in the product information document, this medicine ‘should be used
once in one patient only and any residue discarded’. As such, deletion of the
warning ‘Use once for one patient only and discard the bottle and any remaining
solution in an appropriate manner’ is not acceptable, since it describes the proper
use of this medicine. Similarly, the addition of the information ‘They may be
repeated as directed only by a physician’ and ‘A new nozzle should be used for each
patient. This will remove risks of cross infection between patients’ is not appropriate
since it is inconsistent with the proper use of this medicine.

 

Please amend the labelling to include the warning ‘Use once for one patient only
and discard the bottle and any remaining solution in an appropriate manner’ in the
CHI under the heading ‘Warnings’.

 

Please delete the information ‘They may be repeated as directed only by a
physician’ and ‘A new nozzle should be used for each patient. This will remove risks
of cross infection between patients.’ from the product labelling.
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Kind regards,

BioInnova Pty Ltd

 

 

On Thu, Nov 7, 2019 at 2:38 PM 
@health.gov.au> wrote:

Dear 

 

RE: OM-2019-01125-1 LidoPhenyl Spray (File 2013/014736)

 

I refer to your application for a grouped change in proprietary name from
LIGNOCAINE HYDROCHLORIDE 5% w/v & PHENYLEPHRINE
HYDROCHLORDE 0.5% w/v TOPICAL SOLUTION  to LidoPhenyl (Submission
ID OM-2019-01125-1, file 2013/014736).

 

Initial evaluation of this application is now complete and I wish to advise that the
following matters need to be addressed before this application is finalised:

 

Product Name

 

1.       The proposed name ‘LidoPhenyl’ is acceptable. However, for
consistency with ARTG naming conventions the product name will be
amended to ‘LIDOPHENYL spray bottle’. Please log-in to eBS to verify the
product name.

 

Labelling

 

2.       As per TGO 92, the product name and active ingredient information
should appear as a cohesive unit on the main label and must not be
interrupted by information. The proposed main label is not acceptable as it
includes the text ‘Anaesthetic Vasoconstrictor Nasal Spray’ and a large face
graphic between the product name and the active ingredient information.
Please amend the main label for the carton and bottle labelling so the

s22
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product name and active ingredients appear as a cohesive unit.

 

3.       As per TGO 92, the quantity of the active ingredient for a metered dose
product is the quantity delivered per actuation. Please amend the unit
presentation of the active ingredients strengths from mg/mL to mg/actuation
on the carton (including in the CHI) and bottle labelling.

 

4.       As per TGO 92, for a non-pressurised metered dose preparation, the
quantity of the medicine is the minimum number of deliverable doses in the
container. Please amend the presentation of the medicine quantity from the
volume in mL to the minimum number of deliverable doses, e.g. no. of
sprays.

 

5.       On the proposed carton label under the heading ‘Directions for use’, the
subheading ‘dosage’ has the same formatting as the required CHI headings.
The presentation of the subheading ‘dosage’ should be amended so it can be
differentiated from the required CHI headings.

 

6.       As per TGO 92, the CHI should be presented in one dark coloured text
on a white or light background. Furthermore, as per the TGO 91 and TGO
92 medicine labels guidance document, colours and bold font should not be
used to highlight information in the CHI. Under the sub-heading ‘Dosage’ in
the dosing table, the age groups appear in bold green text and the dosing
table borders appear in a light orange colour. For compliance with TGO 92,
please amend the dosing table so the text appears in black non-bolded font
and amend the colour of the dosing table borders to black.

 

7.       The storage information and distributor information in the CHI appear
under the heading ‘Directions for use’. For compliance with TGO 92 this
information should appear under the heading ‘Other information’. Please
amend the CHI to include the heading ‘Other Information’.

 

NB: If the ‘Other information’ heading is included, then the information
‘BioInnova Pty Ltd’ must not appear in a bold font. Alternatively, the
sponsor may wish to place a gap between the dosage table and the storage
information to indicate the end of the CHI.

 

8.       Deletion of the information ‘protect from light’ from the labelling is not
acceptable, since this information is part of the approved shelf life
conditions for the medicine. Please reinstate this information on the carton
and bottle labelling.
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9.       Deletion of the text ‘For professional use only’ is not acceptable, since
this medicine should only be used under the direction of a healthcare
professional. Please amend the labelling so the text ‘For professional use
only’ appears in the CHI under the heading ‘Directions for use’. It is also
recommended that this text is duplicated so it also appears under the heading
‘Warnings’ in the CHI.

 

10.   Deletion of the text ‘For topical use only. Not for injection’ is not
appropriate, since it describes the proper use of this medicine. Furthermore,
for compliance with TGO 92, medicines for topical use should include a
warning ‘For external use only’ or words to that effect. As such, please
reinstate the previously approved warning ‘For topical use only. Not for
injection.’

 

11.   As detailed in the product information document, this medicine ‘should
be used once in one patient only and any residue discarded’. As such,
deletion of the warning ‘Use once for one patient only and discard the bottle
and any remaining solution in an appropriate manner’ is not acceptable,
since it describes the proper use of this medicine. Similarly, the addition of
the information ‘They may be repeated as directed only by a physician’ and
‘A new nozzle should be used for each patient. This will remove risks of
cross infection between patients’ is not appropriate since it is inconsistent
with the proper use of this medicine.

 

Please amend the labelling to include the warning ‘Use once for one patient
only and discard the bottle and any remaining solution in an appropriate
manner’ in the CHI under the heading ‘Warnings’.

 

Please delete the information ‘They may be repeated as directed only by a
physician’ and ‘A new nozzle should be used for each patient. This will
remove risks of cross infection between patients.’ from the product labelling.

 

12.   Deletion of the text ‘Prime pump 5 times before use’ is not acceptable,
since it describes the proper use of this medicine. Please reinstate this
information on the carton and bottle labelling. It would be most appropriate
under the heading ‘Directions for use’ in the CHI.

 

13.   On the proposed bottle labelling the sentence ‘Not be used in pregnancy’
is not grammatically correct. Please amend the sentence to read ‘Not to be
used in pregnancy’.
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14.   In the CHI under the heading ‘Warnings’, there should be a statement
indicating that this medicine is contraindicated in children under 2 years.
Please amend the labelling to include the warning ‘Not for use in children
under 2 years’ or words to that effect.

 

Package Insert

 

15.   The sponsor has proposed deletion of the package insert. The
information included in the Health Professional – User Guide – Instructions
for Assembly of Pump and Actuator to Bottle section of the package insert is
considered critical to the correct use of this medicine by healthcare
professionals. It is noted that the pump and actuator assembly instructions
are not present on the proposed carton/bottle labelling or in product
information document (which is commonly used by healthcare professionals
for additional information). Deletion of the package insert may make it
difficult for healthcare professionals to access this critical information and as
such it is not appropriate to delete the package insert for this medicine.

 

Please retain the currently approved package insert as part of the product
labelling for this medicine.

 

16.   Please reinstate the text ‘read enclosed leaflet’ on the carton labelling for
this medicine.

 

 

Please make only the changes requested above to the product label.

 

The assessment of the labels, package insert, Product Information and Consumer
Medicines Information documents has now been completed and changes other than
those shown above will not be accepted prior to approval of the product. Any
further label, package insert, Product Information and Consumer Medicines
Information document changes may be made by way of a variation application once
the product has been approved and registered.

 

Please forward your response, including amended labels as outlined above within 15
working days (Due date: 28 November 2019).
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Please provide your response by email to @health.gov.au

 

Kind regards,

 

 

Evaluator – Medicines Evaluation (OTC)

Medicines Regulation Division | Health Products Regulation Group

Complementary & OTC Medicines Branch

Australian Government Department of Health

T:   | E: @health.gov.au  

Location: Therapeutic Goods Administration

PO Box 100, Canberra ACT 2601, Australia

 

The Department of Health acknowledges the traditional owners of country throughout
Australia, and their continuing connection to land, sea and community. We pay our respects to
them and their cultures, and to elders both past and present. 

"Important: This transmission is intended only for the use of the addressee and may
contain confidential or legally privileged information. If you are not the intended
recipient, you are notified that any use or dissemination of this communication is
strictly prohibited. If you receive this transmission in error please notify the author
immediately and delete all copies of this transmission."

"Important: This transmission is intended only for the use of the addressee and may
contain confidential or legally privileged information. If you are not the intended
recipient, you are notified that any use or dissemination of this communication is strictly
prohibited. If you receive this transmission in error please notify the author immediately
and delete all copies of this transmission."

s22

s22

s22 s22
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OTC Medicines Evaluation 
Medicines Authorisation Branch 
Therapeutic Goods Administration 
PO Box 100 
WODEN ACT 2606 

20 January 2020 

Re: Application No: OM-2019-01125-1 
Response to request for additional information. 

ELECTRONIC SUBMISSION DETAILS 
Format Nees Australia 
eSubmission identifier n004445 
Applicant Bioinnova Pty Ltd: 68187 
Products AUST R 225750: LIGNOCAINE HYDROCHLORIDE 5% w/v 

& PHENYLEPHRINE HYDROCHLORDE 0.5% w/v TOPICAL 
SOLUTION 

Sequence type OTC - C2 
Regulatory activity OTC 
lead 
Sequence description Supplementary Infomation 
Sequence number 0004 
Related sequence 0003 
Date 2020.1.20 
Electronic media Electronic via eBS po1tal 
Submission size ~ 2MB 
Validation Lorenz e Validator version 18 .1 

Dear Sir/Madam, 

Please find herewith our response to the que1y received for OM-2019-01125-1 LidoPhenyl 
Spray (File 2013/014736). 

Supporting documentation: 

Module 1 Response and Proposed labels and PI/CMI. 

Yours sincerely, 

Affairs 
n.au 



Tracking table 

 

Sequence Related 
substance 

Sequence type Submission 
Description 

Date of 
Submission 

0000 0000 OTC-C2 variation Initial February 2019 
0001 0000 Supplementary 

information 
Response to 
request for 
information 

June 2019 

0002 0002 OTC-C2 variation Initial September 2019 
0003 0002 Supplementary 

information 
Response to 
request for 
information 

November 2019 

0004 0003 Supplementary 
information 

Response to 
request for 
information 

January 2020 
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OM-2019-01125-1 LidoPhenyl Spray (File 2013/014736) 

  

Question 1: 

The labelling (carton and bottle), PI and CMI will need to be updated to display the dual name for 
lidocaine. 

  

Response:  

We acknowledge the comment. Please refer updated PI/CMI in module 1.3.1 and labels in 
module 1.3.3. 

 

Question 2: 

The current presentation of the information on the side carton label panel regarding the replaceable 
nozzle is acceptable and the request made in the initial RFI to display “discard after use” information 
will not be pursued. 

  

Additional changes required for the labelling are outlined below: 

·          The CHI section under the heading “ACTIVE INGREDIENTS” requires amendment so that the 
strengths of the active ingredients match the presentation of the main label (2500mcg/ 
actuation and 250mcg/ actuation, respectively). 

·          The graphic element on the main label panel between the medicine name and active 
ingredients creates a gap which is considered to be in contravention of section 9(3)b of the 
labelling order TGO92. The sponsor is asked to remove the gold line and move the active 
ingredient information into left alignment on the label. For consistency, a design identical to 
that of the bottle label will be acceptable. 

·          As per section 8(1)k of the labelling order TGO92 the bottle label requires the addition of the 
warning statements “For external use only” and “For professional use only”. 

  

Response:  

We acknowledge the comment. Please refer updated labels in module 1.3.3. 
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AUSTRALIAN PRODUCT INFORMATION – LidoPhenyl Spray  
 
1 NAME OF THE MEDICINE 
 

Lidocaine (lignocaine) hydrochloride and Phenylephrine hydrochloride. 
 
2 QUALITATIVE AND QUANTITATIVE COMPOSITION 
 
It contains Lidocaine (lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride 
0.5% w/v. This product does not contain any antimicrobial agent. It is a clear, colourless, 
sterile solution and should not be used if it is coloured. 
 
For the full list of excipients, see Section 6.1 List of excipients. 
 
3 PHARMACEUTICAL FORM 
 
Topical solution, Pump actuated 
 
4 CLINICAL PARTICULARS  
 
4.1 THERAPEUTIC INDICATIONS 
 

• Preparation of nasal mucosa for surgery or endoscopy. 
• Aid in the treatment of acute nose bleeds and removal of foreign bodies from the 

nose. 
• Topical anaesthesia prior to indirect or direct laryngoscopy 
• Topical anaesthesia and local vasoconstriction prior to endoscopy of upper airways. 

 
4.2 DOSE AND METHOD OF ADMINISTRATION 
 
Children 2 to 4 years. 1 squirt per nostril.     
Children 4 to 8 years. 2 squirts per nostril.   
Children 8 to 12 years. 3 squirts per nostril. 
Adults, children over 12 years. Up to 5 squirts per nostril. Each squirt measures 100 
microlitres. 
 

Method of administration 
Route of administration: nasal or pharyngeal. 
Do not exceed the recommended dosage regimens.  
Do not administer to children under 2 years of age.  
Doses are to be administered once only.      
A new nozzle should be used for each patient to avoid risks of cross infection between 
patients. 
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4.3 CONTRAINDICATIONS 
 

• Known hypersensitivity to either of the active ingredients or any of the non-active 
ingredients as listed under 6.1 Ingredients. 

• Hypersensitivity to other local anaesthetics of the amide type and to other 
sympathomimetic agents.  

• Pregnancy. 
• Children under 2 years of age. 

 
4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE 
 
General precautions 
Genetic predisposition to malignant hyperthermia and pre-existing abnormal neurological 
conditions. 
 
Eating and drinking 
The use of topical anaesthetic agents in the oral cavity and upper airway tissues may interfere 
with swallowing and thus enhance the danger of aspiration of food or drink. For this reason, 
food or drink should not be ingested within two hours of using local anaesthetics in the mouth 
area. Numbness of the tongue or buccal mucosa may increase the risk of trauma from hot 
drinks or biting. 
 
Patients with cardiovascular diseases 
Lidocaine (lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v 
should be given with caution to patients with cardiovascular disease, especially those 
suffering from hypertension, severe bradycardia, conduction disturbances or severe digitalis 
intoxication. 
 
There is a small but transient increase in pulse (up to 12 beats per minute) and blood pressure 
(average 8.2 mmHg systolic and 7.5 mmHg diastolic) lasting for ten minutes after the 
administration of this medication to healthy individuals. This must be taken into account if 
this medication is given to hypertensive patients. 
 

Paediatric use 

No data available. 
 

Use in hepatic impairment 
Lidocaine (lignocaine) is metabolised in the liver and must be given with caution to patients 
with hepatic insufficiency. 
 

Use in renal impairment 

Metabolites of Lidocaine (lignocaine) may accumulate in patients with renal impairment. 
 

Use in the elderly 
Elderly and debilitated patients should be given reduced dosages. 
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Effects on laboratory tests 

No data available. 
 
4.5 INTERACTIONS WITH OTHER MEDICINES AND OTHER FORMS OF     
INTERACTIONS 
 
Propanolol or cimetidine may reduce the clearance of Lidocaine (lignocaine) so that patients 
given these drugs together may show signs of Lidocaine (lignocaine) toxicity. They should be 
closely observed. 
Antiarrhythmic drugs - Lidocaine (lignocaine) can have additive effects or antagonistic 
effects. Suxamethonium- Lidocaine (lignocaine) prolongs the action of suxamethonium.       

Phenytoin- Lidocaine (lignocaine) and phenytoin have additive cardiac depressant effects.  
Antidepressants- May interact with phenylephrine. 
 
4.6 FERTILITY, PREGNANCY AND LACTATION 
 

Effects on fertility 

No data available 
 

Use in pregnancy 
Australian Pregnancy Categorisation:  Category B2- Lidocaine (lignocaine) hydrochloride 
5% w/v and Phenylephrine hydrochloride 0.5% w/v should not be used in pregnancy (see 
Contraindications). Lidocaine (lignocaine) is classified in category A, but Phenylephrine is in 
category B2. 

 
Use in lactation 
Lidocaine (lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v 
may be used as directed in breastfeeding mothers. 
 
4.7 EFFECTS ON ABILITY TO DRIVE AND USE MACHINES 
 

No data available. 
 
4.8 ADVERSE EFFECTS (UNDESIRABLE EFFECTS) 
 
Phenylepherine may rarely cause tremor or palpitations. Rarely nervousness, nausea, 
vomiting, tinnitus, dizziness, numbness or disorientation may occur following rapid 
absorption of Lidocaine (lignocaine). The most commonly noted side effect is a transient bitter 
taste in the mouth lasting one to two minutes and then disappearing 
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Reporting suspected adverse effects 
Reporting suspected adverse reactions after registration of the medicinal product is   
important. It allows continued monitoring of the benefit-risk balance of the medicinal  
product. Healthcare professionals are asked to report any suspected adverse reactions at  
www.tga.gov.au/reporting-problems. 
 
   
 4.9 OVERDOSE 
 
Symptoms: 
Systemic toxicity is manifested by central nervous system excitation such as restlessness, 
excitement, blurred vision, nausea and vomiting, muscle twitching and, in more severe cases, 
convulsions. Toxicity due to α-adrenergic overstimulation may result in tachycardia and 
arrhythmia. 
 

Treatment: 
Consists of ensuring adequate ventilation and arresting convulsions with intravenous diazepam 
if required. Cardiac resuscitation may be required to reverse pathological arrhythmias.  
 
For information on the management of overdose, contact the Poison Information Centre on 
131126 (Australia). 
 
5 PHARMACOLOGICAL PROPERTIES  
 
5.1 PHARMACODYNAMIC PROPERTIES 
 

Mechanism of action 

Lidocaine (lignocaine) hydrochloride. This constituent is a local anaesthetic which stabilises 
the neuronal membrane and prevents initiation and transmission of nerve impulses, thereby 
effecting local anaesthetic action. Onset of action is rapid and may last for one hour. It does 
not produce irritation to mucous membranes due to its nonester structure and it is not 
detoxified by circulating plasma esterases. The liver is the chief site of biotransformation of 
Lidocaine (lignocaine) and both free and conjugated forms of the drug are excreted in the 
urine. 
 
Phenylephrine hydrochloride. This is a sympathomimetic agent with mainly direct effects 
on the α-adrenoreceptors. The phenylepherine in Lidocaine (lignocaine) hydrochloride 5% w/v 
and Phenylephrine hydrochloride 0.5% w/v constricts the blood vessels locally, which can 
decrease the systemic absorption of Lidocaine (lignocaine)  and restrict bleeding. It also 
decreases the onset of action and increases the duration of action of Lidocaine (lignocaine). Its 
nasal decongestant action can assist in easier passage of endoscopes. 
 

Clinical trials 
 
No data available. 
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5.2 PHARMACOKINETIC PROPERTIES 

 

Absorption 
No data available. 

 

Distribution 
No data available. 

          
Metabolism 
No data available. 

 

Excretion 
No data available. 

 
 
5.3 PRECLINICALSAFETY DATA  
 

Genotoxicity  
 

No data available. 
 

Carcinogenicity 
 
No data available. 
 
 
6 PHARMACEUTICAL PARTICULARS  
 
6.1 LIST OF EXCIPIENTS 
 
Water for injections BP 
Dilute hydrochloric acid 
Sodium hydroxide 
Stevia rebaudiana 
Concentrated Peppermint Water 
Acesulfame Potassium 
Sodium Chloride 
 
 
 
6.2 INCOMPATIBILITIES 
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Incompatibilities were either not assessed or not identified as part of the registration of this 
medicine. 
 
6.3 SHELF LIFE 
 
In Australia, information on the shelf life can be found on the public summary of the 
Australian Register of Therapeutic Goods (ARTG). The expiry date can be found on the 
packaging. 
 
6.4 SPECIAL PRECAUTIONS FOR STORAGE  
 
Store below 25°C. Protect from light. This product does not contain antimicrobial agents.  
2.5mL Pack: For single use in one patient only. Any unused product should be discarded. 
50mL Pack: A New nozzle should be used for each patient to avoid risks of cross infection 
between patients. 
 
6.5 NATURE AND CONTENTS OF CONTAINER 
 
Pump actuated topical solution:  
Lidocaine (lignocaine)  5 mg, phenylephrine 0.5 mg)/spray  
2.5 mL and 50 mL 
 
 
6.6 SPECIAL PRECAUTIONS FOR DISPOSAL 
 
In Australia, any unused medicine or waste material should be disposed of by taking to      
your local pharmacy (or) any unused medicine or waste material should be disposed of  
in accordance with local requirements. 
 
6.7 PHYSICOCHEMICAL PROPERTIES 
 
 
The chemical structure for Lidocaine(lignocaine) hydrochloride is: 
 

 
The chemical structure for phenylephrine hydrochloride is: 
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CAS Number: Lidocaine (lignocaine) hydrochloride: 6108-050-0 and phenylephrine 
hydrochloride: 61-76-7 
 
7 MEDICINE SCHEDULE (POISONS STANDARD) 
 
Schedule 2 
 
8 SPONSOR 
 
 
BioInnova Pty Ltd 
U-37, 14 Loyalty Road, 
North Rocks NSW 2151 
info@bioinnova.com.au 
 
 
 
9 DATE OF FIRST APPROVAL 
 
14 July 2014 
 
10 DATE OF REVISION 
 
 XX-MM-YYYY 
 
Summary table of changes 
 
 
Section changed Summary of new information 
All sections Changed as per New PI format 
8 SPONSOR Sponsor name and address changed. 
6.1 Ingredient New proposed ingredient included 
Heading of PI Change in Trade name 
8 SPONSOR Sponsor name and address changed 
All Sections Changed naming of active substance 

Lidocaine (Lignocaine) 
Dual naming as per requirement 

Section 6.4 Changed storage information for 2.5mL and 
50 mL pack size 
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AUSTRALIAN PRODUCT INFORMATION -LidoPhenyl Spray 

1 NAME OF THE MEDICINE 

Lidocaine QI:.ignocaine). hydrochloride and Phenylephrine hydrochloride. 

2 QUALITATIVE AND QUANTITATIVE COMPOSITION 

It contains Lidocaine (l.!ignocaine). hydrochloride 5% w/v and Phenylephrine hydrochloride 
0.5% w/v. This product does not contain any antimicrobial agent. It is a clear, colourless, 
sterile solution and should not be used if it is colom·ed. 

For the full list of excipients, see Section 6.1 List of excipients. 

3 PHARMACEUTICAL FORM 

Topical solution, Pump actuated 

4 CLINICAL PARTICULARS 

4.1 THERAPEUTIC INDICATIONS 

• Preparation of nasal mucosa for surgery or endoscopy. 
• Aid in the treatment of acute nose bleeds and removal of foreign bodies from the 

nose . 
• Topical anaesthesia prior to indirect or dit·ect laryngoscopy 
• Topical anaesthesia and local vasoconstriction prior to endoscopy of upper airways. 

4.2 DOSE AND METHOD OF ADMINISTRATION 

Children 2 to 4 years. 1 squi1t per nostril. 
Children 4 to 8 years. 2 squi1ts per nostril. 
Children 8 to 12 years. 3 squitts per nostril. 
Adults, children over 12 years. Up to 5 squirts per nostril. Each squitt meastu·es 100 
micrnlitres. 

Method of administration 

Route of administration: nasal or pharyngeal. 
Do not exceed the recommended dosage regimens. 
Do not administer to children under 2 years of age. 
Doses are to be administered once only. 
~et' .siagle liSe iB eae j!etielit ealr. 
A new nozzle should be used for each patient to avoid risks of cross infection between 
patients. 
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4.3 CONTRAINDICATIONS 

• Known hypersensitivity to either of the active ingredients or any of the non-active 
ingredients as listed under 6.1 Ingredients. 

• Hypersensitivity to other local anaesthetics of the amide type and to other 
sympathomimetic agents. 

• Pregnancy. 
• Children under 2 years of age. 

4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE 

General precautions 
Genetic predisposition to malignant hyperthemiia and pre-existing abnormal neurological 
conditions. 

Eating and d1inking 
The use of topical anaesthetic agents in the oral cavity and upper airway tissues may inte1fere 
with swallowing and thus enhance the danger of aspiration of food or drink. For this reason, 
food or drink should not be ingested within two hours of using local anaesthetics in the mouth 
area. Numbness of the tongue or buccal mucosa may increase the risk of trauma from hot 
drinks or biting. 

Patients with cardiovascular diseases 
Lidocaine (l.!ignocaine). hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v 
should be given w-ith caution to patients with cardiovascular disease, especially those 
suffering from hype1tension, severe bradycardia, conduction disturbances or severe digitalis 
intoxication. 

There is a small but transient increase in pulse (up to 12 beats per niinute) and blood pressure 
(average 8.2 mmHg systolic and 7.5 mmHg diastolic) lasting for ten minutes after the 
administration of this medication to healthy individuals. This must be taken into account if 
tliis medication is given to hype1tensive patients. 

Paediatric use 

No data available. 

Use in hepatic impairment 

idocaine Ii ocaine is metabolised in the liver and must be • ven with caution to atients 
with hepatic insufficiency. 

Use in renal impairment 

Metabolites ofLidocaine (iignocaine-i may accumulate in patients with renal impainuent. 

Use in the elderly 

Elderly and debilitated patients should be given reduced dosages. 
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Effects on laboratory tests 

No data available. 

4.5 INTERACTIONS WIIH O1HER MEDICINES AND OTHER FORMS OF 
INTERACTIONS 

Propanolol or cimetidine may reduce the clearance of Lidocaine (!ignocainel so that patients 
given these dmgs together may show signs ofLidocaine {lignocainel toxicity. They should be 
closely observed. 

Antianhythmic drugs - Lidocaine 11:.!ignocainel can have additive effects or antagonistic 
effects. Suxamethonium- Lidocaine 11:.lignocainel prolongs the action of suxamethonium 

Phenytoin- Lidocaine Cl:.!ignocainel and phenytoin have additive cardiac depressant effects. 

Antidepressants- May interact with phenylephrine. 

4.6 FERTILITY, PREGNANCY AND LACTATION 

Effects on fe1·tility 

No data available 

Use in pregnancy 

Australian Pregnancy Categorisation: Category B2- Lidocaine (blignocaine} hydrochloride ----i Formatted: Font: Not Bold 
5% w/v and Phenylephrine hydrochloride 0.5% w/v should not be used in pregnancy (see ..__ ________________ __, 
Contraindications). Lidocaine G,lignocaine} is classified in catego1y A, but Phenylephrine is ----1 Formatted: Font: Not Bold 
in catego1y B2. ..__ ________________ __, 

Use in lactation 

Lidocaine Qignocaine) Ligaeeaifte hydrochloride 5% w/v and Phenylephrine hydrochloride 
0.5% w/v may be used as directed in breastfeeding mothers. 

4.7 EFFECTS ON ABILITY TO DRIVE AND USE MACHINES 

No data available. 

4.8 ADVERSE EFFECTS (UNDESIRABLE EFFECTS) 

Phenylepherine may rarely cause tremor or palpitations. Rarely nervousness, nausea, 
vomiting, tinnitus, dizziness, numbness or disorientation may occur following rapid 
absorption of idocaine Ii nocaine • • . The most common! noted side effect is a 
transient bitter taste in the mouth lasting one to two minutes and then disappearing 

Formatted: Font: Not Bold 
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Reporting suspected adverse effects 

Reporting suspected adverse reactions after registration of the medicinal product is 
important. It allows continued monitoring of the benefit-risk balance of the medicinal 
product. Healthcare professionals are asked to report any suspected adverse reactions at 
www.tga.gov.au/reporting-problems. 

4.9 OVERDOSE 

Symptoms: 
Systemic toxicity is manifested by central nervous system excitation such as restlessness, 
excitement, blw1·ed vision, nausea and vomiting, muscle twitching and, in more severe cases, 
convulsions. Toxicity due to a -adrenergic overstimulation may result in tachycardia and 
all'hythmia. 

Treatment: 
Consists of enstu-ing adequate ventilation and a!l'esting convulsions with intravenous diazepam 
if required. Cardiac resuscitation may be required to reverse pathological all'hythmias. 

For infonnation on the management of overdose, contact the Poison Info1mation Centre on 
131126 (Australia). 

5 PHARMACOLOGICAL PROPERTIES 

5.1 PHARMACODYNAMIC PROPERTIES 

Mechanism of action 

Lidocaine i nocaine h drochlo1ide. This constituent is a local anaesthetic 
which stabilises the nem·onal membrane and prevents initiation and transmission of nerve 
impulses, thereby effecting local anaesthetic action. Onset of action is rapid and may last for 
one hom·. It does not produce irritation to mucous membranes due to its nonester strnctlu-e 
and it is not detoxified by circulating plasma esterases. The liver is the chief site of 
biotransfo1111ation of idocaine Ii nocaine d both fi-ee and con·u ated f01ms of 
the drug are excreted in the w-ine. 

Phenyleph1ine hydrochloride. This is a sympathomimetic agent with mainly direct effects 
nocainel l:.i~eeeifie 
w/v consti-icts the blood 

on the a-adi-enoreceptors. The phenylephe11ne in 1 idocaine rliiz 
hydrochlo11de 5% w/v and Phenylephi-ine hydi·ochloride 0.5% 
vessels locally, which can decrease the systemic absorption of 
ligtteeaitte and resti-ict bleeding. It also decreases the onset of 
dw·ation of action of 1 idocaine rliiznocaine" • • . Its nasa 

I idocaine /liiznocainel 
action and increases the 
l decon e:estant action can assist 

in easier passage of endoscopes. 

Clinical tl'ials 

No data available. 
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5.2 PHARMACOKINETIC PROPERTIES 

Absorption 

No data available. 

Distribution 

No data available. 

Metabolism 

No data available. 

Exc1·etion 

No data available. 

5.3 PRECLINICALSAFETY DATA 

Genotoxicity 

No data available. 

Carcinogenicity 

No data available. 

6 PHARMACEUTICAL PARTICULARS 

6.1 LIST OF EXCIPIENTS 

Water for injections BP 
Dilute hydrnchloric acid 
Sodium hydroxide 
Stevia rebaudiana 
Concentrated Peppemiint Water 
Acesulfame Potassium 
Sodium Chloride 

6.2 INCOMPATIBILITIES 

Formatted: Normal, Space After: 8 pt line spacing: 
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Incompatibilities were either not assessed or not identified as pa1t of the registration of this 
medicine. 

6.3 SHELF LIFE 

In Australia, information on the shelflife can be found on the public sw111rnuy of the 
Australian Register of Therapeutic Goods (ARTG). The expi1y date can be found on the 
packaging. 

6.4 SPECIAL PRECAUTIONS FOR STORAGE 

Store below 25°C. Protect from light. This product does not contain antimicrobial agents. 
2.5mL Pack: For single use in one patient only. Any unused product should be discarded. 
50mL Pack: A New nozzle should be used for each patient to avoid risks of cross infection 
between patients. 

6.5 NATURE AND CONTENTS OF CONTAINER 

Pwnp actuated topical solution: 
idocaine • 1ocain Lieaeeaifte 5 m , hen le hrine 0.5 m /s ra 

2.5 mL and 50 mL 

6.6 SPECIAL PRECAUTIONS FOR DISPOSAL 

In Australia, any unused medicine or waste material should be disposed ofby taking to 
your local phannacy ( or) any unused medicine or waste material should be disposed of 
in accordance with local requirements. 

6.7 PHYSICOCHEMICAL PROPERTIES 

The chemical stl'uctul'e for LidocaineOignocaine} hydrochloride is : 

The chemical structure for phenylephrine hydrochloride is: 

H OH 

HOif\ NHMe I ,Ha 

~ 
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CAS Number: Lidocaine (lignocainel hydrochloride: 6108-050-0 and phenylephrine 
hydrochloride: 61-76-7 

7 MEDICINE SCHEDULE (POISONS STANDARD) 

Schedule 2 

S SPONSOR 

Biolnnova Pty Ltd 
U-37, 14 Loyalty Road, 
North Rocks NSW 2151 
info@bioinnova.com.au 

9 DATE OF FIRST APPROVAL 

14 July2014 

10 DATE OF REVISION 

XX-MM-YYYY 

Summary table of changes 

Section chan2ed 
All sections 
8 SPONSOR 
6.1 Ingredient 
Heading of PI 
8 SPONSOR 
All Sections 

Section 6.4 

Summary of new information 
Changed as per New PI fomiat 
Sponsor name and address changed. 
New proposed ingredient included 
Change in Trade name 
Sponsor name and address changed 
Chani ed 11a1nini of active substance 
Lidocaine (Lii:jiocaine) 
Dual namin<> as ,..,..r re(luirement 
Chani ed storai e infonnation for 2.5mL and 
50 mL oack size 
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LidoPhenyl spray aerosol (Lidocaine (lignocaine) Hydrochloride 5% w/v 
Phenylephrine Hydrochloride 0.5% w/v)  

PATIENT INFORMATION SHEET 

What is in this medication and what it is used for 
 
This solution contains two active ingredients Lidocaine (lignocaine) hydrochloride 5% w/v 
(50 mg/mL) and phenylephrine hydrochloride 0.5% w/v (5 mg/mL). Lidocaine 
(lignocaine)hydrochloride is a local anaesthetic and phenylephrine hydrochloride causes 
the small blood vessels near the surface of the tissue to constrict. 

 
Lidocaine (lignocaine)  hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v 
contains no antimicrobial agent. This medicine should be used only once in one patient 
only and any residue discarded. 
The solution also contains the following inactive ingredients: sodium hydroxide or dilute 
hydrochloric acid (to adjust pH) and Water for Injections, Stevia rebaudiana, Concentrated 
Peppermint Water, Acesulfame Potassium and Sodium Chloride. 

Lidocaine (lignocaine)Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v Topical 
Solution is most commonly used to numb the inside of your nose or throat before the 
surgeon operates or passes a fine telescope to view the structures of the nose and throat. 

It may also be used to numb the nose if a foreign body (such as a small seed or bead or any 
other small object that becomes wedged in the nose) needs to be removed. 

It may also be used to stop the bleeding from the front portion of the nose before treatment 
is given to seal the bleeding blood vessels. 

What are the possible side effects? 
 
The most common side effect that is noticed after use of this medicine is a bitter taste in the 
mouth, it only lasts for one to two minutes and then disappears. While other side effects are 
not commonly experienced with this medication because it is only administered as a single 
dose, it is possible for the following to occur: 

A headache which might last for up to 20-30 minutes; drowsiness; light headedness; ringing 
in the ears; dizziness; confusion; blurred vision; vomiting; twitching; tremors; convulsions; 
sensations of hot or cold; slow heartbeat; fast heart rate with or without palpitations. 

When you should not use this medicine. 
 

 If you are pregnant, or may become pregnant. 
 
When should you advise your doctor that you have other health problems or are 
taking other medication? 

 If you are breast-feeding 
 You have been given or used local anaesthetics before and had an allergic reaction, 

or have reacted to any of the ingredients listed above. 
 You suffer from liver disease 
 You have or have ever had heart disease (i.e. you have had a heart attack or have 

problems such as bradycardia which means a slower than normal heart beat rate. 
Lidocaine (lignocaine) the anaesthetic agent may make the effect of any heart 
rhythm regulating drugs much greater and therefore may adversely affect your heart) 
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 You suffer from kidney problems (kidney disease may change the concentrations of 
certain chemicals such as potassium in your blood, and this may in turn affect the 
action of Lidocaine (lignocaine) on the heart muscle) 

 You suffer from epilepsy and are taking phenytoin (a medicine used to treat epilepsy) 
as use of phenytoin with this medicine may adversely affect your heart. 

 You suffer from high blood pressure or an overactive thyroid. 
 You are taking antidepressant medication. 
 You are taking high blood pressure medication. 
 You are taking anti-ulcer drugs such as Cimetidine. Cimetidine is known as an 

enzyme inducing drug. These drugs can cause the blood level of Lidocaine 
(lignocaine) (local anaesthetic agent) to rise to levels which can cause side 
effects. 

 You have had an adverse reaction to phenylephrine or other decongestants (blood 
vessel squeezing drugs). 

You should let your doctor or healthcare professional know if you are taking any other 
medicines, including ones you may have brought yourself without a prescription. 

Lidocaine (lignocaine) Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v 
Topical Solution should be used with caution on areas of the nose or throat which are cut 
because of the risk of increased absorption of the active ingredients leading to higher drug 
levels in the blood. Please let your doctor know if you have any cuts or sores in your nose. 

What dose is to be used and how often is it given? 
 
This medicine is administered into the nose or throat by your doctor or doctor’s assistant in 
the following doses: 

Adults and children over 12 years of ages: 
Up to 5 squirts per nostril 

8-12 years: 
3 squirts per nostril 

 
4-8 years: 
2 squirts per nostril 

 
2-4 years: 
1 squirt per nostril 

 
Each squirt measures 100 microlitres of fluid. The dose of Lidocaine (lignocaine) in each 
squirt is 5 mg, and the dose of phenylephrine in each squirt is 0.5 mg. 

This medicine should not be used in children under 2 years of age. 
 
These doses are given only once. The recommended dosage should not be exceeded. 

 
What effects will I notice after taking the medication? 

 
You will notice a feeling of numbness in the mouth, nose or throat which is caused by the 
medicine. You might also notice that the side of the nose to which the medication has been 
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applied becomes congested and may prove difficult to breathe through. This sensation will 
pass within a few hours. 

What care needs to be taken after taking this medicine? 
 

Do not drink or eat anything until the numbness in the throat has worn off. If you do, then it is 
possible that you may inhale food or drink into the lungs. This will result in serious illness. 

Take care not to bite or to burn your tongue or cheek with hot liquids whilst the numbness is 
still present. 

Storing this medicine 
 

This medicine must be stored in a cool dry place under 25°C. Protect from light. 
 

It should be out of sight and reach of children. Keep it in the same pack in which it was 
supplied. 

Do not transfer it into another container. 
 

Do not use it after the expiry date shown on the label and carton. If this medicine is out of 
date please return it to your pharmacist for correct disposal. 

Further information 
 

This leaflet provides only a summary of the information known about Lidocaine (lignocaine) 
Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v Topical Solution. If you have 
any questions or want to know more about this medicine, or are unsure about anything, 
please ask your doctor or your pharmacist. 

Lidocaine (lignocaine) Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% 
w/v Topical Solution is supplied in Australia by: 
 

BioInnova Pty Ltd 
U-37, 14 Loyalty Road, 
North Rocks NSW 2151 
info@bioinnova.com.au 

 
This leaflet was prepared September  2019. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Information for the Health Professional 

 
User Guide - Instructions for Assembly of Pump and Actuator to Bottle 
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Priming the Pump. 
While holding the bottle upright, the pump should be activated five times before use to prime 
it. 

 
Dosage 
Do not exceed the recommended dosage regimens. 
Doses are to be administered once only. 
Use with caution in patients with cardiovascular disease. 

 
Other Information 
Always hold the bottle upright to ensure dip-tube is immersed in the solution at its tip  
 
A New nozzle should be used for each patient to avoid risks of cross infection between 
patients. 
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D ~ 
Bottle Pump Actuator 

1. Immediately before use. remove the 
screw cap and rubber stopper from 
the bottle. 

2. Screw the pump onto the bottle. 
3. Push the actuator onto the top of the 

pump. 
4. Press down on the pump-actuator 5 

times to prime the pump before use. 
5. The pump spray is now ready for 

use. Refer to the Consumer Medicine 
Information or Product Information for 
dosing instructions. 

w 

t 



Document 16

Phenylephrine Hydrochloride 0.6% w /v} TepiGal Selwtien 

PATIENT INFORMATION SHEET 

What is in this medication and what it is used for 

This solution contains two active ingredients Lidocaine <lignocainel hydrochloride 5% w/v 
(50 mg/ml) and phenylephrine hydrochloride 0.5% w/v (5 mg/ml) Lidocaine 
{lignocaino)Li§AesaiAe hydrochloride is a local anaesthetic and phenylephrine 
hydrochloride causes the small blood vessels near the surface of the tissue to constrict. 

Lidocaine (lignocainel bi§AesaiAe hydrochloride 5% w/v and Phenylephrine hydrochloride 
0.5% w/v contains no antimicrobial agent. This medicine should be used only once in one 
patient only and any residue discarded. 
The solution also contains the following inactive ingredients: sodium hydroxide or dilute 
hydrochloric acid (to adjust pH) and Water for Injections, Stevia rebaudiana, Concentrated 
Peppermint Water, Acesulfame Potassium and Sodium Chloride. 

Lidocaine {lignocaine)Li§AesaiAe Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% 
w/v Topical Solution is most commonly used to numb the inside of your nose or throat 
before the surgeon operates or passes a fine telescope to view the structures of the nose 
and throat. 

It may also be used to numb the nose if a foreign body (such as a small seed or bead or any 
other small object that becomes wedged in the nose) needs to be removed. 

It may also be used to stop the bleeding from the front portion of the nose before treatment 
is given to seal the bleeding blood vessels. 

What are the possible side effects? 

The most common side effect that is noticed after use of this medicine is a bitter taste in the 
mouth, it only lasts for one to two minutes and then disappears. W hile other side effects are 
not commonly experienced with this medication because it is only administered as a single 
dose, it is possible for the following to occur: 

A headache which might last for up to 20-30 minutes; drowsiness; light headedness; ringing 
in the ears; dizziness; confusion; blurred vision; vomiting; twitching; tremors; convulsions; 
sensations of hot or cold; slow heartbeat; fast heart rate with or without palpitations. 

When you should not use this medicine. 

• If you are pregnant, or may become pregnant. 

When should you advise your doctor that you have other health problems or are 
taking other medication? 

• If you are breast-feeding 
• You have been given or used local anaesthetics before and had an allergic reaction, 

or have reacted to any of the ingredients listed above. 
• You suffer from liver disease 
• You have or have ever had heart disease (i.e. you have had a heart attack or have 

problems such as bradycardia which means a slower than normal heart beat rate. 
Lidocaine <liqnocaine)Li§AesaiAe the anaesthetic agent may make the effect of any 
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heart rhythm regulating drugs much greater and therefore may adversely affect your 
heart) 
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 You suffer from kidney problems (kidney disease may change the concentrations of 
certain chemicals such as potassium in your blood, and this may in turn affect the 
action of Lidocaine (lignocaine)lignocaine on the heart muscle) 

 You suffer from epilepsy and are taking phenytoin (a medicine used to treat epilepsy) 
as use of phenytoin with this medicine may adversely affect your heart. 

 You suffer from high blood pressure or an overactive thyroid. 
 You are taking antidepressant medication. 
 You are taking high blood pressure medication. 
 You are taking anti-ulcer drugs such as Cimetidine. Cimetidine is known as an 

enzyme inducing drug. These drugs can cause the blood level of Lidocaine 
(lignocaine)lignocaine (local anaesthetic agent) to rise to levels which can cause 
side effects. 

 You have had an adverse reaction to phenylephrine or other decongestants (blood 
vessel squeezing drugs). 

You should let your doctor or healthcare professional know if you are taking any other 
medicines, including ones you may have brought yourself without a prescription. 

Lidocaine (lignocaine)Lignocaine Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% 
w/v Topical Solution should be used with caution on areas of the nose or throat which are 
cut because of the risk of increased absorption of the active ingredients leading to higher 
drug levels in the blood. Please let your doctor know if you have any cuts or sores in your 
nose. 

What dose is to be used and how often is it given? 
 
This medicine is administered into the nose or throat by your doctor or doctor’s assistant in 
the following doses: 

Adults and children over 12 years of ages: 
Up to 5 squirts per nostril 

8-12 years: 
3 squirts per nostril 

 
4-8 years: 
2 squirts per nostril 

 
2-4 years: 
1 squirt per nostril 

 
Each squirt measures 100 microlitres of fluid. The dose of Lidocaine (lignocaine)lignocaine 
in each squirt is 5 mg, and the dose of phenylephrine in each squirt is 0.5 mg. 

This medicine should not be used in children under 2 years of age. 
 
These doses are given only once. The recommended dosage should not be exceeded. 

 
What effects will I notice after taking the medication? 

 
You will notice a feeling of numbness in the mouth, nose or throat which is caused by the 
medicine. You might also notice that the side of the nose to which the medication has been 
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applied becomes congested and may prove difficult to breathe through. This sensation will 
pass within a few hours. 

What care needs to be taken after taking this medicine? 

Do not drink or eat anything until the numbness in the throat has worn off. If you do, then it is 
possible that you may inhale food or drink into the lungs. This will result in serious illness. 

Take care not to bite or to burn your tongue or cheek with hot liquids whilst the numbness is 
still present. 

Storing this medicine 

This medicine must be stored in a cool dry place under 25°C. Protect from light. 

It should be out of sight and reach of children. Keep it in the same pack in which it was 
supplied 

Do not transfer it into another container. 

Do not use it after the expiry date shown on the label and carton. If this medicine is out of 
date please return it to your pharmacist for correct disposal. 

Further information 

This leaflet provides only a summary of the information known about Lidocaine 
(lignocaine)bigne£aine Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v Topical 
Solution. If you have any questions or want to know more about this medicine, or are unsure 
about anything, please ask your doctor or your pharmacist. 

Lidocaine llignocaine)bignocaine Hydrochloride 5% w/v Phenylephrine 
Hydrochloride 0.5% w/v Topical Solution is supplied in Austral ia by: 

Biolnnova Pty Ltd 
U-37 14 Loyalty Road 
North Rocks NSW 2151 
info@bioinnova.com.au 
bYminarie Ply u i;i 
Ba1:1lkRaR1 lalills 
~l~lA' 21/3~ 
A1:1s1Falia 
taittp.!/www.h,1minarie.eem.a1:1 

This leaflet was prepared .M:IR&-September 2019. 
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Information for the Health Professional 

 
User Guide - Instructions for Assembly of Pump and Actuator to Bottle 

 
 

Priming the Pump. 
While holding the bottle upright, the pump should be activated five times before use to prime 
it. 

 
Dosage 
Do not exceed the recommended dosage regimens. 
Doses are to be administered once only. 
Use with caution in patients with cardiovascular disease. 

 
Other Information 
Always hold the bottle upright to ensure dip-tube is immersed in the solution at its tip 
The product is sterile until opened, and contains no preservative. 
Use once in one patient only and discard the bottle and any remaining solution in an 
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Bottle Pump Actuator 

~ 
1. Immediately before use. remove the LJ t 

screw cap and rubber stopper from 
the bottle. 

2. Screw the pump onto the bottle. 
3. Push the actuator onto the top of the 

pump. 
4. Press down on the pump-actuator 5 

times to prime the pump before use. 
5. The pump spray is now ready for 

use. Refer to the Consumer Medicine 
Information or Product Information for 
dosing instructions. 

w 
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A New nozzle should be used for each patient to avoid risks of cross infection between 
patients. 
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PHARMACY MEDICINE 
KEEP OUT OF REACH OF CHILDREN 

LidoPhenyl 
Spray 

un:ai1e (LilJ>lC8ile) ~ 
2500mcg/8(;1uaflll 
and RlenytejM1e hylto(:IDide 
250 mcg/8(:luai)n 

Anaesthetic Vasoconstrictor 
Nasal Spray ---
50ml AUST R 225750 

USO: 
• TeplcalltllKbstlandlocll ffllOConstlfcllon pr!or 

tDnloKopyofflt llPPtl'~ 
• ~tl#ltllUaim;COAforlU9'!)' 
•Ald fn htra-.ntd iCUltllOMltNdstndnrnMI 
ol~llodll$tom .. l'I05e. 

WAANIIBS! ..,._.do• .. to bt~ 
on-,.'-18td adlldldOllf~• ,.,__.~ ...... --... =. 
2,-.M•h-wt•-• 
... --• - Not ,._ 
l'J::1.:' .:;.-• .. ..,_ 
llll ltllO OS RlR UIE: 
Mntp.-rc,Shlsblb't-. 
Ed t11"'1a:a•s 100 mi:rdlra. A__,,,._.., 
OoSIQll,r-n llW}!lgoal_.,~ 
Mllll •ltcllllf'll~1!,-n: 
l,lp 1D$1qchperll0$tl 
• • 1t,-n: 3scwrtsPtrnoslJ11 
W,-s::2$Cllirtspermnl 
t -4 ,-s:: 1 $qcii\per noSl11 

l.Pllm: ....................... ---............. ., ...... ...... 
•S-100 ...... b,f 
• l 400rm1lon11 
OTHIR__,.,. 
$ • ..... 25"C ...... ..., .... 
lllflUCllt.: 

Df-
• ., ... . ..,. lbL 
IJ.37.141.o,tilyAold,NnRodcl. 
NSW21$1MS'hll 
Em,llrrtO@tt>lmOwa.ocm.au 

100 MM X45 MM 

■ PANTONE347C 

■ PANTONE166C 

Size: 100 mm x 45 mm ■ Blacl< Foot Swiss 721 CN BT ---



Document 16

NOZZLE SUPPLY 
One LP Nozzle TM 

is available inside. 

LP Nozzle TM 

available 

separately. 

A new nozzle 

should be used 

for each patient 

to avoid risks 

of cross infection 

between Patients. 

LP Naz?les~ are avalable in two length 
and can be purdlased separalely from 
local distribulor. 
• S-100 mm long 
• L-200 mm long 

MEDICINE INFORMATION: 
ACTIVE INGREDIENT: 
lidocaine (Lignocaine) hydrochloride 
2500 mcg / actuation 
and Phenylephrine hydrochloride 
250 mcg /actuation 
USES: 
• Topical anaesthesia and local 

vasoconstriction prior to 
endoscopy of the upper air ways 

• Preparation of the nasal 
mucosa for surgery 

• Aid in the treatment of acute 
nose bleeds and removal of 
foreign bodies from the nose. 

WARNINGS: 
These doses are to be 
administered once only. Repeated 
as directed only by a physician. 
Not for use in children under 
age of 2 years. Must be used with 
caution in patients who have 
cardiovascular disease. Not to be 
used in pregnancy. 

For professional use only. 
For external use only. 
For topical use only. 

Size: 117 mm x 42 mm x 40 mm 

PHARMACY MEDICINE 
KEEP OUT OF REACH OF CHILDREN 

LidoPhenyl 
Spray 

lidocaine (Lignocaine) hydrochloride 
2500 mcg / actuation 
and Phenylephrine hydrochloride 
250 mcg /actuation 

800 
Metered Doses 

Anaesthetic 
Vasoconstrictor 

Nasal Spray 

AUST R 225750 

DIRECTIONS FOR USE: 
Prime pump 5 times before use. 
Each squirt contains 100 
microlitres. 
For professional use only. 
For topical use only. 
Not for injection. 
Read enclosed leaflet. 
Recommended Dosages: 
Dosage for nasal and 
pharyngeal ad ministration: 

Adults and Up to 5 squirts 
eh ild ren over per nostril 
12 years 

B to 12 years 3 squirts per 
nostril 

4-8 years 2 squirts per 
nostril 

2-4 years 1 squirt per 
nostril 

OTHER INFORMATION 
Store below 25°C. Protect from 
light 

Mfg Lie No.: 

Distributor: 
Biolnnova Ply Ltd 
U-37, 14 Loyalty Road, 
North Rocks, NSW 2151 
Australia 
Email: info@bioinnova.com.au 

DO NOT USE IF SEALS OVER 
CARTON ENOS ARE MISSING 
OR BROKEN 

■ PANTONE 347 C 

■ PANTONE 165 C 

PANTONE 294 C 15% 
■ Black Font: Swiss 721 CN BT ---



From:
To:
Cc: COMB Systems
Subject: OM-2019-01125-1 LIDOPHENYL SPRAY bottle; C2 (grouping) Approval letter [SEC=OFFICIAL]
Date: Tuesday, 28 January 2020 4:15:56 PM
Attachments: OM-2019-01125-1 LIDOPHENYL SPRAY bottle; C2 Approval letter.PDF

Dear 

Re: OM-2019-01125-1 LIDOPHENYL SPRAY bottle

Please find attached an electronic copy of the approval letter for this application. This will be the
only copy provided unless otherwise requested.

Before the goods can be included in the Register, you are required to either:
- Notify the Secretary using the approved form that the patent certification under

subsection 26B(1) is not required in relation to the application; OR
- Provide a certification required under subsection 26B(1) of the Act.

The requirements for the patent certificates does not apply to applicants for registration of
medicines who are not required to submit evidence or information to establish the safety or
efficacy of the goods as part of the registration process. In these circumstances, the applicants
are only required to notify the Secretary in the approved form that the subsection 26B(1) patent
certificate is not required in relation to the application

The notification form and patent certificate can be downloaded via the TGA website. Please
email a copy to otc.medicines@health.gov.au

As noted above, a Certificate of Registration can only be issued after receipt of the completed
and signed form or certificate.

Kindest regards,

Evaluator/ Pharmacist
Medicines Evaluation (OTC)
Complementary and OTC Medicines Branch

Phone: 
Email: @health.gov.au 

Therapeutic Goods Administration
Department of Health
PO Box 100
Woden ACT 2606
www.tga.gov.au

Important: This transmission is intended only for the use of the addressee and may contain confidential or legally

s22
s22

s22

s22

s22

s22
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privileged information. If you are not the intended recipient, you are notified that any use or dissemination of this
communication is strictly prohibited. If you receive this transmission in error please notify the author immediately and
delete all copies of this transmission.
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PO Box 100  Woden ACT 2606  ABN 40 939 406 804
Phone: 02 6232 8444  Fax: 02 6203 1605  Email: info@tga.gov.au 
http://www.tga.gov.au 

Submission ID: OM-2019-01125-1 
Reference: D20-89957 

The Managing Director 
Bioinnova Pty Ltd 

Attention:  

Dear Sir/Madam 

APPLICATION UNDER s. 23 TO REGISTER A NEW MEDICINE UNDER s. 25 IN THE 
AUSTRALIAN REGISTER OF THERAPEUTIC GOODS  

I refer to your application under section 23 of the Therapeutic Goods Act 1989 (the Act) dated 
8 September 2019 to register LIDOPHENYL SPRAY bottle (the medicine) in the Australian 
Register of Therapeutic Goods (the ARTG) which, while a separate and distinct good under 
subsection 16(1) of the Act, is the same as registered medicine LIGNOCAINE 
HYDROCHLORIDE 5% w/v & PHENYLEPHRINE HYDROCHLORDE 0.5% w/v TOPICAL 
SOLUTION (AUST R 225750) (the “currently registered medicine”) except for the change 
in medicine name and the subsequent changes to the medicine labelling (in compliance with 
TGO92), package leaflet and product information. 

Decision 

As delegate of the Secretary of the Department of Health, I am: 

 under subsection 25(3) of the Act, approving the registration of the medicine in the
ARTG on the basis that the only difference between the proposed medicine and the
currently registered medicine is the change in medicine name and the subsequent
changes to the medicine labelling, package leaflet and product information, and

 under subsection 25AB(2) of the Act, notifying you of the decision to register the
medicine, and

 under subsection 28(2B) of the Act, applying conditions of registration of the
medicine, as outlined under ‘Conditions of Registration’ below.

The Act can be found online. 

Date of effect and supply 

Under subsection 16(1) of the Act, the new medicine is a separate and distinct good. 
However, because you have indicated that the new medicine will replace the existing 
medicine, the same AUST R number may be used by reason of the Therapeutic Goods 
(Groups) Order No. 1 of 2001. 

s22

s22
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The date of effect of the new registration is the date specified in the Certificate of 
Registration, a copy of which may be obtained via the eBusiness Services (eBS) facilities 
shortly after receipt of the patent certification requested below.  This should be the date 
included under the heading “date of the most recent amendment” at the end of the approved 
PI as set out at Attachment 2. 

Conditions of registration 

The conditions applying to the new registration of the medicine are: 

1. Conditions applicable to all therapeutic goods as specified in the current edition of the
document "Conditions- standard and specific: Applying to registered or listed
therapeutic goods under section 28 of the Therapeutic Goods Act 1989", and

2. Conditions applicable to the relevant category and class of therapeutic goods as specified
in the current edition of the document " Conditions- standard and specific: Applying to
registered or listed therapeutic goods under section 28 of the Therapeutic Goods Act
1989"

Action required of you 

Before the medicine can be included in the ARTG, you are required to either: 

 notify the Secretary using the approved form that the patent certification under
subsection 26B(1) of the Act is not required in relation to the application; or

 provide a certificate required under subsection 26B(1) of the Act.

Note: 
The requirement for patent certificates does not apply to applicants for registration of medicines 
who are not required to submit evidence or information to establish the safety or efficacy of the 
goods as part of the registration process. In these circumstances, the applicants are only required 
to notify the Secretary in the approved form that the subsection 26B(1) patent certificate is not 
required in relation to the application. 

The notification form and patent certificate can be downloaded via the TGA website.  You 
should forward the completed and signed certificate or notification to 
otc.medicines@health.gov.au.  A certificate of registration can only be issued after receipt of 
the completed and signed certificate or notification. 

Review rights 

Details of your review rights are at Attachment 1. 

Other matters 

Copies of the final medicine labels are provided at Attachment 2. Please note that your 
product labels have not been evaluated for compliance with State and Territory labelling 
requirements. 

The Product Information document* is provided at Attachment 3. 

* Note that this Product Information is not of a kind required under the Act to be approved by
the Secretary.

The final consumer medicine information is provided at Attachment 4. 

You are reminded of the pharmacovigilance reporting requirements as set out in the 
document “Pharmacovigilance responsibilities of medicine sponsors – Australian 
recommendations and requirements”, including the requirement to keep the Australian 
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pharmacovigilance contact person details up to date through the TGA Business Services 
electronic portal. 

Please note that it is your responsibility to ensure that current Good Manufacturing Practice 
clearance letters are maintained for all overseas sites of manufacture registered for the 
products.  

Please do not hesitate to contact me if you have any further queries regarding this matter. 

Yours faithfully 

Signed and authorised by 
 

Delegate of the Secretary 
Complementary & OTC Medicines Branch 

Email: @health.gov.au   

30 January 2020 

Attachments: 

1. Review rights
2. Labels
3. Product information
4. Consumer medicine information
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Attachment 1 
Request for reconsideration of an initial decision 

The decisions under sections 25 and 28 of the Act are ‘initial decisions’ within the meaning of 
section 60 of  the Act. Under section 60, a person whose interests are affected by a 
‘reviewable’ initial decision, can seek reconsideration of the initial decision. 

As this document constitutes written notice of the making of an initial decision being given by 
the Secretary, a request for reconsideration of this initial decision must be given to the 
Minister within 90 days and be accompanied by any information that you wish to have 
considered.  A request for reconsideration given to the Minister outside the statutory 90 day 
reconsideration period cannot be accepted. The Minister may either personally undertake a 
request for reconsideration of an initial decision or delegate to an officer of the Department 
with the appropriate delegation. 

Under section 60(3A) of the Act, the Minister (or the Minister’s delegate) is not able to 
consider any information provided after the notification is made of a request for 
reconsideration of an initial decision unless the information is provided in response to a 
request from the Minister (or the Minister’s delegate), or it is information that indicates that 
the quality, safety or efficacy of the relevant therapeutic goods is unacceptable. 

Guidelines for requesting reconsideration of an initial decision 
A request for reconsideration should be made in writing, signed and dated by the person 
requesting reconsideration, should be titled “Request for Reconsideration Under Section 
60 of the Therapeutic Goods Act 1989” and should include the following: 

 a copy of the initial decision notification letter (or other evidence of notification);
 identify, and describe with as much specificity as possible, which component(s) of the

initial decision should be reconsidered and set out the reasons why reconsideration is
requested;

 any information/documentation in support of the request, clearly labelled to
correspond with (any or each of) the reasons why reconsideration is requested; and

 an email address nominated for the purposes of receiving correspondence in relation to
the request for reconsideration.

All requests for reconsideration should be given to the Minister by email: 

Email: ‘minister.hunt.DLO@health.gov.au’ and ‘decision.review@tga.gov.au’ 

Where a request for reconsideration includes dossiers (or similar bulk material) that cannot 
easily be attached to the request given by email, the supporting documentation and original 
(signed) request for reconsideration can then be sent by express post or registered mail to: 

Mail: Minister for Health 
Suite M1 41 
c/- Parliament House 
CANBERRA  ACT  2600 

Subject to the Administrative Appeals Tribunal Act 1975 (AAT Act), if you are dissatisfied with 
the decision upon reconsideration by the Minister (or the Minister’s delegate), you can apply 
to the Administrative Appeals Tribunal (AAT) for a review of that decision upon 
reconsideration. 

NOTE:  This initial decision remains in effect unless and until it is revoked or revoked and 
substituted by the Minister (or the Minister’s delegate) as a result of a request for 
reconsideration under section 60 of the Act OR is set aside, varied or remitted by the AAT or 
is otherwise overturned or stayed. 
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NOZZLE SUPPLY 
One LP Nozzle TM 

is available inside. 

LP Nozzle TM 

available 

separately. 

A new nozzle 

should be used 

for each patient 

to avoid risks 

of cross infection 

between Patients. 

LP NazzlesN aN! avahble in two length 
and can be purdlased separately from 
local distribulor. 
• S-100 mm long 
• L-200 mm long 

MEDICINE INFORMATION: 
ACTIVE INGREDIENT: 
Lidocaine (Lignocaine) hydrochloride 
2500 mcg / actuation 
and Phenylephrine hydrochloride 
250 mcg /actuation 
USES: 
• Topical anaesthesia and local 

vasoconstriction prior to 
endoscopy of the upper air ways 

• Preparation of the nasal 
mucosa for surgery 

• Aid in the treatment of acute 
nose bleeds and removal of 
foreign bodies from the nose. 

WARNINGS: 
These doses are to be 
administered once only. Repeated 
as directed only by a physician. 
Not for use in children under 
age of 2 years. Must be used with 
caution in patients who have 
cardiovascular disease. Not to be 
used in pregnancy. 

For professional use only. 
For external use only. 
For topical use only. 

Size: 11 7 mm x 42 mm x 40 mm 

PHARMACY MEDICINE 
KEEP OUT OF REACH OF CHILDREN 

Lido Phenyl 
Spray 

Lidocaine (Lignocaine) hydrochloride 
2500 mcg / actuation 
and Phenylephrine hydrochloride 
250 mcg /actuation 

800 
Metered Doses 

Anaesthetic 
Vasoconstrictor 

Nasal Spray 

AUST R 225750 

Attachment 2 

DIRECTIONS FOR USE: 
Prime pump 5 times before use. 
Each squirt contains 100 
microlitres. 
For professional use only. 
For topical use only. 
Not for injection. 
Read enclosed leaflet. 
Recommended Dosages: 
Dosage for nasal and 
pharyngeal ad ministration: 

Adults and Up to 5 squirts 
eh ild ren over per nostril 
12 years 

B to 12 years 3 squirts per 
nostril 

4-8 years 2 squirts per 
nostril 

2-4 years 1 squirt per 
nostril 

OTHER INFORMATION 
Store below 25°C. Protect from 
light 

Mfg Lie No.: 
Distroutor: 
Biolnnova Ply Ltd 
U-37, 14 Loyalty Road, 
North Rocks, NSW 2151 
Australia 
Email: info@bioinnova.com.au 

DO NOT USE IF SEALS OVER 
CARTON ENOS ARE MISSING 
OR BROKEN 

■ PANTONE 347 C 

■ PANTONE 165 C 

PANTONE 294 C 15% 
Size: 117 mm x 42 mm x 40 mm ■ Black Font: Swiss 721 CN BT ---
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PHARMACY MEDICINE 
KEEP OUT OF REACH OF CHILDREN 

LidoPhenyl 
Spray 

ub;ai1e (LilJl)COile) ~ 
2500mcg/-lll 
and RlenytejM1e hylto(:IDlde 
250 mcg/a(:luai)n 

Anaesthetic Vasoconstrictor 
Nasal Spray ---
50ml AlJST R 225750 
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AUSTRALIAN PRODUCT INFORMATION – LidoPhenyl Spray 

1 NAME OF THE MEDICINE 

Lidocaine (lignocaine) hydrochloride and Phenylephrine hydrochloride. 

2 QUALITATIVE AND QUANTITATIVE COMPOSITION 

It contains Lidocaine (lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride 
0.5% w/v. This product does not contain any antimicrobial agent. It is a clear, colourless, 
sterile solution and should not be used if it is coloured. 

For the full list of excipients, see Section 6.1 List of excipients. 

3 PHARMACEUTICAL FORM 

Topical solution, Pump actuated 

4 CLINICAL PARTICULARS  

4.1 THERAPEUTIC INDICATIONS 

• Preparation of nasal mucosa for surgery or endoscopy.
• Aid in the treatment of acute nose bleeds and removal of foreign bodies from the

nose.
• Topical anaesthesia prior to indirect or direct laryngoscopy
• Topical anaesthesia and local vasoconstriction prior to endoscopy of upper airways.

4.2 DOSE AND METHOD OF ADMINISTRATION 

Children 2 to 4 years. 1 squirt per nostril.     
Children 4 to 8 years. 2 squirts per nostril.   
Children 8 to 12 years. 3 squirts per nostril. 
Adults, children over 12 years. Up to 5 squirts per nostril. Each squirt measures 100 
microlitres. 

Method of administration 
Route of administration: nasal or pharyngeal. 
Do not exceed the recommended dosage regimens. 
Do not administer to children under 2 years of age. 
Doses are to be administered once only.      
A new nozzle should be used for each patient to avoid risks of cross infection between 
patients. 

Attachment 3

Page 7 of 17

Document 17



4.3 CONTRAINDICATIONS 

• Known hypersensitivity to either of the active ingredients or any of the non-active
ingredients as listed under 6.1 Ingredients.

• Hypersensitivity to other local anaesthetics of the amide type and to other
sympathomimetic agents.

• Pregnancy.
• Children under 2 years of age.

4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE 

General precautions 
Genetic predisposition to malignant hyperthermia and pre-existing abnormal neurological 
conditions. 

Eating and drinking 
The use of topical anaesthetic agents in the oral cavity and upper airway tissues may interfere 
with swallowing and thus enhance the danger of aspiration of food or drink. For this reason, 
food or drink should not be ingested within two hours of using local anaesthetics in the mouth 
area. Numbness of the tongue or buccal mucosa may increase the risk of trauma from hot 
drinks or biting. 

Patients with cardiovascular diseases 
Lidocaine (lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v 
should be given with caution to patients with cardiovascular disease, especially those 
suffering from hypertension, severe bradycardia, conduction disturbances or severe digitalis 
intoxication. 

There is a small but transient increase in pulse (up to 12 beats per minute) and blood pressure 
(average 8.2 mmHg systolic and 7.5 mmHg diastolic) lasting for ten minutes after the 
administration of this medication to healthy individuals. This must be taken into account if 
this medication is given to hypertensive patients. 

Paediatric use 

No data available. 

Use in hepatic impairment 
Lidocaine (lignocaine) is metabolised in the liver and must be given with caution to patients 
with hepatic insufficiency. 

Use in renal impairment 

Metabolites of Lidocaine (lignocaine) may accumulate in patients with renal impairment. 

Use in the elderly 
Elderly and debilitated patients should be given reduced dosages. 

Page 8 of 17

Document 17



Effects on laboratory tests 

No data available. 

4.5 INTERACTIONS WITH OTHER MEDICINES AND OTHER FORMS OF 
INTERACTIONS 

Propanolol or cimetidine may reduce the clearance of Lidocaine (lignocaine) so that patients 
given these drugs together may show signs of Lidocaine (lignocaine) toxicity. They should be 
closely observed. 
Antiarrhythmic drugs - Lidocaine (lignocaine) can have additive effects or antagonistic 
effects. Suxamethonium- Lidocaine (lignocaine) prolongs the action of suxamethonium.       

Phenytoin- Lidocaine (lignocaine) and phenytoin have additive cardiac depressant effects. 
Antidepressants- May interact with phenylephrine. 

4.6 FERTILITY, PREGNANCY AND LACTATION 

Effects on fertility 

No data available 

Use in pregnancy 
Australian Pregnancy Categorisation:  Category B2- Lidocaine (lignocaine) hydrochloride 
5% w/v and Phenylephrine hydrochloride 0.5% w/v should not be used in pregnancy (see 
Contraindications). Lidocaine (lignocaine) is classified in category A, but Phenylephrine is in 
category B2. 

Use in lactation 
Lidocaine (lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v 
may be used as directed in breastfeeding mothers. 

4.7 EFFECTS ON ABILITY TO DRIVE AND USE MACHINES 

No data available. 

4.8 ADVERSE EFFECTS (UNDESIRABLE EFFECTS) 

Phenylepherine may rarely cause tremor or palpitations. Rarely nervousness, nausea, 
vomiting, tinnitus, dizziness, numbness or disorientation may occur following rapid 
absorption of Lidocaine (lignocaine). The most commonly noted side effect is a transient bitter 
taste in the mouth lasting one to two minutes and then disappearing 
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Reporting suspected adverse effects 
Reporting suspected adverse reactions after registration of the medicinal product is   
important. It allows continued monitoring of the benefit-risk balance of the medicinal  
product. Healthcare professionals are asked to report any suspected adverse reactions at 
www.tga.gov.au/reporting-problems. 

 4.9 OVERDOSE 

Symptoms: 
Systemic toxicity is manifested by central nervous system excitation such as restlessness, 
excitement, blurred vision, nausea and vomiting, muscle twitching and, in more severe cases, 
convulsions. Toxicity due to α-adrenergic overstimulation may result in tachycardia and 
arrhythmia. 

Treatment: 
Consists of ensuring adequate ventilation and arresting convulsions with intravenous diazepam 
if required. Cardiac resuscitation may be required to reverse pathological arrhythmias.  

For information on the management of overdose, contact the Poison Information Centre on 
131126 (Australia). 

5 PHARMACOLOGICAL PROPERTIES  

5.1 PHARMACODYNAMIC PROPERTIES 

Mechanism of action 

Lidocaine (lignocaine) hydrochloride. This constituent is a local anaesthetic which stabilises 
the neuronal membrane and prevents initiation and transmission of nerve impulses, thereby 
effecting local anaesthetic action. Onset of action is rapid and may last for one hour. It does 
not produce irritation to mucous membranes due to its nonester structure and it is not 
detoxified by circulating plasma esterases. The liver is the chief site of biotransformation of 
Lidocaine (lignocaine) and both free and conjugated forms of the drug are excreted in the 
urine. 

Phenylephrine hydrochloride. This is a sympathomimetic agent with mainly direct effects 
on the α-adrenoreceptors. The phenylepherine in Lidocaine (lignocaine) hydrochloride 5% w/v 
and Phenylephrine hydrochloride 0.5% w/v constricts the blood vessels locally, which can 
decrease the systemic absorption of Lidocaine (lignocaine)  and restrict bleeding. It also 
decreases the onset of action and increases the duration of action of Lidocaine (lignocaine). Its 
nasal decongestant action can assist in easier passage of endoscopes. 

Clinical trials 

No data available. 
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5.2 PHARMACOKINETIC PROPERTIES 

Absorption 
No data available. 

Distribution 
No data available. 

Metabolism 
No data available. 

Excretion 
No data available. 

5.3 PRECLINICALSAFETY DATA 

Genotoxicity  

No data available. 

Carcinogenicity 

No data available. 

6 PHARMACEUTICAL PARTICULARS 

6.1 LIST OF EXCIPIENTS 

Water for injections BP 
Dilute hydrochloric acid 
Sodium hydroxide 
Stevia rebaudiana 
Concentrated Peppermint Water 
Acesulfame Potassium 
Sodium Chloride 

6.2 INCOMPATIBILITIES 
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Incompatibilities were either not assessed or not identified as part of the registration of this 
medicine. 

6.3 SHELF LIFE 

In Australia, information on the shelf life can be found on the public summary of the 
Australian Register of Therapeutic Goods (ARTG). The expiry date can be found on the 
packaging. 

6.4 SPECIAL PRECAUTIONS FOR STORAGE 

Store below 25°C. Protect from light. This product does not contain antimicrobial agents.  
2.5mL Pack: For single use in one patient only. Any unused product should be discarded. 
50mL Pack: A New nozzle should be used for each patient to avoid risks of cross infection 
between patients. 

6.5 NATURE AND CONTENTS OF CONTAINER 

Pump actuated topical solution:  
Lidocaine (lignocaine)  5 mg, phenylephrine 0.5 mg)/spray 
2.5 mL and 50 mL 

6.6 SPECIAL PRECAUTIONS FOR DISPOSAL 

In Australia, any unused medicine or waste material should be disposed of by taking to 
your local pharmacy (or) any unused medicine or waste material should be disposed of 
in accordance with local requirements. 

6.7 PHYSICOCHEMICAL PROPERTIES 

The chemical structure for Lidocaine(lignocaine) hydrochloride is: 

The chemical structure for phenylephrine hydrochloride is: 
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CAS Number: Lidocaine (lignocaine) hydrochloride: 6108-050-0 and phenylephrine 
hydrochloride: 61-76-7 

7 MEDICINE SCHEDULE (POISONS STANDARD) 

Schedule 2 

8 SPONSOR 

BioInnova Pty Ltd 
U-37, 14 Loyalty Road,
North Rocks NSW 2151
info@bioinnova.com.au

9 DATE OF FIRST APPROVAL 

14 July 2014 

10 DATE OF REVISION 

XX-MM-YYYY

Summary table of changes 

Section changed Summary of new information 
All sections Changed as per New PI format 
8 SPONSOR Sponsor name and address changed. 
6.1 Ingredient New proposed ingredient included 
Heading of PI Change in Trade name 
8 SPONSOR Sponsor name and address changed 
All Sections Changed naming of active substance 

Lidocaine (Lignocaine) 
Dual naming as per requirement 

Section 6.4 Changed storage information for 2.5mL and 
50 mL pack size 
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LidoPhenyl spray aerosol (Lidocaine (lignocaine) Hydrochloride 5% w/v 
Phenylephrine Hydrochloride 0.5% w/v)  

PATIENT INFORMATION SHEET 

What is in this medication and what it is used for

This solution contains two active ingredients Lidocaine (lignocaine) hydrochloride 5% w/v
(50 mg/mL) and phenylephrine hydrochloride 0.5% w/v (5 mg/mL). Lidocaine
(lignocaine)hydrochloride is a local anaesthetic and phenylephrine hydrochloride causes
the small blood vessels near the surface of the tissue to constrict.

Lidocaine (lignocaine)  hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v
contains no antimicrobial agent. This medicine should be used only once in one patient
only and any residue discarded.
The solution also contains the following inactive ingredients: sodium hydroxide or dilute
hydrochloric acid (to adjust pH) and Water for Injections, Stevia rebaudiana, Concentrated
Peppermint Water, Acesulfame Potassium and Sodium Chloride.

Lidocaine (lignocaine)Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v Topical
Solution is most commonly used to numb the inside of your nose or throat before the
surgeon operates or passes a fine telescope to view the structures of the nose and throat.

It may also be used to numb the nose if a foreign body (such as a small seed or bead or any
other small object that becomes wedged in the nose) needs to be removed.

It may also be used to stop the bleeding from the front portion of the nose before treatment
is given to seal the bleeding blood vessels.

What are the possible side effects?

The most common side effect that is noticed after use of this medicine is a bitter taste in the
mouth, it only lasts for one to two minutes and then disappears. While other side effects are
not commonly experienced with this medication because it is only administered as a single
dose, it is possible for the following to occur:

A headache which might last for up to 20-30 minutes; drowsiness; light headedness; ringing
in the ears; dizziness; confusion; blurred vision; vomiting; twitching; tremors; convulsions;
sensations of hot or cold; slow heartbeat; fast heart rate with or without palpitations.

When you should not use this medicine.

 If you are pregnant, or may become pregnant.

When should you advise your doctor that you have other health problems or are
taking other medication?

 If you are breast-feeding
 You have been given or used local anaesthetics before and had an allergic reaction,

or have reacted to any of the ingredients listed above.
 You suffer from liver disease
 You have or have ever had heart disease (i.e. you have had a heart attack or have

problems such as bradycardia which means a slower than normal heart beat rate.
Lidocaine (lignocaine) the anaesthetic agent may make the effect of any heart
rhythm regulating drugs much greater and therefore may adversely affect you
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 You suffer from kidney problems (kidney disease may change the concentrations of
certain chemicals such as potassium in your blood, and this may in turn affect the
action of Lidocaine (lignocaine) on the heart muscle)

 You suffer from epilepsy and are taking phenytoin (a medicine used to treat epilepsy)
as use of phenytoin with this medicine may adversely affect your heart.

 You suffer from high blood pressure or an overactive thyroid.
 You are taking antidepressant medication.
 You are taking high blood pressure medication.
 You are taking anti-ulcer drugs such as Cimetidine. Cimetidine is known as an

enzyme inducing drug. These drugs can cause the blood level of Lidocaine
(lignocaine) (local anaesthetic agent) to rise to levels which can cause side
effects.

 You have had an adverse reaction to phenylephrine or other decongestants (blood
vessel squeezing drugs).

You should let your doctor or healthcare professional know if you are taking any other
medicines, including ones you may have brought yourself without a prescription.

Lidocaine (lignocaine) Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v
Topical Solution should be used with caution on areas of the nose or throat which are cut
because of the risk of increased absorption of the active ingredients leading to higher drug
levels in the blood. Please let your doctor know if you have any cuts or sores in your nose.

What dose is to be used and how often is it given?

This medicine is administered into the nose or throat by your doctor or doctor’s assistant in
the following doses:

Adults and children over 12 years of ages:
Up to 5 squirts per nostril

8-12 years:
3 squirts per nostril

4-8 years:
2 squirts per nostril

2-4 years:
1 squirt per nostril

Each squirt measures 100 microlitres of fluid. The dose of Lidocaine (lignocaine) in each
squirt is 5 mg, and the dose of phenylephrine in each squirt is 0.5 mg.

This medicine should not be used in children under 2 years of age.

These doses are given only once. The recommended dosage should not be exceeded.

What effects will I notice after taking the medication?

You will notice a feeling of numbness in the mouth, nose or throat which is caused by the
medicine. You might also notice that the side of the nose to which the medication has been
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applied becomes congested and may prove difficult to breathe through. This sensation will
pass within a few hours.

What care needs to be taken after taking this medicine?

Do not drink or eat anything until the numbness in the throat has worn off. If you do, then it is
possible that you may inhale food or drink into the lungs. This will result in serious illness.

Take care not to bite or to burn your tongue or cheek with hot liquids whilst the numbness is
still present.

Storing this medicine

This medicine must be stored in a cool dry place under 25°C. Protect from light.

It should be out of sight and reach of children. Keep it in the same pack in which it was
supplied.

Do not transfer it into another container.

Do not use it after the expiry date shown on the label and carton. If this medicine is out of
date please return it to your pharmacist for correct disposal.

Further information

This leaflet provides only a summary of the information known about Lidocaine (lignocaine)
Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v Topical Solution. If you have
any questions or want to know more about this medicine, or are unsure about anything,
please ask your doctor or your pharmacist.

Lidocaine (lignocaine) Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5%
w/v Topical Solution is supplied in Australia by:

BioInnova Pty Ltd 
U-37, 14 Loyalty Road,
North Rocks NSW 2151
info@bioinnova.com.au

This leaflet was prepared September  2019.

Information for the Health Professional
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Priming the Pump.
While holding the bottle upright, the pump should be activated five times before use to prime
it.

Dosage
Do not exceed the recommended dosage regimens.
Doses are to be administered once only.
Use with caution in patients with cardiovascular disease.

Other Information
Always hold the bottle upright to ensure dip-tube is immersed in the solution at its tip

A New nozzle should be used for each patient to avoid risks of cross infection between 
patients. 
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Bottle Pump Actuator 

1. Immediately before use. remove the 
screw cap and rubber stopper from 
the bottle. 

2. Screw the pump onto the bottle. 
3. Push the actuator onto the top of the 

pump. 
4. Press down on the pump-actuator 5 

times to prime the pump before use. 
5. The pump spray is now ready for 

use. Refer to the Consumer Medicine 
Information or Product Information for 
dosing instructions. 

w 
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OTC Medicines Evaluation
Medicines Authorisation Branch
Therapeutic Goods Administration
PO Box 100
WODEN ACT 2606

24 March 2020

Re: Application No: OM-2020-GL-02533-1
Change Codes: GPI, GDU, QFE
Application level: C2
Variation: Section 23, Section 9D(3)

ELECTRONIC SUBMISSION DETAILS
Format NeeS Australia
eSubmission identifier n004445
Applicant Bioinnova Pty Ltd: 68187
Products AUST R 225750: LIDOPHENYL SPRAY bottle
Sequence type OTC – C2
Regulatory activity
lead

OTC

Sequence description Initial
Sequence number 0007
Related sequence 0007
Date 2020.03 23
Electronic media Electronic via eBS portal
Submission size ~ 10 MB
Validation Lorenz eValidator version 18.1

Dear Sir/Madam

Bioinnova Pty L d (E D: 68187) here with submits a variation to update the registered
details for he abovementioned products.

Nature and scope of the application:
This application seeks to include following changes:

Change: Increase in excipient quantities for flavour Peppermint water and Sodium
Chloride.
Reason: The existing approved quantity of flavour is not sufficient and hence the proposed
change is to increase the quanity of flavour in the formulation to make the product
palatable.

PDF Pro 
Tria

l
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Change: 
Label is revised to rectify the quantities per actuation for active ingredients and quantity of 
meter dose per pack. 

Previous label Proposed label 
Lidocaine (Lignocaine) hydrochloride Lidocaine (Lignocaine) hydrochloride 
2500 mcg / actuation 5 mg I actuation 
and Phenylephrine hydrochloride and Phenylephrine hydrochloride 
250 mcg /actuation 0.5 mg /actuation 
800 metered dose per 50mL bottle 500 metered dose per 50mL bottle 

Reason: Each squirt delivers 100 micro litres and the actual quantities per actuation for 
active ingredients and quantity of meter dose per pack have been rectifi d to represent the 
co1Tect quantaties. 

Change: Sterility test is removed from the finished product specificati n for 50 mL pack 
and new microbial tests added for better control. 
Also, drng product apprearance is changed to remove t e "steri e solution" 
Reason: 50 mL pack was introduced for multiple dose and hence test for sterility is 
removed. 

Supporting documentation: 
Attachment 1: Comparative cuITent and propos d formulation 
Revised label in Module-I section 1.3 
Revised module-3 section 32Pl f r the proposed formulation 
Revised module-3 section 32P5 l for he revised finished product specifation 

The process validation f r the proposed fo1mulation will be performed before 
commercialising the produ with the proposed fo1mulation. The process validation batches 
will be chai-ged on stabili y st dies and TGA will be notified immediately of any batches 
not meeting specifications through the shelf life. 

I tiust the nf01m ation provided is satisfacto1y. However, should you wish to discuss this 
application please do not hesistate to contact me with the details below. 

Fees: 
The fees will be paid by electi·onic bank transfer within 14 days of submission. 

~=~~ -



Attachment‐1 Comparative summary of approved and proposed formulation 
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Tracking table

Sequence Related
substance

Sequence type Submission
Description

Date of
Submission

0000 0000 OTC-C2 variation Initial February 2019
0001 0000 Supplementary

information
Response to
request for
information

June 2019

0002 0002 OTC-C2 variation Initial September 2019
0003 0002 Supplementary

information
Response to
request for
information

November 2019

0004 0003 Supplementary
information

Response to
request for
information

January 2020

0005 0005 OTC-C2 variation
and
Notification

Initial February 2020

0006 0006 Withdrawal of
0005 sequence

Withdraw l March 2020

0007 0007 OTC-C2 variation Initial March 2020

PDF Pro 
Tria

l
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3/24/2020 Application ID: OM-2020-GL-02533-1

https://www.ebs.tga.gov.au/ebs/otc/otcdrafts.nsf/(PrintApplicationWeb)?OpenAgent&unid=C433F52AE92E27E0CA258534000C3616 1/4

Application General

Proposed Product name: LIDOPHENYL SPRAY bottle

Client Name: Bioinnova Pty Ltd
Sponsor Name: Bioinnova Pty Ltd
Contact Person:
Contact Telephone:
Contact Facsimile:
Contact Email: @bioinnova.com.au

This application is to: Change a current ARTG entry
AUST R: 225750
Submission Cost: $5,730
Payment Exemption No:
Application Status: Passed Validation
Application Type: C2

CHANGE DETAILS

Change Category: Formulation changes - excipient ingredients
Change Type: GPI: Removal and/or addition of a fragrance, flavour, printing ink or colouring agent (if grouping

applies), other than change ERT
Assurances: 01) The 'new' goods are intended to replace the existing goods in use.

13) (a) The changeover has been validated* and the sponsor is satisfied that the change will not
adversely affect the stability of the product; and (b) Stability testing will continue for the full term of
the product's shelf life and the TGA advised immediately of any batches not meeting
specifications. *Note: Validation data will be provided during the GMP inspection or upon request
by TGA within 3 months following the request.

05) No aspects of the labelling, PI, CMI, pharmaceutical data or other product details (including
manufacturing process) have been changed or are to be changed, other than changes nominated
in this application and those made in conformity with the 'Changes table'.

 
Change Category: Labelling (including package insert) and product detail changes
Change Type: GDU: Directions for use - changes to the dosage instructions (if grouping applies), other than

changes described in GDS or LIW, where there is no requirement for supporting module 4 and/or
module 5 data. For example, changes to the paediatric dosage recommendations for an
ibuprofen oral suspension for infants and children 3 months to 12 years to be consistent with the
directions in ARGOM's ibuprofen guideline.

Assurances: 01) The 'new' goods are intended to replace the existing goods in use.

03) The only differences between the 'new' goods and the existing goods are related to the
indications for use and/or the directions for use.

 
Change Category: Quality control changes - finished product specifications
Change Type: QFE: Finished product specification limits or requirements - less restrictive (except where QFA

applies); where any supporting data provided consist only of module 3 (and not module 4) data.
Assurances: 05) No aspects of the labelling, PI, CMI, pharmaceutical data or other product details (including

manufacturing process) have been changed or are to be changed, other than changes nominated
in this application and those made in conformity with the 'Changes table'.

27) A copy of the current specification plus a copy of the new specification, with the changes
highlighted, have been supplied.

 

Validation Report: 24-Mar-2020 12:34:00 PM

Failure Messages:
No Failure Messages

s22
s22

s22
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3/24/2020 Application ID: OM-2020-GL-02533-1

https://www.ebs.tga.gov.au/ebs/otc/otcdrafts.nsf/(PrintApplicationWeb)?OpenAgent&unid=C433F52AE92E27E0CA258534000C3616 2/4

Other Regulatory Requirements:

The following substance(s) may need to be declared on the label of this 
medicine. Please refer to the First Schedule/Schedule 1 in Therapeutic Goods 
Order Nos 69 and 92 for requirements: ethanol (in Concentrated Peppermint 
Water),sodium chloride

The Manufacturer Macarthys Laboratories Ltd t/a Martindale Pharma is restricted 
to the manufacture of Registered Therapeutic Good.

The Manufacturer Midas-Care Pharmaceuticals Pvt. Ltd is restricted to the 
manufacture of Registered Therapeutic Good. Listed Therapeutic Good.

Changes Made:
The Visual identification of Dosage Form has been altered from 'The drug 
product is a clear, colourless, sterile solution.' to 'The drug product is a 
clear, bright, colourless solution.'.

With this application, is the sponsor seeking a brand
equivalence statement for the purpose of Pharmaceutical
Benefits Scheme (PBS) Listing:

No

Is the product intended to replace an existing ARTG entry: No
Proposed Therapeutic Indications: 1. Preparation of nasal mucosa for surgery or endoscopy. ,2. Aid in

the treatment of acute nose bleeds and removal of foreign bodies
from the nose. ,3. Topical anaesthesia prior to indirect or direct
laryngoscopy ,4. Topical anaesthesia and local vasoconstriction
prior to endoscopy of upper airways.

Additional Appliance:
  

PRODUCT DETAILS
Dosage Form: Spray, nasal
Visual Identification of
Dosage Form:

The drug product is a clear, bright, colourless solution.

Route of Administration: Nasal
Container Type: Bottle

PRODUCT CONTAINER and SHELF LIFE DETAILS

Container Condition: Closed
Container Closure: Neither child resistant closure nor restricted flow insert
Proposed Storage Life: 24 Months
Proposed Storage Condition: Protect from Light
Proposed Storage Temperature: Store below 25 degrees Celsius
Additional Shelf Life Info:
  

PACK SIZE AND POISON SCHEDULE

Pack Size: 2.5 mL
Poison Schedule: (S2) Pharmacy Medicine

s47
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3/24/2020 Application ID: OM-2020-GL-02533-1

https://www.ebs.tga.gov.au/ebs/otc/otcdrafts.nsf/(PrintApplicationWeb)?OpenAgent&unid=C433F52AE92E27E0CA258534000C3616 3/4

Pack Size: 50
Poison Schedule: (S2) Pharmacy Medicine

FORMULATION DETAILS
ACTIVE INGREDIENTS:

STANDARD

Ingredient: lidocaine (lignocaine) hydrochloride monohydrate5 % w/v

Specification:

Animal Origin?: No

Ingredient: phenylephrine.5 % w/v

Specification:

Animal Origin?: No
EXCIPIENT INGREDIENTS:

STANDARD

PROPRIETARY INGREDIENTS

Ingredient:

Specification:

MANUFACTURER DETAILS

s47

s47

s47
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NOZZLE SUPPLY 
One LP Nozzle TM 

is available inside. 

LP Nozzle TM 

available 

separately. 

A new nozzle 

should be used 

for each patient 

to avoid risks 

of cross infection 

between Patients. 

LP Nozzles~ aro avalable in two length 
and can be purdlased separately from 
local distribulor. 
• S-100 mm long 
• L-200 mm long 

MEDICINE INFORMATION: 
ACTIVE INGREDIENT: 
lidocaine (Lignocaine) hydrochloride 
5 mg/actuation 
and Phenylephrine hydrochloride 
0.5 mcg/actuation 
USES: 
• Topical anaesthesia and local 

vasoconstriction prior to 
endoscopy of the upper air ways 

• Preparation of the nasal 
mucosa for surgery 

• Aid in the treatment of acute 
nose bleeds and removal of 
foreign bodies from the nose. 

WARNINGS: 
These doses are to be 
administered once only. Repeated 
as directed only by a physician. 
Not for use in children under 
age of 2 years. Must be used with 
caution in patients who have 
cardiovascular disease. Not to be 
used in pregnancy. 

For professional use only. 
For external use only. 
For topical use only. 

Size: 117 mm x 42 mm x 40 mm 

PHARMACY MEDICINE 
KEEP OUT OF REACH OF CHILDREN 

Lido Phenyl™ 
Spray 

lidocaine (Lignocaine) hydrochloride 
5 mg/actuation 
and Phenylephrine hydrochloride 
0.5 mg/actuation 

500 
Metered Doses 

Anaesthetic 
Vasoconstrictor 

Nasal Spray 

AUST R 225750 

DIRECTIONS FOR USE: 
Prime pump 5 times before use. 
Each squirt contains 100 
microlitres. 
For professional use only. 
For topical use only. 
Not for injection. 
Read enclosed leaflet. 
Recommended Dosages: 
Dosage for nasal and 
pharyngeal ad ministration: 

Adults and Up to 5 squirts 
eh ild ren over 
12 years 

per nostril 

B to 12 years 3 squirts per 
nostril 

4-8 years 2 squirts per 
nostril 

2-4 years 1 squirt per 
nostril 

OTHER INFORMATION 
Store below 25°C. Protect from 
light 

Mfg. Lie. No.: AD/009 

Distroutor: 
Biolnnova Pty Ltd 
U-37, 14 Loyalty Road, 
North Rocks, NSW 2151 
Australia 
Email: info@bioinnova.com.au 

DO NOT USE IF SEALS OVER 
CARTON ENOS ARE MISSING 
OR BROKEN 

■ PANTONE 347 C 

■ PANTONE 165 C 

PANTONE 294 C 15% 
■ Black Font: Swiss 721 CN BT ---
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PHARMACY MEDICSiE 
KEEP OUT OF RfACH OF CHILDREN 

LidoPhenyl ™ 

Spray 

un:ai1e (LilJ>lC8ile) ~ 
5~11irl 
and RlenytejM1e hylto(:IDide 
0.5~ 

Anaesthetic Vasoconstrictor 
Nasal Spray ---
50ml AUST R 225750 

USO: 
• TeplcalltllKbstl andlocllffllOConstlfcllon pr!or 

tDnloKopyofflt llPPtl'~ 
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•Ald fn htra-.ntd iCUltllOMltNdstndnrnMI 
ol~llodll$tom .. l'I05e. 
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on-,.'-18tdadlldldOllf~• ,.,__.~ ...... --... =. 
2,-.M•h-wt•-• 
... --•-Not ,._ 
l'J::1.:' .:;.-• .. ..,_ 
llll ltllO OS RlR UIE: 
Mntp.-rc,Shlsblb't-. 
Ed t11"'1a:a•s 100 mi:rdlra. A__,,,._.., 
OoSIQll,r-nllW}!lgoal_.,~ 
... ,_....,..._.1z,..: 
U,IOS .... lltf--1 
11112,-:s_.,. .... 
w,-cz .. ..,--1 
M,-c19'1lt,-.... 

l.Pllm: ..................... ---............. ., ...... ...... 
•S-100 ...... b,f 
• l 400rm1lon11 
OTHIR__,.,. 
$• ..... 25"C ...... ..., .... 

1111-Uc.N•:NJ,009 
Df-
• ., ... . ..,. lbL 
IJ.37.141.o,tilyAoad,NnRodcl. 
NSW21$1MS'hll 
Em,llrrtO@tt>lmOwa.ocm.au 

100 MM X45 MM 

■ PANTONE347C 

■ PANTONE166C 
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Module 3: Drug Product 
 

 

3.2.P.1 Description and Composition of the Drug Product 
 

The drug product is a clear, colourless, solution containing lignocaine hydrochloride 
5% w/v and phenylephrine hydrochloride 0.5% w/v in Water for Injections for 
topical application. 

 
Lignocaine hydrochloride and phenylephrine hydrochloride are established drug 
substances with well-characterised physicochemical properties. 

 
The composition of the drug product is provided in the following table: 

 

 

Lignocaine HCl 5% w/v and Phenylephrine HCl 0.5% 
w/v Topical Solution 

s47
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Module 3: Drug Product

3.2.P.5.1 Specification

Lignocaine HCl 5% w/v and Phenylephrine HCl 0.5%
w/v Topical Solution

s47
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From: 
To: 
Subject: Re: OM-2020-00259-1 - LIDOPHENYL SPRAY bottle (AUST R 225750) - deficiencies (C2 application) 

[SEC=OFAOAL] 
Date: 
Attachments: 

Hi -

Thursday, 30 April 2020 3:22:44 PM 

nQQ4445 zip 

I hope you are doing well! 

Please find attached the revised application as advised. 

Please let me know if any amendment is required. 

Looking fo1ward to hearing from you. 

Thank you once again. 

kind re 

On Tue, Apr 28, 2020 at 11 :57 AM 
wrote: 

@health gov au> 

Given t he speci fied context in t his instance your request for an extension to remedy t he 

application by 30 April 2020 is granted. 

You are correct in that you cannot alter t he current C2 applicat ion on line. 

Once I receive your response I w ill alter this application online accordingly and request you 

verify the changes made to the details of t his product before accepting it for eva luation. 

Rega rds 

Professiona l Officer 

OTC Medicines Eva luation 

Complementary and OTC Medicines Branch 



Phone:         Fax:  
Email: @health.gov.au 

Therapeutic Goods Administration 
Department of Health 
PO Box 100 
Woden ACT 2606 Australia 
www.tga.gov.au

 

From: @bioinnova.com.au> 
Sent: Friday, 24 April 2020 11:35 AM
To: @health.gov.au>
Subject: Re: OM-2020-00259-1 - LIDOPHENYL SPRAY bottle (AUST R 225750) - deficiencies (C2
application) [SEC=OFFICIAL]

 

Hi 

 

Thank you for your time on call and email.

 

We will revise the labels, PI/CMI to include "Single-use only" and also will provide a
calculation for the correct pump quantity and API quantity per actuation in the label.

 

We withdraw the proposal to remove the sterility test and revised the specification in this
variation.

 

For a proposal to increase to flavour, we can revise it to 2% from 3%.

 

As per my understanding, we don't need to submit the application online and we just
need to prepare a cover letter and m1 and m3 data to support the proposed variation.

 

We request you to provide time till 30 April 2020 to resubmit the data.

 

Many thanks in advance.

 

Kind regards,

s22 s22
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BioInnova Pty Ltd.

M 

 

 

 

 

 

 

On Thu, Apr 23, 2020 at 1:04 PM @health.gov.au>
wrote:

Hi 

 

Your application cover letter dated 24 March 2020 refers to proposed changes and a
discussion of the deficiencies associated with each change follows:

 

·         Change code: GPI - addition (increase) of flavouring agents (if grouping applies) [C2 –
23]

ARGOM Appendix 2: Guidelines on quality aspects of OTC applications (Version 1.1,
May 2014) on the TGA website states that flavours are normally minor components
present at no more than 2% in the product formulation.  You are proposing to
increase the amount of ‘Concentrated Peppermint Water’ alone from 
w/v.  Module 3 data and justification should be provided to support such a
significant/unusual increase for this component of the formulation.

 

·         Change code: GDU - changes to the dosage instructions (if grouping applies) [C2 – 23]

You state: “Label is revised to rectify the quantities per actuation for active
ingredients and quantity of meter dose per pack”.  It would appear this is not a
change to the dosage instructions as such, but rather a correction of the ARTG
records which would be covered by change code: CTA [C1 – 9D(1)] that requires
evidence to support the change.  Previous and corrected calculations should also be
provided to justify the proposed changes.  In addition a consequential change to the
product labelling should be covered by change code: LDT – text changes to the label
[C2 – 9D(3)].

s22
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·         Change code: QFE - specification limits or requirements - less restrictive; where any
supporting data provided consist only of module 3 [C2 – 9D(3)]

You state: “Sterility test is removed from the finished product specification for 50 mL
pack and new microbial tests added for better control” on the basis that “50 mL pack
was introduced for multiple dose and hence test for sterility is removed”.  As
previously discussed the 50 mL pack size was approved at that time as a single-use
product (i.e. no change to the product labelling or PI document).  Consequently the
proposed change is unacceptable.  Furthermore subsequent text changes to the
product labelling and PI to indicate that the product is a multi-use product must
revert back to reflect the product is currently approved as a single-use product to be
covered by change codes: LDT and DOT (content text changes) [C2 – 9D(3)].

 

You are strongly encouraged to rework the entire dossier associated with the above C2
application along these lines.

 

Please advise me when you anticipate such a revised dossier will be provided, which will
then be screened for acceptability to evaluate.  Approval cannot be considered until the
reworked application has been accepted for evaluation.

 

In the interim a stop clock will be put in place, noting that an extension to respond has
already been granted until 28 April 2020.

 

In regard to your stated intention to remove the sterilisation step from the manufacturing
process to facilitate use of the 50 mL pack size as a multi-dose pack, you must acknowledge
that this product was evaluated at registration as a sterile, single-use product. 
Consequently you must consider all consequential changes associated with such a
significant change, which may include and is not limited to:

·         PMI - Sterility status [C2 – 9D(3)]

·         MSD - Deletion of steps of manufacture [CN – 9D(2C)]

·         QFE - specification limits or requirements - less restrictive; where any supporting data
provided consist only of module 3 [C2 – 9D(3)]

·         PSL – new shelf life and in-use shelf life to be established [C2 – 9D(3)]

·         LDT and DOT – product labelling and PI content text changes respectively [C2 – 9D(3)]
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As discussed such changes should not be included within the scope of the current C2
application, but may be the focus of a separate (new) variation application.

 

If any clarification is required please call me to discuss.

 

Regards

 

 
Professional Officer
OTC Medicines Evaluation 
Complementary and OTC Medicines Branch

Phone:         Fax:  
Email: @health.gov.au 

Therapeutic Goods Administration 
Department of Health 
PO Box 100 
Woden ACT 2606 Australia 
www.tga.gov.au

 

From: @bioinnova.com.au> 
Sent: Wednesday, 22 April 2020 11:41 AM
To: @health.gov.au>
Subject: Re: withdrawal of application for Lidophenyl C2 variation [SEC=OFFICIAL]

 

Hi 

 

Thank you for your call yesterday. We appreciate your concerns regarding
sterility of the product and addition of preservative for the multidose pack.

I shared your concerns with our formulation development team and we would
like to request you to reconsider your requests.

The subjected product LIDOPHENYL SPRAY bottle doesn’t need to be sterile
for the intended use hence we would like to remove the sterilization step from
the manufacturing process.

Regarding multidose pack, we would like to perform in-use stability study and
establish an in-use shelf life for the existing formulation to avoid the addition of
a preservative and revision in the formulation. We will include an in-use shelf
life on the product label once the in-use shelf life is established for the existing
formulation. We assure not to commercialize the product without the in-use

s22
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shelf life on the product label.

May we please request to reconsider your requests and approve the proposed
variation.

 

Regards,

BioInnova Pty Ltd

M 

 

On Tue, Apr 21, 2020 at 11:48 AM 
@health.gov.au> wrote:

Hi 

 

Please call me at your earliest convenience to discuss this application.

 

Regards

 

 
Professional Officer
OTC Medicines Evaluation 
Complementary and OTC Medicines Branch

Phone:         Fax:  
Email: @health.gov.au 

Therapeutic Goods Administration 
Department of Health 
PO Box 100 
Woden ACT 2606 Australia 
www.tga.gov.au

 

From: @bioinnova.com.au> 
Sent: Tuesday, 21 April 2020 11:46 AM
To: @health.gov.au>
Subject: withdrawal of application for Lidophenyl C2 variation [SEC=No Protective
Marking]

s22
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Dear 

Thank you for your call regarding the C2 variation application for Lidophenyl.

There is no option to withdraw the application from eBS portal. 

Could you please advise how to proceed?

Many thanks in advance.

 

Kind regards,

M 

BioInnova Pty Ltd

"Important: This transmission is intended only for the use of the addressee and may
contain confidential or legally privileged information. If you are not the intended
recipient, you are notified that any use or dissemination of this communication is
strictly prohibited. If you receive this transmission in error please notify the author
immediately and delete all copies of this transmission."

"Important: This transmission is intended only for the use of the addressee and may
contain confidential or legally privileged information. If you are not the intended
recipient, you are notified that any use or dissemination of this communication is
strictly prohibited. If you receive this transmission in error please notify the author
immediately and delete all copies of this transmission."

"Important: This transmission is intended only for the use of the addressee and may
contain confidential or legally privileged information. If you are not the intended
recipient, you are notified that any use or dissemination of this communication is strictly
prohibited. If you receive this transmission in error please notify the author immediately
and delete all copies of this transmission."

s22
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OTC Medicines Evaluation
Medicines Authorisation Branch
Therapeutic Goods Administration
PO Box 100
WODEN ACT 2606

30 April 2020

Re: Application No: OM-2020-00259-1
Change Codes: GPI, CTA, LDT, DOT
Application level: C2, C1 – 9D(1)
Variation: Section 23, Section 9D(3)

ELECTRONIC SUBMISSION DETAILS
Format NeeS Australia
eSubmission identifier n004445
Applicant Bioinnova Pty Ltd: 68187
Products AUST R 225750: LIDOPHENYL SPRAY bottle
Sequence type OTC – C2
Regulatory activity
lead

OTC

Sequence description Initial
Sequence number 0008
Related sequence 0008
Date 2020.04.30
Electronic media Electronic via eBS portal
Submission size ~ 10 MB
Validation Lorenz eValidator version 18.1

Dear Sir/Madam,

Bioinnova Pty Ltd (EID: 68187) here with submits a variation to update the registered
details for the abovementioned products.

Nature and scope of the application:
This application seeks to include following changes:

Change: Increase in excipient quantities for flavour Peppermint water and Sodium
Chloride.
Reason: The existing approved quantity of flavour is not sufficient and hence the proposed
change is to increase the quanity of flavour in the formulation to make the product
palatable.

Document 19



Change:
Label is revised to rectify the quantities per actuation for active ingredients and quantity of
meter dose per pack.

Previous label Proposed label
Lidocaine (Lignocaine) hydrochloride
2500 mcg / actuation
and Phenylephrine hydrochloride
250 mcg /actuation

Lidocaine (Lignocaine) hydrochloride
5 mg / actuation
and Phenylephrine hydrochloride
0.5 mg /actuation

800 metered dose per 50mL bottle 480 metered dose per 50mL bottle
Each squirt contains 100 microlitres Each squirt contains 100 microlitres

Reason: Previously the metered dose was calculated based on 50 microleters for each
actuation by error. This should have been calcluated based on 100 microleters for each
actuation.

Theoretical calculation based on 50 microliters per actuation:
Each squirt delivers 50 microlitres (50 mcl means 0.05ml)
so 1 ml = 20 dosage & 50 ml = 1000 Dosage.
Hence, 800 metered dose per 50mL bottle was claimed.

Each mL contains Lidocaine (Lignocaine) hydrochloride 50 mg and 5 mg Phenylephrine
hydrochloride hence calculation as per 50 microliters per actuation:

Lidocaine (Lignocaine) hydrochloride 2500 mcg / actuation
and Phenylephrine hydrochloride 250 mcg /actuation

Theoretical calculation based on 100 microliters per actuation:

Each squirt delivers 100 microlitres (100 mcl means 0.1ml)
so 1 ml = 10 dosage & 50 ml = 500 Dosage.

Actually each squirt delivers 100 microlitres ± 10% based on supplier COA.

Practically we found:

Sample Average dose delivery
(35 Spray)

Tentative Number of
Doses/50 ml Bottle

1 104.90 mg 480
2 103.83 mg 493

Hence we propose to claim not less than 480 metered doses.

Each mL contains Lidocaine (Lignocaine) hydrochloride 50 mg and 5 mg Phenylephrine
hydrochloride hence calculation as per 100 microliters per actuation:
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Lidocaine (Lignocaine) hydrochloride 5000 mcg / actuation i.e. 5 mg / actuation 
and Phenylephrine hydrochloride 500 mcg /actuation i.e. 0.5 mg / actuation 

Label and PI is also changed to state "For single use only". 

Supporting documentation: 
Attachment 1 : Comparative cmTent and proposed fo1mulation 
Revised label in Module-I section 1.3 
Revised module-3 section 32Pl for the proposed fonnulation 

I tmst the info1mation provided is satisfacto1y. However, should you wish to discuss this 
application please do not hesistate to contact me with the details below. 

Fees: 
The fees will be paid by electronic bank transfer within 14 days of submission. 

Director-Regulato1y Affairs 
~m.au 

~ 



Attachment-1 Comparative summary of approved and proposed formulation
s47
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Tracking table

Sequence Related
substance

Sequence type Submission
Description

Date of
Submission

0000 0000 OTC-C2 variation Initial February 2019
0001 0000 Supplementary

information
Response to
request for
information

June 2019

0002 0002 OTC-C2 variation Initial September 2019
0003 0002 Supplementary

information
Response to
request for
information

November 2019

0004 0003 Supplementary
information

Response to
request for
information

January 2020

0005 0005 OTC-C2 variation
and
Notification

Initial February 2020

0006 0006 Withdrawal of
0005 sequence

Withdrawal March 2020

0007 0007 OTC-C2 variation Initial March 2020
0008 0008 Supplementary

information
Response to
request for
information

April 2020
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OTC Medicines Evaluation
Medicines Authorisation Branch
Therapeutic Goods Administration
PO Box 100
WODEN ACT 2606

30 April 2020

Re: Application No: OM-2020-00259-1
Change Codes: GPI, CTA, LDT, DOT
Application level: C2, C1 – 9D(1)
Variation: Section 23, Section 9D(3)

ELECTRONIC SUBMISSION DETAILS
Format NeeS Australia
eSubmission identifier n004445
Applicant Bioinnova Pty Ltd: 68187
Products AUST R 225750: LIDOPHENYL SPRAY bottle
Sequence type OTC – C2
Regulatory activity
lead

OTC

Sequence description Initial
Sequence number 0008
Related sequence 0008
Date 2020.04.30
Electronic media Electronic via eBS portal
Submission size ~ 10 MB
Validation Lorenz eValidator version 18.1

Dear Sir/Madam,

Bioinnova Pty Ltd (EID: 68187) here with submits a variation to update the registered
details for the abovementioned products.

Nature and scope of the application:
This application seeks to include following changes:

Change: Increase in excipient quantities for flavour Peppermint water and Sodium
Chloride.
Reason: The existing approved quantity of flavour is not sufficient and hence the proposed
change is to increase the quanity of flavour in the formulation to make the product
palatable.
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Change:
Label is revised to rectify the quantities per actuation for active ingredients and quantity of
meter dose per pack.

Previous label Proposed label
Lidocaine (Lignocaine) hydrochloride
2500 mcg / actuation
and Phenylephrine hydrochloride
250 mcg /actuation

Lidocaine (Lignocaine) hydrochloride
5 mg / actuation
and Phenylephrine hydrochloride
0.5 mg /actuation

800 metered dose per 50mL bottle 480 metered dose per 50mL bottle
Each squirt contains 100 microlitres Each squirt contains 100 microlitres

Reason: Previously the metered dose was calculated based on 50 microleters for each
actuation by error. This should have been calcluated based on 100 microleters for each
actuation.

Theoretical calculation based on 50 microliters per actuation:
Each squirt delivers 50 microlitres (50 mcl means 0.05ml)
so 1 ml = 20 dosage & 50 ml = 1000 Dosage.
Hence, 800 metered dose per 50mL bottle was claimed.

Each mL contains Lidocaine (Lignocaine) hydrochloride 50 mg and 5 mg Phenylephrine
hydrochloride hence calculation as per 50 microliters per actuation:

Lidocaine (Lignocaine) hydrochloride 2500 mcg / actuation
and Phenylephrine hydrochloride 250 mcg /actuation

Theoretical calculation based on 100 microliters per actuation:

Each squirt delivers 100 microlitres (100 mcl means 0.1ml)
so 1 ml = 10 dosage & 50 ml = 500 Dosage.

Actually each squirt delivers 100 microlitres ± 10% based on supplier COA.

Practically we found:

Sample Average dose delivery
(35 Spray)

Tentative Number of
Doses/50 ml Bottle

1 104.90 mg 480
2 103.83 mg 493

Hence we propose to claim not less than 480 metered doses.

Each mL contains Lidocaine (Lignocaine) hydrochloride 50 mg and 5 mg Phenylephrine
hydrochloride hence calculation as per 100 microliters per actuation:
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Lidocaine (Lignocaine) hydrochloride 5000 mcg / actuation i.e. 5 mg / actuation 
and Phenylephrine hydrochloride 500 mcg /actuation i.e. 0.5 mg / actuation 

Label and PI is also changed to state "For single use only". 

Supporting documentation: 
Attachment 1 : Comparative cmTent and proposed fo1mulation 
Revised label in Module-I section 1.3 
Revised module-3 section 32Pl for the proposed fonnulation 

I tmst the info1mation provided is satisfacto1y. However, should you wish to discuss this 
application please do not hesistate to contact me with the details below. 

Fees: 
The fees will be paid by electronic bank transfer within 14 days of submission. 

Director-Regulato1y Affairs 
~m.au 

~ 



AUSTRALIAN PRODUCT INFORMATION – LidoPhenyl Spray

1 NAME OF THE MEDICINE

Lidocaine (lignocaine) hydrochloride and Phenylephrine hydrochloride.

2 QUALITATIVE AND QUANTITATIVE COMPOSITION

It contains Lidocaine (lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride
0.5% w/v. This product does not contain any antimicrobial agent. It is a clear, colourless,
sterile solution and should not be used if it is coloured.

For the full list of excipients, see Section 6.1 List of excipients.

3 PHARMACEUTICAL FORM

Topical solution, Pump actuated

4 CLINICAL PARTICULARS

4.1 THERAPEUTIC INDICATIONS

 Preparation of nasal mucosa for surgery or endoscopy.
 Aid in the treatment of acute nose bleeds and removal of foreign bodies from the

nose.
 Topical anaesthesia prior to indirect or direct laryngoscopy
 Topical anaesthesia and local vasoconstriction prior to endoscopy of upper airways.

4.2 DOSE AND METHOD OF ADMINISTRATION

Children 2 to 4 years. 1 squirt per nostril.
Children 4 to 8 years. 2 squirts per nostril.
Children 8 to 12 years. 3 squirts per nostril.
Adults, children over 12 years. Up to 5 squirts per nostril. Each squirt measures 100
microlitres.

Method of administration
Route of administration: nasal or pharyngeal.
Do not exceed the recommended dosage regimens.
Do not administer to children under 2 years of age.
Doses are to be administered once only.
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4.3 CONTRAINDICATIONS

 Known hypersensitivity to either of the active ingredients or any of the non-active
ingredients as listed under 6.1 Ingredients.

 Hypersensitivity to other local anaesthetics of the amide type and to other
sympathomimetic agents.

 Pregnancy.
 Children under 2 years of age.

4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE

General precautions
Genetic predisposition to malignant hyperthermia and pre-existing abnormal neurological
conditions.

Eating and drinking
The use of topical anaesthetic agents in the oral cavity and upper airway tissues may interfere
with swallowing and thus enhance the danger of aspiration of food or drink. For this reason,
food or drink should not be ingested within two hours of using local anaesthetics in the mouth
area. Numbness of the tongue or buccal mucosa may increase the risk of trauma from hot
drinks or biting.

Patients with cardiovascular diseases
Lidocaine (lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v
should be given with caution to patients with cardiovascular disease, especially those
suffering from hypertension, severe bradycardia, conduction disturbances or severe digitalis
intoxication.

There is a small but transient increase in pulse (up to 12 beats per minute) and blood pressure
(average 8.2 mmHg systolic and 7.5 mmHg diastolic) lasting for ten minutes after the
administration of this medication to healthy individuals. This must be taken into account if
this medication is given to hypertensive patients.

Paediatric use
No data available.

Use in hepatic impairment
Lidocaine (lignocaine) is metabolised in the liver and must be given with caution to patients
with hepatic insufficiency.

Use in renal impairment
Metabolites of Lidocaine (lignocaine) may accumulate in patients with renal impairment.

Use in the elderly
Elderly and debilitated patients should be given reduced dosages.
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Effects on laboratory tests
No data available.

4.5 INTERACTIONS WITH OTHER MEDICINES AND OTHER FORMS OF
INTERACTIONS

Propanolol or cimetidine may reduce the clearance of Lidocaine (lignocaine) so that patients
given these drugs together may show signs of Lidocaine (lignocaine) toxicity. They should be
closely observed.
Antiarrhythmic drugs - Lidocaine (lignocaine) can have additive effects or antagonistic
effects. Suxamethonium- Lidocaine (lignocaine) prolongs the action of suxamethonium.
Phenytoin- Lidocaine (lignocaine) and phenytoin have additive cardiac depressant effects.
Antidepressants- May interact with phenylephrine.

4.6 FERTILITY, PREGNANCY AND LACTATION

Effects on fertility
No data available

Use in pregnancy
Australian Pregnancy Categorisation: Category B2- Lidocaine (lignocaine) hydrochloride
5% w/v and Phenylephrine hydrochloride 0.5% w/v should not be used in pregnancy (see
Contraindications). Lidocaine (lignocaine) is classified in category A, but Phenylephrine is in
category B2.

Use in lactation
Lidocaine (lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v
may be used as directed in breastfeeding mothers.

4.7 EFFECTS ON ABILITY TO DRIVE AND USE MACHINES

No data available.

4.8 ADVERSE EFFECTS (UNDESIRABLE EFFECTS)

Phenylepherine may rarely cause tremor or palpitations. Rarely nervousness, nausea,
vomiting, tinnitus, dizziness, numbness or disorientation may occur following rapid
absorption of Lidocaine (lignocaine). The most commonly noted side effect is a transient bitter
taste in the mouth lasting one to two minutes and then disappearing

Document 19



Reporting suspected adverse effects
Reporting suspected adverse reactions after registration of the medicinal product is
important. It allows continued monitoring of the benefit-risk balance of the medicinal
product. Healthcare professionals are asked to report any suspected adverse reactions at
www.tga.gov.au/reporting-problems.

4.9 OVERDOSE

Symptoms:
Systemic toxicity is manifested by central nervous system excitation such as restlessness,
excitement, blurred vision, nausea and vomiting, muscle twitching and, in more severe cases,
convulsions. Toxicity due to α-adrenergic overstimulation may result in tachycardia and
arrhythmia.

Treatment:
Consists of ensuring adequate ventilation and arresting convulsions with intravenous diazepam
if required. Cardiac resuscitation may be required to reverse pathological arrhythmias.

For information on the management of overdose, contact the Poison Information Centre on
131126 (Australia).

5 PHARMACOLOGICAL PROPERTIES

5.1 PHARMACODYNAMIC PROPERTIES

Mechanism of action
Lidocaine (lignocaine) hydrochloride. This constituent is a local anaesthetic which stabilises
the neuronal membrane and prevents initiation and transmission of nerve impulses, thereby
effecting local anaesthetic action. Onset of action is rapid and may last for one hour. It does
not produce irritation to mucous membranes due to its nonester structure and it is not
detoxified by circulating plasma esterases. The liver is the chief site of biotransformation of
Lidocaine (lignocaine) and both free and conjugated forms of the drug are excreted in the
urine.

Phenylephrine hydrochloride. This is a sympathomimetic agent with mainly direct effects
on the α-adrenoreceptors. The phenylepherine in Lidocaine (lignocaine) hydrochloride 5% w/v
and Phenylephrine hydrochloride 0.5% w/v constricts the blood vessels locally, which can
decrease the systemic absorption of Lidocaine (lignocaine) and restrict bleeding. It also
decreases the onset of action and increases the duration of action of Lidocaine (lignocaine). Its
nasal decongestant action can assist in easier passage of endoscopes.

Clinical trials

No data available.
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5.2 PHARMACOKINETIC PROPERTIES

Absorption
No data available.

Distribution
No data available.

Metabolism
No data available.

Excretion
No data available.

5.3 PRECLINICALSAFETY DATA

Genotoxicity

No data available.

Carcinogenicity

No data available.

6 PHARMACEUTICAL PARTICULARS

6.1 LIST OF EXCIPIENTS

Water for injections BP
Dilute hydrochloric acid
Sodium hydroxide
Stevia rebaudiana
Concentrated Peppermint Water
Acesulfame Potassium
Sodium Chloride

6.2 INCOMPATIBILITIES
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Incompatibilities were either not assessed or not identified as part of the registration of this
medicine.

6.3 SHELF LIFE

In Australia, information on the shelf life can be found on the public summary of the
Australian Register of Therapeutic Goods (ARTG). The expiry date can be found on the
packaging.

6.4 SPECIAL PRECAUTIONS FOR STORAGE

Store below 25°C. Protect from light. This product does not contain antimicrobial agents.
For single use in one patient only. Any unused product should be discarded.

6.5 NATURE AND CONTENTS OF CONTAINER

Pump actuated topical solution:
Lidocaine (lignocaine) 5 mg, phenylephrine 0.5 mg)/spray
2.5 mL and 50 mL

6.6 SPECIAL PRECAUTIONS FOR DISPOSAL

In Australia, any unused medicine or waste material should be disposed of by taking to
your local pharmacy (or) any unused medicine or waste material should be disposed of
in accordance with local requirements.

6.7 PHYSICOCHEMICAL PROPERTIES

The chemical structure for Lidocaine(lignocaine) hydrochloride is:

The chemical structure for phenylephrine hydrochloride is:
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CAS Number: Lidocaine (lignocaine) hydrochloride: 6108-050-0 and phenylephrine
hydrochloride: 61-76-7

7 MEDICINE SCHEDULE (POISONS STANDARD)

Schedule 2

8 SPONSOR

BioInnova Pty Ltd
U-37, 14 Loyalty Road,
North Rocks NSW 2151
info@bioinnova.com.au

9 DATE OF FIRST APPROVAL

14 July 2014

10 DATE OF REVISION

XX-MM-YYYY

Summary table of changes

Section changed Summary of new information
All sections Changed as per New PI format
8 SPONSOR Sponsor name and address changed.
6.1 Ingredient New proposed ingredient included
Heading of PI Change in Trade name
8 SPONSOR Sponsor name and address changed
All Sections Changed naming of active substance

Lidocaine (Lignocaine)
Dual naming as per requirement

Section 6.4 Changed storage information for 2.5mL and
50 mL pack size

Section 6.4 Changed storage information for 2.5mL and
50 mL pack size

Section 4.2 Removed text on nozzle.
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AUSTRALIAN PRODUCT INFORMATION – LidoPhenyl Spray

1 NAME OF THE MEDICINE

Lidocaine (lignocaine) hydrochloride and Phenylephrine hydrochloride.

2 QUALITATIVE AND QUANTITATIVE COMPOSITION

It contains Lidocaine (lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride
0.5% w/v. This product does not contain any antimicrobial agent. It is a clear, colourless,
sterile solution and should not be used if it is coloured.

For the full list of excipients, see Section 6.1 List of excipients.

3 PHARMACEUTICAL FORM

Topical solution, Pump actuated

4 CLINICAL PARTICULARS

4.1 THERAPEUTIC INDICATIONS

 Preparation of nasal mucosa for surgery or endoscopy.
 Aid in the treatment of acute nose bleeds and removal of foreign bodies from the

nose.
 Topical anaesthesia prior to indirect or direct laryngoscopy
 Topical anaesthesia and local vasoconstriction prior to endoscopy of upper airways.

4.2 DOSE AND METHOD OF ADMINISTRATION

Children 2 to 4 years. 1 squirt per nostril.
Children 4 to 8 years. 2 squirts per nostril.
Children 8 to 12 years. 3 squirts per nostril.
Adults, children over 12 years. Up to 5 squirts per nostril. Each squirt measures 100
microlitres.

Method of administration
Route of administration: nasal or pharyngeal.
Do not exceed the recommended dosage regimens.
Do not administer to children under 2 years of age.
Doses are to be administered once only.
A new nozzle should be used for each patient to avoid risks of cross infection between
patients.
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4.3 CONTRAINDICATIONS

 Known hypersensitivity to either of the active ingredients or any of the non-active
ingredients as listed under 6.1 Ingredients.

 Hypersensitivity to other local anaesthetics of the amide type and to other
sympathomimetic agents.

 Pregnancy.
 Children under 2 years of age.

4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE

General precautions
Genetic predisposition to malignant hyperthermia and pre-existing abnormal neurological
conditions.

Eating and drinking
The use of topical anaesthetic agents in the oral cavity and upper airway tissues may interfere
with swallowing and thus enhance the danger of aspiration of food or drink. For this reason,
food or drink should not be ingested within two hours of using local anaesthetics in the mouth
area. Numbness of the tongue or buccal mucosa may increase the risk of trauma from hot
drinks or biting.

Patients with cardiovascular diseases
Lidocaine (lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v
should be given with caution to patients with cardiovascular disease, especially those
suffering from hypertension, severe bradycardia, conduction disturbances or severe digitalis
intoxication.

There is a small but transient increase in pulse (up to 12 beats per minute) and blood pressure
(average 8.2 mmHg systolic and 7.5 mmHg diastolic) lasting for ten minutes after the
administration of this medication to healthy individuals. This must be taken into account if
this medication is given to hypertensive patients.

Paediatric use
No data available.

Use in hepatic impairment
Lidocaine (lignocaine) is metabolised in the liver and must be given with caution to patients
with hepatic insufficiency.

Use in renal impairment
Metabolites of Lidocaine (lignocaine) may accumulate in patients with renal impairment.

Use in the elderly
Elderly and debilitated patients should be given reduced dosages.
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Effects on laboratory tests
No data available.

4.5 INTERACTIONS WITH OTHER MEDICINES AND OTHER FORMS OF
INTERACTIONS

Propanolol or cimetidine may reduce the clearance of Lidocaine (lignocaine) so that patients
given these drugs together may show signs of Lidocaine (lignocaine) toxicity. They should be
closely observed.
Antiarrhythmic drugs - Lidocaine (lignocaine) can have additive effects or antagonistic
effects. Suxamethonium- Lidocaine (lignocaine) prolongs the action of suxamethonium.
Phenytoin- Lidocaine (lignocaine) and phenytoin have additive cardiac depressant effects.
Antidepressants- May interact with phenylephrine.

4.6 FERTILITY, PREGNANCY AND LACTATION

Effects on fertility
No data available

Use in pregnancy
Australian Pregnancy Categorisation: Category B2- Lidocaine (lignocaine) hydrochloride
5% w/v and Phenylephrine hydrochloride 0.5% w/v should not be used in pregnancy (see
Contraindications). Lidocaine (lignocaine) is classified in category A, but Phenylephrine is in
category B2.

Use in lactation
Lidocaine (lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v
may be used as directed in breastfeeding mothers.

4.7 EFFECTS ON ABILITY TO DRIVE AND USE MACHINES

No data available.

4.8 ADVERSE EFFECTS (UNDESIRABLE EFFECTS)

Phenylepherine may rarely cause tremor or palpitations. Rarely nervousness, nausea,
vomiting, tinnitus, dizziness, numbness or disorientation may occur following rapid
absorption of Lidocaine (lignocaine). The most commonly noted side effect is a transient bitter
taste in the mouth lasting one to two minutes and then disappearing
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Reporting suspected adverse effects
Reporting suspected adverse reactions after registration of the medicinal product is
important. It allows continued monitoring of the benefit-risk balance of the medicinal
product. Healthcare professionals are asked to report any suspected adverse reactions at
www.tga.gov.au/reporting-problems.

4.9 OVERDOSE

Symptoms:
Systemic toxicity is manifested by central nervous system excitation such as restlessness,
excitement, blurred vision, nausea and vomiting, muscle twitching and, in more severe cases,
convulsions. Toxicity due to α-adrenergic overstimulation may result in tachycardia and
arrhythmia.

Treatment:
Consists of ensuring adequate ventilation and arresting convulsions with intravenous diazepam
if required. Cardiac resuscitation may be required to reverse pathological arrhythmias.

For information on the management of overdose, contact the Poison Information Centre on
131126 (Australia).

5 PHARMACOLOGICAL PROPERTIES

5.1 PHARMACODYNAMIC PROPERTIES

Mechanism of action
Lidocaine (lignocaine) hydrochloride. This constituent is a local anaesthetic which stabilises
the neuronal membrane and prevents initiation and transmission of nerve impulses, thereby
effecting local anaesthetic action. Onset of action is rapid and may last for one hour. It does
not produce irritation to mucous membranes due to its nonester structure and it is not
detoxified by circulating plasma esterases. The liver is the chief site of biotransformation of
Lidocaine (lignocaine) and both free and conjugated forms of the drug are excreted in the
urine.

Phenylephrine hydrochloride. This is a sympathomimetic agent with mainly direct effects
on the α-adrenoreceptors. The phenylepherine in Lidocaine (lignocaine) hydrochloride 5% w/v
and Phenylephrine hydrochloride 0.5% w/v constricts the blood vessels locally, which can
decrease the systemic absorption of Lidocaine (lignocaine) and restrict bleeding. It also
decreases the onset of action and increases the duration of action of Lidocaine (lignocaine). Its
nasal decongestant action can assist in easier passage of endoscopes.

Clinical trials

No data available.
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5.2 PHARMACOKINETIC PROPERTIES

Absorption
No data available.

Distribution
No data available.

Metabolism
No data available.

Excretion
No data available.

5.3 PRECLINICALSAFETY DATA

Genotoxicity

No data available.

Carcinogenicity

No data available.

6 PHARMACEUTICAL PARTICULARS

6.1 LIST OF EXCIPIENTS

Water for injections BP
Dilute hydrochloric acid
Sodium hydroxide
Stevia rebaudiana
Concentrated Peppermint Water
Acesulfame Potassium
Sodium Chloride

6.2 INCOMPATIBILITIES
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Incompatibilities were either not assessed or not identified as part of the registration of this
medicine.

6.3 SHELF LIFE

In Australia, information on the shelf life can be found on the public summary of the
Australian Register of Therapeutic Goods (ARTG). The expiry date can be found on the
packaging.

6.4 SPECIAL PRECAUTIONS FOR STORAGE

Store below 25°C. Protect from light. This product does not contain antimicrobial agents.
2.5mL Pack: For single use in one patient only. Any unused product should be discarded.
50mL Pack: A New nozzle should be used for each patient to avoid risks of cross infection
between patients.

6.5 NATURE AND CONTENTS OF CONTAINER

Pump actuated topical solution:
Lidocaine (lignocaine) 5 mg, phenylephrine 0.5 mg)/spray
2.5 mL and 50 mL

6.6 SPECIAL PRECAUTIONS FOR DISPOSAL

In Australia, any unused medicine or waste material should be disposed of by taking to
your local pharmacy (or) any unused medicine or waste material should be disposed of
in accordance with local requirements.

6.7 PHYSICOCHEMICAL PROPERTIES

The chemical structure for Lidocaine(lignocaine) hydrochloride is:

The chemical structure for phenylephrine hydrochloride is:
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CAS Number: Lidocaine (lignocaine) hydrochloride: 6108-050-0 and phenylephrine
hydrochloride: 61-76-7

7 MEDICINE SCHEDULE (POISONS STANDARD)

Schedule 2

8 SPONSOR

BioInnova Pty Ltd
U-37, 14 Loyalty Road,
North Rocks NSW 2151
info@bioinnova.com.au

9 DATE OF FIRST APPROVAL

14 July 2014

10 DATE OF REVISION

XX-MM-YYYY

Summary table of changes

Section changed Summary of new information
All sections Changed as per New PI format
8 SPONSOR Sponsor name and address changed.
6.1 Ingredient New proposed ingredient included
Heading of PI Change in Trade name
8 SPONSOR Sponsor name and address changed
All Sections Changed naming of active substance

Lidocaine (Lignocaine)
Dual naming as per requirement

Section 6.4 Changed storage information for 2.5mL and
50 mL pack size

Section 6.4 Changed storage information for 2.5mL and
50 mL pack size

Section 4.2 Removed text on nozzle.
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LidoPhenyl spray aerosol (Lidocaine (lignocaine) Hydrochloride 5% w/v
Phenylephrine Hydrochloride 0.5% w/v)

PATIENT INFORMATION SHEET

What is in this medication and what it is used for

This solution contains two active ingredients Lidocaine (lignocaine) hydrochloride 5% w/v
(50 mg/mL) and phenylephrine hydrochloride 0.5% w/v (5 mg/mL). Lidocaine
(lignocaine)hydrochloride is a local anaesthetic and phenylephrine hydrochloride causes
the small blood vessels near the surface of the tissue to constrict.

Lidocaine (lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v
contains no antimicrobial agent. This medicine should be used only once in one patient
only and any residue discarded.
The solution also contains the following inactive ingredients: sodium hydroxide or dilute
hydrochloric acid (to adjust pH) and Water for Injections, Stevia rebaudiana, Concentrated
Peppermint Water, Acesulfame Potassium and Sodium Chloride.

Lidocaine (lignocaine)Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v Topical
Solution is most commonly used to numb the inside of your nose or throat before the
surgeon operates or passes a fine telescope to view the structures of the nose and throat.

It may also be used to numb the nose if a foreign body (such as a small seed or bead or any
other small object that becomes wedged in the nose) needs to be removed.

It may also be used to stop the bleeding from the front portion of the nose before treatment
is given to seal the bleeding blood vessels.

What are the possible side effects?

The most common side effect that is noticed after use of this medicine is a bitter taste in the
mouth, it only lasts for one to two minutes and then disappears. While other side effects are
not commonly experienced with this medication because it is only administered as a single
dose, it is possible for the following to occur:

A headache which might last for up to 20-30 minutes; drowsiness; light headedness; ringing
in the ears; dizziness; confusion; blurred vision; vomiting; twitching; tremors; convulsions;
sensations of hot or cold; slow heartbeat; fast heart rate with or without palpitations.

When you should not use this medicine.

 If you are pregnant, or may becomepregnant.

When should you advise your doctor that you have other health problems or are
taking other medication?

 If you are breast-feeding
 You have been given or used local anaesthetics before and had an allergic reaction,

or have reacted to any of the ingredients listed above.
 You suffer from liver disease
 You have or have ever had heart disease (i.e. you have had a heart attack or have

problems such as bradycardia which means a slower than normal heart beat rate.
Lidocaine (lignocaine) the anaesthetic agent may make the effect of any heart
rhythm regulating drugs much greater and therefore may adversely affect your heart)
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 You suffer from kidney problems (kidney disease may change the concentrations of
certain chemicals such as potassium in your blood, and this may in turn affect the
action of Lidocaine (lignocaine) on the heart muscle)

 You suffer from epilepsy and are taking phenytoin (a medicine used to treat epilepsy)
as use of phenytoin with this medicine may adversely affect yourheart.

 You suffer from high blood pressure or an overactive thyroid.
 You are taking antidepressantmedication.
 You are taking high blood pressure medication.
 You are taking anti-ulcer drugs such as Cimetidine. Cimetidine is known as an

enzyme inducing drug. These drugs can cause the blood level of Lidocaine
(lignocaine) (local anaesthetic agent) to rise to levels which can cause side
effects.

 You have had an adverse reaction to phenylephrine or other decongestants (blood
vessel squeezing drugs).

You should let your doctor or healthcare professional know if you are taking any other
medicines, including ones you may have brought yourself without a prescription.

Lidocaine (lignocaine) Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v
Topical Solution should be used with caution on areas of the nose or throat which are cut
because of the risk of increased absorption of the active ingredients leading to higher drug
levels in the blood. Please let your doctor know if you have any cuts or sores in your nose.

What dose is to be used and how often is it given?

This medicine is administered into the nose or throat by your doctor or doctor’s assistant in
the following doses:

Adults and children over 12 years of ages:
Up to 5 squirts per nostril

8-12 years:
3 squirts per nostril

4-8 years:
2 squirts per nostril

2-4 years:
1 squirt per nostril

Each squirt measures 100 microlitres of fluid. The dose of Lidocaine (lignocaine) in each
squirt is 5 mg, and the dose of phenylephrine in each squirt is 0.5 mg.

This medicine should not be used in children under 2 years of age.

These doses are given only once. The recommended dosage should not be exceeded.

What effects will I notice after taking the medication?

You will notice a feeling of numbness in the mouth, nose or throat which is caused by the
medicine. You might also notice that the side of the nose to which the medication has been
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applied becomes congested and may prove difficult to breathe through. This sensation will
pass within a few hours.

What care needs to be taken after taking this medicine?

Do not drink or eat anything until the numbness in the throat has worn off. If you do, then it is
possible that you may inhale food or drink into the lungs. This will result in serious illness.

Take care not to bite or to burn your tongue or cheek with hot liquids whilst the numbness is
still present.

Storing this medicine

This medicine must be stored in a cool dry place under 25°C. Protect from light.

It should be out of sight and reach of children. Keep it in the same pack in which it was
supplied.

Do not transfer it into another container.

Do not use it after the expiry date shown on the label and carton. If this medicine is out of
date please return it to your pharmacist for correct disposal.

Further information

This leaflet provides only a summary of the information known about Lidocaine (lignocaine)
Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v Topical Solution. If you have
any questions or want to know more about this medicine, or are unsure about anything,
please ask your doctor or your pharmacist.

Lidocaine (lignocaine) Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5%
w/v Topical Solution is supplied in Australia by:

BioInnova Pty Ltd
U-37, 14 Loyalty Road,
North Rocks NSW 2151
info@bioinnova.com.au

This leaflet was prepared April 2020.
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Information for the Health Professional

User Guide - Instructions for Assembly of Pump and Actuator to Bottle

Priming the Pump.
While holding the bottle upright, the pump should be activated five times before use to prime
it.

Dosage
Do not exceed the recommended dosage regimens.
Doses are to be administered once only.
Use with caution in patients with cardiovascular disease.

Other Information
Always hold the bottle upright to ensure dip-tube is immersed in the solution at its
tip. The product is sterile until opened, and contains no preservatives. Use once in
one patient only and discard the bottle and any remaining solution in an appropriate
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' Bottl,e Pump Act ator 

1. lmm1ediately before use. rem,ovethe 
screw cap and rubber stopper f. am 
the bottle. 

2. Screw the pump onto the bottle. 
3. Push the a,ctuator onto tne top of the 

pump. 
4. Press down on the pump-actuator 5 

tim,es to priime the pump before use .. 
S. The pump spray is now ready for 

use. Re·ie1r to the Consumer Medidn,e 
Information or Product Information for 
dosing instructions. 

w 

t 



manner.
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LidoPhenyl spray aerosol (Lidocaine (lignocaine) Hydrochloride 5% w/v
Phenylephrine Hydrochloride 0.5% w/v)

PATIENT INFORMATION SHEET

What is in this medication and what it is used for

This solution contains two active ingredients Lidocaine (lignocaine) hydrochloride 5% w/v
(50 mg/mL) and phenylephrine hydrochloride 0.5% w/v (5 mg/mL). Lidocaine
(lignocaine)hydrochloride is a local anaesthetic and phenylephrine hydrochloride causes
the small blood vessels near the surface of the tissue to constrict.

Lidocaine (lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v
contains no antimicrobial agent. This medicine should be used only once in one patient
only and any residue discarded.
The solution also contains the following inactive ingredients: sodium hydroxide or dilute
hydrochloric acid (to adjust pH) and Water for Injections, Stevia rebaudiana, Concentrated
Peppermint Water, Acesulfame Potassium and Sodium Chloride.

Lidocaine (lignocaine)Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v Topical
Solution is most commonly used to numb the inside of your nose or throat before the
surgeon operates or passes a fine telescope to view the structures of the nose and throat.

It may also be used to numb the nose if a foreign body (such as a small seed or bead or any
other small object that becomes wedged in the nose) needs to be removed.

It may also be used to stop the bleeding from the front portion of the nose before treatment
is given to seal the bleeding blood vessels.

What are the possible side effects?

The most common side effect that is noticed after use of this medicine is a bitter taste in the
mouth, it only lasts for one to two minutes and then disappears. While other side effects are
not commonly experienced with this medication because it is only administered as a single
dose, it is possible for the following to occur:

A headache which might last for up to 20-30 minutes; drowsiness; light headedness; ringing
in the ears; dizziness; confusion; blurred vision; vomiting; twitching; tremors; convulsions;
sensations of hot or cold; slow heartbeat; fast heart rate with or without palpitations.

When you should not use this medicine.

 If you are pregnant, or may becomepregnant.

When should you advise your doctor that you have other health problems or are
taking other medication?

 If you are breast-feeding
 You have been given or used local anaesthetics before and had an allergic reaction,

or have reacted to any of the ingredients listed above.
 You suffer from liver disease
 You have or have ever had heart disease (i.e. you have had a heart attack or have

problems such as bradycardia which means a slower than normal heart beat rate.
Lidocaine (lignocaine) the anaesthetic agent may make the effect of any heart
rhythm regulating drugs much greater and therefore may adversely affect your heart)
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 You suffer from kidney problems (kidney disease may change the concentrations of
certain chemicals such as potassium in your blood, and this may in turn affect the
action of Lidocaine (lignocaine) on the heart muscle)

 You suffer from epilepsy and are taking phenytoin (a medicine used to treat epilepsy)
as use of phenytoin with this medicine may adversely affect your heart.

 You suffer from high blood pressure or an overactive thyroid.
 You are taking antidepressantmedication.
 You are taking high blood pressure medication.
 You are taking anti-ulcer drugs such as Cimetidine. Cimetidine is known as an

enzyme inducing drug. These drugs can cause the blood level of Lidocaine
(lignocaine) (local anaesthetic agent) to rise to levels which can cause side
effects.

 You have had an adverse reaction to phenylephrine or other decongestants (blood
vessel squeezing drugs).

You should let your doctor or healthcare professional know if you are taking any other
medicines, including ones you may have brought yourself without a prescription.

Lidocaine (lignocaine) Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v
Topical Solution should be used with caution on areas of the nose or throat which are cut
because of the risk of increased absorption of the active ingredients leading to higher drug
levels in the blood. Please let your doctor know if you have any cuts or sores in your nose.

What dose is to be used and how often is it given?

This medicine is administered into the nose or throat by your doctor or doctor’s assistant in
the following doses:

Adults and children over 12 years of ages:
Up to 5 squirts per nostril

8-12 years:
3 squirts per nostril

4-8 years:
2 squirts per nostril

2-4 years:
1 squirt per nostril

Each squirt measures 100 microlitres of fluid. The dose of Lidocaine (lignocaine) in each
squirt is 5 mg, and the dose of phenylephrine in each squirt is 0.5 mg.

This medicine should not be used in children under 2 years of age.

These doses are given only once. The recommended dosage should not be exceeded.

What effects will I notice after taking the medication?

You will notice a feeling of numbness in the mouth, nose or throat which is caused by the
medicine. You might also notice that the side of the nose to which the medication has been
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applied becomes congested and may prove difficult to breathe through. This sensation will
pass within a few hours.

What care needs to be taken after taking this medicine?

Do not drink or eat anything until the numbness in the throat has worn off. If you do, then it is
possible that you may inhale food or drink into the lungs. This will result in serious illness.

Take care not to bite or to burn your tongue or cheek with hot liquids whilst the numbness is
still present.

Storing this medicine

This medicine must be stored in a cool dry place under 25°C. Protect from light.

It should be out of sight and reach of children. Keep it in the same pack in which it was
supplied.

Do not transfer it into another container.

Do not use it after the expiry date shown on the label and carton. If this medicine is out of
date please return it to your pharmacist for correct disposal.

Further information

This leaflet provides only a summary of the information known about Lidocaine (lignocaine)
Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v Topical Solution. If you have
any questions or want to know more about this medicine, or are unsure about anything,
please ask your doctor or your pharmacist.

Lidocaine (lignocaine) Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5%
w/v Topical Solution is supplied in Australia by:

BioInnova Pty Ltd
U-37, 14 Loyalty Road,
North Rocks NSW 2151
info@bioinnova.com.au

This leaflet was prepared September April 2020.2019.
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Information for the Health Professional

User Guide - Instructions for Assembly of Pump and Actuator to Bottle

Priming the Pump.
While holding the bottle upright, the pump should be activated five times before use to prime
it.

Dosage
Do not exceed the recommended dosage regimens.
Doses are to be administered once only.
Use with caution in patients with cardiovascular disease.

Other Information
Always hold the bottle upright to ensure dip-tube is immersed in the solution at its
tip. The product is sterile until opened, and contains no preservatives. Use once in
one patient only and discard the bottle and any remaining solution in an appropriate
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Bottle Pump Actuator 

1. hn 11nediately before use. remove the 
screw cap and rubber stopper from 
the bottle .. 

2. Screw the pump onto the bonle. 
3. Push the actuator onto the top of the 

pump. 
4. Press down on the pump•actuatm 5 

times to prime the pump before use. 
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NOZZLE SUPPLY 
One LP Nozzle TM 

is available inside. 

LP Nozzle TM 

available 

separately. 

LP NazzlesN 1111 avalable ii two lengll 
and can be purdlased separalely from 
local dis1ribulor. 
• S-100 mm long 
• L-200 mm long 

MEDICINE INFORMATION: 
ACTIVE INGREDIENT: 
Lidocaine (Lignocaine) hydrochloride 
5 mg/actuation 
and Phenylephrine hydrochloride 
0.5 mg/actuation 
USES: 
• Topical anaesthesia and local 

vasoconstriction prior to 
endoscopy of the upper air ways 

• Preparation of the nasal 
mucosa for surgery 

• Aid in the treatment of acute 
nose bleeds and removal of 
foreign bodies from the nose. 

WARNINGS: 
These doses are to be 
administered once only. 
Not for use in children under 
age of 2 years. Must be used with 
caution in patients who have 
cardiovascular disease. Not to be 
used in pregnancy. 

For professional use only. 
For external use only. 
For topical use only. 

Size: 117 mm x 42 mm x 40 mm 

PHARMACY MEDICINE 
KEEP OUT OF REACH OF CHILDREN 

LidoPhenyl™ 
Spray 

Lidocaine (Lignocaine) hydrochloride 
5 mg/actuation 
and Phenylephrine hydrochloride 
0.5 mg/actuation 

480 
Metered Doses 

Anaesthetic 
Vasoconstrictor 

Nasal Spray 

For Single use only. 
50 ml AUST R 225750 

DIRECTIONS FOR USE: 
Prime pump 5 times before use. 
Each squirt contains 100 
microlitres. 
For professional use only. For topical 
use only. Use once for one patient 
only and discard the bottle and any 
remaining solution in an appropriate 
manner. Not for injection. 
Read enclosed leaflet 
Recommended Dosages: 
Dosage for nasal and 
pharyngeal ad ministration: 

Adults and Up to 5 squirts 
eh ild ren over per nostril 
12 years 

B to 12 years 3 squirts per 
nostril 

4-8 years 2 squirts per 
nostril 

2-4 years 1 squirt per 
nostril 

OTHER INFORMATION 
Store below 25°C. Protect from 
light 
Mfg. Lie. No.: AD/009 
Distroutor: 
Biolnnova Ply Ltd 
U-37, 14 Loyalty Road, North Rocks, 
NSW 2151 Australia 
Emai: info@bioinnova.com.au 
DO NOT USE IF SEALS OVER 
CARTON ENOS ARE MISSING 
OR BROKEN 

■ PANTONE 347 C 

■ PANTONE 165 C 

PANTONE 294 C 15% 
Size: 117 mm x 42 mm x 40 mm ■ Black Font: Swiss 721 CN BT ---



Module 3: Drug Product

3.2.P.1 Description and Composition of the Drug Product

The drug product is a clear, colourless, solution containing lignocaine hydrochloride
5% w/v and phenylephrine hydrochloride 0.5% w/v in Water for Injections for
topical application.

Lignocaine hydrochloride and phenylephrine hydrochloride are established drug
substances with well-characterised physicochemical properties.

The composition of the drug product is provided in the following table:

Lignocaine HCl 5% w/v and Phenylephrine HCl 0.5%
w/v Topical Solution

s47
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Document 20

From: 
To: 
Subject: 

-. 
Re: TRIM: Re: OM-202CHJ0259· 1 - UDOPHENYL SPRAY bottle (AUST R 225750) • deficiencies (C2 application) [SEC=OFFICIAL) 

Dat e: Tuesday, 12 y 2020 12:17:21 PM 
Attachments: ima 01. n 1 

32pl-desc-comp o<i§ 
!I 

5 

Please find attached updated documents as requested. 

lngndients 

Lignocaine 
Hydrochloride 

Phenylephrine 
Hydrochloride 

Dilute 
Hydrochloric 

Acid 
Sodium 

Hydroxide 
Water for 
Injections 

Stevia rebaudiana 
Concentrated Peppermint 

Water 
Acesulfume Potassium 

Sodium Chloride 

Earlier there was an en-or in converting Sodium chloride from mg/ml to %w/v. 

Please advise if you need any further infonnation. Please advise if you need revised documents as a N eeS. 

Thank you ve1y much. 

Kind regards, 

1111 

As discussed today, please provide at your earliest convenience a replacement 'Comparative summary of approved 

and proposed formulation' table ensuring that ingredient proportions and units (mg/ml or mg/l or ml/ml to% w/v 

or % v/v) are accurate and consistent with t he current ARTG records as follows: 



Summary of Comments on Document 20.PDF
Page: 1

Number: 1 Author: Date: Indeterminate

Number: 2 Author: Date: Indeterminate

Number: 3 Author: Date: Indeterminate

Number: 4 Author: Date: Indeterminate

Number: 5 Author: Date: Indeterminate
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If any correction are required to these current ARTG records please provide appropriate justification. 

If any clarification is required please call me to discuss. 

Regards 

-Professional Officer 

OTC Medicines Evaluation 

Complementary and OTC Medicines Branch 

Therapeutic Goods Administration 
Department of Health 

PO Box 100 

Woden ACT 2606 Australia 

www.tga.gov.au 

From: @bio innova.com.au> 

Sent: Thursday, 30 April 2020 3:19 PM 

To: @health gov au> 
Subject: TRIM: Re: OM-2020-00259-1 - LIDOPHENYL SPRAY bottle (AUST R 225750) - deficiencies (C2 application) 

[SEC=OFFICIAL) 

Hi -

I hope you are doing well! 
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Please find attached the revised application as advised. 

Please let me know if any amendment is required. 

Looking fo,w ard to hearing from you. 

Thank you once again. 

kind regards, -M -

On Tue, Apr 28, 2020 at 11 : 57 AM @health gov an> wrote: 

Given t he specified context in this instance your request for an extension to remedy t he application by 30 April 

2020 is granted. 

You are correct in t hat you cannot alter the current C2 application online. 

Once I receive your response I will alter this application on line accordingly and request you verify the changes 

made to t he details of t his product before accepting it for evaluation. 

Regards 

-Professional Officer 

OTC Medicines Evaluation 

Complementary and OTC Medicines Branch 

Therapeutic Goods Administ ration 

Department of Health 

PO Box 100 

Woden ACT 2606 Australia 

www tga gov au 
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From: @bioiooova cam au> 
Sent: Friday, 24 April 2020 11:35 AM 

To: @health.gov.au> 

Subject: Re: OM-2020-00259-1 - LIDOPHENYL SPRAY bottle (AUST R 225750) - deficiencies (C2 application) 

[SEC=OFFICIAL) 

Thank you for your time on call and email. 

We will revise the labels, PI/CM! to include "Single-use only" and also will provide a calculation for the 
co1Tect pump quantity and API quantity per actuation in the label. 

We withdraw the proposal to remove the sterility test and revised the specification in this variation. 

For a proposal to increase to flavour, we can revise it-

As per my tu1derstanding, we don't need to submit the application online and we just need to prepare a 
cover letter and ml and m3 data to suppo1t the proposed variation. 

We request you to provide time till 30 April 2020 to resubmit the data. 

Many thanks in advance. 

Kind regards, -Bioh111ova Pty Ltd. 

M -

On Thu, Apr 23, 2020 at 1: 04 PM @health.gov.au> wrote: 
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Your application cover letter dated 24 March 2020 refers to proposed changes and a discussion of the 

deficiencies associated with each change follows: 

• Change code: GPI - addition (increase) of flavouring agents (if grouping applies) [C2 - 23] 

ARGOM Appendix 2: Guidelines on quality aspects of OTC applications (Version 1.1, May 2014) on the 

TGA website states that flavours are normally minor components present at no more than 2% in the 

product formulation. You are proposing to increase t he amount of 'Concentrated Peppermint Water' 

alone from■■■■■■I Module 3 data and justification should be provided to support such a 

significant/unusual increase for t his component of t he formulation. 

• Change code: GOU - changes to t he dosage instructions (if grouping applies) [C2 - 23] 

You state: "Label is revised to rectify the quantities per actuation for active ingredients and quantity of 

meter dose per pack". It would appear this is not a change to the dosage instructions as such, but 

rather a correction of the ARTG records which would be covered by change code: CTA [Cl - 90(1)] that 

requires evidence to support the change. Previous and corrected calculations should also be provided 

to justify the proposed changes. In addit ion a consequential change to t he product labelling should be 

covered by change code: LDT - text changes to the label [C2 - 90(3)]. 

• Change code: QFE - specification limits or requirements - less restrictive; where any supporting data 

provided consist only of module 3 [C2 - 90(3) ] 

You state: "Sterility test is removed from the finished product specification for 50 ml pack and new 

microbial tests added for better contra!' on the basis t hat "50 ml pack was introduced for multiple dose 

and hence test for sterility is removed". As previously discussed the SO ml pack size was approved at 

that t ime as a single-use product (i.e. no change to the product labelling or PI document). 

Consequently the proposed change is unacceptable. Furthermore subsequent text changes to t he 

product labell ing and PI to indicate that the product is a mult i-use product must revert back to reflect 

the product is currently approved as a single-use product to be covered by change codes: LDT and DOT 

(content text changes) [C2 - 90(3) ]. 

You are strongly encouraged to rework t he entire dossier associated with the above C2 application along these 

lines. 

Please advise me when you anticipate such a revised dossier will be provided, which w ill t hen be screened for 

acceptability to evaluate. Approval cannot be considered until the reworked application has been accepted for 

evaluation. 

In t he interim a stop clock w ill be put in place, noting that an extension to respond has already been granted 

until 28 April 2020. 

In regard to your stated intention to remove the sterilisation step from the manufacturing process to facil itate 

use of the SO ml pack size as a multi-dose pack, you must acknowledge t hat this product was evaluated at 

registration as a sterile, single-use product. Consequently you must consider all consequential changes 

associated with such a significant change, which may include and is not limited to: 
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• PMI - Sterility status [C2 - 90(3)] 

• MSD - Deletion of steps of manufacture [CN - 90(2C)] 

• QFE - specification limits or requirements - less restrictive; where any supporting data provided consist 

only of module 3 [C2 - 90(3) ] 

• PSL - new shelf life and in-use shelf life to be established [C2 - 90(3)] 

• LDT and DOT - product labelling and PI content text changes respectively [C2 - 90(3) ] 

As discussed such changes should not be included within t he scope of the current C2 application, but may be 
t he focus of a separate (new) variation application. 

If any clarification is required please call me to discuss. 

Regards 

-Professional Officer 
OTC Medicines Evaluation 

Complementary and OTC Medicines Branch 

Therapeutic Goods Administration 

Department of Health 

PO Box 100 

Woden ACT 2606 Australia 
www.tga.gov.au 

From: @bioiooova cam au> 
Sent: Wednesday, 22 Apri l 2020 11:41 AM 

To: @health.gov.au> 

Subject: Re: withdrawal of application for Lidophenyl C2 variat ion [SEC=OFFICIAL] 

Hi-

Thank you for your call yesterday. We appreciate your concerns regarding sterility of the 
product and addition of preservative for the multidose pack. 

I shared your concerns with our formulation development team and we would like to request 
you to reconsider your requests. 

The subjected product LIDOPHENYL SPRAY bottle doesn't need to be sterile for the intended 
use hence we would like to remove the steri lization step from the manufacturing process. 

Regarding multidose pack, we would like to perform in-use stability study and establish an in­
use shelf life for the existing formulation to avoid the addition of a preservative and revision in 
the formulation. We will include an in-use shelf life on the product label once the in-use shelf 
life is established for the existing formulation. We assure not to commercialize the product 
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without the in-use shelf life on the product label. 

May we please request to reconsider your requests and approve the proposed variation . 

Regards, -Biolnnova Pty Ltd 

M-

On Tue, Apr 21, 2020 at 11 :48 AM 

Please call me at your earliest convenience to d iscuss t his application. 

Regards 

-Professional Officer 

OTC Medicines Evaluation 

Complementary and OTC Medicines Branch 

Therapeutic Goods Administ ration 

Department of Health 

PO Box 100 

Woden ACT 2606 Australia 

www tga gov au 

From: @bioiooova cam au> 
Sent: Tuesday, 21 April 2020 11:46 AM 

To: @health.gov.au> 

@health.gov.au> wrote: 

Subject: withdrawal of application for Lidophenyl C2 variation [SEC=No Protective Marking] 

Dear-

Thank you for your call regarding the C2 variation application for Lidophenyl. 

There is no option to withdraw the application from eBS portal. 

Could you please advise how to proceed? 

Many thanks in advance. 

Kind regards, 
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-M -

Biohlnova Pty Ltd 

"Important: This transmission is intended only for the use of the addressee and may contain 
confidential or legally privileged infonnation. If you are not the intended recipient, you are notified 
that any use or dissemination of this communication is strictly prohibited. If you receive this 
trnnsmission in ell'or please notify the author immediately and delete all copies of this transmission." 

"Important: This transmission is intended only for the use of the adch·essee and may contain confidential 
or legally privileged infonnation. If you are not the intended recipient, you are notified that any use or 
dissemination of this communication is strictly prohibited. If you receive this transmission in ell'or 
please notify the author inunediately and delete all copies of this transmission." 

"Important: This transmission is intended only for the use of the adch·essee and may contain confidential or 
legally privileged infom1ation. If you are not the intended recipient, you are notified that any use or 
dissemination of this cormnunication is strictly prohibited. If you receive this transmission in ell'or please 
notify the author inunediately and delete all copies of this transmission." 

"Important: This transmission is intended only for the use of the adch·essee and may contain confidential or 
legally privileged infom1ation. If you are not the intended recipient, you are notified that any use or 
dissemination of this conununication is strictly prohibited. If you receive this transmission in ell'or please 
notify the author inunediately and delete all copies of this transmission." 
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Module 3: Drug Product 

Lignocaine HCI 5% w/v and Phenylephrine HCI 0.5% 
w/v Topical Solution 

3.2.P .1 Description and Composition of the Drug Product 

The drug product is a clear, colourless, solution containing lignocaine hydrochloride 
5% w/v and phenylephrine hydrochloride 0.5% w/v in Water for Injections for 
topical application. 

Lignocaine hydrochloride and phenylephri ne hydrochloride are established drug 
substances with well·characterised physicochemical properties. 

The composition of the drug product is provided in the following table: 
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NOZZLE SUPPLY 
One LP Nozzle'" 

is available inside. 

LP Nozzle'" 

available 

separately. 

A new nozzle @I 
should I - ed 

for each patient 

to avoid risks 

of cross infection 

between Patients. 

LP NozzlesM are avalab~ in two length 
and ea n be pu r<hased separate~ from 
~cal distributor. 
• S-100 mm long 
• L-200 mm long 

MEDICINE IN,EQRMATIDN: 
ACTIVE INGF@IENT: 
Lidoc OP, i!J)Ocaine) h)l'.frochloride 
2500 ... _ •. actuation 
and Phenylephrile hydrochloride 
250 mcg /actuation 
USES: 
• Topical anaesthesia and local 

vasoconstriction prior to 
endoscopy of the upper air ways 

• Preparation of the nasal 
mucosa for surgery 

• Aid in the treatment of acute 
nose bleeds and removal of 
foreign bodies from the nose. 

WARNINGS: 
These doses are to be 
administered once only. Repeated 
as dir@d only by a physician. 

o/-u!;e in children under 
if 2 years. Must be used with 

caution in patients who have 
cardiovascular disease. Not to be 
used in pregnancy. 
For professional use only. 
For external use only. 
For topical use only. 

11111 
9 349777 008 37 

Size: 117 mm x 42 mm x 40 mm 

PHARMACY MEDICINE 
KEEP OUT OF REACH OF CHILDREN 

Lido Phenyl 
Soray 
m 

lido~ ignocaine) hydrochloride 
2500~ actuation 
and Phenylephrine hydrochloride 
250 mcg /actuation 

Anaesthetic 
Vasocon strict or 

Nasal Spray 

lfil 
Metered Doses 

AUST R 225750 

DIRECTIONS FOR us~ 
Prime p1J11p 5 times b 1 e use. 
Each squirt co 1 
micro I ires. 
For professional use only. 
For topical use only. 
Not for injection. 
Read enclosed leaflet. 
Recommended Dosages: 
Dosage for nasal and 
pharyngeal adrnilistration: 

Aoolts and Up to 5 squirts 
children over per nostril 
12 years 

8 to 12 years 3 squirts per 
nostril 

4-8 years 2 squirts per 
nostril 

2-4 years 1 squit per 
nostril 

OTHER INFORMATION 
Store below 25°C. Protect from 
igit. 

Mfg lie No.: 
Distributor: 
Biolnnova Ply Ltd 
U-37, 14 Loyalty Road, 
North Rocks, NSW 2151 
Austraia 
Email: ilfo@bioinnovacom.au 

DO NOT USE IF SEALS OVER 
CARTON ENOS ARE MISSING 
OR BROKEN 

■ PANTONE 347 C 

■ PANTONE 165 C 

PANTONE 294 C 15% 
Size: 117 mm x 42 mm x 40 mm ■ Black Font: Swiss 721 CN BT ---



Page: 11
Number: 1 Author: Seed Pharma Subject: Sticky Note Date: 12/05/2020 12:58:01 PM +10'00'
included Use once for one patient 
only and discard the bottle and any 
remaining solution in an appropriate 
manner

Number: 2 Author: Seed Pharma Subject: Sticky Note Date: 12/05/2020 12:53:08 PM +10'00'
Corrected to  
Lidocaine (Lignocaine) hydrochloride 
5 mg/actuation 
and Phenylephrine hydrochloride 
0.5 mg/actuation

Number: 3 Author: Seed Pharma Subject: Sticky Note Date: 12/05/2020 12:53:06 PM +10'00'
Corrected to  
Lidocaine (Lignocaine) hydrochloride 
5 mg/actuation 
and Phenylephrine hydrochloride 
0.5 mg/actuation

Number: 4 Author: Seed Pharma Subject: Sticky Note Date: 12/05/2020 12:56:48 PM +10'00'
removed A new nozzle 
should be used 
for each patient 
to avoid risks 
of cross infection 
between Patients

Number: 5 Author: Seed Pharma Subject: Sticky Note Date: 12/05/2020 12:56:03 PM +10'00'
Removed Repeated as directed by physician.

Number: 6 Author: Seed Pharma Subject: Sticky Note Date: 12/05/2020 12:57:12 PM +10'00'
480

Number: 7 Author: Seed Pharma Subject: Sticky Note Date: 12/05/2020 12:57:28 PM +10'00'
For Single use only.
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PHARMACY MEDICINE 
KEEP OUT OF REACH OF CHILDREN 

Lido Phenyl 
Spray 

2 
: , J h rochlorlde 

and Phenylep :Jrochloride 

II , 

II I 

250 mcg /actuation 

Anaesthetjf; Vasoconstrictor 
Nf i:al.~p~ 

~ 
.(111....i AUST R 225750 

USES: 
• T oplcal anaesthesia and bcal vasoconstrlctlon pnor 

to endosoopy of the upper airways 
• Preparation of the nasal mucosa fllf surgety 
• Aid in the treatment of acute nof.:-111eeds and removal 
of foreign bodies from the nose{!! 

WARNINGS: The re to be aooiilistered 
once only. Repea ~ cted only by a 
physician. Not lo ~~.!Jj ldren under age of 
2 years. Must be caution in patients 
who have caroiovascular disease. Not to be used 
in pre(Jlancy. For professional use only. 
For external use only. 
DIRECTIONS FOR USE: 
Prine pump 5 tines before use. 
Each squirt contains 100 microlitres. 
Recommended Dosages: 
Dosage for nasal and pharyngeal admilistration: 
Aduhs and children over 12 years: 
Up to 5 squirts per nostril 
8 to 12 yean.: 3 squirts per nostnl 
H years: 2 squirts per nostnl 
2-4 years: 1 squirt per nostril 

LP Nozzles- are available In two length and can be 
purchased separately lrom local dlstr1butor. 
• S-100mmlong 
• L·200mmllng 

OTHER INFORM~ION 
Sl:lre below 25°C. Protect from l~t. 
Mfg Lie No.: 
Distr'iluto<: 
8lol1nov■ Ply. LbL 
ll-37, 14 Loyally Road,North Rocks, 
NSW 2151 Australia 
Emaf: info@bioinnova.com,au 

B.No,: 

MFD 

EXP 

100 MM X 45 MM 

■ PANTONE 34 7 C 

■ PANTONE 165 C 

Size: 100 mm x 45 mm ■ Black Font: Swiss 721 CN BT ---



Page: 12
Number: 1 Author: Seed Pharma Subject: Sticky Note Date: 12/05/2020 1:00:59 PM +10'00'
Removed Repeated as directed by physician. 

Number: 2 Author: Seed Pharma Subject: Sticky Note Date: 12/05/2020 12:59:45 PM +10'00'
Corrected as  
Lidocaine (Lignocaine) hydrochloride 
5 mg/actuation 
and Phenylephrine hydrochloride 
0.5 mg/actuation

Number: 3 Author: Seed Pharma Subject: Sticky Note Date: 12/05/2020 1:00:03 PM +10'00'
480

Number: 4 Author: Seed Pharma Subject: Sticky Note Date: 12/05/2020 1:00:43 PM +10'00'
For Single use only
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From:
To:
Cc: eSubmissions
Subject: Re: OM-2020-00259-1 - LIDOPHENYL SPRAY bottle (AUST R 225750) - outcome of screening - minor

deficiencies (C2 application) [SEC=OFFICIAL]
Date: Friday, 15 May 2020 7:47:12 PM
Attachments: n004445.zip

Dear 

Please find an enclosed response for the application OM-2020-00259-1 sequence no 0009.

Product: LidoPhenyl Spray
NeeS no : n004445
Client Name: BioInnova Pty Ltd

Please feel free to contact me if you need any further information.

Thank you.

Regards,

BioInnova Pty Ltd
M 

On Wed, May 13, 2020 at 12:21 PM @health.gov.au>
wrote:

I refer to your applications seeking approval to change the above products (Submission
ID: OM-2020-00259-1, File: 2013/014736).

Your application and the supporting information in the application dossier have been
screened to verify that it meets the requirements for requests to vary a medicine under
sections 23 and 9D of the Act. 

Applications that do not meet the requirements will not be accepted for evaluation.
However, where there are deficiencies or omissions, the applicant is given five working
days to remedy the application. 

Your application has been identified as omitting some required information.  In order to
rectify the deficiency, please address the following issues within five working days
(due date: 20 May 2020). 

Please provide your response by email to @health.gov.au.

If your registration application was submitted in eCTD (or NeeS) format (i.e. with
an e―identifier / sequence number), please ensure that

s22
s22

s22

s22

s22

s22

s22
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all responses to queries; and 
• all subsequent change applications 

continue to be in eCTD (or NeeS) format. In this case, responses to queries should 
also be copied to eSnhrnjssjons@heaJth gov au . 

If these deficiencies/omissions are not rectified before the due date, the application 
cannot be accepted for evaluation and will be removed from the application lodgement 
system in TGA eBusiness Services. Application fees cannot be refunded. 

For fmi her infonnation on the application process and the requirements for an effective 
application, please refer to: 

• ARGOM 

• Process to change a registered ore medicine 

• General dossier requirements 

• Common Technical Document Module z • OTC medicines 

• Mandatory requirements for an effective over-the-counter medicines application 

Please contact me if you require fmther clarification of these matters. 

Regards 

'!!!!lficer 
OTC Medicines Evaluation 
Complementa1y and OTC Medicines Branch 

Phone: 
Email: 

Therapeutic Goods Administration 
Depaiiment of Health 
PO Box 100 
Woden ACT 2606 Australia 
www.tga.gov.au 

MATTERS TO BE ADDRESSED 



1. Please provide a clean PDF version of the proposed PI which has been electronically
bookmarked showing the first, second and third level subheadings.

 

2.       You have only provided the 50 mL pack size product labelling and have advised that
the registered 2.5 mL pack size has not yet been marketed.  Consequently you should
provide an assurance that a variation application to bring the product labelling of the 2.5
mL pack size into full compliance with TGO 92 will be submitted and must be approved
by the TGA prior to supplying and marketing this pack size in Australia.

 

3.       The corresponding eBS application has now been amended to include appropriate
change codes, revert the sterility status (including visual identification of dosage form)
and correct ingredient proportions and units.  Consequently ‘sponsor verification’ of
your application is required:

 

Please ensure that you verify the application details included in this application.

 

Please check your application carefully.

 

To verify the application details, click on the "View submissions" link on the
TGA Business Services homepage.

 

Click the 'down arrow' on the left hand side of the product listing, then click
"Print Preview". This will show the original application and TGA revised
application on the same screen.

 

After reviewing, click "Continue” (top left, under “I agree with the changes:”).
This will open the Declaration page. Click “Agree”

 

Please let me know by return email once you have verified the application.

 

"Important: This transmission is intended only for the use of the addressee and may
contain confidential or legally privileged information. If you are not the intended
recipient, you are notified that any use or dissemination of this communication is strictly
prohibited. If you receive this transmission in error please notify the author immediately
and delete all copies of this transmission."
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OTC Medicines Evaluation 
Medicines Authorisation Branch 
Therapeutic Goods Administrntion 
PO Box 100 
WODEN ACT 2606 

14 May 2020 

Re: Response to the OM-2020-00259-1- LIDOPHENYL SPRAY bottle (AUST R 
225750) - outcome of screening - minor deficiencies (C2 application) 

ELECTRONIC SUBMISSION DETAILS 
Format Nees Austrnlia 
eSubmission identifier n004445 
Applicant Bioinnova Ptv Ltd: 68187 
Products AUST R 225750: LIDO PHENYL SPRAY bottle 
Sequence type OTC - C2 
Regulatory activity OTC 
lead 
Sequence description Supplementary info1m ation 
Seauence number 0009 
Related sequence 0008 
Date 2020.05.14 
Electronic media Electronic via eBS portal 
Submission size ~ 2MB 
Validation Lorenz eValidator version 18.1 

Dear Sir/Madam, 

Bioinnova Pty Ltd (EID: 68187) here with submits response to the outcome of screening -
minor deficiencies (C2 application). 

I tmst the info1m ation provided is satisfacto1y. However, should you wish to discuss this 
application please do not hesistate to contact me with the details below. 

Director-Regulatory Affairs 
- @bioinnova.com.au 
Phone: 



Tracking table 

 

Sequence Related 
substance 

Sequence type Submission 
Description 

Date of 
Submission 

0000 0000 OTC-C2 variation Initial February 2019 

0001 0000 Supplementary 
information 

Response to 
request for 
information 

June 2019 

0002 0002 OTC-C2 variation Initial September 2019 

0003 0002 Supplementary 
information 

Response to 
request for 
information 

November 2019 

0004 0003 Supplementary 
information 

Response to 
request for 
information 

January 2020 

0005 0005 OTC-C2 variation 
and 
Notification 

Initial February 2020 

0006 0006 Withdrawal of 
0005 sequence 

Withdrawal March 2020 

0007 0007 OTC-C2 variation Initial March 2020 

0008 0008 Supplementary 
information 

Response to 
request for 
information 

April 2020 

0009 0008 Supplementary 
information 

Response to 
request for 
information 

May 2020 
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OM-2020-00259-1 - LIDOPHENYL SPRAY bottle (AUST R 225750) - outcome of screening - 
minor deficiencies (C2 application) 
 
Question:1 
Please provide a clean PDF version of the proposed PI which has been electronically 
bookmarked showing the first, second and third level subheadings. 
 
Response:1 
We acknowledge the comment. Electronically bookmarked PI is enclosed in M1 Section 131. 
 
 
Question:2 
You have only provided the 50 mL pack size product labelling and have advised that the 
registered 2.5 mL pack size has not yet been marketed.  Consequently you should provide an 
assurance that a variation application to bring the product labelling of the 2.5 mL pack size 
into full compliance with TGO 92 will be submitted and must be approved by the TGA prior 
to supplying and marketing this pack size in Australia. 
 
Response:2 
We confirm that we have no plans to market the 2.5 mL pack size. However, we provide the 
assurance that if we plan to market the 2.5mL pack size, we will submit variation application 
to bring the product labelling of the 2.5 mL pack size into full compliance with TGO 92 prior 
to supplying and marketing this pack size in Australia. 
 
 
Question:3 
The corresponding eBS application has now been amended to include appropriate change 
codes, revert the sterility status (including visual identification of dosage form) and correct 
ingredient proportions and units.  Consequently ‘sponsor verification’ of your application is 
required: 

  

 Response:3 

We acknowledge the comment and We have accepted the changes proposed in the 

application. 
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AUSTRALIAN PRODUCT INFORMATION – LidoPhenyl Spray  

 
1 NAME OF THE MEDICINE 
 
Lidocaine (lignocaine) hydrochloride and Phenylephrine hydrochloride. 
 
2 QUALITATIVE AND QUANTITATIVE COMPOSITION 
 
It contains Lidocaine (lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride 
0.5% w/v. This product does not contain any antimicrobial agent. It is a clear, colourless, 
sterile solution and should not be used if it is coloured. 
 
For the full list of excipients, see Section 6.1 List of excipients. 
 
3 PHARMACEUTICAL FORM 
 
Topical solution, Pump actuated 
 
4 CLINICAL PARTICULARS  
 
4.1 THERAPEUTIC INDICATIONS 
 

• Preparation of nasal mucosa for surgery or endoscopy. 
• Aid in the treatment of acute nose bleeds and removal of foreign bodies from the 

nose. 
• Topical anaesthesia prior to indirect or direct laryngoscopy 
• Topical anaesthesia and local vasoconstriction prior to endoscopy of upper airways. 

 
4.2 DOSE AND METHOD OF ADMINISTRATION 
 
Children 2 to 4 years. 1 squirt per nostril.     
Children 4 to 8 years. 2 squirts per nostril.   
Children 8 to 12 years. 3 squirts per nostril. 
Adults, children over 12 years. Up to 5 squirts per nostril. Each squirt measures 100 
microlitres. 
 

Method of administration 
Route of administration: nasal or pharyngeal. 
Do not exceed the recommended dosage regimens.  
Do not administer to children under 2 years of age.  
Doses are to be administered once only.      
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4.3 CONTRAINDICATIONS 
 

• Known hypersensitivity to either of the active ingredients or any of the non-active 
ingredients as listed under 6.1 Ingredients. 

• Hypersensitivity to other local anaesthetics of the amide type and to other 
sympathomimetic agents.  

• Pregnancy. 
• Children under 2 years of age. 

 
4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE 
 
General precautions 
Genetic predisposition to malignant hyperthermia and pre-existing abnormal neurological 
conditions. 
 
Eating and drinking 
The use of topical anaesthetic agents in the oral cavity and upper airway tissues may interfere 
with swallowing and thus enhance the danger of aspiration of food or drink. For this reason, 
food or drink should not be ingested within two hours of using local anaesthetics in the mouth 
area. Numbness of the tongue or buccal mucosa may increase the risk of trauma from hot 
drinks or biting. 
 
Patients with cardiovascular diseases 
Lidocaine (lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v 
should be given with caution to patients with cardiovascular disease, especially those 
suffering from hypertension, severe bradycardia, conduction disturbances or severe digitalis 
intoxication. 
 
There is a small but transient increase in pulse (up to 12 beats per minute) and blood pressure 
(average 8.2 mmHg systolic and 7.5 mmHg diastolic) lasting for ten minutes after the 
administration of this medication to healthy individuals. This must be taken into account if 
this medication is given to hypertensive patients. 
 

Paediatric use 
No data available. 
 
Use in hepatic impairment 
Lidocaine (lignocaine) is metabolised in the liver and must be given with caution to patients 
with hepatic insufficiency. 
 

Use in renal impairment 
Metabolites of Lidocaine (lignocaine) may accumulate in patients with renal impairment. 
 

Use in the elderly 
Elderly and debilitated patients should be given reduced dosages. 
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Effects on laboratory tests 
No data available. 
 
4.5 INTERACTIONS WITH OTHER MEDICINES AND OTHER FORMS OF     
INTERACTIONS 
 
Propanolol or cimetidine may reduce the clearance of Lidocaine (lignocaine) so that patients 
given these drugs together may show signs of Lidocaine (lignocaine) toxicity. They should be 
closely observed. 
Antiarrhythmic drugs - Lidocaine (lignocaine) can have additive effects or antagonistic 
effects. Suxamethonium- Lidocaine (lignocaine) prolongs the action of suxamethonium.       
Phenytoin- Lidocaine (lignocaine) and phenytoin have additive cardiac depressant effects.  
Antidepressants- May interact with phenylephrine. 
 
4.6 FERTILITY, PREGNANCY AND LACTATION 
 
Effects on fertility 
No data available 
 

Use in pregnancy 
Australian Pregnancy Categorisation:  Category B2- Lidocaine (lignocaine) hydrochloride 
5% w/v and Phenylephrine hydrochloride 0.5% w/v should not be used in pregnancy (see 
Contraindications). Lidocaine (lignocaine) is classified in category A, but Phenylephrine is in 
category B2. 
 
Use in lactation 
Lidocaine (lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v 
may be used as directed in breastfeeding mothers. 
 
4.7 EFFECTS ON ABILITY TO DRIVE AND USE MACHINES 
 
No data available. 
 
4.8 ADVERSE EFFECTS (UNDESIRABLE EFFECTS) 
 
Phenylepherine may rarely cause tremor or palpitations. Rarely nervousness, nausea, 
vomiting, tinnitus, dizziness, numbness or disorientation may occur following rapid 
absorption of Lidocaine (lignocaine). The most commonly noted side effect is a transient bitter 
taste in the mouth lasting one to two minutes and then disappearing 
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Reporting suspected adverse effects 
Reporting suspected adverse reactions after registration of the medicinal product is   
important. It allows continued monitoring of the benefit-risk balance of the medicinal  
product. Healthcare professionals are asked to report any suspected adverse reactions at  
www.tga.gov.au/reporting-problems. 
 
   
 4.9 OVERDOSE 
 
Symptoms: 
Systemic toxicity is manifested by central nervous system excitation such as restlessness, 
excitement, blurred vision, nausea and vomiting, muscle twitching and, in more severe cases, 
convulsions. Toxicity due to α-adrenergic overstimulation may result in tachycardia and 
arrhythmia. 
 

Treatment: 
Consists of ensuring adequate ventilation and arresting convulsions with intravenous diazepam 
if required. Cardiac resuscitation may be required to reverse pathological arrhythmias.  
 
For information on the management of overdose, contact the Poison Information Centre on 
131126 (Australia). 
 
5 PHARMACOLOGICAL PROPERTIES  
 
5.1 PHARMACODYNAMIC PROPERTIES 
 
Mechanism of action 
Lidocaine (lignocaine) hydrochloride. This constituent is a local anaesthetic which stabilises 
the neuronal membrane and prevents initiation and transmission of nerve impulses, thereby 
effecting local anaesthetic action. Onset of action is rapid and may last for one hour. It does 
not produce irritation to mucous membranes due to its nonester structure and it is not 
detoxified by circulating plasma esterases. The liver is the chief site of biotransformation of 
Lidocaine (lignocaine) and both free and conjugated forms of the drug are excreted in the 
urine. 
 
Phenylephrine hydrochloride. This is a sympathomimetic agent with mainly direct effects 
on the α-adrenoreceptors. The phenylepherine in Lidocaine (lignocaine) hydrochloride 5% w/v 
and Phenylephrine hydrochloride 0.5% w/v constricts the blood vessels locally, which can 
decrease the systemic absorption of Lidocaine (lignocaine)  and restrict bleeding. It also 
decreases the onset of action and increases the duration of action of Lidocaine (lignocaine). Its 
nasal decongestant action can assist in easier passage of endoscopes. 
 

Clinical trials 
 
No data available. 
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5.2 PHARMACOKINETIC PROPERTIES 
 
Absorption 
No data available. 
 
Distribution 
No data available. 

          
Metabolism 
No data available. 
 
Excretion 
No data available. 
 
 
5.3 PRECLINICALSAFETY DATA  
 
Genotoxicity  
 
No data available. 
 
Carcinogenicity 
 
No data available. 
 
 
6 PHARMACEUTICAL PARTICULARS  
 
6.1 LIST OF EXCIPIENTS 
 
Water for injections BP 
Dilute hydrochloric acid 
Sodium hydroxide 
Stevia rebaudiana 
Concentrated Peppermint Water 
Acesulfame Potassium 
Sodium Chloride 
 
 
 
6.2 INCOMPATIBILITIES 
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Incompatibilities were either not assessed or not identified as part of the registration of this 
medicine. 
 
6.3 SHELF LIFE 
 
In Australia, information on the shelf life can be found on the public summary of the 
Australian Register of Therapeutic Goods (ARTG). The expiry date can be found on the 
packaging. 
 
6.4 SPECIAL PRECAUTIONS FOR STORAGE  
 
Store below 25°C. Protect from light. This product does not contain antimicrobial agents.  
For single use in one patient only. Any unused product should be discarded. 
 
6.5 NATURE AND CONTENTS OF CONTAINER 
 
Pump actuated topical solution:  
Lidocaine (lignocaine)  5 mg, phenylephrine 0.5 mg)/spray  
2.5 mL and 50 mL 
 
 
6.6 SPECIAL PRECAUTIONS FOR DISPOSAL 
 
In Australia, any unused medicine or waste material should be disposed of by taking to      
your local pharmacy (or) any unused medicine or waste material should be disposed of  
in accordance with local requirements. 
 
6.7 PHYSICOCHEMICAL PROPERTIES 
 
 
The chemical structure for Lidocaine(lignocaine) hydrochloride is: 
 

 
The chemical structure for phenylephrine hydrochloride is: 
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CAS Number: Lidocaine (lignocaine) hydrochloride: 6108-050-0 and phenylephrine 
hydrochloride: 61-76-7 
 
7 MEDICINE SCHEDULE (POISONS STANDARD) 
 
Schedule 2 
 
8 SPONSOR 
 
 
BioInnova Pty Ltd 
U-37, 14 Loyalty Road, 
North Rocks NSW 2151 
info@bioinnova.com.au 
 
 
 
9 DATE OF FIRST APPROVAL 
 
14 July 2014 
 
10 DATE OF REVISION 
 
 XX-MM-YYYY 
 
Summary table of changes 
 
 
Section changed Summary of new information 
All sections Changed as per New PI format 
8 SPONSOR Sponsor name and address changed. 
6.1 Ingredient New proposed ingredient included 
Heading of PI Change in Trade name 
8 SPONSOR Sponsor name and address changed 
All Sections Changed naming of active substance 

Lidocaine (Lignocaine) 
Dual naming as per requirement 

Section 6.4 Changed storage information for 2.5mL and 
50 mL pack size 

Section 6.4 Changed storage information for 2.5mL and 
50 mL pack size 

Section 4.2 Removed text on nozzle. 
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From: 
To: ; esubmjssjons 
Subject: Re: OM-2020-00259-1 - LIDOPHENYL SPRAY bottle (AUST R 225750) - outcome of evaluation - request for 

information [SEC=OFFICIAL] 

Date: Thursday, 18 June 2020 9:20:12 PM 
Attachments: iroaae001 ong 

n004445 zip 

Dear- and eSubmissions, 

Please find enclosed a response to the OM-2020-00259-1 - LIDOPHENYL 
SPRAY bottle (AUST R 225750) - outcome of evaluation - request for information. 
Nees submission number: n004445 
Sequence Number: 0009 

Also, I have verified the application form on eBS. 

Thank you . 

Kind re ards 

On Thu, Jun 4, 2020 at 11: 12 AM 
wrote: 

OUTCOME OF EVALUATION 

@health.gov.au> 

The evaluation of yom application is now complete and a request for info1mation is 
required to progress this application. 

Please provide a response by return email to each of the recommendations itemised 
below, with suppo1iing documentation, by COB 26 June 2020. 

1. As per TGO 92 s.8(2)(b ), it would appear the proposed critical health info1mation 
(CHI) on the primaiy pack ( caiion) label does not present the appropriate headings 
in the mandato1y order due to: 

• the CHI being split over two panels which ai·e not adjacent, and 

• there is no indication that the CHI continues from the first to the second 
panel [see ' Medicine labels - Guidance on TGO 91 and TGO 92' (Version 
2.1 , July 2019)]. 

To rectify this situation the following batte1y of revision is recommended: 

• The caiion labelling should be refo1matted such that the two panels upon 
which the CHI is located ai·e adjacent to each other from left (first panel) to 
right (second panel); 



·       Place the word ‘continued…’ at the right bottom corner of the first panel
and use an arrow head (⊳) at the end of ‘continued…’ to mark the direction
of the continuation; and

·       Title the subsequent panel ‘MEDICINE INFORMATION (continued)’.

 

2. To improve comprehension and readability it is suggested that the information
under the heading: ‘WARNINGS’ of the CHI on the primary pack (carton) label
be reworked and reformatted as follows:

WARNINGS:

Not for use in children under 2 years of age or during pregnancy.

Must be used with caution in patients who have cardiovascular disease.

For professional use only.

For external use only.

For topical use only.

Not for injection.

 

3. As per TGO 92 s.8(2), the bar code under the heading: ‘WARNINGS’ must be
relocated outside of the CHI on the primary pack (carton) label.

 

4. To improve comprehension and readability it is suggested that the information
under the heading: ‘DIRECTIONS FOR USE’ of the CHI on the primary pack
(carton) label be reworked and reformatted as follows:

DIRECTIONS FOR USE:

Prime pump 5 times before use.

Each squirt contains 100 microlitres.

Use once for one patient only and discard the bottle and any remaining
solution in an appropriate manner.

Read enclosed leaflet before use.

Doses are to be administered once only.

Dosage for nasal and pharyngeal administration:
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5. As per TGO 92 s.8(2)(e), the info1mation: "Mfg. Lie. No.: AD/009" under the 
heading: 'OTHER INFORMATION' must be relocated outside of the CHI on the 
p1imruy pack ( carton) label. 

6. For consistency, these suggested changes to the primruy pack ( cruion) label may 
also be applied appropriately to the container (bottle) label. 

7. The sponsor should provide an assurance that the batch number of the medicine 
preceded by the batch number prefix and the expiiy date of the medicine preceded 
by the expiiy date prefix will be displayed on the primruy pack ( ca1ion) labelling. 

8. The sponsor should refer to the Form for providing product information on the 
TGA website (bttps-//www tga gov au/refonnatting-product-infonnation­
freqnent)y-asked-questions) and make the following revisions to the revised and 
refo1matted PI: 

• The title of the document should be revised to: 'AUSTRALIAN 
PRODUCT INFORMATION - LIDO PHENYL SPRAY (Lidocaine 
(lignocaine) hydrochloride and Phenylephrine hydrochloride)'. 

• The info1mation in Section 2: 'QUALITATIVE AND QUANTITATIVE 
COMPOSITION' should be revised to: 'Lidocaine (lignocaine) hydrochloride 
5 mg/actuation (5% w/v) and Phenylephrine hydrochloride 0.5 mg/actuation 
(0.5% w/v) . This product does not contain any antimicrobial agent. For the 
full list of excipients, see Section 6.1 List of excipients ' . 

• The info1mation in Section 3: 'PHARMACEUTICAL FORM' should be 
revised to: 'Pump actuated topical nasal spray which is a cleru·, colourless, 
sterile solution and should not be used if it is coloured' . 

• The info1mation in Section 4.2: 'DOSE AND METHOD OF 
ADMINISTRATION' should be revised to: 



 

Route of administration: nasal or pharyngeal.

Children 2 to 4 years. 1 squirt per nostril.

Children 4 to 8 years. 2 squirts per nostril.

Children 8 to 12 years. 3 squirts per nostril.

Adults, children over 12 years. Up to 5 squirts per nostril.

Each squirt measures 100 microlitres.

Method of administration

Prime pump five times before use.

Do not exceed the recommended dosage regimens.

Doses are to be administered once only.

For single use in one patient only.

Any unused product should be discarded.

 

·       The information: “Children under 2 years of age” in Section 4.3:
‘CONTRAINDICATIONS’ should be cross-referenced to Section 4.4:
‘SPECIAL WARNINGS AND PRECAUTIONS FOR USE - Paediatric use’.

·       The information in Section 4.4: ‘SPECIAL WARNINGS AND
PRECAUTIONS FOR USE - Paediatric use’ should be revised to: ‘Do not
administer to children under 2 years of age’ and cross-referenced to Section
4.3: ‘CONTRAINDICATIONS’.

·       The information in Section 4.6: ‘FERTILITY, PREGNANCY AND
LACTATION - Use in pregnancy’ should be revised to: ‘Lidocaine
(lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5%
w/v should not be used in pregnancy (see Section 4.3:
‘CONTRAINDICATIONS’). Australian Pregnancy Categorisation: Category
B2 - Lidocaine (lignocaine) is classified in category A, but Phenylephrine is
in category B2.

·       The information in Section 4.7: ‘EFFECTS ON ABILITY TO DRIVE
AND USE MACHINES’ should be revised to the standard text: ‘The effects
of this medicine on a person’s ability to drive and use machines were not
assessed as part of its registration’.

·       The information in Section 6.4: ‘SPECIAL PRECAUTIONS FOR
STORAGE’ should be revised to: ‘Store below 25°C. Protect from light’.

·       The information in Section 6.5: ‘NATURE AND CONTENTS OF
CONTAINER’ should be revised to: ‘Glass bottle sealed with a rubber
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stopper and a plastic wad-less screw cap. The spray pump and actuator
consist of polypropylenes and polyethylenes. 2.5 mL and 50 mL pack sizes’.

 

9. As of 2 June 2020, you have confirmed that the PI document approved at initial
registration has now been reformatted to the new format.  This change should be
captured by the change code: DRF [C1 – 9D(3)].

 

The related eBS application has been amended accordingly and ‘sponsor
verification’ of your application is required.

 

Please check your application carefully.

 

To verify the application details, click on the "View submissions" link on the
TGA Business Services homepage.

 

Click the 'down arrow' on the left hand side of the product listing, then click
"Print Preview". This will show the original application and TGA revised
application on the same screen.

 

After reviewing, click "Continue” (top left, under “I agree with the changes:”).
This will open the Declaration page. Click “Agree”

 

Please let me know by return email once you have verified the application.

 

If any clarification is required please call me to discuss.

 

Please note if your registration application was submitted in eCTD (or NeeS) format (i.e.
with an e-identifier / sequence number), please ensure that

all responses to queries;  and

all subsequent change applications

continue to be in eCTD (or NeeS) format.  In this case, responses to queries should also
be copied to eSubmissions@health.gov.au . 

 

Regards
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,11!!1ficer 
OTC Medicines Evaluation 
Complementa1y and OTC Medicines Branch 

Phone: 
Email: 

Therapeutic Goods Administration 
Department of Health 
PO Box 100 
Woden ACT 2606 Australia 
www.tga.gov.au 

"Important: This transmission is intended only for the use of the addressee and may 
contain confidential or legally privileged info1mation. If you are not the intended 
recipient, you are notified that any use or dissemination of this communication is strictly 
prohibited. If you receive this transmission in en-or please notify the author immediately 
and delete all copies of this transmission." 
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OTC Medicines Evaluation 
Medicines Authorisation Branch 
Therapeutic Goods Administration 
PO Box 100 
WODEN ACT 2606 

17 June 2020 

Re: Response to OM-2020-00259-1 - LIDO PHENYL SPRAY bottle (AUST R 
225750) - outcome of evaluation - request for information. 

ELECTRONIC SUBMISSION DETAILS 
Format Nees Austrnlia 
eSubmission identifier n004445 
Applicant Bioinnova Ptv Ltd: 68187 
Products AUST R 225750: LIDOPHENYL SPRAY bottle 
Sequence type OTC - C2 
Regulatory activity OTC 
lead 
Sequence description Supplementary infonnation 
Seauence number 0009 
Related sequence 0008 
Date 2020.06.17 
Electronic media Electronic via eBS portal 
Submission size ~ l0MB 
Validation Lorenz e Validator version 18 .1 

Dear Sir/Madam, 

Please find herewith our response to the OM-2020-00259-1 - LIDO PHENYL SPRAY 
bottle (AUST R 225750) - outcome of evaluation - request for info1m ation. 

I tiust the info1mation provided is satisfacto1y . However, should you wish to discuss this 
application please do not hesistate to contact me with the details below. 

Affairs 
.au 



Tracking table 

 

Sequence Related 
substance 

Sequence type Submission 
Description 

Date of 
Submission 

0000 0000 OTC-C2 variation Initial February 2019 
0001 0000 Supplementary 

information 
Response to 
request for 
information 

June 2019 

0002 0002 OTC-C2 variation Initial September 2019 
0003 0002 Supplementary 

information 
Response to 
request for 
information 

November 2019 

0004 0003 Supplementary 
information 

Response to 
request for 
information 

January 2020 

0005 0005 OTC-C2 variation 
and 
Notification 

Initial February 2020 

0006 0006 Withdrawal of 
0005 sequence 

Withdrawal March 2020 

0007 0007 OTC-C2 variation Initial March 2020 
0008 0008 Supplementary 

information 
Response to 
request for 
information 

April 2020 

0009 0008 Supplementary 
information 

Response to 
request for 
information 

June 2020 
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Response to OM-2020-00259-1 - LIDOPHENYL SPRAY bottle (AUST R 225750) - 
outcome of evaluation - request for information. 

  
1. As per TGO 92 s.8(2)(b), it would appear the proposed critical health information 

(CHI) on the primary pack (carton) label does not present the appropriate headings 
in the mandatory order due to: 
·       the CHI being split over two panels which are not adjacent, and 
·       there is no indication that the CHI continues from the first to the second panel 

 [see ‘Medicine labels - Guidance on TGO 91 and TGO 92’ (Version 2.1, July    
2019)]. 

To rectify this situation the following battery of revision is recommended: 
·       The carton labelling should be reformatted such that the two panels upon which the    
     CHI is located are adjacent to each other from left (first panel) to right (second   
     panel); 
·       Place the word ‘continued…’ at the right bottom corner of the first panel and use an   
     arrow head (⊳) at the end of ‘continued…’ to mark the direction of the continuation;   
     and 
·       Title the subsequent panel ‘MEDICINE INFORMATION (continued)’. 

  
2. To improve comprehension and readability it is suggested that the information 

under the heading: ‘WARNINGS’ of the CHI on the primary pack (carton) label be 
reworked and reformatted as follows: 
 
WARNINGS: 
Not for use in children under 2 years of age or during pregnancy. 
Must be used with caution in patients who have cardiovascular disease. 
For professional use only. 
For external use only. 
For topical use only. 
Not for injection. 

  
3. As per TGO 92 s.8(2), the bar code under the heading: ‘WARNINGS’ must be 

relocated outside of the CHI on the primary pack (carton) label. 
  
4. To improve comprehension and readability it is suggested that the information under 

the heading: ‘DIRECTIONS FOR USE’ of the CHI on the primary pack (carton) label 
be reworked and reformatted as follows: 
DIRECTIONS FOR USE: 
Prime pump 5 times before use. 
Each squirt contains 100 microlitres. 
Use once for one patient only and discard the bottle and any remaining solution in an 
appropriate manner. 
Read enclosed leaflet before use. 
Doses are to be administered once only. 
Dosage for nasal and pharyngeal administration: 

 
  

5. As per TGO 92 s.8(2)(e), the information: “Mfg. Lic. No.: AD/009” under the heading: 
‘OTHER INFORMATION’ must be relocated outside of the CHI on the primary pack 
(carton) label. 
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6. For consistency, these suggested changes to the primary pack (carton) label may 

also be applied appropriately to the container (bottle) label. 
 
Response: We acknowledge TGA’s comment’s and accordingly updated label 
is enclosed in M1 Section 1.3  
 

  
7. The sponsor should provide an assurance that the batch number of the medicine 

preceded by the batch number prefix and the expiry date of the medicine preceded 
by the expiry date prefix will be displayed on the primary pack (carton) labelling. 
 
Response: We assure that the batch number of the medicine preceded by the 
batch number prefix and the expiry date of the medicine preceded by the 
expiry date prefix will be displayed on the primary pack (carton) labelling. 

 
8. The sponsor should refer to the Form for providing product information on the TGA 

website (https://www.tga.gov.au/reformatting-product-information-frequently-asked-
questions) and make the following revisions to the revised and reformatted PI: 

  
·       The title of the document should be revised to: ‘AUSTRALIAN PRODUCT 

INFORMATION – LIDOPHENYL SPRAY (Lidocaine (lignocaine) hydrochloride and 
Phenylephrine hydrochloride)’. 

·       The information in Section 2: ‘QUALITATIVE AND QUANTITATIVE COMPOSITION’ 
should be revised to: ‘Lidocaine (lignocaine) hydrochloride 5 mg/actuation (5% w/v) 
and Phenylephrine hydrochloride 0.5 mg/actuation (0.5% w/v). This product does not 
contain any antimicrobial agent. For the full list of excipients, see Section 6.1 List of 
excipients’. 

·       The information in Section 3: ‘PHARMACEUTICAL FORM’ should be revised to: 
‘Pump actuated topical nasal spray which is a clear, colourless, sterile solution and 
should not be used if it is coloured’. 

·       The information in Section 4.2: ‘DOSE AND METHOD OF ADMINISTRATION’ should 
be revised to: 

  
Route of administration: nasal or pharyngeal. 
Children 2 to 4 years. 1 squirt per nostril. 
Children 4 to 8 years. 2 squirts per nostril. 
Children 8 to 12 years. 3 squirts per nostril. 
Adults, children over 12 years. Up to 5 squirts per nostril. 
Each squirt measures 100 microlitres. 
Method of administration 
Prime pump five times before use. 
Do not exceed the recommended dosage regimens. 
Doses are to be administered once only. 
For single use in one patient only. 
Any unused product should be discarded. 

  
·       The information: “Children under 2 years of age” in Section 4.3: 

‘CONTRAINDICATIONS’ should be cross-referenced to Section 4.4: ‘SPECIAL 
WARNINGS AND PRECAUTIONS FOR USE - Paediatric use’. 
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·       The information in Section 4.4: ‘SPECIAL WARNINGS AND PRECAUTIONS FOR 
USE - Paediatric use’ should be revised to: ‘Do not administer to children under 2 
years of age’ and cross-referenced to Section 4.3: ‘CONTRAINDICATIONS’. 

·       The information in Section 4.6: ‘FERTILITY, PREGNANCY AND LACTATION - Use 
in pregnancy’ should be revised to: ‘Lidocaine (lignocaine) hydrochloride 5% w/v 
and Phenylephrine hydrochloride 0.5% w/v should not be used in pregnancy (see 
Section 4.3: ‘CONTRAINDICATIONS’). Australian Pregnancy Categorisation: 
Category B2 - Lidocaine (lignocaine) is classified in category A, but Phenylephrine is 
in category B2. 

·       The information in Section 4.7: ‘EFFECTS ON ABILITY TO DRIVE AND USE 
MACHINES’ should be revised to the standard text: ‘The effects of this medicine on 
a person’s ability to drive and use machines were not assessed as part of its 
registration’. 

·       The information in Section 6.4: ‘SPECIAL PRECAUTIONS FOR STORAGE’ should 
be revised to: ‘Store below 25°C. Protect from light’. 
·       The information in Section 6.5: ‘NATURE AND CONTENTS OF CONTAINER’ 
should be revised to: ‘Glass bottle sealed with a rubber stopper and a plastic wad-
less screw cap. The spray pump and actuator consist of polypropylenes and 
polyethylenes. 2.5 mL and 50 mL pack sizes’.  
 
Response: We acknowledge TGA’s comment’s and accordingly clean and 
annotated PI is enclosed in M1 Section 1.3  
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         AUSTRALIAN PRODUCT INFORMATION – LIDOPHENYL SPRAY 

(Lidocaine (lignocaine) hydrochloride and Phenylephrine hydrochloride) 
 
1 NAME OF THE MEDICINE 
 
Lidocaine (lignocaine) hydrochloride and Phenylephrine hydrochloride. 
 
2 QUALITATIVE AND QUANTITATIVE COMPOSITION 
 
Lidocaine (lignocaine) hydrochloride 5 mg/actuation (5% w/v) and Phenylephrine 
hydrochloride 0.5 mg/actuation (0.5% w/v). This product does not contain any antimicrobial 
agent.  
For the full list of excipients, see Section 6.1 List of excipients’. 
 
3 PHARMACEUTICAL FORM 
 
Pump actuated topical nasal spray which is a clear, colourless, sterile solution and should not 
be used if it is coloured. 
 
4 CLINICAL PARTICULARS  
 
4.1 THERAPEUTIC INDICATIONS 
 

• Preparation of nasal mucosa for surgery or endoscopy. 
• Aid in the treatment of acute nose bleeds and removal of foreign bodies from the 

nose. 
• Topical anaesthesia prior to indirect or direct laryngoscopy 
• Topical anaesthesia and local vasoconstriction prior to endoscopy of upper airways. 

 
4.2 DOSE AND METHOD OF ADMINISTRATION 
 
Route of administration: nasal or pharyngeal. 
Children 2 to 4 years. 1 squirt per nostril. 
Children 4 to 8 years. 2 squirts per nostril. 
Children 8 to 12 years. 3 squirts per nostril. 
Adults, children over 12 years. Up to 5 squirts per nostril. 
 
Each squirt measures 100 microlitres. 
Method of administration 
Prime pump five times before use. 
Do not exceed the recommended dosage regimens. 
Doses are to be administered once only. 
For single use in one patient only. 
Any unused product should be discarded. 
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4.3 CONTRAINDICATIONS 
 

• Known hypersensitivity to either of the active ingredients or any of the non-active 
ingredients as listed under 6.1 Ingredients. 

• Hypersensitivity to other local anaesthetics of the amide type and to other 
sympathomimetic agents.  

• Pregnancy. 
• Children under 2 years of age. see Section 4.4: ‘SPECIAL WARNINGS AND 

PRECAUTIONS FOR USE - Paediatric use’. 
 
4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE 
 
General precautions 
Genetic predisposition to malignant hyperthermia and pre-existing abnormal neurological 
conditions. 
 
Eating and drinking 
The use of topical anaesthetic agents in the oral cavity and upper airway tissues may interfere 
with swallowing and thus enhance the danger of aspiration of food or drink. For this reason, 
food or drink should not be ingested within two hours of using local anaesthetics in the mouth 
area. Numbness of the tongue or buccal mucosa may increase the risk of trauma from hot 
drinks or biting. 
 
Patients with cardiovascular diseases 
Lidocaine (lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v 
should be given with caution to patients with cardiovascular disease, especially those 
suffering from hypertension, severe bradycardia, conduction disturbances or severe digitalis 
intoxication. 
 
There is a small but transient increase in pulse (up to 12 beats per minute) and blood pressure 
(average 8.2 mmHg systolic and 7.5 mmHg diastolic) lasting for ten minutes after the 
administration of this medication to healthy individuals. This must be taken into account if 
this medication is given to hypertensive patients. 
 

Paediatric use 
Do not administer to children under 2 years of age. see Section 4.3: 
‘CONTRAINDICATIONS’. 
Use in hepatic impairment 
Lidocaine (lignocaine) is metabolised in the liver and must be given with caution to patients 
with hepatic insufficiency. 
 

Use in renal impairment 
Metabolites of Lidocaine (lignocaine) may accumulate in patients with renal impairment. 
 

Use in the elderly 
Elderly and debilitated patients should be given reduced dosages. 
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Effects on laboratory tests 
No data available. 
 
4.5 INTERACTIONS WITH OTHER MEDICINES AND OTHER FORMS OF     
INTERACTIONS 
 
Propanolol or cimetidine may reduce the clearance of Lidocaine (lignocaine) so that patients 
given these drugs together may show signs of Lidocaine (lignocaine) toxicity. They should be 
closely observed. 
Antiarrhythmic drugs - Lidocaine (lignocaine) can have additive effects or antagonistic 
effects. Suxamethonium- Lidocaine (lignocaine) prolongs the action of suxamethonium.       
Phenytoin- Lidocaine (lignocaine) and phenytoin have additive cardiac depressant effects.  
Antidepressants- May interact with phenylephrine. 
 
4.6 FERTILITY, PREGNANCY AND LACTATION 
 
Effects on fertility 
No data available 
 

Use in pregnancy 
Lidocaine (lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v 
should not be used in pregnancy (see Section 4.3: ‘CONTRAINDICATIONS’). Australian 
Pregnancy Categorisation: Category B2 - Lidocaine (lignocaine) is classified in category A, but 
Phenylephrine is in category B2. 
Use in lactation 
Lidocaine (lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v 
may be used as directed in breastfeeding mothers. 
 
4.7 EFFECTS ON ABILITY TO DRIVE AND USE MACHINES 
 
The effects of this medicine on a person’s ability to drive and use machines were not assessed 
as part of its registration. 
 
4.8 ADVERSE EFFECTS (UNDESIRABLE EFFECTS) 
 
Phenylepherine may rarely cause tremor or palpitations. Rarely nervousness, nausea, 
vomiting, tinnitus, dizziness, numbness or disorientation may occur following rapid 
absorption of Lidocaine (lignocaine). The most commonly noted side effect is a transient bitter 
taste in the mouth lasting one to two minutes and then disappearing 
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Reporting suspected adverse effects 
Reporting suspected adverse reactions after registration of the medicinal product is   
important. It allows continued monitoring of the benefit-risk balance of the medicinal  
product. Healthcare professionals are asked to report any suspected adverse reactions at  
www.tga.gov.au/reporting-problems. 
 
   
 4.9 OVERDOSE 
 
Symptoms: 
Systemic toxicity is manifested by central nervous system excitation such as restlessness, 
excitement, blurred vision, nausea and vomiting, muscle twitching and, in more severe cases, 
convulsions. Toxicity due to α-adrenergic overstimulation may result in tachycardia and 
arrhythmia. 
 

Treatment: 
Consists of ensuring adequate ventilation and arresting convulsions with intravenous diazepam 
if required. Cardiac resuscitation may be required to reverse pathological arrhythmias.  
 
For information on the management of overdose, contact the Poison Information Centre on 
131126 (Australia). 
 
5 PHARMACOLOGICAL PROPERTIES  
 
5.1 PHARMACODYNAMIC PROPERTIES 
 
Mechanism of action 
Lidocaine (lignocaine) hydrochloride. This constituent is a local anaesthetic which stabilises 
the neuronal membrane and prevents initiation and transmission of nerve impulses, thereby 
effecting local anaesthetic action. Onset of action is rapid and may last for one hour. It does 
not produce irritation to mucous membranes due to its nonester structure and it is not 
detoxified by circulating plasma esterases. The liver is the chief site of biotransformation of 
Lidocaine (lignocaine) and both free and conjugated forms of the drug are excreted in the 
urine. 
 
Phenylephrine hydrochloride. This is a sympathomimetic agent with mainly direct effects 
on the α-adrenoreceptors. The phenylepherine in Lidocaine (lignocaine) hydrochloride 5% w/v 
and Phenylephrine hydrochloride 0.5% w/v constricts the blood vessels locally, which can 
decrease the systemic absorption of Lidocaine (lignocaine)  and restrict bleeding. It also 
decreases the onset of action and increases the duration of action of Lidocaine (lignocaine). Its 
nasal decongestant action can assist in easier passage of endoscopes. 
 

Clinical trials 
 
No data available. 
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5.2 PHARMACOKINETIC PROPERTIES 
 
Absorption 
No data available. 
 
Distribution 
No data available. 

          
Metabolism 
No data available. 
 
Excretion 
No data available. 
 
 
5.3 PRECLINICALSAFETY DATA  
 
Genotoxicity  
 
No data available. 
 
Carcinogenicity 
 
No data available. 
 
 
6 PHARMACEUTICAL PARTICULARS  
 
6.1 LIST OF EXCIPIENTS 
 
Water for injections BP 
Dilute hydrochloric acid 
Sodium hydroxide 
Stevia rebaudiana 
Concentrated Peppermint Water 
Acesulfame Potassium 
Sodium Chloride 
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6.2 INCOMPATIBILITIES 
 
Incompatibilities were either not assessed or not identified as part of the registration of this 
medicine. 
 
6.3 SHELF LIFE 
 
In Australia, information on the shelf life can be found on the public summary of the 
Australian Register of Therapeutic Goods (ARTG). The expiry date can be found on the 
packaging. 
 
6.4 SPECIAL PRECAUTIONS FOR STORAGE  
 
Store below 25°C. Protect from light.  
 
6.5 NATURE AND CONTENTS OF CONTAINER 
 
Glass bottle sealed with a rubber stopper and a plastic wad-less screw cap. 
The spray pump and actuator and bottle consist of polypropylenes and polyethylenes. 2.5 mL 
and 50 mL pack sizes’. 
 
6.6 SPECIAL PRECAUTIONS FOR DISPOSAL 
 
In Australia, any unused medicine or waste material should be disposed of by taking to      
your local pharmacy (or) any unused medicine or waste material should be disposed of  
in accordance with local requirements. 
 
6.7 PHYSICOCHEMICAL PROPERTIES 
 
 
The chemical structure for Lidocaine(lignocaine) hydrochloride is: 
 

 
The chemical structure for phenylephrine hydrochloride is: 
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CAS Number: Lidocaine (lignocaine) hydrochloride: 6108-050-0 and phenylephrine 
hydrochloride: 61-76-7 
 
7 MEDICINE SCHEDULE (POISONS STANDARD) 
 
Schedule 2 
 
8 SPONSOR 
 
BioInnova Pty Ltd 
U-37, 14 Loyalty Road, 
North Rocks NSW 2151 
info@bioinnova.com.au 
 
 
9 DATE OF FIRST APPROVAL 
 
14 July 2014 
 
10 DATE OF REVISION 
 
 XX-MM-YYYY 
 
Summary table of changes 
 
Section changed Summary of new information 
All sections Changed as per New PI format 
8 SPONSOR Sponsor name and address changed. 
6.1 Ingredient New proposed ingredient included 
Heading of PI Change in Trade name 
8 SPONSOR Sponsor name and address changed 
All Sections Changed naming of active substance Lidocaine 

(Lignocaine) 
Dual naming as per requirement 

Section 6.4 Changed storage information for 2.5mL and 50 mL pack 
size 

Section 6.4 Changed storage information for 2.5mL and 50 mL pack 
size 

Section 4.2 Removed text on nozzle. 
Section 4.4 Paediatric use informatio0n added 
Section 4.6 Use in pregnancy information added. 
Section 4.7 standard text added as per requirement 
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___ ___,AUSTRALIAN PRODUCT INFORMATION , LIDOPHENYL SPRAY __ -
.(!,,idocaine Oignocaine) hydrochloride and Phenyle12lu-ine hydrochloride)LidePhen~I ~l'&:!: _ 

Formatted: Font: (Default) Times New Roman, 12 pt, 
Bold, Font color: Auto, Pattern: Clear 

1 NAME OF THE MEDICINE 

Lidocaine (lignocaine) hydrochloride and Phenyleplu-ine hydrochloride. 

2 QUALITATIVE AND QUANTITATIVE COMPOSITION 

l.,idocaine Oi~1ocaine) hydrochloride 5 mi/actuation !5% w/v) and Phenyl!a!lu-ine 
hydrochloride 0.5 me/actuation (0.5% w/v). This product does not contain any antiniicrobial 
aient. 

Formatted: Font: (Default) Times New Roman, 12 pt, 
Font color: Auto. Pattern: Clear 

- Formatted: Font: (Default) Times New Roman, 12 pt, 
Font color: Auto, Pattern: Clear 

.Eor the full list of excipients. see Section 6.1 List of excipients' .It eeftfoins _ Lideeoin~_,.- - Formatted: Font: (Default) Times New Roman. 12 pt, 

(l,igtteeeme) lt)dteehle1ide 5% ,v/; ettd Pltett)ilepl11me !t:,;dteehle1ide EU% ..,,,. This .l'tedttet ', Font color: Auto. Pattern: Clear 
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net be l¼!ied if it i, eelectteel. 

f:et the ft!!! list ef e.te~ettt'.!, ,ee Seetien 6.1 Li:'Jt ef e.te~ients. ____________________ _ - Formatted: Font: Not Expanded by/ Condensed by 
'--------'----'-------'----' 

3 PHARl"1ACEUTICAL FORM 

Pmnp actuated topical nasal spray wliich is a clear, colow·less. sterile solution and should not _ _ -
be used if it is colOlu·ed.Tepieol sell¼tie&, Pl¼Bip oeQleteel 

Formatted: Font: (Default) Times New Roman, Font 
color: Auto, Pattern: Clear 

4 CLINICAL PARTICULARS 

4.1 THERAPEUTIC INDICATIONS 

• Preparation of nasal mucosa for surgery or endoscopy. 
• Aid in the treatment of acute nose bleeds and removal of foreign bodies from the 

nose. 
• Topical anaesthesia prior to indirect or direct laryngoscopy 
• Topical anaesthesia and local vasoconstriction prior to endoscopy of upper airways. 

4.2 DOSE AND METHOD OF ADMINISTRATION 

J3.oute of administration: nasal or 12h!!D:!1ieal. 
Cliildren 2 to 4 years. 1 squirt per nostril. 
Children 4 to 8 years. 2 squirts per nostril. 

_____________________________ ~;:- - Formatted: Font: (Default) Times New Roman, Font 
, color: Auto, English (United States) 

Cliildren 8 to 12 years. 3 squirts per nostril. 
Adults. children over 12 years. Up to 5 sguitis per nostril. 

Each sguittmeasures 100 niicrolitres. 
Children 2 to 4 yee1·s. 1 SE!tiitt pe!' aesh-il. 
Ghil.h-611 4 to Syeen1. 2 S!f1¼ut5 pet' aestt:}l. 
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Method of administration 

}:rime 12.ump five times before use. ___________________________________ ~- - Formatted: Font: (Default ) Times New Roman. Font 

Do not exceed the recommended dosage reeimens. ',, >-co_l_o_r:_A_u_to _______________ -< 
Doses are to be administered once only. Formatted: Body Text, Ind ent: Left: o cm, Pattern: Clear 

For single use in one patient only. 
Any unused product should be discarded. 
R~a,e efaeal:Hlis1t·atien: nasal et· pliet-,.ngeal. 
De aet e*eeed the !'eeeffiffleaded desoge f'egiffietts. 
De net aFitl¼inistei- te eliilefen ftftder 2 years ef age. 
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4.3 CONTRAINDICATIONS 

• Known hypersensitivity to either of the active ingredients or any of the non-active 
ingredients as listed tmder 6.1 Ingredients. 

• Hypersensitivity to other local anaesthetics of the amide type and to other 
sympathomimetic agents. 

• Pregnancy . 
• Children tmder 2 years of age. see ~ection 4.4: 'SPECIAL WARNINGS AND _____ , , , 

PRECAUTIONS FOR USE - Paediatric use'. 

4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE 

General precautions 
Genetic predisposition to malignant hyperthermia and pre-existing abnonnal neurological 
conditions. 

Eating and d1inking 
The use of topical anaesthetic agents in the oral cavity and upper au.way tissues may inte1fere 
with swallowing and thus enhance the danger of aspiration of food or drink. For this reason, 
food or drink should not be ingested within two hours of using local anaesthetics in the mouth 
area. Numbness of the tongue or buccal mucosa may increase the risk of tratuua from hot 
drinks or biting. 

Patients with cardiovascular diseases 
Lidocaine (lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v 
should be given with caution to patients with cardiovascular disease, especially those 
suffering from hype1tension, severe bradycardia, conduction disttu·bances or severe digitalis 
intoxication. 

There is a small but transient increase in pulse (up to 12 beats per minute) and blood pressure 
(average 8.2 rmnHg systolic and 7.5 mmHg diastolic) lasting for ten minutes after the 
administration of this medication to healthy individuals. This must be taken into accotmt if 
this medication is given to hype1tensive patients. 

Paediatric use 

D o not administer to children tmder 2 years of age. see Section 4.3: _________________ ,, 
'CONTRAINDICATIONS'.:Ne aa~a ff'<'ailaele. 

Use in hepatic impairment 

Lidocaine (lignocaine) is metabolised in the liver and must be given with caution to patients 
with hepatic insufficiency . 

Use in renal impairment 

Metabolites ofLidocaine (lignocaine) may accumulate in patients with renal iinpaiiment. 

Use in the elderly 
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Elderly and debilitated patients should be given reduced dosages. 

Effects on laboratory tests 

No data available. 

4.5 INTERACTIONS WITH OTHER MEDICINES AND OTHER FORMS OF 
INTERACTIONS 

Propanolol or cimetidine may reduce the clearance of Lidocaine (lignocaine) so that patients 
given these dmgs together may show signs ofLidocaine (lignocaine) toxicity. Tuey should be 
closely obse1v ed. 

Antiarrhythmic drugs - Lidocaine (lignocaine) can have additive effects or antagonistic 
effects. Suxamethonium- Lidocaine (lignocaine) prolongs the action of suxamethonium 

Phenytoin- Lidocaine (lignocaine) and phenytoin have additive cardiac depressant effects. 

Antidepressants- May interact with phenylephrine. 

4.6 FERTILITY, PREGNANCY AND LACTATION 

Effects on fertility 

No data available 

Use in pregnancy 

Lidocaine Qignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v ___ __ - Formatted: Font: (Default) Times New Roman, Font 

color: Auto, Condensed by 0.05 pt, Pattern: Clear should not be used in pre211ancy (see Section 4.3: 'CONTRAINDICATIONS'). Australian 
Pregnancy Categorisation: Catego1y B2 - Lidocaine Qignocaine) is classified in category A 
but Phenylephrine is in catego1y B2.kustt oliott Pt e:notte) C11tege1is11tiett. Cot,:or, B2 
Lieleeaifte (ligfteeoifte~ ll,<elreeftleriele 5% v;,&, eftel 12l½eR3/le!3lu:me .ltyelt·eeftleriele 0.5% v./,,-
sltettla ttet be c1sea ffl .l'legttfttte) (see Cetttt11ittaie11tiett➔ . Liaee11itte (ligttee11itte) i:'j ei11Ssi:6ea 
ill eategery A, el¼t 12l½eR3/lef3iu:ifte is ift eategery :B2. 

Use in lactation 

Lidocaine (lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v 
may be used as directed in breastfeeding mothers. 

4.7 EFFECTS ON ABILITY TO DRIVE AND USE MACHINES 

The effects of this medicine on a person's ability to drive and use machines were not assessed 
as part of its registration.:i>le elate a,.·eilaele. 

4.8 ADVERSE EFFECTS (UNDESIRABLE EFFECTS) 

~ Formatted: Font: (Default) Times New Roman, 12 pt, 
Font color: Auto. English (Australia), Pattern: Clear 



 

Phenylepherine may rarely cause tremor or palpitations. Rarely nervousness, nausea, 
vomiting, tinnitus, dizziness, numbness or disorientation may occur following rapid 
absorption of Lidocaine (lignocaine). The most commonly noted side effect is a transient bitter 
taste in the mouth lasting one to two minutes and then disappearing 
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Reporting suspected adverse effects 
Reporting suspected adverse reactions after registration of the medicinal product is   
important. It allows continued monitoring of the benefit-risk balance of the medicinal  
product. Healthcare professionals are asked to report any suspected adverse reactions at  
www.tga.gov.au/reporting-problems. 
 
   
 4.9 OVERDOSE 
 
Symptoms: 
Systemic toxicity is manifested by central nervous system excitation such as restlessness, 
excitement, blurred vision, nausea and vomiting, muscle twitching and, in more severe cases, 
convulsions. Toxicity due to α-adrenergic overstimulation may result in tachycardia and 
arrhythmia. 
 

Treatment: 
Consists of ensuring adequate ventilation and arresting convulsions with intravenous diazepam 
if required. Cardiac resuscitation may be required to reverse pathological arrhythmias.  
 
For information on the management of overdose, contact the Poison Information Centre on 
131126 (Australia). 
 
5 PHARMACOLOGICAL PROPERTIES  
 
5.1 PHARMACODYNAMIC PROPERTIES 
 
Mechanism of action 
Lidocaine (lignocaine) hydrochloride. This constituent is a local anaesthetic which stabilises 
the neuronal membrane and prevents initiation and transmission of nerve impulses, thereby 
effecting local anaesthetic action. Onset of action is rapid and may last for one hour. It does 
not produce irritation to mucous membranes due to its nonester structure and it is not 
detoxified by circulating plasma esterases. The liver is the chief site of biotransformation of 
Lidocaine (lignocaine) and both free and conjugated forms of the drug are excreted in the 
urine. 
 

Phenylephrine hydrochloride. This is a sympathomimetic agent with mainly direct effects 
on the α-adrenoreceptors. The phenylepherine in Lidocaine (lignocaine) hydrochloride 5% w/v 
and Phenylephrine hydrochloride 0.5% w/v constricts the blood vessels locally, which can 
decrease the systemic absorption of Lidocaine (lignocaine)  and restrict bleeding. It also 
decreases the onset of action and increases the duration of action of Lidocaine (lignocaine). Its 
nasal decongestant action can assist in easier passage of endoscopes. 
 

Clinical trials 
 
No data available. 
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5.2 PHARMACOKINETIC PROPERTIES 
 

Absorption 
No data available. 
 

Distribution 
No data available. 

          

Metabolism 
No data available. 
 

Excretion 
No data available. 
 
 
5.3 PRECLINICALSAFETY DATA  
 
Genotoxicity  
 
No data available. 
 
Carcinogenicity 
 
No data available. 
 
 
6 PHARMACEUTICAL PARTICULARS  
 
6.1 LIST OF EXCIPIENTS 
 
Water for injections BP 
Dilute hydrochloric acid 
Sodium hydroxide 
Stevia rebaudiana 
Concentrated Peppermint Water 
Acesulfame Potassium 
Sodium Chloride 
 
 
 
6.2 INCOMPATIBILITIES 
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Incompatibilities were either not assessed or not identified as part of the registration of this 
medicine. 

6.3 SHELF LIFE 

In Australia, infonnation on the shelf life can be found on the public summa1y of the 
Australian Register of Therapeutic Goods (ARTG). The expity date can be found on the 
packaging. 

6.4 SPECIAL PRECAUTIONS FOR STORAGE 

Store below 25°C. Protect from light. Tlus :13£eeh1et dees aet eeftt!IHl Elfttiatiet'el!iel ageats. 
l<el' siagle :~se ia eae :13atieat ealy. Aft)' :~:~sed Jlf8911et s.ael!ld be diseet'ded. 

6.5 NATURE AND CONTENTS OF CONTAINER 

,Glass bottle sealed with a mbber stopper and a plastic wad-less screw cap. _____________ _ -
Jhe s17ray pmnp and acniator and bottl<;.,S,onsist of 1701,j'.Urop~lenes and ~l:i,ethylenes. 2. 5 m.L ~ 
and 50 mL pack sizes'-~ aetllated te:13ieal sek~tiea: ',- -
Lideeaifte (ligtteeaifte) S mg, iiheaylejlftHfle 0.5 mg)lsiiray \ 
2. .5 a~ aad 50 ftlL 

6.6 SPECIAL PRECAUTIONS FOR DISPOSAL 

In Australia, any unused medicine or waste material should be disposed ofby taking to 
yotu· local phamiacy ( or) any unused medicine or waste material should be disposed of 
in accordance with local requit·ements. 

6.7 PHYSICOCHEMICAL PROPERTIES 

The chemical strncture for Lidocaine{lignocaine) hydrochloride is : 

The chemical st ructure for phenylephrine hydrochloride is: 

H OH 

HOif\ NHMe 
I ,HCI 

~ 
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CAS Number: Lidocaine (lignocaine) hydrochloride: 6108-050-0 and phenylephrine 
hydrochloride: 61-76-7 

7 MEDICINE SCHEDULE (POISONS STANDARD) 

Schedule 2 

S SPONSOR 

Biolnnova Pty Ltd 
U-37, 14 Loyalty Road, 
North Rocks NSW 2151 
info@bioinnova.com.au 

9 DATE OF FIRST APPROVAL 

14 July 2014 

10 DATE OF REVISION 

XX-MM-YYYY 

Summary table of changes 

Section chan!!ed 
All sections 
8 SPONSOR 
6.1 Ingredient 
Heading of PI 
8 SPONSOR 
All Sections 

Section 6.4 

Section 6.4 

Section 4.2 
Section 4.4 
Section 4.6 
Section 4.7 

Summarv of new information 
Chane:ed as per New PI format 
Sponsor name and address changed. 
New orooosed ine:redient included 
Chane:e in Trade name 
Soonsor name and address chan!led 
Changed naming of active substance 
Lidocaine (Lignocaine) 
Dual narn.in!l as oer reauirement 
Changed storage infomiation for 2.5mL and 
50 mL oack size 
Changed storage infomiation for 2.5mL and 
50 mL oack size 
Removed text on nozzle. 
Paediatric use infom1atio0n added 
Use in pregnancy infonuation added. 
sta.ndard text added as oer reauirement 

I 

I 
I J 

I J 
I I 

I I 
I I I 
JI I 

I I I 
I I 
I I 

I 
I 

I 
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AeJd s 1eseN 
JOlO!.llSUOOOSl!A 
011al.llsaeuv 

NOZZLE SUPPLY 
One LP Nozzle TM 

is available inside. 

LP Nozzle TM 

available 

separately. 

LP Nozzles~ aro avalable in two length 
and can be purdlased separately from 
local distribulor. 
• S-100 mm long 
• L-200 mm long 

MEDICINE INFORMATION: 
ACTIVE INGREDIENT: 
Lidocaine (Lignocaine) hydrochloride 
5 mg/actuation 
and Phenylephrine hydrochloride 
0.5 mg/actuation 
USES: 
• Topical anaesthesia and local 

vasoconstriction prior to 
endoscopy of the upper air ways 

• Preparation of the nasal 
mucosa for surgery 

• Aid in the treatment of acute 
nose bleeds and removal of 
foreign bodies from the nose. 

WARNINGS: 
Not for use in children under 2 
years of age or during pregnancy. 
Must be used with caution in 
patients who have cardiovascular 
disease. 
For professional use only. 
For external use only. 
For topical use only. 
Not for injection. 

Continued --➔ 

Size: 117 mm x 42 mm x 40 mm 

MEDICINE INFORMATION (conlnued) 
DIRECTIONS FOR USE: 
Prime pump 5 times before use. 
Each squirt contains 100 microlitres. 
Use once for one patient only and 
discard the bottle and any remaining 
solution in an appropriate manner. 
Read enclosed leaflet before use. 
Doses are to be administered once 
only. 
Dosage for nasal and pharyngeal 
administration: 

Adults and Up to 5 squirts 
children over 
12 years 

per nostril 

B to 12 years 3 squirts per 
nostril 

4-8 years 2 squirts per 
nostril 

2-4 years 1 squirt per 
nostril 

OTHER INFORMATION 
Store below 25°C. Protect from 
light. 

Distributor: 
Biol nnOYa Pty Ud 
U-37, 14 Loyalty Road, North Rocks, 
NSW 2151 Australia 
Email: info@bioinnova.com.au 
DO NOT USE IF SEALS OVER 
CARTON ENOS ARE MISSING 
OR BROKEN 

9 

LOT: 

EXP: 

Anaesthetic 
Vasoconstrictor 

Nasal Spray 

480 
Metered Doses 

■ PANTONE 347 C 

■ PANTONE 165 C 

PANTONE 294 C 15% 
■ Black Font: Swiss 721 CN BT ---
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PHARMACY MEDICSiE 
KEEP OUT OF RfACH OF CHILDREN 

LidoPhenyl ™ 

Spray 

un:ai1e (LilJ>lC8ile) ~ 
5~11irl 
and RlenytejM1e hylto(:IDide 
0.5~ 

Anaesthetic Vasoconstrictor 
Nasal Spray .. -..-
50ml AUST R 225750 

U1tt 
• llfiC»I ......... IOell~-
IOadoecQfJOlat .... tilW,,.. 
. ,......dat..-~IW"9fY 
•Alf lllatt .... OltQlll ...... dJUII_.,.. 
OIM_,..._.._ .. .._ 

fMIIIINGS:No(IW• Ill dllllt• _.,2,_. OltOI 
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DIBJOCIA)RUIE:N-.t .... 5 .. tNbt.._ 
Ea_.c..-.1aa~u.oa •• 
........ ~ .. Nat-..,,.... 
........ .,..._ .... ftt.St~dll­
NIOft•.Daaa$ .. ION---•d_,.-,. 

~ON .. : 
l>OiQIIW__...,..,,. .. .--...uo« 
... , .. ...,..._.1z,-: 
U,I05 .... lltf--1 
11112,-:s_.,. .... 
w,-c2....,...,--1 
M,-c191111lt,-... 

l.Pllm: ..................... ---............. ., ...... ...... 
•S-100 ...... b,f 
• l 400rm1lon11 
OTHIR__,.,. 
$• ..... 25"C ...... ..., .... 

.... Uc.N•:NJ,009 
Df-
• ., ... . ..,.lbL 
IJ.37.141.o,tilyAoad,NnRodcl. 
NSW21$1MS'hll 
Em,llrrtO@tt>lmOwa.ocm.au 

100 MM X45 MM 

■ PANTONE347C 

■ PANTONE166C 

Size: 100 mm x 45 mm ■ Blacl< Foot Swiss 721 CN BT ---



From:
To:
Cc: OTC Medicines; COMB Systems
Subject: OM-2020-00259-1 - LIDOPHENYL SPRAY bottle (AUST R 225750) - approval letter [SEC=OFFICIAL]
Date: Thursday, 2 July 2020 10:51:21 AM
Attachments: OM-2020-00259-1; LIDOPHENYL SPRAY bottle (AUST R 225750); approval letter.PDF

Dear Sponsor,

Please find attached an electronic copy of the approval letter for your C2 level application OM-
2020-00259-1.

This will be the only copy provided unless otherwise requested.

Before the goods can be included in the Register, you are required to either:
. notify the Secretary using the approved form that the patent certification under subsection
26B(1) is not required in relation to the application; OR
. provide a certificate required under subsection 26B(1) of the Act.
The requirement for patent certificates does not apply to applicants for registration of medicines
who are not required to submit evidence or information to establish the safety or efficacy of the
goods as part of the registration process. In these circumstances, the applicants are only
required to notify the Secretary in the approved form that the subsection 26B(1) patent
certificate is not required in relation to the application.
The notification form and patent certificate can be downloaded via the TGA website
(http://www.tga.gov.au/about/international-usa-fta.htm). Please email a copy to
OTC.Medicines@health.gov.au.

As noted above, a Certificate of Registration can only be issued after receipt of the completed
and signed form or certificate.

Regards

Professional Officer
OTC Medicines Evaluation 
Complementary and OTC Medicines Branch

Phone:         Fax: 
Email: @health.gov.au 

Therapeutic Goods Administration 
Department of Health 
PO Box 100 
Woden ACT 2606 Australia 
www.tga.gov.au
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PO Box 100  Woden ACT 2606  ABN 40 939 406 804 
Phone: 02 6232 8444  Fax: 02 6203 1605  Email: info@tga.gov.au 
http://www.tga.gov.au  
 

Submission ID: OM-2020-00259-1 
Our reference: D20-954864 

The Managing Director 
Bioinnova Pty Ltd 
Unit 37 
North Rocks  NSW 2151 
 
 
Attention:  Regulatory Affairs 

 

Dear Sir/Madam 
 
APPLICATION UNDER s. 23 TO REGISTER A NEW MEDICINE UNDER s. 25 IN THE 
AUSTRALIAN REGISTER OF THERAPEUTIC GOODS  

I refer to your application under section 23 of the Therapeutic Goods Act 1989 (the Act) dated 
24 March 2020 to register 

LIDOPHENYL SPRAY bottle 

(the medicine) in the Australian Register of Therapeutic Goods (the ARTG) which, while a 
separate and distinct good under subsection 16(1) of the Act, is the same as registered 
medicine: LIDOPHENYL SPRAY bottle (AUST R 225750) (the “currently registered medicine”) 
except as follows: 
• Increase in the amount of existing flavour ingredients, as described in your letter dated 

30 April 2020. 

Decision 
As delegate of the Secretary of the Department of Health, I am: 

• under subsection 25(3) of the Act, approving the registration of the medicine in the 
ARTG on the basis that the only difference between the proposed medicine and the 
currently registered medicine is 

o An increase in the amount of existing flavour ingredients, and 
o Changes to the product labelling, Product Information document and 

Consumer Medicines Information as a package insert, as described in your 
letter dated 30 April 2020 and your correspondence of 18 June 2020. 

• under subsection 25AB(2) of the Act, notifying you of the decision to register the 
medicine,  

• under subsections 25AA(1) of the Act, approving the text of the PI for the medicine on 
the basis that the only changes made to the most recently approved PI for the 
currently-registered product were those set out in your request of 18 June 2020,  

• under paragraph 25AB(3)(b) of the Act, notifying you of the approved PI as set out at 
Attachment 2, and 

s22

Document 23

Australian Government 

Department of Health 
Therapeutic Goods Administration 

l1GAHealth S~fety 
Regulation 



 Page 2 of 5 
   

• under subsection 28(2B) of the Act, applying conditions of registration of the 
medicine, as outlined under ‘Conditions of Registration’ below. 

Section 25, subsections 25AA(1) and (1A), section 25AB and section 28 of the Act can be 
found online at the following link: https://www.legislation.gov.au/Series/C2004A03952 

 
Date of effect and supply 
Under subsection 16(1) of the Act, the new medicine is a separate and distinct good. 
However, because you have indicated that the new medicine will replace the existing 
medicine, the same AUST R number may be used by reason of the Therapeutic Goods 
(Groups) Order No. 1 of 2001. 

The date of effect of the new registration is the date specified in the Certificate of 
Registration, a copy of which may be obtained via the eBusiness Services (eBS) facilities 
shortly after receipt of the patent certification requested below.  This should be the date 
included under the heading “date of the most recent amendment” at the end of the approved 
PI as set out at Attachment 2. 

Conditions of registration 
The conditions applying to the new registration of the medicine are: 
1. Conditions applicable to all therapeutic goods as specified in the current edition of the 

document "Conditions- standard and specific: Applying to registered or listed 
therapeutic goods under section 28 of the Therapeutic Goods Act 1989", and  

2. Conditions applicable to the relevant category and class of therapeutic goods as specified 
in the current edition of the document " Conditions- standard and specific: Applying to 
registered or listed therapeutic goods under section 28 of the Therapeutic Goods Act 
1989", and 

3. The following specific conditions:  

a. Stability testing program must be initiated on the first two production batches of the 
goods, in accordance with the requirements of the TGA’s guidelines on the stability 
testing of pharmaceuticals, as outlined in the TGA document Australian Regulatory 
Guidelines for OTC Medicines (ARGOM), and any adverse results must be 
immediately reported to the TGA.  

b. The manufacturing process will be validated according to the requirements of the 
Code of Good Manufacturing Practice [the Therapeutic Goods (Manufacturing 
Principles) Determination No. 1 2013 contains a definition of ‘the Code'], and that 
the manufacturer’s validation report and related information will be available for 
review, on request, by the TGA within 3 months of release for supply of the first 
production batch.  

Action required of you 
Before the medicine can be included in the ARTG, you are required to either: 

• notify the Secretary using the approved form that the patent certification under 
subsection 26B(1) of the Act is not required in relation to the application; or 

• provide a certificate required under subsection 26B(1) of the Act.  

Note: 
The requirement for patent certificates does not apply to applicants for registration of medicines 
who are not required to submit evidence or information to establish the safety or efficacy of the 
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goods as part of the registration process. In these circumstances, the applicants are only required 
to notify the Secretary in the approved form that the subsection 26B(1) patent certificate is not 
required in relation to the application. 

The notification form and patent certificate can be downloaded via the TGA website 
(http://www.tga.gov.au/form/australia-united-states-free-trade-agreement).  You should 
forward the completed and signed certificate or notification to otc.medicines@health.gov.au.  
A certificate of registration can only be issued after receipt of the completed and signed 
certificate or notification. 

Review rights 

Details of your review rights are at Attachment 1. 

Your obligations in relation to Product Information  
You are reminded that an approved PI for a medicine cannot be changed without the 
approval of the Secretary under subsection 25AA(4) of the Act.  

You are also reminded that the CMI must comply with the requirements set out in the 
Therapeutic Goods Regulations 1990 which includes the obligation to ensure the CMI that 
must be supplied with the medicine is ‘consistent with’ the approved PI. 

Other matters 

Copies of the final medicine labels are provided at Attachment 3. Please note that your 
product labels have not been evaluated for compliance with State and Territory labelling 
requirements. 

A copy of the final consumer medicine information as a package insert is provided at 
Attachment 4. 

You are reminded of the pharmacovigilance reporting requirements as set out in the 
document “Pharmacovigilance responsibilities of medicine sponsors – Australian 
recommendations and requirements”, including the requirement to keep the Australian 
pharmacovigilance contact person details up to date through the TGA Business Services 
electronic portal. 

Please note that it is your responsibility to ensure that current Good Manufacturing Practice 
clearance letters are maintained for all overseas sites of manufacture registered for the 
products.  

Please do not hesitate to contact me if you have any further queries regarding this matter. 

Yours faithfully 

 
 
Signed and authorised by  

  
Delegate of the Secretary  
Complementary & OTC Medicines Branch  
Email: @health.gov.au  
 
2 July 2020 
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Attachments: 
1. Review rights 
2. A copy of approved product information 
3. A copy of final medicine labels 
4. A copy of final consumer medicine information as a package insert 
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Attachment 1 
Request for reconsideration of an initial decision 

The decisions under sections 25 and 28 of the Act are ‘initial decisions’ within the meaning of 
section 60 of the Act. Under section 60, a person whose interests are affected by a 
‘reviewable’ initial decision, can seek reconsideration of the initial decision. 

As this document constitutes written notice of the making of an initial decision being given by 
the Secretary, a request for reconsideration of this initial decision must be given to the 
Minister within 90 days and be accompanied by any information that you wish to have 
considered.  A request for reconsideration given to the Minister outside the statutory 90 day 
reconsideration period cannot be accepted. The Minister may either personally undertake a 
request for reconsideration of an initial decision or delegate to an officer of the Department 
with the appropriate delegation. 

Under section 60(3A) of the Act, the Minister (or the Minister’s delegate) is not able to 
consider any information provided after the notification is made of a request for 
reconsideration of an initial decision unless the information is provided in response to a 
request from the Minister (or the Minister’s delegate), or it is information that indicates that 
the quality, safety or efficacy of the relevant therapeutic goods is unacceptable. 

Guidelines for requesting reconsideration of an initial decision 
A request for reconsideration should be made in writing, signed and dated by the person 
requesting reconsideration, should be titled “Request for Reconsideration Under Section 
60 of the Therapeutic Goods Act 1989” and should include the following: 

• a copy of the initial decision notification letter (or other evidence of notification); 
• identify, and describe with as much specificity as possible, which component(s) of the 

initial decision should be reconsidered and set out the reasons why reconsideration is 
requested; 

• any information/documentation in support of the request, clearly labelled to 
correspond with (any or each of) the reasons why reconsideration is requested; and 

• an email address nominated for the purposes of receiving correspondence in relation to 
the request for reconsideration. 

All requests for reconsideration should be given to the Minister by email: 

Email: ‘minister.hunt.DLO@health.gov.au’ and ‘decision.review@tga.gov.au’ 

Where a request for reconsideration includes dossiers (or similar bulk material) that cannot 
easily be attached to the request given by email, the supporting documentation and original 
(signed) request for reconsideration can then be sent by express post or registered mail to: 

Mail: Minister for Health 
 Suite M1 41 
 c/- Parliament House 
 CANBERRA  ACT  2600 
 
Subject to the Administrative Appeals Tribunal Act 1975 (AAT Act), if you are dissatisfied with 
the decision upon reconsideration by the Minister (or the Minister’s delegate), you can apply 
to the Administrative Appeals Tribunal (AAT) for a review of that decision upon 
reconsideration. 

NOTE:  This initial decision remains in effect unless and until it is revoked or revoked and 
substituted by the Minister (or the Minister’s delegate) as a result of a request for 
reconsideration under section 60 of the Act OR is set aside, varied or remitted by the AAT or 
is otherwise overturned or stayed. 
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         AUSTRALIAN PRODUCT INFORMATION – LIDOPHENYL SPRAY 
(Lidocaine (lignocaine) hydrochloride and Phenylephrine hydrochloride) 

1 NAME OF THE MEDICINE 

Lidocaine (lignocaine) hydrochloride and Phenylephrine hydrochloride. 

2 QUALITATIVE AND QUANTITATIVE COMPOSITION 

Lidocaine (lignocaine) hydrochloride 5 mg/actuation (5% w/v) and Phenylephrine 
hydrochloride 0.5 mg/actuation (0.5% w/v). This product does not contain any antimicrobial 
agent.  
For the full list of excipients, see Section 6.1 List of excipients’. 

3 PHARMACEUTICAL FORM 

Pump actuated topical nasal spray which is a clear, colourless, sterile solution and should not 
be used if it is coloured. 

4 CLINICAL PARTICULARS  

4.1 THERAPEUTIC INDICATIONS 

• Preparation of nasal mucosa for surgery or endoscopy.
• Aid in the treatment of acute nose bleeds and removal of foreign bodies from the

nose.
• Topical anaesthesia prior to indirect or direct laryngoscopy
• Topical anaesthesia and local vasoconstriction prior to endoscopy of upper airways.

4.2 DOSE AND METHOD OF ADMINISTRATION 

Route of administration: nasal or pharyngeal. 
Children 2 to 4 years. 1 squirt per nostril. 
Children 4 to 8 years. 2 squirts per nostril. 
Children 8 to 12 years. 3 squirts per nostril. 
Adults, children over 12 years. Up to 5 squirts per nostril. 

Each squirt measures 100 microlitres. 
Method of administration 
Prime pump five times before use. 
Do not exceed the recommended dosage regimens. 
Doses are to be administered once only. 
For single use in one patient only. 
Any unused product should be discarded. 
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4.3 CONTRAINDICATIONS 

• Known hypersensitivity to either of the active ingredients or any of the non-active
ingredients as listed under 6.1 Ingredients.

• Hypersensitivity to other local anaesthetics of the amide type and to other
sympathomimetic agents.

• Pregnancy.
• Children under 2 years of age. see Section 4.4: ‘SPECIAL WARNINGS AND

PRECAUTIONS FOR USE - Paediatric use’.

4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE 

General precautions 
Genetic predisposition to malignant hyperthermia and pre-existing abnormal neurological 
conditions. 

Eating and drinking 
The use of topical anaesthetic agents in the oral cavity and upper airway tissues may interfere 
with swallowing and thus enhance the danger of aspiration of food or drink. For this reason, 
food or drink should not be ingested within two hours of using local anaesthetics in the mouth 
area. Numbness of the tongue or buccal mucosa may increase the risk of trauma from hot 
drinks or biting. 

Patients with cardiovascular diseases 
Lidocaine (lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v 
should be given with caution to patients with cardiovascular disease, especially those 
suffering from hypertension, severe bradycardia, conduction disturbances or severe digitalis 
intoxication. 

There is a small but transient increase in pulse (up to 12 beats per minute) and blood pressure 
(average 8.2 mmHg systolic and 7.5 mmHg diastolic) lasting for ten minutes after the 
administration of this medication to healthy individuals. This must be taken into account if 
this medication is given to hypertensive patients. 

Paediatric use 
Do not administer to children under 2 years of age. see Section 4.3: 
‘CONTRAINDICATIONS’. 
Use in hepatic impairment 
Lidocaine (lignocaine) is metabolised in the liver and must be given with caution to patients 
with hepatic insufficiency. 

Use in renal impairment 
Metabolites of Lidocaine (lignocaine) may accumulate in patients with renal impairment. 

Use in the elderly 
Elderly and debilitated patients should be given reduced dosages. 
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Effects on laboratory tests 
No data available. 

4.5 INTERACTIONS WITH OTHER MEDICINES AND OTHER FORMS OF 
INTERACTIONS 

Propanolol or cimetidine may reduce the clearance of Lidocaine (lignocaine) so that patients 
given these drugs together may show signs of Lidocaine (lignocaine) toxicity. They should be 
closely observed. 
Antiarrhythmic drugs - Lidocaine (lignocaine) can have additive effects or antagonistic 
effects. Suxamethonium- Lidocaine (lignocaine) prolongs the action of suxamethonium.       
Phenytoin- Lidocaine (lignocaine) and phenytoin have additive cardiac depressant effects. 
Antidepressants- May interact with phenylephrine. 

4.6 FERTILITY, PREGNANCY AND LACTATION 

Effects on fertility 
No data available 

Use in pregnancy 
Lidocaine (lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v 
should not be used in pregnancy (see Section 4.3: ‘CONTRAINDICATIONS’). Australian 
Pregnancy Categorisation: Category B2 - Lidocaine (lignocaine) is classified in category A, but 
Phenylephrine is in category B2. 
Use in lactation 
Lidocaine (lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v 
may be used as directed in breastfeeding mothers. 

4.7 EFFECTS ON ABILITY TO DRIVE AND USE MACHINES 

The effects of this medicine on a person’s ability to drive and use machines were not assessed 
as part of its registration. 

4.8 ADVERSE EFFECTS (UNDESIRABLE EFFECTS) 

Phenylepherine may rarely cause tremor or palpitations. Rarely nervousness, nausea, 
vomiting, tinnitus, dizziness, numbness or disorientation may occur following rapid 
absorption of Lidocaine (lignocaine). The most commonly noted side effect is a transient bitter 
taste in the mouth lasting one to two minutes and then disappearing 
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Reporting suspected adverse effects 
Reporting suspected adverse reactions after registration of the medicinal product is   
important. It allows continued monitoring of the benefit-risk balance of the medicinal  
product. Healthcare professionals are asked to report any suspected adverse reactions at 
www.tga.gov.au/reporting-problems. 

 4.9 OVERDOSE 

Symptoms: 
Systemic toxicity is manifested by central nervous system excitation such as restlessness, 
excitement, blurred vision, nausea and vomiting, muscle twitching and, in more severe cases, 
convulsions. Toxicity due to α-adrenergic overstimulation may result in tachycardia and 
arrhythmia. 

Treatment: 
Consists of ensuring adequate ventilation and arresting convulsions with intravenous diazepam 
if required. Cardiac resuscitation may be required to reverse pathological arrhythmias.  

For information on the management of overdose, contact the Poison Information Centre on 
131126 (Australia). 

5 PHARMACOLOGICAL PROPERTIES  

5.1 PHARMACODYNAMIC PROPERTIES 

Mechanism of action 
Lidocaine (lignocaine) hydrochloride. This constituent is a local anaesthetic which stabilises 
the neuronal membrane and prevents initiation and transmission of nerve impulses, thereby 
effecting local anaesthetic action. Onset of action is rapid and may last for one hour. It does 
not produce irritation to mucous membranes due to its nonester structure and it is not 
detoxified by circulating plasma esterases. The liver is the chief site of biotransformation of 
Lidocaine (lignocaine) and both free and conjugated forms of the drug are excreted in the 
urine. 

Phenylephrine hydrochloride. This is a sympathomimetic agent with mainly direct effects 
on the α-adrenoreceptors. The phenylepherine in Lidocaine (lignocaine) hydrochloride 5% w/v 
and Phenylephrine hydrochloride 0.5% w/v constricts the blood vessels locally, which can 
decrease the systemic absorption of Lidocaine (lignocaine)  and restrict bleeding. It also 
decreases the onset of action and increases the duration of action of Lidocaine (lignocaine). Its 
nasal decongestant action can assist in easier passage of endoscopes. 

Clinical trials 

No data available. 
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5.2 PHARMACOKINETIC PROPERTIES 

Absorption 
No data available. 

Distribution 
No data available. 

Metabolism 
No data available. 

Excretion 
No data available. 

5.3 PRECLINICALSAFETY DATA 

Genotoxicity  

No data available. 

Carcinogenicity 

No data available. 

6 PHARMACEUTICAL PARTICULARS 

6.1 LIST OF EXCIPIENTS 

Water for injections BP 
Dilute hydrochloric acid 
Sodium hydroxide 
Stevia rebaudiana 
Concentrated Peppermint Water 
Acesulfame Potassium 
Sodium Chloride 
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6.2 INCOMPATIBILITIES 

Incompatibilities were either not assessed or not identified as part of the registration of this 
medicine. 

6.3 SHELF LIFE 

In Australia, information on the shelf life can be found on the public summary of the 
Australian Register of Therapeutic Goods (ARTG). The expiry date can be found on the 
packaging. 

6.4 SPECIAL PRECAUTIONS FOR STORAGE  

Store below 25°C. Protect from light.  

6.5 NATURE AND CONTENTS OF CONTAINER 

Glass bottle sealed with a rubber stopper and a plastic wad-less screw cap. 
The spray pump and actuator and bottle consist of polypropylenes and polyethylenes. 2.5 mL 
and 50 mL pack sizes’. 

6.6 SPECIAL PRECAUTIONS FOR DISPOSAL 

In Australia, any unused medicine or waste material should be disposed of by taking to 
your local pharmacy (or) any unused medicine or waste material should be disposed of 
in accordance with local requirements. 

6.7 PHYSICOCHEMICAL PROPERTIES 

The chemical structure for Lidocaine(lignocaine) hydrochloride is: 

The chemical structure for phenylephrine hydrochloride is: 
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CAS Number: Lidocaine (lignocaine) hydrochloride: 6108-050-0 and phenylephrine 
hydrochloride: 61-76-7 

7 MEDICINE SCHEDULE (POISONS STANDARD) 

Schedule 2 

8 SPONSOR 

BioInnova Pty Ltd 
U-37, 14 Loyalty Road,
North Rocks NSW 2151
info@bioinnova.com.au

9 DATE OF FIRST APPROVAL 

14 July 2014 

10 DATE OF REVISION 

XX-MM-YYYY

Summary table of changes 

Section changed Summary of new information 
All sections Changed as per New PI format 
8 SPONSOR Sponsor name and address changed. 
6.1 Ingredient New proposed ingredient included 
Heading of PI Change in Trade name 
8 SPONSOR Sponsor name and address changed 
All Sections Changed naming of active substance Lidocaine 

(Lignocaine) 
Dual naming as per requirement 

Section 6.4 Changed storage information for 2.5mL and 50 mL pack 
size 

Section 6.4 Changed storage information for 2.5mL and 50 mL pack 
size 

Section 4.2 Removed text on nozzle. 
Section 4.4 Paediatric use informatio0n added 
Section 4.6 Use in pregnancy information added. 
Section 4.7 standard text added as per requirement 
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NOZZLE SUPPLY 
One LP Nozzle TM 

is available inside. 

LP Nozzle TM 

available 

separately. 

LP Nozzles~ aN! avalable in two length 
and can be purdlased s1111aralely from 
local distribulor. 
• S-100 mm long 
• L-200 mm long 

MEDICINE INFORMATION: 
ACTIVE INGREDIENT: 
Lidocaine (Lignocaine) hydrochloride 
5 mg/actuation 
and Phenylephrine hydrochloride 
0.5 mg/actuation 
USES: 
• Topical anaesthesia and local 

vasoconstriction prior to 
endoscopy of the upper air ways 

• Preparation of the nasal 
mucosa for surgery 

• Aid in the treatment of acute 
nose bleeds and removal of 
foreign bodies from the nose. 

WARNINGS: 
Not for use in children under 2 
years of age or during pregnancy. 
Must be used with caution in 
patients who have cardiovascular 
disease. 
For professional use only. 
For external use only. 
For topical use only. 
Not for injection. 

Continued --➔ 

Size: 117 mm x 42 mm x 40 mm 

Attachment 3 

MEDICINE INFORMATION (conlnued) 
DIRECTIONS FOR USE: 
Prime pump 5 times before use. 
Each squirt contains 100 microlitres. 
Use once for one patient only and 
discard the bottle and any remaining 
solution in an appropriate manner. 
Read enclosed leaflet before use. 
Doses are to be administered once 
only. 
Dosage for nasal and pharyngeal 
administration: 

Adults and Up to 5 squirts 
children over 
12 years 

per nostril 

B to 12 years 3 squirts per 
nostril 

4 B years 2 squirts per 
nostril 

2 4 years 1 squirt per 
nostril 

OTHER INFORMATION 
Store below 25°C. Protect from 
light. 

Distributor: 
Biol nnOYa Pty Ud 
U 37, 14 Loyalty Road, North Rocks, 
NSW 2151 Australia 
Email: info@bioinnova.com.au 
DO NOT USE IF SEALS OVER 
CARTON ENOS ARE MISSING 
OR BROKEN 

9 

LOT: 

EXP: 

Anaesthetic 
Vasoconstrictor 

Nasal Spray 

480 
Metered Doses 

■ PANTONE 347 C 

■ PANTONE 165 C 

PANTONE 294 C 15% 
Size: 117 mm x 42 mm x 40 mm ■ Black Font: Swiss 721 CN BT ---
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PHARMACY MEDICSiE 
KEEP OUT OF RfACH OF CHILDREN 
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Spray 
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LidoPhenyl spray aerosol (Lidocaine (lignocaine) Hydrochloride 5% w/v
Phenylephrine Hydrochloride 0.5% w/v)

PATIENT INFORMATION SHEET

What is in this medication and what it is used for

This solution contains two active ingredients Lidocaine (lignocaine) hydrochloride 5% w/v
(50 mg/mL) and phenylephrine hydrochloride 0.5% w/v (5 mg/mL). Lidocaine
(lignocaine)hydrochloride is a local anaesthetic and phenylephrine hydrochloride causes
the small blood vessels near the surface of the tissue to constrict.

Lidocaine (lignocaine) hydrochloride 5% w/v and Phenylephrine hydrochloride 0.5% w/v
contains no antimicrobial agent. This medicine should be used only once in one patient
only and any residue discarded.
The solution also contains the following inactive ingredients: sodium hydroxide or dilute
hydrochloric acid (to adjust pH) and Water for Injections, Stevia rebaudiana, Concentrated
Peppermint Water, Acesulfame Potassium and Sodium Chloride.

Lidocaine (lignocaine)Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v Topical
Solution is most commonly used to numb the inside of your nose or throat before the
surgeon operates or passes a fine telescope to view the structures of the nose and throat.

It may also be used to numb the nose if a foreign body (such as a small seed or bead or any
other small object that becomes wedged in the nose) needs to be removed.

It may also be used to stop the bleeding from the front portion of the nose before treatment
is given to seal the bleeding blood vessels.

What are the possible side effects?

The most common side effect that is noticed after use of this medicine is a bitter taste in the
mouth, it only lasts for one to two minutes and then disappears. While other side effects are
not commonly experienced with this medication because it is only administered as a single
dose, it is possible for the following to occur:

A headache which might last for up to 20-30 minutes; drowsiness; light headedness; ringing
in the ears; dizziness; confusion; blurred vision; vomiting; twitching; tremors; convulsions;
sensations of hot or cold; slow heartbeat; fast heart rate with or without palpitations.

When you should not use this medicine.

 If you are pregnant, or may becomepregnant.

When should you advise your doctor that you have other health problems or are
taking other medication?

 If you are breast-feeding
 You have been given or used local anaesthetics before and had an allergic reaction,

or have reacted to any of the ingredients listed above.
 You suffer from liver disease
 You have or have ever had heart disease (i.e. you have had a heart attack or have

problems such as bradycardia which means a slower than normal heart beat rate.
Lidocaine (lignocaine) the anaesthetic agent may make the effect of any heart
rhythm regulating drugs much greater and therefore may adversely affect your heart)
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 You suffer from kidney problems (kidney disease may change the concentrations of
certain chemicals such as potassium in your blood, and this may in turn affect the
action of Lidocaine (lignocaine) on the heart muscle)

 You suffer from epilepsy and are taking phenytoin (a medicine used to treat epilepsy)
as use of phenytoin with this medicine may adversely affect yourheart.

 You suffer from high blood pressure or an overactive thyroid.
 You are taking antidepressantmedication.
 You are taking high blood pressure medication.
 You are taking anti-ulcer drugs such as Cimetidine. Cimetidine is known as an

enzyme inducing drug. These drugs can cause the blood level of Lidocaine
(lignocaine) (local anaesthetic agent) to rise to levels which can cause side
effects.

 You have had an adverse reaction to phenylephrine or other decongestants (blood
vessel squeezing drugs).

You should let your doctor or healthcare professional know if you are taking any other
medicines, including ones you may have brought yourself without a prescription.

Lidocaine (lignocaine) Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v
Topical Solution should be used with caution on areas of the nose or throat which are cut
because of the risk of increased absorption of the active ingredients leading to higher drug
levels in the blood. Please let your doctor know if you have any cuts or sores in your nose.

What dose is to be used and how often is it given?

This medicine is administered into the nose or throat by your doctor or doctor’s assistant in
the following doses:

Adults and children over 12 years of ages:
Up to 5 squirts per nostril

8-12 years:
3 squirts per nostril

4-8 years:
2 squirts per nostril

2-4 years:
1 squirt per nostril

Each squirt measures 100 microlitres of fluid. The dose of Lidocaine (lignocaine) in each
squirt is 5 mg, and the dose of phenylephrine in each squirt is 0.5 mg.

This medicine should not be used in children under 2 years of age.

These doses are given only once. The recommended dosage should not be exceeded.

What effects will I notice after taking the medication?

You will notice a feeling of numbness in the mouth, nose or throat which is caused by the
medicine. You might also notice that the side of the nose to which the medication has been
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applied becomes congested and may prove difficult to breathe through. This sensation will
pass within a few hours.

What care needs to be taken after taking this medicine?

Do not drink or eat anything until the numbness in the throat has worn off. If you do, then it is
possible that you may inhale food or drink into the lungs. This will result in serious illness.

Take care not to bite or to burn your tongue or cheek with hot liquids whilst the numbness is
still present.

Storing this medicine

This medicine must be stored in a cool dry place under 25°C. Protect from light.

It should be out of sight and reach of children. Keep it in the same pack in which it was
supplied.

Do not transfer it into another container.

Do not use it after the expiry date shown on the label and carton. If this medicine is out of
date please return it to your pharmacist for correct disposal.

Further information

This leaflet provides only a summary of the information known about Lidocaine (lignocaine)
Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5% w/v Topical Solution. If you have
any questions or want to know more about this medicine, or are unsure about anything,
please ask your doctor or your pharmacist.

Lidocaine (lignocaine) Hydrochloride 5% w/v Phenylephrine Hydrochloride 0.5%
w/v Topical Solution is supplied in Australia by:

BioInnova Pty Ltd
U-37, 14 Loyalty Road,
North Rocks NSW 2151
info@bioinnova.com.au

This leaflet was prepared April 2020.
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Information for the Health Professional

User Guide - Instructions for Assembly of Pump and Actuator to Bottle

Priming the Pump.
While holding the bottle upright, the pump should be activated five times before use to prime
it.

Dosage
Do not exceed the recommended dosage regimens.
Doses are to be administered once only.
Use with caution in patients with cardiovascular disease.

Other Information
Always hold the bottle upright to ensure dip-tube is immersed in the solution at its
tip. The product is sterile until opened, and contains no preservatives. Use once in
one patient only and discard the bottle and any remaining solution in an appropriate

Document 23

' Bottl,e Pump Act ator 

1. lmm1ediately before use. rem,ovethe 
screw cap and rubber stopper f. am 
the bottle. 

2. Screw the pump onto the bottle. 
3. Push the a,ctuator onto tne top of the 

pump. 
4. Press down on the pump-actuator 5 

tim,es to priime the pump before use .. 
S. The pump spray is now ready for 

use. Re·ie1r to the Consumer Medidn,e 
Information or Product Information for 
dosing instructions. 

w 
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manner.
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